Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TJA8080, TJA8090, TJA8100 tractors

are listed in this parts catalogue.

1) MODEL TYPE

Peececes WIDE RANGE TRANSMISSION
IREREERE HIGH-POWERED LIFT
Weeeonos DOUBLE SPOOL VALVE
IEERERRE JOY STICK VALVE
Revooons ROPS

Deeevers SLIDE TRAILER HITCH

© ©

@

KEY | PART CODE CESCRIPTION

TYPE OF MODEL
| ssuder | aess | srudm | auieF | Smiiss | c

e
=11 ]
TTE

i

4| §309-111-001-26 | CASL/UPPER

) 1_. ASH5-211-002-14 | CASE/LOTEE

1a] amsT-2ei-0a1—o0 | CAsEuRPER. |

- I-—-I-!'I—-__ _El

{
| |
i-l- -l-:-;- [n -]t}
|
|
il
||

P e el Brt]
1

X

ﬂTﬂf“* EEae=—

® @O O '@f\oc\@

KEY shows the location of parts diagramed in the illustration.

[

|

Parts numbers begin with V~ and W~ are standard parts of the
market.

"LH™ and RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.

SPC : The following symbol classifies parts to be used for machines.
"%~ means standard parts.

T~ shows that the parts can be installed as optional parts.



"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1 7 is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 --0LD <« NEW
New parts can be used in place of the old parts.
"2 ---0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR
CODE

COLOR

SPRAY TYPE
PARTS CODE

PAINTS 4K DRUM
PARTS CODE

PAINTS 16K DRUM
PARTS CODE

0 K | AGCO ORANGE

1300-993-001-10

51 SUNSET GRAY

1300-959-001-10

1300-959-003-00

1300-959-004-00

5 K | FRENCH GRAY

1300-971-001-10

1300-971-003-00

1300-971-004-00

7 F | MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

1) For engines serial number is stamped on HEAD COVER.

2) For chassies serial number is shown on the LABEL.

Please see

MiESH HMEtENIE

5. Parts Order

IEEKI| & CO,, LTO. M&le IN JaFaMN

1) When you order parts, please make sure of correct numbers.

2) When substitute parts is available,

automatically turned to a new part number.

3) Please be sure to use

“ISEKI GENUINE PARTS” .

the part number ordered will be

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.




*%% Structure Table of Model %

T T T
J J J
MI/APPPPAPPPPAPPPP
SLLLLSLLLLSLLLL
OOWWWWowWwWWWIIWWWW
8JJRR9JJRRIOJJRR
DIORREEORREE[ORREE
EREE44REE44REE44
44 Dl 44 D| 44 D
L D D D
FIG.
101 %ok ok k| ok ok ok k| sk %k ok ok
102 kokok k| kosk ok k| sk sk sk ok
103 skokok k| kosk ok k| sk sk sk ok
104 skokok k| kosk ok k| sk sk sk ok
105 %ok ok k| ok ok ok k| sk ok ok ok
106 kokok k| kosk ok k| sk sk sk ok
107 skokok k| kosk ok k| sk sk sk ok
108 skokok k| kosk ok k| sk sk sk ok
201 skokok k| kosk ok k| sk sk sk ok
202 skokok k| kosk ok k| sk sk sk ok
203 kokok k| sk sk ok k| sk sk sk ok
204 skokok k| kosk ok k| sk sk sk ok
205 % ok kosk|skoskok ok
206 %k ok k ok
207 skokok k| kosk ok k| sk sk sk ok
208 kokok k| kosk ok k| sk sk sk ok
209 skokok k| kosk ok k| sk sk sk ok
210 sk ok skok|skoskok ok
211 %k ok ok ok
212 * ok % % k  k
213 * ok k% * ok
214 skokok k| kosk ok k| sk sk sk ok
215 skokok k| sk sk ok k| sk sk sk ok
216 kokok k| kosk ok k| sk sk sk ok
217 skokok k| kosk ok k| sk sk sk ok
218 kokok k| kosk ok k| sk sk sk ok
219 skokok k| kosk ok k| sk sk sk ok
220 kokok k| sk sk ok k| sk sk sk ok
221 skokok k| kosk ok k| sk sk sk ok
301 skokok k| kosk ok k| sk sk sk ok
302 kokok k| ok sk ok k| sk sk sk ok
303 skokok k| kok ok k| sk sk sk ok
304 skokok k| kosk ok k| sk sk sk ok
305 skokok k| kosk ok k| sk sk sk ok
306 kokok k| kosk ok k| sk sk sk ok
307 kokok k| sk k ok k| sk sk sk ok
308 skokok k| kosk ok k| sk sk sk ok
401 skokok k| sk sk ok k| sk sk sk ok
402 skokok k| kosk ok k| sk sk sk ok
403 %k ok ok ok
404 ok %k ok| sk okok ok
405 skokok k| kosk ok k| sk sk sk ok
406 skokok k| kok ok k| sk sk sk ok
407 %k kK ok
408 %k kok| sk kok ok




*%% Structure Table of Model %

T T T
J J J
MI/APPPPAPPPPAPPPP
SLLLLSLLLLSLLLL
OOWWWWOWWWWIWWWW
8JJRR9JJRROJJRR
DI0RREEORREEORREE
EREE44REE44REE44
44 Dl 44 Dl 44 D
L D D D
FIG.
409 % %k k %
410 k ok sk k| ko ok ok
411 %k sk k ok
412 kockosk k| ok sk ok ok
413 % sk k| sk k ko
414 %k %k k ok
415 %k sk kK
416 kokok k| ok ok ok ok
501 koskosk k| kok ok k| sk sk ok sk
502 skoskok k| kok ok k| sk sk sk sk
503 koskosk k| kok ok k| sk sk sk k
504 skoskok k| kok ok k| sk sk sk sk
505 skoskosk k| kok ok k| sk sk sk ok
506 % % % % * %k
507 * % % % * %k
508 skoskok k| kok ok k| sk sk ok sk
509 koskosk k| kok ok k| sk sk sk sk
510 k% *  k * ok
511 * %k * ok * ok
601 skoskosk k| kok ok k| sk sk ok k
602 koskok k| kok ok k| sk sk sk sk
603 skoskok k| kok ok k| sk sk sk k
604 skoskosk k| kok ok k| sk sk sk ok
605 skoskosk k| kok ok k| sk sk sk k
606 skoskosk k| kok ok k| sk sk sk ok
607 skoskosk k| kok ok k| sk sk ok k
608 skoskosk k| kok ok k| sk sk sk sk
609 skoskosk k| kok ok k| sk sk sk sk
610 skoskosk k| kok ok k| sk sk sk sk
611 skoskosk k| kok ok k| sk sk sk sk
612 skoskosk k| kok ok k| sk sk sk ok
613 skoskok k| kok ok k| sk sk sk k
614 skoskosk k| kok ok k| sk sk sk ok
615 skok sk k| kok ok k| sk sk sk ok
616 skoskosk k| kok ok k| sk sk sk k
701 koskok k| kok ok k| sk sk sk ok
901 %k sk ok ok
902 %k %k %k %
903 %k %k %k %
904 skoskosk k| kok ok k| sk sk ok k
906 skoskosk k| kok ok k| sk sk sk k
907 skoskosk k| kok ok k| sk sk sk ok
908 skoskosk k| kok ok k| sk sk sk sk
PO1 TTTTH TTTT| TTTT
P02 TTTTH TTTT| TTTT




*%% Structure Table of Model %

T T T
J J J
MIAPPPPAPPPPAPPPP
SLLLLISLLLLSLLLL
OoOWWWWOoOWWWWILWWWW
8JJRR9JJRROJJRR
DIORREEORREE/ORREE
REE44REE44REE44
E 44 D 44 D| 44 D
L D D D
FIG.
P03 T T T T T T
P04 T T T T T T
P05 TTTT TTTT| TTTT
P06 TT TT TT
SO01 Kok ok ok skosk sk k| ok ok ko
S02 Kokokok| o skokoskok| sk ok oskok
S03 TTTT TTTT| TTTT
S04 Kok ok k| skok sk k| sk ok skok
S05 Kok ok k| skokoskok| sk ok oskok

S06 k% TT| *%TT| **%xTT




*%% Structure Table of Model %

T
Y
MIT1122
JO112
OAKKKK
D
E
L
FIG.
301 *
302 * 3k
303 *
401 * %

402

X* K




F1G. 506, 507, 605, 615 FI1G. 701

F1G. 219,613,616 F1G. 606
FIG. 219 F1G. 607
F1G. 218, 220, 401, 402, 612 FI1G. 612
F1G. 106, 108, 608, 614 F1G. 604

F16. 102
FIG. 601 \}
FI16. 101,103, 104

F1G. 610, 611

FI1G. 221~306, 501~505

FIG 602 FIG. 508 ~511
FI1G. 403~406 FI1G. 609
FIG. 407~416 F1G. 307, 308
FIG. 603 FIG. 105

FI1G. 107, 201 ~217




F1G. 301~303

F1G. 401, 402




10

Contents

TJA8080R,8090R,8100R

ENGINE(E33AWIC-7501,8501,9501)

CYLINDER BLOCK ....................................................................................................... FlgOO]_
GEAR HOTUSTIN G ereereeeeenteeneentantanttateettetatieteentetiiteettetontottetttottontoiteontontostasteoneoeastannes F1g002
CRAN K S H AT e eeeeeeeersentseseentantantetenntantetentoetiontontontonttoetontistontsosentostostootsetsatssssstsestoncos F1g003
VALVE MECHANISM ................................................................................................... F1g004
CYLINDER ol D7\ B R PP F1g005
INLET&EXHAUST MANTIF QLD eeeereeeeeerereereeatentianieniiniiitiiiieiiiiintiitieniiiintiitocntetsntannss F1g006
PIPING OF TURBO ....................................................................................................... Flg007
[0 1 S ] B 1Y [ 2T TR F1g008
[0 1 D O B 4 A D S R R TR T PETTRTPRS F1g009
CRANKCASE VENTILA-TION ..................................................................................... FlgO].O
COOLANT | 24 1Y 1 ST P YT RTPETR FlgO]_l
FUEL PUM P ceeeereeeeeeeeetsetteetatttiitiittititiitiittitetiitotntittenttitointontostentoensentostsitoetsctsntsnsses F1g012
FUEL FILTIER - teerreeeeeeeeetteetetettttettttt et titttitttetttiatitattatautatttetttatttataatetatns F1g013
EGR PARTS .................................................................................................................... F1g014
FEEMA PA R T S e eereeetenteeneentetatiittintititiettintititoettetitoatoettottestoitotstottestsstsensostsstsstsasssnces F1g015

ENGINE OVERHAUL PARTS ...................................................................................... F1g016



Contents

CHASSIS

RADIATOR SYSTEMU(1/2)(2/2)++++++eereveesureruuersueemumeniiniitiniteniiiniitentteniie sttt Fig.101
MUTFFLER SYSTEIM :++++#e+sssreeesssrttessutteennuttetnntttetenitttesnitteesntteeeaiitteessnieesssiieeessnnees Fig.102
CLEANER(ATR)SYSTEM :+-veeeveeertessesutssutentienttiiteiiestt sttt Fig.103
INTERCOOLER SYSTIE M +++vveeeeerseeeesssseeessssuaesssureesnsuurtessssseessnseeessssmeemnnieesannmeeenns Fig.104
TANK(FUEL)SYSTEMU(1/2)(2/2) «++++++vtsvtesueesuueesutenuenuiiniiiniieniiinitenteeniienintene e Fig.105
ACCELERATOR, SY ST -++++vreeeeeeesssssrreeeeesssssuurteessssssssmeeeesenssismmeesesssnsssnmeeesesnmmsens Fig.106
DAMPER(INPUT)SYSTEM e eveeeeesseessueesuenutrutenttentiinttentenie sttt Fig.107
PEDAL(CLUTCH)SYSTEM ++veevetesseessueseuteseesutrutenttenttntienitente sttt ettt enneens Fig.108
CASE(TRANSMISSION/FRONT)SYSTEM -+ eveeveesreessueestesuesuensiieniieniieeiieniesiennnes Fig.201
GEARREVERSE)SYSTEM -+t +sveeseeesreesueesuesutenttentinitenttentenittettenitesittsteesneesinesneens Fig.202
GEARHIGH -LOW)SYSTEM : -+ eeeeeeereesueesutenuenutetteneenitntteneenie et Fig.203
PUMP(GEAR)SYSTEM: -+t vveeseeeesuesntesuuesntestiiiieatieiit ettt sttt s Fig.204
GEAR(PTO/INPUT)SYSTEM(8090,8100) ..................................................................... Fig.205
GEARPTO/INPUT)SYSTEM(8080):-+++++++e+seesreesuessuesurssuesuiauisiiiiaiaiiaiesisie s Fig.206
CASE(TRANSMISSION/MID)SYSTEM::++weveeeeveesuuessurerutesiuesiuiaiieniienieeiieiienneeieenes Fig.207
GEAR(MAIN)SYSTEM .................................................................................................. F1g208
GEAR(SUB)SYSTEM -+t vveeereesreesueesutssteentuenuteieenitenttnttentte st sttt st eneesneesuneenneennne Fig.209
GEARMUWD)SYSTEM(8090,8100)+++++++++ws+sssssssesrssesssrssesitiuiiiiisitititssiitsiss s Fig.210
GEARAWD)SYSTEMU(S08() +++++++srresrreerenssseeeaeerettitiiiiiiiiiiaisttstettttttiiiiii e, Fig.211
GEAR(PTO/REAR)SYSTEM(EXCEPT D TYPE) -+ +etesreeseeerurerseessueriuteneenueninieneeneens Fig.212
GEAR(PTO/REAR)SYSTEMI(D TYPE) -+ veeevesereesrueesueesieniiniiiiiiiiiieiienee e Fig.213
CASE(TRANSMISSION/REAR)SYSTEM ..................................................................... F1g214
SHIFT(MATIN)SYSTEM:-veeveerertesseessuesntenttententtaitenttente sttt sttt Fig.215
SHIFT(SUB)SYSTEI +-veeveeereeesueessuessutesttenienittittenitestisit sttt Fig.216
SHIFT(PTO)SY ST :eeeeeerressnnsaseeeteetettmtiiiiiiiiittttttetittii e ettt eaes Fig.217
GUIDE(LEVER/REVERSE)SYSTEM :+++veeeesseessessutetestiaieniniisiiaiisiienie s Fig.218

LEVER(MAIN) N A1 N LY R Y Fng 19

11



12

LEVER(SUB)SYSTEM -+ veesetesstesseesutettententtrttentteste sttt st sttt ettt esisesneenneens Fig.220
LEVER(PTO)SYSTEM - eveeereesrtesueeeuesoutesutenitittintiesiit ittt Fig.221
PINION(DRIVE/REAR)SY ST ++veeeerrreeeeeeerutentettmmiinnetttiiiinteeiiiietieti i Fig.301
CASE(DIFFERENTIAL GEAR/REAR)SYSTEM :-+eevveeeeeeseessuersuteneeniueriutenieeneenneennees Fig.302
HOUSING(AXLE/REAR)SYSTEM - -+teveesseeeutesseessuerintenuesuenitenieenrennteieesiee e Fig.303
GEAR(FINAL/REAR)SYSTE M -+ evveeseeesueesuuesneesutesuiiniiiaitiiieniit sttt Fig.304
CLUTCH

(DIFFERENTIAL GEAR/REAR)SYSTEM :++eeeeeveereessreesumesuesiueaniiiiiinieniieienieeanes Fig.305
BRAKE SY ST #eveteeeesssseseeeeeeassassunttttesasnnusmtteesessismmmeeeessnnsmmmteeesmmnnmmmmteeeemmmimes Fig.306
PEDAL(BRAKE)SYSTE M +veerereeseeseeseueesutenutatteniienittattenitenitenitt et esite st enteesiresaneens Fig.307
LEVER(BRAKE/PARKING)SYSTEM - -reereeeesseesreersuessutrnumenuenntteniienireeiteieeninenneeneens Fig.308
WHEEL(STEERING)SYSTEM :+++vvessvtesueesuessutesutenieniiitieniiesiesiteiteste st Fig.401
COLUMN(STEERING)SYSTEM :++++vtesveesertesueeseersuesnutenuernteniieniitnteenitentesneenseesne e Fig.402
CONTROLLER(STEERING)SYSTEM(808(0) ++++++++++tesseessreerurerseersutrsurenueniuerineenieennens Fig.403
CONTROLLER

(STEERING)SYSTEM(8090,8100)+++++++++++ssssssssesrsrstsussessunuiiiissiisiiisisiiisisissssins Fig.404
BRACKET(AXLE)SYSTE -+ vveeeeeeseessuessueeruesutsnutentttattenttenirtattenieesistsine e saneenne Fig.405
HITCH(FRONT)SYSTE M-+ veeeveereesuuessutesmenuieaitiitiniiinit ettt Fig.406
SHAFT(DRIVE/FRONT)SYSTEMU(808() - +++errerreersereruroeetertumuiinttiiiiiiintiiiiiiineiiiiii Fig.407
SHAFT(DRIVE/FRONT)SYSTEM(8090,8100)++++++++wswsessssesssrssssssssesssisisiisssiiiiiisinsnns Fig.408
CASE

(DIFFERENTIAL GEAR/FRONT)SYSTEM

(BOB)++++w+e+esereresesesesesssssssssssessstsss s aes s es e s s s s s s Fig.409
CASE

(DIFFERENTIAL GEAR/FRONT)SYSTEM

(8OO0, BL00)++++++++++esereesesresrtsseitsetie sttt Fig.410
HOUSING(AXLE/FRONT)SYSTEM(8080) -+ ++++++vt+veesuressueesuresuesuieniiiniiiniiiieeniienieenns Fig.411
HOUSING(AXLE/FRONT)SYSTEM(8090,8100) +++++++++eseeseesersesesussuseusimimiiiisiinisns Fig.412
CASE

(GEAR/FINAL/FRONT)SYSTEM

(8090,8100)(1/2)(2/2) ................................................................................................... Fig.413
CASE

(GEAR/FINAL/FRONT)SYSTEM
(8080)(1/2)(2/2) ............................................................................................................ Fig.414



ROD(TIE)SYSTEM(8080) -+ +++++s+eessreerutersressutenttenuerutettententtntteniee sttt Fig.415
ROD(TIE)SYSTEM(8090,8100):+++++++++++s+sssssssestssestutsseststiuiiitiititiiiiitst ittt Fig.416
CASE(CYLINDER)SYSTEMU(1/2)(2/2) ++++rresteererrueseerttuuinaniiiiiiiiniiiiiiiiieiiiiiiieiii e Fig.501
CONTROL(POSITION&DRAFT)SYSTEM -+ veeeveeueersueesutenueenueenutenienieeiteneennennees Fig.502
PIPING(MAIN)SYSTEMI(1/3)-(8/8) ++++veeseereueesuresueriuernuriniitrnieiieiicnireeiteieenin e Fig.503
PIPING(SUB)SYSTEMU(1/2)(2/2)-++++vesvvterueesueerutauieniiiniiiiiiiieiiieiieiie s Fig.504
VALVE(REMOTE)SYSTE M -+ eeesseerereesueessutsnttentntatteitenitinttenteeniie sttt st eas Fig.505
FRAME(GUIDE/LEVER)SYSTEM

(EXCEPT J TYPE) e ++eeeseeereessutssstsssucssutssstissiessutistisniesutintioiommtiitimtosmssmiimtoomssne Fig.506
VALVEWOY STICK)SYSTEM(J TYPE)(1/2)(2/2)-+w+esesesereseresrsresrsssressssiinssssssssanas Fig.507
LINK(ZBP)SYSTEM(1/2)(2/2) -++++vtsveereerueesutenuuinitrniteniieniitettenitenittsiit ettt st Fig.508
ROD(LIFT)SY ST +veveeseveesuseueesontesutenmitsittaitetitnitt ettt Fig.509
BRACKET(DRAW BAR)SYSTEM(D TYPE):++w++eteveeseersutesueeniueriuemninenienieeninenienieens Fig.510
DRAW BAR SYSTEM(EXCEPT D TYPE):++++essseseeseesutseesesiuesisiiiniieiiniene e Fig.511
HOOD SY STV ++eeveeeeeeessssssrnreeesasnnssummttessammiumsttteessamnmtitttestmnnntttteeesmiiiteeeam Fig.601
GRILLE SYSTEDM:+++vereessseeeessssrteeasuuteesasuteesasuteesnmnttemismieesanteeeemmmmtemnimesasmeeesmmeean. Fig.602
COVER(SIDE)SYSTE M ++-vteseesseteueestesutamtentterttaiteite st ettt sttt ettt e sneens Fig.603
FENDER SYSTEM ++reeeeessessssseeteeessasuuuttaeesnssiuntteeesssnistteeteesmnmsmmmteessmmmmmmmteeesmmmmiees Fig.604
GUIDE(LEVER)SYSTIEIM -+ errrreeteetenttntettumtimtttttiiieettiii ittt Fig.605
g N A A 201 Fig.606
MOUNT(ROPS)SY ST -+ vveeeveesseeesueesutesuesutaitenittsiiitie sttt Fig.607
FLOOR(FRONT)SYSTEM ............................................................................................. F1g608
FLOOR(REAR)SYSTE M- +vveerseteseeesseessueesutentuerttaiteitenitt et ettt ettt sttt Fig.609
ELC.(FRONT)SYSTEMI(1/2)(2/2)-+++++++sveeveesuresouessuiiniiiniiiiiiiiiiniitiit it Fig.610
ELC.(ENGINE)SYSTEM ::eereeereeteernomntettutuitttttttiiitiittiiitii ettt Fig.611
ELC.(MAIN)SYSTEM(1/8)-(8/8) +++++++ssseresesessssssssrsrsssessisissssisssssisissinsesesssssssesesssssssssnes Fig.612
ELC.(CASE/TRANSMISSIN)SYSTEM -+ vveeeveesueerueesuesiuesiuieiienieniiniieniesie e Fig.613
PANEL(INSTRUMENT)SYSTEM ................................................................................. F1g614
TV NS TR ol N DY) EE Fig.615
CONTROLLER SY ST ++evveeeeessssssreeeeeeassassuurtaaeessssiusmteeseessissmmeeeessnmmmmeeeesnnsmmmeeeeens Fig.616
L0 ) T 2 N DY N Fig.701
ORNAMENT&LABEL(MODEL)(8080) -+ ++++++ssseesseseesuresuesuesuisiiniiniiniiene e Fig.901

ORNAMENT&LABEL(MODEL)(8090) ......................................................................... F1g902

13



14

ORNAMENT&LABEL(MODEL)(8100)«+++++++reesressueesueesuesutenueerurenutenieenieniteneenieenines Fig.903
LABEL(CONTROL) - ++vt+eeessutesutestesutsttentiesie sttt sttt Fig.904
LABEL(CATUTION)-#eereeeerreetesttunuimttetttiiitettiiiie ittt ettt e Fig.906
BAG(TOOL)SYSTEM :++eeveteeeesreessutesueestuessueenutenteerittenstenneestt et ettt esstesaesresnneessessane Fig.907
BOX(TOOL)SYSTEM -+ vveeereersresuessneertneesutamtentttettenttenttt ettt sit sttt st Fig.908
OTHER PARTS(ENGINE)SYSTEM ++veeeveesreesueessuessutesuuesieriuiaiieniienttsiieiie st Fig.909

OPTIONAL PARTS

HITCH(FRONT)SET(OPTION)++eessverreerressutsmmtentutaitentieniiteiteniteniiennt st Fig.P01
HITCHWEIGHT)&BOLT SYSTEM(OPTION):-+tereesressueesueersuessutrnieennennitenieenineeneenne Fig.P02
CYLINDER(ASSIST/E4)ASSY

(EXCEPT D TYPE)(OPTION):-+++veeeveessrtesueesteesiuesutenttententinitenieesre st Fig.P03
CYLINDER(ASSIST/E4D)ASSY

(D TYPE)(OPTION):+++eetesveesseesutesutestestieiiestie sttt Fig.P04
VALVE(STD ETO),

COUPLER&LEVER SYSTEM(OPTION)-«++eteseesueesueessueriutenuienierineenieeniienreeneeneens Fig.P05
JOY STICK SET&COUPLER SET

(EXCEPT J TYPE)(OPTION)(1/2)(2/2) «++++veruerreereeruasieiiiiuiiniiiiiiiiinieiiiiiiineiiiienn Fig.P06

COMPONENT PARTS

COMPONENT PARTS

FOR K200-237-000-10 ON Fig.504+++wsseseressessssesssssmssmssissiisiniinisciss s, Fig.S01
COMPONENT PARTS

FOR K200-248-000-10 ON Fig. 504 ++wsseeeresrsssssessemmmsmmsisssisinisnisss e, Fig.S02
COMPONENT PARTS

FOR K211-075-500-60 ON Fig. P05+ w++wrserserssrssrssrssmssmsesssmiisiisis s Fig.S03
COMPONENT PARTS

FOR K211-099-000-10 ON Fig.505+++w+seserersessssesssmmsmusississisiisisnisis e, Fig.S04
COMPONENT PARTS

FOR K231-009-000-20 ON Fig. 503 ++w+seseressessssessemmmsmmsisnsissiniisississs e, Fig.S05
COMPONENT PARTS

FOR 1800-512-300-20 ON Flg507,P06 ..................................................................... FlgSOG



WIRING DIAGRAM

WIRING DIAGRAM(1/4)
WIRING DIAGRAM(2/4)
WIRING DIAGRAM(3/4)
WIRING DIAGRAM(4/4)

15



16

Contents

TJA8080R,8090R,8100R

WHEEL SECTION

WHEELREAR/W12-28)SYSTEM(10K TYPE) ++++++e+sessersesesseseereeseseniaesseniesisenienessennas Fig.301
WHEEL

(REAR/W15L-30)SYSTEM(11K, 21K TYPE)++esereesesersseseemsunissssimniissisnesns Fig.302
WHEEL

(REAR/DW15L-34)SYSTEM (22K TYPE):++++e++tsseseesessersssesseseasuaseniesiasesieniasinieniesennns Fig.303
WHEEL

(FRONT/W11-20)SYSTEM(10K, 11K TYPE)-++wsesserersereressurssemsiimsniniinsisnnes Fig.401
WHEEL

(FRONT/W10-24)SYSTEM(21K,22K TYPE)+++++eseseeeeseseeersusisismisimninniniisicnesns Fig.402



ENGINE

E33AWIC7501...TJAB080R
E33AWIC8501...TJASO90R
E33AWIC9501---TJA8100R

AJ01-097-100-00






FIG.001 CYLINDER BLOCK

19

AJ01-001 -
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|[R REMARKS
Cl 75 85 95 clrL|p
1 IBC83-708-100-00 CYLINDERBLOCK * 1 1 1
2 |BC83-686-606-90 BUSHING * 1 1 1
3 |BC83-708-103-70 SCREW * 8 8 8
4 |BC83-708-104-10 GUIDE SLEEVE * 8 8 8
5 [BC83-708-147-10 CYLINDER LINER * 3 3 3
6 | BC83-664-750-200-RING * 6 6 6
7 |BC83-664-750-30 0-RING * 3 3 3
8 |[BC83-708-113-30PLUG * 1 1 1
9 |[BC64-001-601-60 CUP PLUG * 2 2 2
10 | BC61-588-182-20 SEAL RING * 1 1 1
11 | BC64-032-501-80 PLUG * 1 1 1
12 |1BC64-001-602-00PLUG * 1 1 1
13 |[BC64-001-601-80PLUG * 1 1 1
14 |[BC61-587-101-40 SEAL RING * 2 2 2
15 |[BC64-032-511-00 PLUG * 2 2 2
16 |BC83-708-110-30 PIPE * 1 1 1
17 |\BC83-708-132-10|COVER * 1 1 1
18 |BC83-708-128-60 |OIL SEAL * 1 1 1
19 |BC59-595-914-00PIN * 2 2 2
20 | BC58-180-458-00 SCREW M8X16 * 6 6 6
21 |BC83-708-108-40 GEAR * 1 1 1
22 |BC83-708-101-90 BUSHING * 1 1 1
23 |BC83-708-101-70 SHAFT * 1 1 1
24 |BC58-170-510-00 SCREW M10X65 * 2 2 2
25 [BC64-032-501-40PLUG * 1 1 1
26 [BC61-588-142-00 SEAL RING * 1 1 1
27 |BC64-001-604-00 PLUG * 1 1 1
28 |BC83-708-142-70 COVER * 1 1 1
29 |[BC57-980-460-20 SCREW M8X20 * 4 4 4
30 [BC61-588-182-20 SEAL RING * 1 1 1




20

FIG.001 CYLINDER BLOCK

AJ01-001 -
S TYPE OF MODEL I C|G

KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
c 15 85 95 C|L|P

31 |IBC83-708-139-50 UNION * 1 1 1

32 |IBC61-460-203-00 |0-RING * 1 1 1

33 |IBC59-835-985-00 PIN * 2 2 2




FIG.002 GEAR HOUSING

21

AJ01-002 -
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g E337A5WIC E338A5W|C E339A5WIC E (E ll} REMARKS
1 (BC83-708-103-90 GEAR HOUSING * 1 1 1
2 |BC57-990-416-20 SCREW * 3 3 3
3 |BC83-708-105-70|COVER * 1 1 1
4 | BC64-032-512-00 PLUG M20X1.5 * 2 2 2
5 |BC83-684-088-30 OIL SEAL * 1 1 1
6 |BC83-707-018-90 SPEED SENSOR * 2 2 2
7 |[BC61-460-171-800-RING * 1 1 1
8 | BC54-080-147-00SCREW M8X60 * 1 1 1
9 |[BC54-080-149-00 SCREW M8X70 * 4 4 4
10 |[BC54-080-151-00 SCREW M8X80 * 1 1 1
11 [ BC54-080-145-00 SCREW M8X50 * | 12 12 12
12 |[BC83-708-137-50 BRACKET * 1 1 1
13 |[BC59-025-338-80 SCREW * 1 1 1
14 |BC57-780-462-00 SCREW M8X25 * 2 2 2
15 |BC58-180-418-20SCREW M6X16 * 1 1 1




22

FIG.003 CRANKSHAFT

AJ01-003 -
S TYPE OF MODEL I(C|G
KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
C|l 75 85 95 clL|r
1 (BC83-708-100-20 CRANKSHAFT * 1 1 1
2 |BC83-708-124-00 KEY * 2 2 2
3 |[BC83-708-122-30 PISTON * 3 3 3
4 |BC83-707-965-80 PISTON RING SET * 8 8 3
5 [BC83-708-102-40 SCREW * 6 6 6
6 | BC83-708-102-50 BUSHING * 3 3 3
7 |IBC83-600-650-10 BIG-END BEARING * 3 3 3
8 | BC83-665-551-40 MAIN BEARING * 4 4 4
9 [BC83-611-945-90 [THRUST PLATE * 2 2 2
10 | BC83-708-132-50 BELT PULLEY * 1 1 1
11 |BC58-180-460-20 SCREW M8X20 * 6 6 6
12 |IBC83-708-114-90 NUT M30X2 * 1 1 1
13 |BC83-708-105-10 HUB * 1 1 1
14 | BC83-708-105-90 |GEAR * 1 1 1
15 | BC57-990-416-00 SCREW M8X16 * 4 4 4
16 | BC59-595-336-00 PIN * 2 2 2
17 |IBC83-708-101-20 |GEAR * 1 1 1
18 |BC83-707-965-90 CONNECTING ROD KIT * 1 1 1




FI1G.004 VALVE MECHANISM

Ly
J 4;‘:@3?}/
L
v S
AJ01-004 -
TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION E33AWICIE33AWICIE3AWIC E (E ll} REMARKS
15 85 95
1 (BC83-706-901-60 VALVE MECHANISM 1 1 1
2 |BC83-706-901-10 VALVE LEVER
3 |IBC51-286-100-00 NUT
4 | BC83-706-902-30 ADJUSTING SCREW
5 |BC83-706-902-00 PLUG
6 | BC83-706-901-30[VALVE LEVER
7 |1BC51-286-100-00NUT
8 |BC83-706-902-30 ADJUSTING SCREW
9 | BC83-706-901-70 BRACKET

10 | BC83-706-901-90 SPRING

11 | BC83-706-901-50 SHAFT

12 [IBC83-706-901-80 BRACKET

13 IBC83-665-540-60 NUT

14 (BC52-980-191-00 SCREW M10X80

15 [BC83-708-122-10 PUSH ROD

16 ([BC83-601-426-40 VALVE TAPPET

17 |BC83-708-112-80 CAMSHAFT

18 [IBC60-330-576-00 KEY

19 [BC83-708-129-90 GEAR

20 (BC83-707-308-90|CONNECTING PART

21 |BC83-666-750-80 SEAL RING

22 I BC83-707-374-90 GASKET

23 [ BC54-080-185-20 SCREW M10X50

24 | BC54-080-178-00 SCREW M10X20

25 |BC61-490-103-00 O-RING

26 |BC61-490-372-50 0-RING

27 |BC83-707-375-50COVER

28 |[BC51-960-060-20 NUT Mé

29 |BC83-666-750-80 SEAL RING

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

= | e O B DN DN DN O | | e O O M| DN | | DN DN W W DN W W W

= | e O B DN DN DN O | | = O O M| DN | | DN DN W W W DN W W W

M R NN RN S H H O O N N N W W W N W W w

30 |BC83-707-044-20 BREATHER




24 FIG.004 VALVE MECHANISM

L—— 28
A e 28

i =

<O
Y, b
“%}i%x;‘.b
AJ01-004 -
S TYPE OF MODEL I|C|G
KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
C 15 85 95 C|[L|[P
31 IBC83-666-745-90 GASKET * 1 1 1
32 IBC83-707-044-30CUP * 1 1 1
33 I BC52-880-117-20 SCREW M6X6 * 1 1 1
34 |[BC83-707-390-30 THREADED NIPPLE *| 2 2 2
35 |[BC83-707-375-60COVER * 8 3 3
36 IBC54-080-108-20 SCREW * 8 8 8
37 |BC83-707-375-30 FLANGE * 8 8 3
* 3 3 3

38 | BC61-460-623-00 0-RING




FIG.005 CYLINDER HEAD

’ 29
AJ01-005 -
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|[R REMARKS
Cl 75 85 95 clrL|p
1 IBC83-707-394-10 CYLINDER HEAD * 1 1 1
2 [IBC83-707-317-40 VALVE GUIDE * 12 12 12
3 |BC83-706-490-70 VALVE SEAT * 6 6
4 |IBC83-706-490-80 VALVE SEAT * 6 [
5 |BC83-706-900-20 EXHAUST VALVE * 6 6
6 |BC83-706-900-30 INTAKE VALVE * 6 6
7 |IBC83-706-491-00 VALVE COTTER * 24 24 24
8 | BC83-706-900-40 SPRING PLATE * 12 12 12
9 |BC83-706-900-50 SPRING * 12 12 12
10 | BC83-707-316-50 RUBBER SEAL * 12 12 12
11 | BC83-664-794-20 PLUG * 4 4 4
12 [ BC54-680-190-00 STUD BOLT M10X75 * 2 2 2
13 | BC83-707-029-00 |GASKET * 1 1 1
14 |\BC83-686-775-30|GASKET * 2 2 2
15 |BC83-611-964-30 [THREADED NIPPLE * 1 1 1
16 |BC61-588-182-40 SEAL RING * 1 1 1
17 |BC83-708-139-70 COVER * 1 1 1
18 |IBC83-707-374-40 FRAME * 1 1 1
19 [BC52-880-178-00 SCREW M10X20 * 4 4 4
20 |[BC83-706-902-50 SCREW * 11 1 11
21 |BC83-707-357-10 SCREW * 6 6 6
22 |BC54-080-108-20 SCREW * 6 6 6
23 |BC83-706-788-10 GASKET * 1 1 1
24 |BC61-490-172-500-RING * 3 3 8
25 |BC61-490-372-500-RING * 3 3 8
26 |BC83-707-375-40 FLANGE * 3 3 3
27 |BC61-588-141-80 SEAL RING * 1 1 1
28 |BC83-708-141-30COVER * 1 1 1
29 |BC58-180-463-00 SCREW M8X30 * 3 3 3
30 |[BC83-666-773-20 TEMPERATURE SENSOR | * 1 1 1




26

FIG.006 INLET&EXHAUST MANIFOLD

AJ01-006 -
S TYPE OF MODEL I(C|G
KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
cl 715 85 95 clL|r
1 |BC83-708-138-30 EXHAUST MANIFOLD * 1 1 1
2 | BC51-360-100-20 NUT M10 * 6 6 6
3 |IBC54-680-191-00 STUD BOLT M10X80 * 6 6 6
4 |BC83-534-621-90 SLEEVE L=19 * 6 6 6
5 |IBC52-880-138-20 SCREW M8X20 * 2 2 2
6 [ BC52-980-148-00 SCREW M8X65 * 2 2 2
7 |BC58-170-507-00 SCREW M10X50 * 2 2 2
8 | BC83-708-139-00 PIPE * 1 1 1
9 | BC83-666-607-40 GASKET * 3 3 3
10 |IBC83-708-135-40 PLATE * 1 1 1
11 |BC58-180-500-00 SCREW M10X20 * 2 2 2
12 | BC83-708-104-20 INTAKE MANIFOLD * 1 1 1
13 |[BC83-706-900-90 GASKET * 1 1 1
14 |BC83-707-422-30 PIPE * 1 1 1
15 |BC83-708-119-30 [EARTH PLATE * 1 1 1
16 | BC58-180-418-20 SCREW M6X16 * 4 4 4
17 |BC83-708-121-70 SUPPORT * 1 1 1
18 | BC50-005-064-20 WASHER * 2 2 2
19 |BC83-706-904-70 SOLENOID 12V/150A * 1 1 1
20 |[BC883-706-793-60 QUICK COUPLER * 1 1 1
21 [BC54-680-149-00 STUD BOLT M8X70 * 2 2 2
22 ([BC50-480-080-00 NUT M8 * 2 2 2
23 |[BC83-708-146-80 BAND * 1 1 1
24 |BC58-180-417-00 SCREW M6X12 * 1 1 1
25 |[BC52-980-147-00 SCREW M8X60 * 5 5 5
26 [BC83-707-393-40 BOOST PRESSURE SENSO | * 1 1 1
27 |BC83-707-450-70 TEMPERATURE SENSOR | * 1 1 1
28 |[BC83-667-451-90 HEATER 12V/1.2KW * 1 1 1
29 ([BC83-686-671-30 WIRE * 1 1 1




FIG.007 PIPING OF TURBO

AJ01-007 -

TYPE OF MODEL
E33AWIC[E33AWIC|E33ANIC

KEY] PART CODE DESCRIPTION REMARKS

a=-
Foa
o RO

15 85 95
1

BC83-707-474-40[TURBOCHARGER 1 1

BC83-664-027-60 GASKET

BC50-480-080-00 NUT M8

BC83-708-142-00 PIPE

BC64-108-600-80 [UNION

BC61-588-121-60 SEAL RING

BC52-880-080-20 SCREW M5X25

BC83-664-721-70BAND

© |00 |3 | O x| N

BC51-060-050-20 NUT M5

10 |[BC83-708-142-10 PIPE

11 | BC60-207-951-60 HOSE CLIP

12 | BC83-611-999-60 RUBBER BEND

13 | BC83-708-140-50 [UNION

14 IBC64-043-501-20 SCREW

15 IBC83-708-130-50 [UNION

16 |BC61-588-162-00 SEAL RING

17 |BC64-043-500-80 SCREW

18 [BC54-680-138-00 STUD BOLT M8X20

19 IBC83-676-606-60 GASKET

| K| K| k| K| K| K| K| k| K| K| K| K| K| K| ¥ k| ¥ X X[OTWR

e e B e ) B e T e R e L I e S I O R B T
e B e ) B I e I e R e L I e B I O L B 1
e e I I I e e e e I e e S I e O T T I Y

20 |[BC83-708-146-10 BAND




28

AJ01-008 -

FI1G.008

OIL SUMP

LU]

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

E33AWIC

E33AWIC

E33AWIC
95

.

aleNe!

=7 Q

REMARKS

BC83-708-102-

10

OIL SUMP

15
1

85
1

1

BC83-708-132-

80

GASKET

BC58-170-519-

00

SCREW M10X120

BC58-170-503-

00

SCREW M10X30

BC58-170-509-

00

SCREW M10X60

BC58-180-504-

00

SCREW M10X35

BC58-180-517-

00

SCREW M10X100

(o BRENRIorNIw B R IVLRI AT

BC58-170-517-

00

SCREW M10X100

BC83-665-549-

30

PLUG

BC83-708-133-

10

DIPSTICK

BC52-880-136-

00

SCREW M8X16

BC58-180-418-

20

SCREW M6X16

BC61-490-212-

40

O-RING

BC83-708-107-

40

PIPE

BC61-588-182-

70

SEAL RING

BC61-588-142-

00

SEAL RING

=R D R = N R = N = M | o b D

== D[ k| | DD | e DN | DN W O DN DN =

R b R = M| R R N - b o] © | M e

BC64-030-501-

40

PLUG

| k| K| K| k| k| K| K| k| k| K| K| X k| ¥ ¥ XOAOTR




FIG.009 OIL FILTER

29

AJ01-009 -
S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g E337A5WIC E338A5W|C E339A5WIC E (E ll} REMARKS
1 (BC83-708-131-70 |OIL FILTER * 1 1 1
2 [IBC83-708-141-20 0IL COOLER * 1 1 1
3 |BC83-708-114-30[THREADED NIPPLE * 1 1 1
4 |BC83-708-105-30HOUSING * 1 1 1
5 |BC83-708-137-30 [PIPE * 1 1 1
6 | BC61-460-203-000-RING * 2 2 2
7 |1BC60-207-951-60 HOSE CLIP * 8 8 8
8 |BC83-685-989-90 RUBBER BEND * 3 3 3
9 [BC61-470-223-00 0-RING * 2 2 2
10 | BC83-708-109-50 PIPE * 1 1 1
11 |[BC58-180-462-00 SCREW M8X25 * 2 2 2
12 |IBC58-180-470-20 SCREW M8X65 * 4 4 4
13 |[BC83-708-110-60[CAP * 1 1 1
14 | BC61-460-354-000-RING * 1 1 1
15 | BC52-880-218-00 SCREW M12X20 * 2 2 2
16 |BC83-708-142-30 PIPE * 1 1 1
17 |[BC83-708-138-90 RUBBER BEND * 1 1 1
18 |[BC83-707-966-00 CONTROL VALVE * 1 1 1
19 |IBC83-665-952-10 VALVE SEAT * 1 1 1
20 [BC83-666-764-90 |VALVE * 1 1 1
21 |BC83-708-117-40 SEAL RING * 1 1 1
22 |IBC83-708-117-50PLUG * 1 1 1




30

FIG.010 CRANKCASE VENTILA-TION

AJ01-010 -
S TYPE OF MODEL 1|1C|G
KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
C 15 85 95 C|L|P
1 |[BC83-707-469-70 CCV FILTER * 1 1 1
2 |[BC83-707-423-40 |VALVE * 1 1 1




FIG.011 COOLANT PUMP

31

AJ01-011 -
S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|[R REMARKS
C| 15 85 95 clL|p
1 |BC83-708-104-60|COOLANT PUMP * 1 1 1
2 [IBC83-708-112-40|GASKET * 1 1 1
3 |[BC52-980-148-00 SCREW M8X65 * 3 3 3
4 [ BC52-980-147-00 SCREW M8X60 * 1 1 1
5 |BC61-588-182-20 SEAL RING * 1 1 1
6 | BC83-708-139-50[UNION * 1 1 1
7 |IBC61-460-255-00 0-RING * 2 2 2
8 |[BC83-708-112-00 PIPE * 1 1 1
9 | BC83-708-147-30HOUSING * 1 1 1
10 [BC83-664-639-30 GASKET * 1 1 1
11 [ BC52-980-154-00 SCREW M8X95 * 1 1 1
12 |IBC52-880-140-20 SCREW M8X25 * 1 1 1
13 |BC83-708-131-90 THERMOSTAT * 1 1 1
14 |BC64-032-501-40 PLUG * 1 1 1
15 |BC61-588-141-80 SEAL RING * 1 1 1
16 |[BC83-708-112-50 GASKET * 1 1 1
17 |[BC83-611-984-30 RETURNING PIPE * 1 1 1
18 |[BC58-180-502-00 SCREW M10X25 * 2 2 2
19 |[BC64-043-500-60 SCREW * 1 1 1
20 [BC83-708-103-40 [UNION * 1 1 1
21 |BC61-587-101-40 SEAL RING * 2 2 2
22 |[BC83-707-970-70 REPAIR KIT * 1 1 1




32

AJ01-012 -

FI1G.012 FUEL PUMP

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

E33AWIC
15

E33AWIC
85

E33AWIC
95

A= -

aleNe!

=7 Q

REMARKS

BC83-708-102-

00

PUMP

1

1

1

BC83-707-943-

10

O-RING

BC83-707-965-

20

CONTROL VALVE

BC61-587-101-

40

SEAL RING

BC64-043-500-

60

SCREW

BC83-707-965-

30

SCREW

BC83-708-131-

60

GEAR

(o BRENRIorNIw B R IVLRI AT

BC54-680-140-

00

SCREW M8X25

BC83-708-131-

20

INTERMEDIATE PIECE

BC50-480-080-

00

NUT M8

BC83-708-130-

70

PIPE

BC61-587-101-

40

SEAL RING

BC64-043-500-

60

SCREW

BC83-707-379-

10

INJECTOR

BC83-706-903-

20

SEAL RING

BC83-707-964-

10

PIN

BC58-170-466-

00

SCREW M8X45

BC83-707-012-

10

WASHER

BC83-707-375-

20

FASTENER

BC83-708-141-

00

SCREW

BC83-708-126-

20

PIPE

BC83-708-126-

30

PIPE

BC83-708-126-

00

PIPE

BC83-707-962-

30

OVERFLOW VALVE

BC83-707-959-

90

SENSOR

BC83-708-141-

60

PIPE

BC61-490-041-

20

O-RING

BC50-015-084-

20

WASHER

BC83-708-128-

70

PIPE

BC83-708-128-

80

PIPE

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

H o+ e w R R R R R R ] o o o oo o e K o K| ] R W R R =] N e

H H e w R R R R R R ] o o o e o e K o K| ] R W R R =] N e

H H e w R R R R R R ] ] o w | w W M o M W R W R R - N e




FI1G.012 FUEL PUMP

33

AJ01-012 -
S TYPE OF MODEL I{C|G

KEY] PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|[R REMARKS
C 15 85 95 cC|[L|P

31 [BC83-708-128-90 PIPE * 1 1 1

32 [BC83-708-144-90BAND * 1 1 1

33 |[BC83-708-141-50 PIPE * 1 1 1

34 |BC83-707-020-10 DIL PRESSURESENSOR | * | ! ! !




34

AJ01-013 -

FIG.013 FUEL FILTER

s

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

E33AWIC
15

E33AWIC
85

E33AWIC
95

A= -

=0 N
=7 Q

REMARKS

BC83-707-396-

30

PREFILTER

1

1

1

BC83-707-955-

50

ELEMENT

BC83-707-405-

40

SENSOR

BC83-707-962-

70

PLUG

BC83-707-962-

80

O-RING

e e

e e

e e

BC61-588-142-

00

SEAL RING

[y
=

[y
=

[y
=

BC64-032-501-

40

PLUG

(o BRENRIorNIw B R IVLRI AT

BC83-707-385-

70

FUEL FILTER

BC83-707-955-

60

ELEMENT

BC64-043-501-

00

SCREW

BC61-588-121-

60

SEAL RING

BC83-708-146-

20

SCREW

BC58-180-502-

00

SCREW M10X25

BC83-707-407-

60

UNION

BC61-460-112-

50

O-RING

BC64-004-511-

20

PLUG

BC61-587-101-

40

SEAL RING

BC83-708-130-

30

PIPE

BC83-708-138-

80

BRACKET

BC52-880-176-

00

SCREW/M10X16

BC83-707-965-

40

SCREW

BC64-032-511-

00

PLUG

BC83-708-141-

10

PIPE

BC50-015-105-

00

WASHER

BC83-666-773-

20

TEMPERATURE SENSOR

BC83-707-020-

90

PRESSURE SENSOR

| % | X | K| k| K| K| X k| % K| K| K| k| K| K| K| k| K| K| K| k| X| ¥ ¥ O ®XR

G e e e e e e e e e e B e e S I S S I )

G N e e e e e e e e e B e e S I S S I )

e e ) B e ) B e R e R e e B S e el - T T B )




FIG.014 EGR PARTS

a3 ——

AJ01-014 -

35

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

E33AWIC
15

E33AWIC(E33AWIC

a=-

oA

=RQ

REMARKS

BC83-708-137-70

[EGR COOLER

1

85 95
1 1

BC83-708-138-00

PIPE

1 1

BC83-708-105-60

GASKET

Jury

Jury

1

BC58-180-458-00

SCREW M8X16

Jury
-

-
-
-
[

BC83-708-137-90

RUBBER PIPE

BC60-207-951-60

HOSE CLIP

BC50-480-080-00

INUT M8

BC83-708-137-80

VALVE

© |00 |3 | O x| N

BC58-180-467-00

SCREW M8X50

BC83-707-347-90

LEVER

BC52-880-105-20

SCREW M6X12

BC83-708-138-20

PIPE

BC83-708-138-10

PIPE

BC83-634-648-40

SCREW

BC61-588-182-40

SEAL RING

BC83-708-138-40

BRACKET

BC83-707-461-40

REGULATOR

BC52-880-140-20

SCREW M8X25

BC52-880-136-20

SCREW M8X16

BC64-108-601-50

[UNION

BC83-708-138-70

BRACKET

BC83-708-140-70

IFASTENER

BC83-708-140-80

IFASTENER

BC83-707-325-10

SPRING

BC83-707-342-60

GASKET

BC83-708-138-50

ROD

BC50-465-080-00

INUT M8

BC83-707-347-80

[UNION

BC83-707-346-00

GASKET

BC50-015-084-20

WASHER

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

[ T Iy e B B N B B e T B Y Y B O R B R I A T B A N I )

[ T Iy e B B N I B e T B Y Y B O YR B T B B A T B N I )
[oC I I Y e e e B N e B e e T I e T O o A= I A Y B B B A T R B B Y B X




36

FIG.014 EGR PARTS

AJ01-014 -
S TYPE OF MODEL I|C|G

KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
C 15 85 95 C|L|P

31 |BC64-043-500-80 SCREW * 3 3 3

32 |[BC61-588-121-60 SEAL RING * 6 6 6

33 |BC83-708-147-00 PIPE * 1 1 1

34 |BC83-708-146-90 PIPE * 1 1 1

35 |BC64-109-600-80 UNION * 1 1 1

36 |[BC61-588-142-00 SEAL RING * 1 1 1

37 |BC52-880-080-20 SCREW M5X25 * 2 2 2

38 |BC83-632-444-50 BAND * 4 4 4

39 |IBC51-060-050-20 NUT M5 * 2 2 2

40 |IBC60-207-452-50 BAND * 1 1 1

41 |BC83-708-148-20 SUPPORT * 1 1 1

42 | BC52-880-138-20 SCREW M8X20 * 1 1 1

43 IBC51-060-080-20 NUT/M8 * 1 1 1




AJ01-015 -

FIG.015 EEM4 PARTS

37

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

E33AWIC
15

E33AWIC
85

E33AWIC
95

a=-

oA

REMARKS

BC83-

707-

335-70

ICONTROL UNIT

1

1

1

BC83-

666-

773-20

TEMPERATURE SENSOR

BC83-

707-

020-90

PRESSURE SENSOR

BC83-

707-

429-40

TEMPERATURE SENSOR

BC83-

707-

020-10

OIL PRESSURE SENSOR

BC83-

707-

018-90

SPEED SENSOR

BC83-

707-

393-40

BOOST PRESSURE SENSO

BC83-

708-

133-70

WIRING SET

© |00 |3 | O x| N

BC83-

707-

966-50

BAND

BC83-

708-

146-80

BAND

BC83-

707-

450-70

TEMPERATURE SENSOR

BC83-

706-

904-70

SOLENOID 12V/150A

BC83-

707-

959-90

SENSOR

| % | K| k| K| K| K| k| k| K| X k| ¥ X|OW®R

e e e B B B e e B e I I

e e e e B B e G B e I e

G e e e e G S e e e )

BC83-

707-

405-40

SENSOR




38

FIG.016 ENGINE OVERHAUL PARTS

oo

o o <o

ecoocoococoo O

S

O seee0sc00lO

12
|

AR A A

CO0OO0O0OO0O0 caoo

AJ01-016 -
S TYPE OF MODEL I|C|G
KEY| PART CODE DESCRIPTION P |E33AWICIE33AWICIE33AWIC T|O|R REMARKS
C 15 85 95 C|L|P
1 |BC83-707-966-10 REPAIR KIT * 1 1 1
2 |BC83-708-147-10 CYLINDER LINER * 8 3 3
3 |BC83-708-122-30 PISTON * 8 3 3
4 |BC83-600-650-10 BIG-END BEARING * 8 8 3
5 |BC83-665-551-40 MAIN BEARING * 4 4 4
6 |BC83-611-945-90 THRUST PLATE * 2 2 2
7 |[BC83-707-966-30 GASKET SET * 1 1 1
8 |BC83-708-131-70 OIL FILTER * 1 1 1
9 |BC83-708-140-00 SHORT BLOCK ENGINE * 1 1 1
10 |BC83-707-966-20 GASKET SET * 1 1 1 CYLINDER HEAD
11 | BC83-707-966-30 GASKET SET * 1 1 1 FOR ENGINE
12 [ BC83-707-971-50 GASKET SET * ! 1 1 FOR VALVE COVER




CHASSIS

1807-095-120-00






1807-102B-0100

FIG.101 RADIATOR SYSTEM(1/2)

18

(ENGINE)
T %
2%
27 S
bas
AN
) A\
P
%@/ 0 25 T
24
1 28
;\
7

41

KEY] PART CODE

DESCRIPTION

TYPE OF MODEL

i

TJA8080
R

TJA8090({TJAB100
R R

REMARKS

=
=oan
TRQ

1800-102-200-00

RADIATOR ASSY

1

1800-102-202-00

CAP

1790-102-008-00

INSULATOR/10X20X570

1800-102-017-00

INSULATOR/85

1800-102-015-00

INSULATOR/525

3656-820-213-00

SEAL/5X10X550

3817-330-202-00

INSULATOR

1800-102-021-00

INSULATOR/525

© |00 |3 | O x| N

1800-102-310-30

SHROUD COMP

1746-804-002-00

FLANGEBOLT

1800-102-241-00

[FRAM/NET

V231-360-801-20

IFLANGEBOLT

1719-604-011-00

TRIM/250

1741-604-012-00

INSULATOR/210

1600-601-002-00

INSULATOR

1636-630-009-00

TRIM/970

1800-102-003-10

HOSE/RADIATOR/LOWER

1800-102-004-20

HOSE/RADIATOR/UPPER

J061-249-060-00

CLAMP/WIRE/49-60

J061-238-046-00

CLAMP/WIRE/38-46

J061-245-053-00

CLAMP/WIRE/45-53

1800-102-320-20

PLATE/HOLDER COMP

1560-104-010-40

CONNECTOR

1424-101-203-00

PLUG

1424-101-204-00

PACKING

V211-260-801-60

BOLT,SEMS (S) M8X16

V231-361-002-00

FLANGEBOLT

1342-402-006-00

IBAND/WIRE/250

1728-102-230-00

HOSE/450 ASSY

J062-147-159-00

CLIP/HOSE/14.7-15.9

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

I N I N A I B A Y e B B YR B B B N B N e I I - Y B S e Y N I S S A

I N I N A I I YA Y B B Y B B A N I ) I e B N e T NS Y Y Yy I N e A

WD D | | | R | | e DN R | e D) DD | | D) R | D] D) | DD DD | e




42

FIG.101 RADIATOR SYSTEM(2/2)

—49 44
>_50 é
52
TN
Y \
e % Lé
-
. /T \\\\\ 62
10 . 60
/,/\\\T\\ \l\\\
\/\/ 59 GTE\ 78
/\ S 58
T 64
57 ~l 63
55 Qﬁj\
i:% k/\
5y |
TH— 102-20 |
SN, §\
W |
(v L
\ WP
32
1807-102B-0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION 2 TJAB080[TJAB090[TJABT00 g g l; REMARKS
R R R
31(1807-102-210-20 BRACKET/RADIATER/E4 | * 1 1 1
32 (1790-102-008-00 [INSULATOR/10X20X570 * 1 1 1
33(1421-603-004-00 BUSH,LEVER * 2 2 2
34 11807-102-002-10 [INSULATOR/LH * 1 1 1
35|1807-102-003-10 [INSULATOR/RH * 1 1 1
36 |11807-102-004-10 PLATE/U/95X555 * 1 1 1
37 13814-201-062-10 [NSULATOR/55 * 2 2 2
38 (1746-804-001-00 FLANGEBOLT * 2 2 2
39(1746-804-003-00 FLANGEBOLT * 6 6 6
40 (1650-102-219-00 [PLATE * 1 1 1
41 (1746-803-001-00 BOLT/SP * 1 1 1
42 11729-780-002-00 CLAMP * 1 1 1
43 |[V251-260-802-00 STUD/M 8X20 * 2 2 2
44 (|18342-402-006-00 BAND/WIRE/250 * 1 1 1
45 |3666-202-005-10 [PAD/50 * 1 1 1
46 (1800-102-230-10 NET/12/548X571 COMP * 1 1 1
47 11800-102-250-10 TANK/EXPANSION * 1 1 1
48 |11650-102-202-10 [CAP * 1 1 1
49 |11522-616-003-00 NUT,U/M6 * 1 1 1
50/1146-601-002-00 WASHER/07X18X02 * 1 1 1
51 |V361-260-006-00 NUT * 2 2 2
52 (1719-742-005-00 GROMMET/07X12X05 * 1 1 1
53 (1800-102-008-10 ADAPTER/M18/20 * 1 1 1
54 |1800-780-006-00 WASHER/18X24X01 * 1 1 1
55 11800-102-011-10 HOSE/19X27X180 * 1 1 1
56 [1800-102-019-00 [CLIP/HOSE/25-31 * 1 1 1
57 |J061-120-032-00 CLAMP/WORM/20-32 * 1 1 1
58 [1800-102-330-10 HOSE/08X15X350 * 1 1 1
59 [1800-102-016-00 RESISTANCE/02X08X10 * 1 1 1
60 (J062-126-134-00 |CLIP/HOSE/12.6-13.4 * 2 2 2




FIG.101 RADIATOR SYSTEM(2/2)

43

—49 44
—50
—52
TN
'Y \
e % L&
PR 62
10 . 33
,/\\ \ ~
P e \T\\T\\ S
s 60 10
/\ > 58
T 64
57 ~l 63
o5 R
i:% k/\
5y |
Ley N:—r 102-20 \
\\ | s\
(v L
\ ¥
32
1807-102B-0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
61 |1800-102-340-00 HOSE/05X11X530 * 1 1 1
62 |J062-119-126-00 |CLIP/HOSE/11.9-12.6 * 2 2 2
63 [1800-102-022-00 HOSE/05X10X1070 * 1 1 1
64 |J062-104-111-00 [CLIP/HOSE/10.4-11.1 * 1 1 1
65 (1800-102-260-10 PLATE/LOCK COMP * 1 1 1
66 (4101-102-038-00 WASHER/24X9X3.2 * 1 1 1
67 |1746-817-001-00 [U-NUT * 1 1 1
68 |3673-641-003-00 SPRING/HT020 * 1 1 1
69 (1807-102-001-00 ROD/HOOD * 1 1 1
70 |V500-162-001-50 PIN,SPLIT/2 X15 * 1 1 1
71 |V411-260-006-00 WASHER / M6 * 1 1 1




44

o

31

¢
’

(ENGINE)

1800-103 -0100

FI1G.102 MUFFLER SYSTEM
13

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
111800-103-200-00 pocC COMP * 1 1 1
2 11719-103-003-00 GASKET * 1 1 1
3 |V304-700-008-00 NUT * 3 3 3
4 |V401-160-008-00 WASHER,SP/M 8 * 3 8 3
5|  ------ BLANK .20 E I I R A A A B
511800-103-250-10 BRACKET/DOCCOMP * 1 1 1
6 |V211-661-002-50 BOLT 7T(SP) * 4 4
7 |[V211-561-002-50 BOLT/M10X25 * 4 4
8|  ------ BLANK .70 E K I R A B A B
8A|  ------ BLANK W R
8B(1800-103-210-30 PIPE/TAIL/ROPS COMP * 1 1 1
9|  ------ BLANK « | | | 11 ||  e-----
9A[(1800-103-013-20 SPACER/PLATE * 1 1 1
10 {1800-103-014-00 CLAMP/62 * 1 1 1
11  ------ BLANK N A I Y (R
11 |V231-361-004-00 FLANGEBOLT * 1 1 1
12 |[V363-260-010-00 NUT/M10 * 1 1 1
13 {1800-103-005-10 [COVER/TAIL/F * 2 2 2
14 |1800-103-011-10 COVER/TAIL/F/ROPS * 1 1 1
15 |1800-103-012-10 COVER/TAIL/R/ROPS * 1 1 1
16 [1790-103-008-10 BOLT/SP/7 * 7 7 7
17 |1800-103-290-10 BRACKET/PIPE COMP * 1 1 1
18 ([V411-260-012-00 WASHER /M12 * 5 5 5
19 |1725-201-002-00 BOLT/S * 5 5 5
20 [1800-103-280-20 BRACKET/COVER COMP | * 1 1 1
21 (1756-201-001-00 INSULATOR/30X75 * 1 1 1
22 [P113-201-007-00 TRIM/70 * 2 2 2
23 |V211-660-802-00 BOLT/8X20 * 2 2 2
24 |[V211-660-802-00 BOLT/8X20 * 1 1 1
25(1800-103-270-20 [COVER/EXHAUST COMP | * 1 1 1




o

31

¢
’

(ENGINE)

1800-103 -0100

FIG.102 MUFFLER SYSTEM

8*@3/7

13

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
26| @ ------ BLANK L2 I I I I R R N I I I
26 [V231-360-801-20 FLANGEBOLT * 1 1 1
27| ------ BLANK < 1 1 1 1111 ------
27 11800-601-280-20 PLATE COMP * 1 1 1
28 |V231-361-002-00 FLANGEBOLT * 2 2 2
29 |V231-361-001-20 FLANGEBOLT x| 2 2 2
30 [1342-402-006-00 BAND/WIRE/250 * 2 2 2
31|  ------ BLANK « | 1 11 11 ------
31|  ------ BLANK « | 1 11 11 ------
31 |2515-116-001-00 TRIM/35 * ! ! !




46 FIG.103 CLEANER(AIR)SYSTEM
13 10
| W R
) 9
8 &/ 1
/ FIG. 101

1807-104 -0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1| ------ BLANK .70 E K I R A B A B
1A[1807-104-200-00 CLEANER/AIR/8 ASSY * 1 1 1
I R BLANK .70 E K I R A B A B
2A[(1756-104-222-00 ELEMENT ASSY * 1 1 1
3| ------ BLANK .20 E I I R A A A B
3A[1756-104-223-00 CLEANER/COVER ASSY | * 1 1 1
4|  ------ BLANK .70 E K I R A B A B
4A|3680-331-204-00 [VALVE * 1 1 1
5|  ------ BLANK .70 E K I R A B A B
5A[1800-104-203-00 BENSER/FLOW/AIR * 1 1 1
6| ------ BLANK .20 E I I R N B A B
7 |1746-804-003-00 FLANGEBOLT * 4 4 4
8 {1800-104-003-00 HOSE/CLEANER/F * 1 1 1
9 (1800-104-004-00 HOSE/CLEANERR * 1 1 1
10 |1757-106-004-00 CLAMP/WORM/50-70 * 1 1 1
1m| ------ BLANK | 1 | 11 11 ------
11A{1800-104-005-00 [CLAMP/WIRE/91-105 * 1 1 1
12 |1800-104-210-10 PIPE/CLEANERCOMP * 1 1
13 [J061-160-080-10 CLAMP/WORM/60-80 * 2 2 2




y—ocn

FIG.104 INTERCOOLER SYSTEM

=

(ENGINE)

47

/@ (ENGINE)

[

i @r%

g
17— -
— F1G. 101
4 e
-
1800-106 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1|1756-106-200-00 INTERCOOLER/34 COMP | * 1 1 1
2 |[V230-360-602-00 FLANGEBOLT * 2 2 2
3 |V230-360-601-60 FLANGEBOLT * 2 2 2
4 |{1790-780-003-10 NET/CONDENSER * 1 1 1
5 [1790-780-220-00 LATCH ASSY * 1 1 1
6 {1800-106-210-10 PIPE/OQUT/AIR COMP * 1 1 1
71 ------ BLANK * 0 e
7 [1800-106-003-20 HOSE/COOLER * 2 2 2
8 [1800-106-004-00 [CLAMP/WORM/50-65 * 4 4 4
9 |V231-360-801-20 FLANGEBOLT * 1 1 1
10 {1800-106-240-10 [PIPE/IC/EG COMP * 1 1 1
11 [1800-106-007-00 HOSE/COOLER * 1 1 1
12 {1800-106-001-10 HOSE/INLET/80 * 1 1 1
13 |{1800-106-004-00 CLAMP/WORM/50-65 * 3 3 3
14 |1719-111-016-00 CLAMP/WORM/58-75 * 1 1 1
15|V231-360-801-20 FLANGEBOLT * 1 1 1
16 {1800-106-006-20 [INSULATOR/COVER * 1 1 1
17 |1800-106-008-00 [TRIM/35 * 1 1 1




48

FIG.105 TANK(FUEL)SYSTEM(1/2)

20
!
%—18
%-19
\
i
N
\%x”
S 607-1
607-2
13
6
1807-111 -0100
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 {1800-111-210-00 BRACKET/TANK/LH COMP | * 1 1 1
2 |(V231-361-202-00 FLANGEBOLT * 3 3 3
3 (1800-111-017-00 BOLT/STUD/M12X25 * 1 1 1
4 |V401-160-012-00 WASHER,SP/M12 * 1 1 1
5 |V304-460-012-00 NUT/M12 * 1 1 1
6 [1757-111-021-00 INSULATOR * 3 3 3
7 (2706-301-021-00 [CAP,ROCKER ARM * 1 1 1
8|  ------ BLANK .70 E K I R A B A B
8 [1800-111-220-20 BRACKET/TANK/RH COMP| * 1 1 1
9 |V231-361-202-00 FLANGEBOLT * 3 3 3
10 {1800-111-016-00 [BOLT/STUD/M12X40 * 1 1 1
11 |V401-160-012-00 WASHER,SP/M12 * 1 1 1
12 |V304-460-012-00 NUT/M12 * 1 1 1
13 (1757-111-021-00 [NSULATOR * 4 4 4
14 (2706-301-021-00 CAP,ROCKER ARM * 1 1 1
15|1800-111-001-00 [TANK/FUEL/W/LH * 1 1 1
16 ([1800-111-300-00 CAP/FUEL  ASSY * 1 1 1
17 |1807-111-001-00 FILTER/FUEL * 1 1 1
18 |[1800-111-270-00 CAP/FUEL  COMP * 1 1 1
19 (1416-621-037-00 [PACKING/RUBBER * 1 1 1
20 [V360-260-004-00 NUT * 5 5 5
21 (1790-111-250-10 BAND/TANK/LH/F COMP | * 1 1 1
22 [1800-111-009-00 [NSULATOR/35X840X02 * 1 1 1
23(1791-111-210-00 BAND/TANK/LH/W/ COMP | * 1 1 1
24 (1800-111-009-00 [NSULATOR/35X840X02 * 1 1 1
25 (1581-782-111-00 NUT.U/M10 * 4 4 4
26 |V411-260-010-00 WASHER/M10 * 4 4 4
27 11756-111-016-00 [CUP/13 * 1 1 1
28 [1756-111-027-00 CLIP/HOSE/21.9-23.5 * 1 1 1
29 (1790-111-013-00 TANK/FUEL/W/RH * 1 1 1




FIG.105 TANK(FUEL)SYSTEM(2/2)

30~40-PLEASE SEE 1/2 PAGE

48
e
ENGINE)
EINE) S\,

Le
% Fie 101

49

2
gﬁg
—69
23;
1807-111 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
30(1719-111-400-00 GAUGE/FUEL  ASSY * 1 1 1
31(1416-621-037-00 PACKING/RUBBER * 1 1 1
32 ([V360-260-004-00 NUT * 5 5 5
33 (1790-111-360-00 BAND/TANK/RH/F COMP | * 1 1 1
34 {1800-111-011-00 [INSULATOR/35X500X02 * 1 1 1
35(1790-111-380-00 [BAND/COVER COMP * 1 1 1
36 {1800-111-009-00 INSULATOR/35X840X02 * 1 1 1
37 11581-782-111-00 NUT.U/M10 * 4 4 4
38 |V411-260-010-00 WASHER/M10 * 4 4 4
39 1|1756-111-016-00 [CUP/13 * 1 1 1
40 [1756-111-027-00 [CLIP/HOSE/21.9-23.5 * 1 1 1
41 {1800-111-002-00 HOSE/FUEL/UNDER * 1 1 1
42 11696-508-002-00 CLAMP/WORM/32-50 * 2 2 2
43 [1757-111-027-00 [PIPE * 1 1 1
44 |1757-111-028-00 PLATE * 1 1 1
45 (1757-111-029-00 SEAL/FUEL * 1 1 1
46 [1790-111-071-00 COLLAR/32X36X30 * 2 2 2
47 (1800-111-230-00 HOSE/FUEL/1450 ASSY * 1 1 1
48 [1800-111-005-00 CONNECTOR/QUICK/1/2 * 1 1 1
49 [1690-782-011-10 ICLIP/HOSE/16.5-18.5 * 2 2 2
50 (1342-402-006-00 BAND/WIRE/250 * 1 1 1
51 ({1800-111-250-10 HOSE/FUEL/1350 ASSY * 1 1 1
52 [J062-138-148-00 ICLIP/HOSE/13.8-14.8 * 2 2 2
53 (J062-119-126-00 CLIP/HOSE/11.9-12.6 * 1 1 1
54 (1650-111-034-00 CLIP/HOSE/11-13 * 1 1 1
55 (1800-111-012-00 ADAPTOR/STRAIGHT/8 * 1 1 1
56 [1771-105-001-00 HOSE/08X13X600 * 1 1 1
57 (1800-111-310-00 [COOLER/FUEL COMP * 1 1 1
58 (1756-111-026-00 INSULATOR/COOLER * 1 1 1
59 |  ------ BLANK * 0 e




>0 FIG.105 TANK(FUEL)SYSTEM(2/2)

30~40-PLEASE SEE 1/2 PAGE ey
‘>§§f— FI6. 101

48
e

ENGINE)
( \ : 49

! 2
g t8
—69
23;
1807-111 -0100
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS

5911746-817-001-00 [U-NUT * 2 2 2
60|  ------ BLANK 2 e
60 [1800-111-320-10 HOSE/FUEL/1280 ASSY * 1 1 1
61 [1800-111-005-00 CONNECTOR/QUICK/1/2 * 1 1 1
62 |1650-111-034-00 CLIP/HOSE/11-13 * 1 1 1
63 |1342-402-006-00 BAND/WIRE/250 * 1 1 1
64 |1690-782-011-10 CLIP/HOSE/16.5-18.5 * 1 1 1
65 (1800-111-006-00 [COVER/HOSE/CENTER * 1 1 1
66 (V231-360-801-20 FLANGEBOLT * 4 4 4
67 |[3666-202-005-10 [PAD/50 * 1 1 1
68 [1790-111-006-00 COVER/DRAIN * 2 2 2
69 |V231-360-801-20 FLANGEBOLT * 4 4 4
70 [1800-111-280-00 HOSE/FUEL/450 ASSY * 1 1 1
71 (1690-782-011-10 CLIP/HOSE/16.5-18.5 * 1 1 1
72 /1800-111-260-10 HOSE/FUEL/1100 ASSY * 1 1 1

* 3 3 3

73 |J062-147-159-00 CLIP/HOSE/14.7-15.9




1807-116 -0100

FIG.106 ACCELERATOR SYSTEM

51

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1|  ------ BLANK L. N I N I I A A B
1 {1800-116-230-20 BRACKET/LEVER COMP | * 1 1 1
2 |[V231-360-801-60 FLANGEBOLT * 2 2 2
3 (1425-621-004-00 HOLDER/JE/9-9 * 1 1 1
4 (1800-116-200-00 LEVER COMP * 1 1 1
5 11646-116-051-10 GRIP/THROTTLE * 1 1 1
6 ([1704-116-005-10 [FACING * 1 1 1
7 (1593-117-003-10 SPRING,DISK * 1 1 1
8 |1704-116-004-00 WASHER/11X20X03 * 1 1 1
9 (2130-713-002-10 WASHER * 1 1 1
10 ([V305-260-010-00 NUT/M10 * 2 2 2
11 |1800-116-210-00 ARM ASSY * 1 1 1
12 [1588-502-007-00 BUSH(10X12X10) * 2 2 2
13 {1800-116-001-00 [SPRING/HT022 * 1 1 1
14 |3817-280-510-00 SENSOR,ANGLE * 1 1 1
15 |1650-664-001-00 ARM * 1 1 1
16 |[V120-364-001-20 SCREW,SP/M4X12 * 2 2 2
17 |1800-116-250-10 [CABLE/ACCELERATOR * 1 1 1
18 |[V500-162-001-50 [PIN,SPLIT/2 X15 * 2 2 2
19 ([V411-260-006-00 WASHER / M6 * 2 2 2
20 |1800-116-260-00 BRACKET/PEDAL COMP | * 1 1 1
21 (V231-360-801-20 FLANGEBOLT * 3 3 3
22 11568-116-210-00 [PEDAL ASSY * 1 1 1
23 [V120-266-001-60 SCREW SEEMS/M6X16 * 2 2 2
24 (1790-116-280-10 ROD COMP * 1 1 1
25|V411-260-006-00 WASHER / M6 * 2 2 2
26 |V500-162-001-50 [PIN,SPLIT/2 X15 * 2 2 2
27 11703-505-007-00 SPRING/HE046 * 1 1 1
28 (1432-616-002-00 RUBBER,CUSHION * 1 1 1
29 [1729-702-003-00 [INSULATOR * 1 1 1




52 FIG.106 ACCELERATOR SYSTEM

1807-116 -0100

S TYPE OF MODEL 1|1C|G

KEY| PART CODE DESCRIPTION P [TJA8080ITJAS090[TJAST00 T|O|R REMARKS
C R R R C|L|P
* 1 1 1

30 [V304-260-008-00 NUT




FIG.107 DAMPER(INPUT)SYSTEM

(ENGINE)

1800-120 -0100

F1G.202

53

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

a=-

oA

=RQ

REMARKS

1

1800-120-200-10

DAMPER/DISK ASSY

1

1

2

V211-560-801-60

IBOLT,SEMS

6

6

3

V522-100-601-80

IPIN

*| *| kO R

2

2




o4 FIG.108 PEDAL(CLUTCH)SYSTEM

1800-135 -0100

TYPE OF MODEL
TJAEOBO TJAEOQO TJAE]OO

KEY] PART CODE DESCRIPTION

A= -
aleNe!
=RQ
~
=1
=
>
=~
~
»n

------ BLANK

1800-135-200-10 PEDAL/CLUTCH ASSY

3670-836-004-00 BUSH/25X28X20

1524-122-001-00 PAD

1800-135-001-00 SPRING/HE110

1421-602-005-10 CUSHION,B/ RUBBER

1729-702-003-00 [NSULATOR

O OV |ix QO
| k| K| k| k| X| ¥ K[OT R
[T I I R R T
[T I I R R T
[ T T R T A T

V304-260-008-00 NUT




FIG.201 CASE(TRANSMISSION/FRONT)SYSTEM

55

1807-201 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 {1800-201-001-20 |CASE/TRANSMISSION/F * 1 1 1
2 |V782-160-000-2T PLUG/SCREW/SEAL * 10 10 10
3 |V782-160-000-2B PLUG/SCREW/SEAL * 1 1 1
4 |[1588-501-007-00 [CAP,BLANK * 2 2 2
5 |V201-361-204-00 BOLT/M12X40 * 2 2 2
6 |[V201-361-207-00 BOLT/M12X70 * 5 5 5
7 1V201-361-211-00 BOLT * 1 1 1
8 |V201-361-209-00 BOLT * 1 1 1
9 (1800-201-005-00 BOLT/SOCKET/M12X50 * 2 2 2
10 |V251-341-207-00 BOLT/STUD * 5 5 5
11 |[V304-460-012-00 NUT/M12 * 6 6 6
12 |[V401-160-012-00 WASHER,SP/M12 * 14 14 14
13 |1757-201-001-00 [PIN * 2 2 2
14 ([V201-361-404-50 BOLT/M14X45 * 2 2 2
15 |V401-160-014-00 WASHER,SP/M14 * 8 8 8
16 |V523-101-002-40 PIN * 2 2 2
17 {1800-201-003-00 BOLT/STUD/M14X180 * 6 6 6
18 |[V304-460-014-00 NUT/M14 * 6 6 6
19 [V201-361-404-00 BOLT/M14X40 * 1 1 1
20 (1432-621-011-00 |[CAP,BLANK/M16 * 8 8 8
21  ------ BLANK L
21 |K275-001-003-00 PLUG(PF1/4) * 1 1 1
22|  ------ BLANK | 1 1 |1 11 ------
22 |V720-112-401-10 RING/O * 1 1 1
23 /11800-201-004-00 [PLATE/VALVE * 1 1 1
24 |V2381-360-801-60 FLANGEBOLT * 4 4 4




o FIG.202 GEARREVERSE)SYSTEM

1800-203B-0100

TYPE OF MODEL I
TJA§080 TJAEOQO TJA8100 T
R

KEY] PART CODE DESCRIPTION REMARKS

aleNe!
=TRQ

1800-203-001-10 GEAR/HELICAL/27 1 1

1800-203-007-10 SHAFT/INPUT

1800-203-002-20 GEAR/HELICAL/30

V744-135-550-80 SEAL,OIL/TC35558

1568-206-001-00 BEARING,6207

1568-270-002-00 BEARING,BALL/6306

V706-140-040-00 RING/SNAP

(o BRENRIorNIw B R IVLRI AT

V707-140-072-00 RING/SNAP

9 11800-203-003-00 GEAR/HELICAL/31

10 [V600-110-620-50 BEARING,RB/6205

11 |1757-219-003-00 BEARING/BALL

12 11800-203-400-00 CLUTCH/REVERSE ASSY

13 |1800-203-008-00 RING/SEAL/30X02

14 |1800-203-220-00 METAL/INPUT COMP

15 (1800-203-006-00 GASKET/INPUT

16 |[V523-101-002-40 PIN

17 |V231-361-002-50 FLANGEBOLT

18 |V231-361-006-00 FLANGEBOLT

k| K| K| k| K| k| k| K| K| k| K| K| k| K| K| F| F| X KON
e I S R e B S ) B e B e e e R e e ) R e e R

I e O e e e e e e e e e e e
I e S O G e e e e e e e e e e

19 |11729-202-015-00 BEARING/BALL




FIG.203 GEARHIGH-LOW)SYSTEM
6

57

1807-205C-0100
S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1|  ------ BLANK «= [ 1 1 1717 171 ------
1 {1800-205-001-10 SHAFT/HL * 1 1 1
2 11800-205-008-00 GEAR/HELICAL/34 * 1 1 1
3 |1513-244-003-00 BEARING,RB/6306 * 2 2 2
4 [1560-263-014-00 RING/20 * 1 1 1
5 (1800-205-002-10 SHAFT/HL * 1 1 1
6 [1800-205-003-10 GEAR/HELICAL/30 * 1 1 1
7 [1513-244-003-00 BEARING,RB/6306 * 1 1 1
8 {1800-205-004-00 METAL/BEARING * 1 1 1
9 |V231-361-002-50 FLANGEBOLT * 4 4 4
10 [V523-101-002-40 PIN * 2 2 2
11 {1807-205-200-00 METAL/MAIN/FRON COMP| * 1 1 1
12 ([V523-101-002-40 PIN * 2 2 2
13 ([V231-361-204-00 FLANGEBOLT * 4 4 4
14 |V231-361-207-00 FLANGEBOLT * 2 2 2
15 [V720-112-401-00 O-RING/P10 * 5 5 5




58

1800-206 -0100

FIG.204 PUMP(GEAR)SYSTEM

N

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1| ------ BLANK .70 E K I R A B A B
1A|{1800-206-001-10 CASE/PUMP * 1 1 1
2 |1V523-101-002-40 PIN * 2 2 2
3 |V231-361-002-50 FLANGEBOLT * 4 4 4
4 |V201-361-012-00 BOLT/M10X120 9T * 2 2 2
5 |V401-160-010-00 WASHER,SP/M10 * 2 2 2
6 |V782-160-000-2T PLUG/SCREW/SEAL * 1 1 1
7 |V251-341-003-00 BOLT/STUD * 2 2 2
8 [1757-206-003-10 GEAR/HELICAL/22 * 1 1 1
9 |1594-221-001-00 BEARING/BALL 62058H2 | * 2 2 2
10 |V705-140-052-00 RING,SNAP/52 C * 2 2 2
11 [1757-206-004-00 SHAFT/IDLE * 1 1 1
12 |1757-206-007-00 PLATE//22X60 * 1 1 1
13 |V231-360-801-60 FLANGEBOLT * 2 2 2
14 |1757-206-005-10 GEAR/HELICAL/26 * 1 1 1
15 |1757-206-006-00 SHAFT/PUMP * 1 1 1
16 [1729-202-007-00 BEARING/BALL * 2 2 2
17 [V707-140-072-00 RING/SNAP * 1 1 1
18 |1800-206-005-00 GASKET/CASE * 1 1 1




FIG.205 GEAR(PTO/INPUT)SYSTEM(8090,8100)

1807-209B-0100

59

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 ({1800-209-001-10 GEAR/HELICAL/31 * 1 1
2 (1800-209-002-10 |GEAR/HELICAL/44 * 1 1
3 (1729-202-005-00 BEARING/BALL * 1 1
4 (1729-202-008-00 BEARING/BALL * 1 1
5 [1800-209-019-20 SHAFT/PTO * 1 1
6 |1800-209-017-00 GEAR/HELICAL/27 * 1 1
7 {1800-209-220-10 CLUTCH/PTO  ASSY * 1 1
8 [1800-209-024-00 RING/SEAL/68/PK * 2 2
9 [1656-214-006-00 WASHER/30X50X03 * 1 1
10 |1756-203-001-00 BEARING/ROLLER * 1 1
11 |1733-203-061-00 BEARING/BALL * 1 1
12 {1807-209-001-00 GEAR/HELICAL/31 * 1 1
13 |V704-140-035-00 RING,SNAP/35 C * 1 1
14 (1650-434-015-00 [PLUG/SEAL/72X08 * 1 1
15 11800-209-005-00 |GEAR/HELICAL/34 * 1 1
16 [1800-209-021-00 HUB/40X75X22 * 1 1
17 [1790-210-019-00 COUPLING/75X95X20 * 1 1
18 {1807-209-002-00 GEAR/HELICAL/30 * 1 1
19 |1800-214-008-00 BUSH/40X45X35 * 1 1
20 |1757-203-011-00 BEARING/NEEDLE * 1 1
21 |1757-209-008-00 BEARING/NEEDLE * 1 1
22 (1800-209-009-00 |COLLAR/30X60X19 * 1 1
23 |1757-214-002-10 WASHER/40X62X03 * 1 1
24 11800-209-023-00 BEARING/ROLLER * 1 1
25 |V704-140-030-00 RING,SNAP/30 C * 1 1
26 [V707-140-072-00 RING/SNAP * 1 1
27 11650-434-015-00 PLUG/SEAL/72X08 * 1 1
28 |V600-410-630-70 BEARING/BALL * 1 1
29 {1800-209-007-10 SHAFT/CHANGE/PTO * 1 1




60

FIG.206 GEAR(PTO/INPUT)SYSTEM(8080)

1807-209C-0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

aleNe!

=TRQ

REMARKS

1800-209-001-

10

GEAR/HELICAL/31

1

1800-209-002-

10

GEAR/HELICAL/44

1729-202-005-

00

BEARING/BALL

1729-202-008-

00

BEARING/BALL

1800-209-019-

20

SHAFT/PTO

1800-209-017-

00

GEAR/HELICAL/27

1800-209-210-

20

CLUTCH/PTO ASSY

(o BRENRIorNIw B R IVLRI AT

1800-209-024-

00

RING/SEAL/68/PK

1656-214-006-

00

WASHER/30X50X03

1756-203-001-

00

BEARING/ROLLER

1733-203-061-

00

BEARING/BALL

1807-209-001-

00

GEAR/HELICAL/31

V704-140-035-

00

RING,SNAP/35 C

1650-434-015-

00

PLUG/SEAL/72X08

1800-209-005-

00

GEAR/HELICAL/34

1800-209-021-

00

HUB/40X75X22

1790-210-019-

00

ICOUPLING/75X95X20

1807-209-002-

00

GEAR/HELICAL/30

1800-214-008-

00

BUSH/40X45X35

1757-203-011-

00

BEARING/NEEDLE

1757-209-008-

00

BEARING/NEEDLE

1800-209-009-

00

ICOLLAR/30X60X19

1757-214-002-

10

WASHER/40X62X03

1800-209-023-

00

BEARING/ROLLER

V704-140-030-

00

RING,SNAP/30 C

V707-140-072-

00

RING/SNAP

1650-434-015-

00

PLUG/SEAL/72X08

V600-410-630-

70

BEARING/BALL

% | K| k| k| % K| | k| N| X X k| K| K| K| K| k| X| K| K| k| K| K| K| k| X ¥ ¥ F|OT®XR

e e e e e e e e e e e e e e e e e e D e e B S e e e e e i e

1800-209-007-

10

SHAFT/CHANGE/PTO




1800-211 -0100

FI1G.207 CASE(TRANSMISSION/MID)SYSTEM

S

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1|  ------ BLANK «= [ 1 1 17 171 ------
1A|1800-211-001-40 CASE/SPACER * 1 1 1
2 |V782-160-000-2T PLUG/SCREW/SEAL * 1 1 1
3 |V780-140-000-2T PLUG/SCREW/SEAL * 1 1 1
4 |[V201-361-404-00 BOLT/M14X40 * 4 4 4
5 (V304-460-014-00 NUT/M14 * 1 1 1
6 |{V401-160-014-00 WASHER,SP/M14 * 5 5 5
7 |V251-341-408-00 BOLT/STUD * 3 3 3
8 |V304-460-014-00 NUT/M14 * 6 6 6
9 |V401-160-014-00 WASHER,SP/M14 * 6 6 6
10 |1800-211-002-00 |ORIFICE/M10X1.9 * 1 1 1




62

1800-214 -0100

FIG.208 GEAR(MAIN)SYSTEM

44

KEY] PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

aleNe!

=TRQ

REMARKS

1800-214-220-

10

SHAFT/MAIN COMP

1

1

1800-203-008-

00

RING/SEAL/30X02

1800-214-019-

00

BEARING/BALL

3817-101-055-

00

BEARING/BALL

1800-214-002-

10

GEAR/HELICAL/39

1800-214-008-

00

BUSH/40X45X35

1757-203-011-

00

BEARING/NEEDLE

(o BRENRIorNIw B R IVLRI AT

1757-203-013-

10

WASHER/35X62X03

9 [1800-214-200-

10

SYNCHONIZER/40 ASSY

10 (1742-203-232-

00

SLEEVE

11 |1627-205-223-

00

PIN/INSERT

12 |1650-214-203-

00

SPRING

13 |1800-214-202-

20

RING/SYNCHRONIZER

14 |1800-214-003-

10

GEAR/HELICAL/36

15 (1800-214-008-

00

BUSH/40X45X35

16 |17567-203-011-

00

BEARING/NEEDLE

17 |1800-214-021-

00

WASHER/40X62X04

18 |1800-214-004-

10

GEAR/HELICAL/31

19 |1800-214-008-

00

BUSH/40X45X35

20 [1757-203-011-

00

BEARING/NEEDLE

21 {1800-214-200-

10

SYNCHONIZER/40 ASSY

22 |1742-203-232-

00

SLEEVE

23 11627-205-223-

00

PIN/INSERT

24 (1650-214-203-

00

SPRING

25 (1800-214-202-

20

RING/SYNCHRONIZER

26 [1800-214-005-

10

GEAR/HELICAL/26

27 11800-214-028-

00

BEARING/NEEDLE

28 (1800-214-006-

10

GEAR/HELICAL/19

29 (1800-214-028-

00

BEARING/NEEDLE

30 [1800-214-200-

10

SYNCHONIZER/40 ASSY

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

e I I YA e B Y B N O N O B e B ey e e i T . e e L I - I Y Y e Y Y B = By X

e I I YA S A Y O N O N O B B e B ey e e T = e e L I - I Y Y e Y Y B = B X
e e e B B B Y B B Y B B B B ey B ey B . T N Y e e e A A e G S

45




FIG.208 GEAR(MAIN)SYSTEM

63

4445

1800-214 -0100

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
31(1742-203-232-00 SLEEVE * 1 1 1
32 (1627-205-223-00 PIN/INSERT * 3 3 3
33 (1650-214-203-00 SPRING * 2 2 2
34 (1800-214-202-20 RING/SYNCHRONIZER * 2 2 2
35 (1800-214-024-00 RING/SNAP * 1 1 1
36 (1800-214-007-20 GEAR/HELICAL/16 * 1 1 1
37 (1800-214-022-00 BEARING/NEEDLE * 1 1 1
38 [1800-214-009-10 BUSH/30X55X24 * 1 1 1
39 ([V704-140-030-00 RING,SNAP/30 C * 1 1 1
40 [1800-214-210-00 GEAR/HELICAL/20 COMP | * 1 1 1
41 |1757-210-002-00 BEARING/BALL * 1 1 1
42 |1757-210-004-00 WASHER/55X70X02 * 1 1 1
43 |V706-140-055-00 RING/SNAP * 1 1 1
44 |1800-214-018-00 BEARING/NEEDLE * 1 1 1
45 (1756-215-008-00 RING/SNAP * 1 1 1
46 (1800-214-023-00 BEARING/BALL * 1 1 1
47 11800-214-012-00 |GEAR/HELICAL/28 * 1 1 1
48 {1800-214-013-00 |GEAR/HELICAL/31 * 1 1 1
49 [1800-214-014-00 GEAR/HELICAL/36 * 1 1 1
50 {1800-214-015-00 |GEAR/HELICAL/41 * 1 1 1
51 {1800-214-016-00 |GEAR/HELICAL/39 * 1 1 1
52 (1800-214-017-00 |GEAR/HELICAL/42 * 1 1 1

* 2 2 2

53

V706-140-045-00

RING/SNAP




64

1807-216 -0100

FIG.209 GEAR(SUB)SYSTEM

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100

aleNe!

=TRQ

REMARKS

1800-216-009-

00

GEAR/40-20

1

=

1757-216-002-

00

BUSH/40X45X59

1757-203-011-

00

BEARING/NEEDLE

1800-216-005-

00

GEAR/SPUR/48

1756-209-007-

00

BEARING/NEEDLE

1757-214-002-

10

WASHER/40X62X03

1790-210-018-

00

HUB/40X75X22

(o BRENRIorNIw B R IVLRI AT

1790-210-019-

00

COUPLING/75X95X20

V706-140-040-

00

RING/SNAP

1800-216-011-

00

GEAR/HELICAL/38-18

1757-210-014-

00

BEARING/NEEDLE

1757-216-007-

00

WASHER/40X60X05

1757-214-002-

10

WASHER/40X62X03

1800-216-007-

20

METAL/CLEAP

V231-361-002-

50

FLANGEBOLT

V523-101-002-

40

PIN

1800-216-006-

10

GEAR/SPUR/45-17

1757-210-005-

00

BEARING/NEEDLE

1757-216-011-

00

BEARING/NEEDLE

1656-214-006-

00

WASHER/30X50X03

1757-216-012-

00

SHAFT/IDOL

1594-272-006-

00

PLATE

% | K| k| k| K| X k| k| N| K| X k| K| K| K| k| X| K| ¥ ¥ ¥ ¥ XOAOTWXR

S I I B N TR Y S I - I TR B T B A B NG NG TRy By Y T

S I B I N TR B Y S I - I TRt B T B A B NG TRy By Y T
[CY S S [ Y [ ) B4 Y ) [N Y N Y ) S S EN [ R BN

V231-360-801-

60

FLANGEBOLT




FIG.210 GEARM4WD)SYSTEM(8090,8100)

1807-218 -0100

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 (1800-218-001-00 GEAR/HELICAL/34 * 1 1
2 [1800-218-002-00 GEAR/HELICAL/25 * 1 1
3 |1800-218-003-00 SHAFT/4WD/REAR * 1 1
4 {7932-201-002-00 BEARING,RB/6306SH2 * 1 1
5 [1560-306-001-00 BEARING,BALL 6208SH2 | * 1 1
6 |V706-140-040-00 RING/SNAP * 2 2
7 (1807-218-001-10 SHAFT/4WD/MID * 1 1
8|  ------ BLANK « ! |1 |11 |11 ------
8A[(1807-218-002-10 GEAR/HELICAL/28 * 1 1
9 [1807-218-003-00 GEAR/HELICAL/21 * 1 1
10 {7932-201-002-00 BEARING,RB/6306SH2 * 1 1
11 [1568-206-001-00 BEARING,6207 * 1 1
12 |1432-253-002-00 SLEEVE * 1 1
13 [1807-218-230-00 CLUTCH/4WD  ASSY * 1 1
14 |1807-218-210-00 SHAFT/CLUTCH/4W COMP | * 1 1
15 |1757-218-011-00 RING/42 * 3 3
16|  ------ BLANK * 0 -
16 {1800-203-008-00 RING/SEAL/30X02 * 3 3
17 [1568-270-002-00 BEARING,BALL/6306 * 2 2
18 |11807-218-005-00 GEAR/HELICAL/31 * 1 1
19 |1807-218-009-00 BEARING/NEEDLE * 1 1
20 |1807-218-006-00 WASHER/42X63X03 * 2 2
21|  ------ BLANK | ! 1 1 || ------
21A[1807-218-004-10 GEAR/HELICAL/23 * 1 1
22 (1807-218-008-00 BEARING/NEEDLE * 1 1
23 |1773-216-011-00 WASHER/35X50X02 * 1 1
24 11656-214-006-00 WASHER/30X50X03 * 1 1
25 (V744-130-520-80 SEAL,OIL/TC30528 * 1 1
26 |V705-140-052-00 RING,SNAP/52 C * 1 1




66

1807-218A-0100

FIG.211 GEARM4WD)SYSTEM(8080)

KEY] PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

aleNe!

=TRQ

REMARKS

1800-218-001-

00

GEAR/HELICAL/34

1

1800-218-002-

00

GEAR/HELICAL/25

1800-218-003-

00

SHAFT/4WD/REAR

7932-201-002-

00

BEARING,RB/6306SH2

1560-306-001-

00

BEARING,BALL 6208SH2

V706-140-040-

00

RING/SNAP

1
1
1
1
2
1

1807-218-001-

10

SHAFT/4WD/MID

(o BRENRIorNIw B R IVLRI AT

BLANK

8A|1807-218-002-

10

GEAR/HELICAL/28

9 11807-218-003-

00

GEAR/HELICAL/21

10 |7932-201-002-

00

BEARING,RB/6306SH2

11 |1568-206-001-

00

BEARING, 6207

12 |1432-253-002-

00

SLEEVE

13 |1807-218-230-

00

CLUTCH/4WD  ASSY

14 (1807-218-220-

00

SHAFT/CLUTCH/4WD/75

15 (1757-218-011-

00

RING/42

[ C e e A e e e

6]  ------

BLANK

16 |1800-203-008-

00

RING/SEAL/30X02

17 |1568-270-002-

00

BEARING,BALL/6306

18 |1807-218-007-

00

GEAR/HELICAL/30

19 |11807-218-009-

00

BEARING/NEEDLE

20 (1807-218-006-

00

WASHER/42X63X03

DN = = DN

21|  ------

BLANK

21A/1807-218-004-

10

GEAR/HELICAL/23

22 [1807-218-008-

00

BEARING/NEEDLE

23 (1773-216-011-

00

WASHER/35X50X02

24 11656-214-006-

00

WASHER/30X50X03

25 |V744-130-520

-80

SEAL,OIL/TC30528

% | K| k| k| % K| | k| N| X X k| K| K| K| K| k| X| K| K| k| K| K| K| k| X ¥ ¥ F|OT®XR

e e e e

26 |V705-140-052

-00

RING,SNAP/52 C




FIG.212 GEAR(PTO/REAR)SYSTEM(EXCEPT D TYPE)
4

67

1807-219 -0100
S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 /1800-219-001-00 SHAFT/DRIVE/PTO * 1 1 1

2 11432-253-002-00 SLEEVE * 2 2 2

3 {1800-219-002-00 GEAR/HELICAL/15 * 1 1 1

4 |1757-219-003-00 BEARING/BALL * 2 2 2

5 |V707-140-090-00 RING/SNAP * 1 1 1

6 |3670-701-014-00 |[CAP,METAL * 1 1 1

7 (1790-219-004-20 SHAFT/PTO * 1 1 1

8 |1710-304-051-00 BEARING/BALL * 1 1 1

9 |V600-110-630-80 BEARING,RB/6308 * 1 1 1

10 [1800-219-003-00 GEAR/HELICAL/31 * 1 1 1

11 [1624-240-002-00 SLEEVE/40X50X14 * 1 1 1

12 ({1421-433-032-00 SEAL,OIL C6Y506810 * 1 1 1

13 11790-219-005-10 METAL/PTO/REAR * 1 1 1

14 ([V231-361-002-50 FLANGEBOLT * 4 4 4

15 (1444-314-009-10 |CAP,PTO SHAFT * 1 1 1

16 |V231-360-801-60 FLANGEBOLT * 2 2 2




68 FIG.213 GEAR(PTO/REAR)SYSTEM(D TYPE)
4

1807-219A-0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 {1800-219-001-00 SHAFT/DRIVE/PTO * 1 1 1
2 11432-253-002-00 SLEEVE * 2 2 2
3 ({1800-219-002-00 GEAR/HELICAL/15 * 1 1 1
4 |1757-219-003-00 BEARING/BALL * 2 2 2
5 |V707-140-090-00 RING/SNAP * 1 1 1
6 |3670-701-014-00 CAP,METAL * 1 1 1
7 |1807-219-001-00 SHAFT/PTO * 1 1 1
8 [1710-304-051-00 BEARING/BALL * 1 1 1
9 |V600-110-630-80 BEARING,RB/6308 * 1 1 1
10 {1800-219-003-00 GEAR/HELICAL/31 * 1 1 1
11 |1624-240-002-00 SLEEVE/40X50X14 * 1 1 1
12 (1421-433-032-00 SEAL,OIL C6Y506810 * 1 1 1
13 ({1790-219-005-10 METAL/PTO/REAR * 1 1 1
14 |V231-361-002-50 FLANGEBOLT * 4 4 4
15 (1444-314-009-10 [CAP,PTO SHAFT * 1 1 1
16|  ------ BLANK L I L
16 |[V231-360-802-50 FLANGEBOLT * 2 z :
*

17 |3805-632-001-00 COLLAR/09X14X14




FIG.214 CASE(TRANSMISSION/REAR)SYSTEM
&— 15

?— 502-3
16

69

1807-241 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1|  ------ BLANK = | | 1 11 171 ------
1/1807-241-001-20 [CASE/TRANSMISSION/RE | * 1 1 1
2 BLANK * 0 e
2 |V782-160-000-8B PLUG/SCREW/SEAL * 3 3 3
3 (2144-307-004-00 SEAL/20X07 * 1 1 1
4 |V744-125-400-70 SEAL,OIL/TC25407 * 2 2 2
5 |V201-361-404-00 BOLT/M14X40 * 3 3 3
6 |{V401-160-014-00 WASHER,SP/M14 * 3 3 3
7 |11800-201-003-00 BOLT/STUD/M14X180 * 3 3 3
8 |V523-101-002-40 PIN * 2 2 2
9 |[V251-341-205-00 BOLT/STUD * 2 2 2
10 |[V251-341-207-00 [BOLT/STUD * 6 6 6
11 [V523-101-202-80 PIN * 4 4 4
12 [1800-241-210-00 PIPE/LEVELGUAGE COMP | * 1 1 1
13 {1800-241-004-20 |GAUGE/OIL/LEVEL * 1 1 1
14 |1800-241-005-10 HOSE/BREATHER/600 * 1 1 1
15 |1650-780-011-10 [CLIP/HOSE/18-22 * 2 2 2
16 |1564-104-017-00 [CLIP * 1 1 1
17 |V780-140-000-2T [PLUG/SCREW/SEAL * 1 1 1




70

1800-254 -0100

FIG.215 SHIFT(MAIN)SYSTEM
17

25

S TYPE OF MODEL C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g l; REMARKS
1 |/1800-254-001-00 STAY/SHIFT/1-2 * 1 1 1
2 {1800-254-002-00 FORK/SHIFT/1-2 * 1 1 1
3 11800-254-003-00 STAY/SHIFT/3-4 * 1 1 1
4 [{1800-254-004-00 FORK/SHIFT/3-4 * 1 1 1
5 |1800-254-005-10 STAY/SHIFT/5-6 * 1 1 1
6 [1800-254-006-00 FORK/SHIFT/5-6 * 1 1 1
7 11650-253-003-00 SPRING/HC022 * 3 3 3
8 |V682-200-001-00 BALL * 3 3 3
9 12201-201-002-00 BOLT/M10X12 * 3 3 3
10 |[V580-140-802-80 PIN,SPRING/8 X28 W * 8 8 3
11 WIRE * 8 3 3
12 |1800-254-007-00 ARM/SHIFT/1-2 * 1 1 1
13 |1800-254-008-00 ARM/SHIFT/3-4 * 1 1 1
14 |1560-223-016-00 BOLT/M8X16 * 2 2 2
15|  ------ BLANK .70 E K I R A B A B
15 (1800-254-009-20 METAL/SHIFT/MAIN * 1 1 1
16 [V523-101-002-40 PIN * 2 2 2
17 [V231-360-803-00 FLANGEBOLT * 4 4
18|  ------ BLANK « | | | 11 ||  e-----
18|  ------ BLANK « | | | 11 ||  e-----
18|  ------ BLANK .70 E K I R A B A B
18 |11800-254-200-60 GUIDE COMP * 1 1 1
19 |V231-360-801-20 FLANGEBOLT * 2 2 2
20 [1650-264-006-00 BUSH/LINEAR/20X32X42 | * 1 1 1
21 |V705-140-032-00 RING,SNAP/32 C * 1 1 1
22|  ------ BLANK .20 R I I R (N B A B
22 [1800-254-210-20 ARM/SHIFT/MAIN COMP | * | ! ! !
23 |V723-101-501-80 RING/O #| 1 1 1
24 [1800-254-011-00 [COLLAR/20X26X25 *| 2 2 2
25 [1800-254-012-30 SPRING/HC045 *| 2 2 2




1800-254 -0100

FIG.215 SHIFT(MAIN)SYSTEM
17

25

71

S TYPE OF MODEL I|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
26 |1800-254-220-00 ARM/SHIFT/MAIN COMP | * 1 1 1

27 11646-226-053-00 BOLT/SM/M10X23 * 1 1 1

28 |1756-256-007-00 BOOT * 1 1 1

29 WIRE * 2 2 2

30 [1800-254-021-00 BRACKET/CHANGE * 1 1 1

31 |V211-561-003-50 BOLT/S * 4 4 4

32 (1800-254-022-10 ARM/SHIFT/MAIN * 1 1 1

33 (1650-264-002-10 HOLDER * 1 1 1

34 [1560-290-006-30 SPRING * 1 1 1

35(1650-264-012-00 WASHER/27X32X01 * 1 1 1

36 |[V705-140-034-00 RING/SNAP * 1 1 1

37 11650-264-009-00 BOLT/LOCK * 1 1 1

38 (1407-111-001-00 WASHER/8X12X2 * 1 1 1

39 |V231-361-003-00 [FLANGEBOLT * 2 2 2

40 |1444-218-009-00 BOOT,CHANGE LEVER * 1 1 1

41  ------ BLANK L
41A/1800-254-023-00 BOOT * 1 1 1

42 [1342-402-006-00 BAND/WIRE/250 * 2 2 2




72

130 ’

1807-256A-0
S TYPE OF MODEL C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g l; REMARKS
1 {1800-256-004-00 STAY/SHIFT/SUB * 1 1 1
2 |/1800-256-002-10 FORK/SHIFT/SUB/H-L * 1 1 1
3 [1650-253-003-00 SPRING/HC022 * 1 1 1
4 |[V682-200-001-00 BALL * 1 1 1
5 11800-256-003-00 [FORK/SHIFT/SUB/LL * 1 1 1
6 [1650-253-003-00 SPRING/HC022 * 1 1 1
7 1V682-200-001-00 BALL * 1 1 1
8 |1800-256-200-00 ARM/SHIFT/SUB COMP | * 2 2 2
9 |V720-102-402-00 |0-RING/P20 * 4 4 4
10 [1800-256-005-00 PLATE/I/30X50 * 2 2 2
11 |V231-360-801-20 FLANGEBOLT * 2 2 2
12 |1800-256-210-00 ARM/SUB COMP * 1 1 1
13 |1800-256-250-10 ARM/SUB/C  COMP * 1 1 1
* 2 2 2

V580-140-802-

IPIN,SPRING/8 X28 W




FI1G.217 SHIFT(PTO)SYSTEM

73

1807-259A-0100
S TYPE OF MODEL 1|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 (1800-259-001-10 STAY/SHIFT/PTO * 1 1 1

2 11800-259-002-00 FORK/SHIFT/PTO * 1 1 1

3 |V720-102-401-20 0-RING/P12 * 1 1 1

4 [1650-253-003-00 SPRING/HC022 * 1 1 1

5 |V682-200-001-00 BALL * 1 1 1

6 [1800-256-200-00 ARM/SHIFT/SUB COMP | * 1 1 1

7 IV720-102-402-00 0-RING/P20 * 2 2 2

8 [1800-256-005-00 [PLATE/I/30X50 * 1 1 1

9 |[V231-360-801-20 FLANGEBOLT * 1 1 1

10 [1807-259-210-00 ARM/PTO COMP * 1 1 1

11 |[V580-140-802-80 [PIN,SPRING/8 X28 W * 1 1 1

12 [1757-601-263-00 PLATE/T/25X42 * 1 1 1

13 |V231-360-801-20 [FLANGEBOLT * 1 1 1




7 FIG.218 GUIDE(LEVER/REVERSE)SYSTEM

L7
L
CA i
L
S AN
oL AU
e Ch
/ / ~Jz
/ /
~ // /
(o7 /
\\\ /’ /
~
/ N\
fY
/ /
o/ /
@\3@ = Fl6 402
AN
1800-263 -0100
S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION 2 TJAB080[TJAB090[TJABT00 g i) l; REMARKS
R R R
1 [1800-263-210-00 GUIDE COMP * ! ! 1
* 2 2 2

2 |V360-260-006-00 NUT/M6




1807-264 -0100

FI1G.219 LEVER(MAIN)SYSTEM

75

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA§080 TJA3090 TJASmO E (E ll} REMARKS
1| ------ BLANK * 0 | 1 1|11 ------
1 ({1807-264-200-10 LEVER/MAIN/E4/P COMP | * 1 1 1
2 11704-291-001-00 GRIP/MAIN * 1 1 1
3 11560-223-016-00 BOLT/M8X16 * 1 1 1
4 |1783-631-053-20 BOOT * 1 1 1
5 |[V580-140-602-00 PIN,SPRING * 1 1 1




7 FIG.220 LEVER(SUB)SYSTEM
14

22
@ 24
|
17 \ e
18 /’ ~ ) N 2] \\\\Q
. e ~
2 6091 ot
= Paar
/ P T N
Y e (ﬁ .
609-1 P ° //? S
e ///
P g /
ey j;;g
e =
P -
o — 15A
o “~
g o

-
J0 ) 217-13

// \<//

1807-266 -0100

TYPE OF MODEL
TJAEOBO TJA%OQO TJA8100
R

KEY] PART CODE DESCRIPTION

A= -
aleNe!

G
R REMARKS
P

1742-266-002-20 HUB/18X27X106 1 1

3640-111-001-10 BUSH/16X18X15

V704-140-025-00 RING,SNAP/25 C

1800-266-200-00 ARM/LEVER/SUB ASSY

3670-836-004-00 BUSH/25X28X20

1421-312-002-00 WASHER/26X35X1

V704-140-025-00 RING,SNAP/25 C

(o BRENRIorNIw B R IVLRI AT

1800-266-300-10 ARM/SUB/C  SET

©

1614-216-003-00 [PIN/TAPER/06X45

—
o

1800-266-001-00 ROD/SUB

—
—

2161-222-003-00 PIN,SNAP

—
[\

1800-266-220-00 LEVER/SUB  COMP

—
[UV]

V211-360-802-50 BOLT/SP

e e - T S Rt TR TR Y B ]
e e - Y T = Rt TR TR Y R ]
e B B L I B I T I Y TR

—
S

1703-261-002-00 GRIP/MAIN

—
ot

------ BLANK

15A|1807-266-001-00 ROD/SUB/C

16 |2161-222-003-00 PIN,SNAP

17 |1773-267-002-00 |GRIP/4WD

18 |V580-140-301-80 |PIN,SPRING/3 X18 W

19 |1746-652-250-10 BRACKET/SWITCH COMP

20 |V230-360-603-00 FLANGEBOLT

21 [1757-630-051-00 BOOT

22 [1807-266-002-00 [PLATE/Z/74X79

23 |1564-621-030-00 GROMMET/12X17X04

| % | K| K| k| K| K| K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ X[OWXR

N I I e I Y Y e e
T I e I I Y Y e e
T I I I Y T

24 [V231-360-801-60 FLANGEBOLT




FI1G.221 LEVER(PTO)SYSTEM

1807-269 -0100

S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1 (1807-269-200-00 BRAKET/LEVER/PT COMP | * 1 1 1

2 |V362-260-008-00 NUT/WASHER * 2 2 2

3|  mee--- BLANK L (e K K A I I
3A|1807-269-210-20 LEVER/PTO  ASSY * 1 1 1

4 |1560-287-002-30 BUSH/16X24X16 * 2 2 2

5 11688-265-001-00 GRIP/MID/PTO * 1 1 1

6 [3621-211-003-00 WASHER * 1 1 1

7 |V704-140-016-00 RING,SNAP/16 C * 1 1 1

8 [1807-269-001-10 ARM/PTO * 1 1 1

9 (2161-222-003-00 PIN,SNAP * 2 2 2

10 [1757-631-004-00 BOOT * 1 1 1

11 (1807-631-001-00 pPLUG * 1 1 1




78

1800-301 -0100

FIG.301 PINION(DRIVE/REAR)SYSTEM

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

A= -

aleNe!

=7 Q

REMARKS

1800-301-200-

00

GEAR/12X51  SET

1

1

1800-301-002-

00

BEARING/TAPERROLLER

1800-301-003-

00

BEARING/TAPERROLLER

1800-301-001-

00

METAL/PINION

1734-306-009-

00

INUT/M50X1.5

O[O | |00

V231-361-203

-50

FLANGEBOLT

*| % ¥ ¥ ¥ XA

W | e |

W | e |

NI T R T




FIG.302 CASE(DIFFERENTIAL GEAR/REAR)SYSTEM

1800-304 -0100

79

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 11800-304-007-00 [CASE/DIFF * 1 1 1
2 |V523-101-202-80 PIN * 1 1 1
3 (1791-304-009-00 BOLT/M12X90 * 8 8 8
4 |V401-160-012-00 WASHER,SP/M12 * 8 8 8
5 [1800-304-006-00 GEAR/BEVEL/12 * 4 4 4
6 |1791-304-006-00 WASHER/PINION * 4 4 4
7 [1800-304-005-00 GEAR/BEVEL/20 * 2 2 2
8 [1791-304-004-00 WASHER/55X75X01 * 2 2 2
9|  ------ BLANK « | 1 11 11 ------
9 |1757-304-001-30 SHAFT/DIFFPINION * 2 2 2
10 [1757-304-007-20 SHAFT/DIFFPINION * 1 1 1
11 |[V600-110-601-60 BEARING,RB/6016 * 1 1 1
12 |[V600-110-621-50 BEARING,RB/6215 * 1 1 1
13 {1800-304-001-00 METAL/DIFF/LH * 1 1 1
14 ({1790-304-002-00 SHIM/111X124X0.1 * 2 2 2
15 ({1790-304-003-00 SHIM/111X124X0.2 * 2 2 2
16 |{1800-304-003-00 WASHER/104X125X03 * 1 1 1
17 [{1725-310-003-00 RING/SNAP/CH125 * 1 1 1
18 [1800-304-002-00 METAL/DIFF/RH * 1 1 1
19 [1790-304-005-00 SHIM/110X130X0.2 * 2 2 2
20 {1790-304-006-00 SHIM/110X130X0.1 * 2 2 2
21 {1790-304-004-00 WASHER/110X130X03 * 1 1 1
22 [1790-304-009-00 RING/SNAP/CH130 * 1 1 1
23 |V231-361-002-50 FLANGEBOLT * 12 12 12




80

FIG.303 HOUSING(AXLE/REAR)SYSTEM

1807-306 -0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 |1800-306-001-50 HOUSING/AXLE/LH * 1 1 1
2 [{1800-306-002-50 HOUSING/AXLE/RH * 1 1 1
3 |V201-361-205-00 BOLT * 20 20 20
4 |V201-361-207-00 BOLT/M12X70 * 2
5 |V304-460-012-00 NUT/M12 * 8
6 |V401-160-012-00 WASHER,SP/M12 * 30 30 30
7 |11807-306-001-00 SHAFT/WHEEL * 2 2 2
8 (1443-316-011-10 BOLT,HUB/M22X62 * 16 16 16
9 (1568-307-200-30 SEAL/OIL/UNITIGHTS * 2 2 2
10 |[V600-110-621-30 BEARING RB 6213 * 2 2 2
11 |1790-307-006-00 PLATE/LOCK/33 * 2 2 2
12 [1556-308-005-00 BOLT/M22X40 * 2 2 2




FIG.304 GEAR(FINAL/REAR)SYSTEM

302-7

1800-307 -0100

81

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

IBLANK

IPIN

4

4 4

BLANK

GEAR/REAR  ASSY

IBLANK

IBLANK

BLANK

BLANK

BLANK

BLANK

IBLANK

IBLANK

IBLANK

V600-110-601-80

BEARING,RB/6018

1800-307-001-10

GEAR/SPUR/12/LH

1800-307-002-10

GEAR/SPUR/12/RH

1800-307-306-10

CARRIER

DN = = D

DN = = D
DN | | D

IBLANK

1800-307-301-10

GEAR/INTERNAL/66

1800-307-302-00

GEAR/SPUR/27

| D

N
(=21 ]

1800-307-303-00

SHAFT/PLANNET

1800-307-304-00

WASHER/30X52X01

1790-307-012-00

BEARING/NEEDLE

1800-307-307-00

ICOLLAR/31X37X06

1800-307-309-00

STOPPER

V211-560-801-60

IBOLT,SEMS

1800-307-305-00

WASHER/23X65X09

N | K| K| k| K| K| R| K| k| %| K| K| k| k| K| K| k| | K| K| k| k| K| ¥ ¥ * XOW®R




82

FIG.305 CLUTCH
(DIFFERENTIAL GEAR/REAR)SYSTEM

1807-308 -0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
111800-308-001-10 CLUTCH * 1 1 1
2 [1800-308-002-20 FORK/SHIFT/DIFFLOCK | * 1 1 1
3 [1800-308-004-30 SHAFT * 1 1 1
4 |V704-140-025-00 RING,SNAP/25 C * 1 1 1
5 |V720-102-402-10 0O-RING/P21 * 1 1 1
6 |V704-140-022-00 RING,SNAP/22 C * 2 2 2
7 11800-308-240-00 ARM/DIFF COMP * 1 1 1
8 [1800-308-005-00 [PIN/08X38 * 1 1 1
9 (|2161-735-006-00 [PIN * 1 1 1
10 |1800-308-260-00 PLATE/DIFF COMP * 1 1 1
11 ([2161-222-003-00 [PIN,SNAP * 2 2 2
12 {1800-268-200-10 BRACKET/LEVER/4WD * 1 1 1
13 |[V362-260-008-00 NUT/WASHER * 4 4 4
14 [{1800-268-002-00 [PLATE * 1 1 1
15  ------ BLANK L e e A (S
16 {1800-308-220-00 PEDAL/DIFF  ASSY * 1 1 1
17 |1560-287-002-30 BUSH/16X24X16 * 2 2 2
18 |1518-406-006-00 COVER,PEDAL * 1 1 1
19 (1807-308-001-00 HUB/16X27X33 * 1 1 1
20 (3621-211-003-00 WASHER * 1 1 1
21 [V704-140-016-00 RING,SNAP/16 C * 1 1 1
22 (1436-122-002-00 SPRING,TENSION * 1 1 1
23|  ------ BLANK .70 E K I R A B A B
23A|V201-361-006-00 BOLT * 1 1 1
24 |1V304-260-010-00 NUT * 1 1 1




FI1G.306 BRAKE SYSTEM

83

1807-310 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 11800-310-006-20 METAL/BRAKE * 2 2 2
2 11614-306-007-00 PLATE * 4 4 4
3 |V580-140-501-60 [PIN,SP.(W)/5.0X16 * 4 4 4
4 |[V230-360-601-00 FLANGEBOLT * 4 4 4
5 |V523-101-202-80 PIN * 4 4 4
6 {1800-307-005-00 BOLT/M10X100 * 12 12 12
7 |3676-702-007-00 WASHER/1H-10 * 12 12 12
8 [1790-310-004-10 DISK/BRAKE/244 * 8
9 (1790-310-005-00 [PLATE/SEPARATER *
10 {1790-310-002-10 [PLATE/PRESSURE/RH * 1 1
11 {1790-310-003-10 [PLATE/PRESSURE/RH * 1 1 1
12 |1650-310-204-00 STEELBALL * 12 12 12
13|  ------ BLANK « | | | | || e-----
13 |1800-310-007-20 SHAFT * 2 2 2
14 |1790-310-006-00 CAM/BRAKE * 2 2 2
15 |V720-103-502-40 |0-RING/P24 * 2 2 2
16 |[1807-310-001-00 ARM/BRAKE * 2 2 2
17 |V704-140-025-00 RING,SNAP/25 C * 6 6 6
18 |11800-310-003-00 PIN/BRAKE * 2 2 2
19 [1800-310-300-10 ARM/BRAKE/LH ASSY * 1 1 1
20 |8654-203-201-00 BUSH/25X28X15 * 2 2 2
21 ({1800-310-320-00 ARM/BRAKE/RH ASSY * 1 1 1
22 |18654-203-201-00 BUSH/25X28X15 * 2 2 2
23 |V760-150-000-00 NIPPLE,GREASE * 2 2 2
24 |V704-140-025-00 RING,SNAP/25 C * 2 2 2
25 |1646-640-001-00 WASHER/25X43X02 * 2 2 2
26 |1800-310-012-00 [NSULATOR * 2 2 2
27 11800-310-340-00 [ROD/544 COMP * 2 2 2
28 {1800-310-004-00 BUCKLE/TURN/M10 * 2 2 2
29 |V304-260-010-00 NUT * 2 2 2




84

FIG.306 BRAKE SYSTEM

1807-310 -0100

36

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g g l; REMARKS
30[1807-310-210-00 ROD/330 COMP * 2 2 2
31 (1627-122-008-00 [PIN/10X25 * 2 2 2
32 {1800-310-013-00 [PIN/10X29 * 2 2 2
33 (2161-222-003-00 [PIN,SNAP * 4 4 4
34 (1800-310-005-00 PLATE * 2 2 2
35 |V231-360-801-60 FLANGEBOLT * 4 4 ¢
36| ------ BLANK | 1 | |1 1| =------
* 2 2 2

1807-310-002-00 SPRING/HE095




FIG.307 PEDAL(BRAKE)SYSTEM

F\\
\
i
1f3 17 | @
. \
| 15
> 21 L \ﬂ
T\ \> .
A8 11— 16
{20 1479
19 13
16
. 12
M 15
14 ~
I ™—16
13jy j v
; \
%@@— 306-19
-
16
i
15
i
o 306-21
1807-312 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1 [1800-312-200-00 PEDAL/BRAKE/LH SET | * ! ! !
2 |V511-100-805-00 PIN,TAPER/8X50 |1 ! !
3 11650-312-250-10 LOCKPLATE  COMP * ! ! !
4 |13560-203-004-00 SPRING,CONE *! ! !
5(1719-312-001-00 [U-NUT *| 1 1 1
6|  ------ BLANK L. [ N I I R S A
6 {1800-312-230-10 [PEDAL/BRAKE/RH ASSY | * 1 1 1
7 11757-312-231-00 BUSH/25X28X20 * 2 2 2
8 11524-122-001-00 [PAD * 2 2 2
9 (1800-312-001-10 SPRING/HT046 * 2 2 2
10 {1800-310-012-00 [NSULATOR * 2 2 2
11 (1581-122-500-00 ROD COMP * 2 2 2
12 [1800-310-340-00 ROD/544 COMP * 2 2 2
13 [1800-310-004-00 BUCKLE/TURN/M10 * 2 2 2
14 ([V304-260-010-00 NUT * 2 2 2
15 (1627-122-008-00 [PIN/10X25 * 4 4 4
16 |2161-222-003-00 [PIN,SNAP * 4 4 4
17|  ------ BLANK « | | 1 11 11 ------
17 {1807-312-210-10 BRACKET COMP * 1 1 1
18 |V231-360-801-60 FLANGEBOLT * 2 2 2
19 {1421-602-005-10 [CUSHION,B/ RUBBER * 2 2 2
20 ([V304-260-008-00 NUT * 2 2 2
21 |(V704-140-025-00 RING,SNAP/25 C * 1 1 1




86

FIG.308 LEVER(BRAKE/PARKING)SYSTEM

3 z
F‘ N 1‘}, o '
26r1:525 \ 8
%] T \
b oon O
29 3
¢ ‘a 8 +—30
306-16 2
,mg\é—m
A0 X
et o e
o SN
14 < >. {
F—13 &ﬂ\ -os
15 U. Q\\. P
32 1 —q0a ”\’“/
QL N © | FIG.609
1807-313 -0100
S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g g l; REMARKS
1 [1740-313-300-10 LEVER/PARKING ASSY |*| ! ! !
2 [1442-313-202-00 ROD |1 1 1
3 |1444-328-273-00 SPRING * 1 1 1
4 |1444-328-272-00 BUTTON *| 1 1 1
5 1740-313-301-00 GRIP/ORANGE * ! ! 1
6 |V231-360-801-60 FLANGEBOLT * 2 2 2
7 [1791-313-001-00 BRACKET | 1 1 1
8 |V231-360-801-60 FLANGEBOLT D 2 2
9|  ------ BLANK = | ! ! 11  ------
9A[1807-313-003-00 ROD/170 D 1 1
10|  ------ BLANK I I e I
10A{1791-310-310-00 ROD/222 COMP * 1 1 1
11 [V411-260-008-00 WASHER,PL/M 8 * 2 2 2
12 [V500-162-002-00 PIN,SPLIT/2 X20 * 2 2 2
13 (1444-122-002-00 TURNBUCKLE/M8 * 1 1 1
14 11560-132-007-30 NUT/M8 * 1 1 1
15 ([V304-260-008-00 NUT * 1 1 1
16|  ------ BLANK « | ! ! |1 11 ------
16 [1807-313-250-10 SHAFT/BRAKE SET * 1 1 1
17 [V511-100-805-00 PIN,TAPER/8X50 * 1 1 1
18 11646-640-001-00 WASHER/25X43X02 * 2 2 2
19| ------ BLANK = | ! 0 11  ------
19 |V704-140-025-00 RING,SNAP/25 C * 1 1 1
20 [1807-313-220-00 ROD/150 COMP * 1 1 1
21 (1807-313-230-00 ROD/72 COMP * 1 1 1
22 (1807-313-240-00 ROD/64 COMP * 1 1 1
23 [1807-313-002-00 BUCKLE/TURN/M10 * 1 1 1
24 |V304-260-010-00 NUT * 1 1 1
25 (1627-122-008-00 PIN/10X25 * 4 4 4
26 (2161-222-003-00 PIN,SNAP * 4 4 4




FIG.308 LEVER(BRAKE/PARKING)SYSTEM

f;@\,

26

029

68\

¢
306-16

1807-313 -0100

87

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
2711716-680-330-00 SWITCH/LEVER ASSY * 1 1 1
28 |1716-680-222-00 ARM * 1 1 1
29 (1791-313-240-00 BRACKET/SWITCH COMP | * 1 1 1
30 |[V230-360-601-60 [FLANGEBOLT * 3 3 3
31 (1757-630-051-00 BOOT * 1 1 1
* 1 1 1

32 (1404-312-006-00 PIN,YOKE A




88

FI1G.401 WHEEL(STEERING)SYSTEM

1800-401 -0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 {1800-401-300-00 WHEEL/STEERING ASSY | * 1 1 1
2 |(V327-262-110-00 NUT/M10X1.25 * 1 1 1
3 [V500-162-002-00 [PIN,SPLIT/2 X20 * 1 1 1
4 |V411-260-010-00 WASHER/M10 * 1 1 1
5|  ------ BLANK L T Y T O Y I
5 11800-401-001-10 COVER/COLUMN/FRONT | * 1 1 1
6| ------ BLANK N
6 [1800-401-002-10 |COVER/COLUMN/REAR * 1 1 1
7 |1V120-366-001-60 SCREW * 4 4 4
8 [1800-401-200-00 SHAFT/STEERING COMP | * 1 1 1
9 [1560-406-001-00 JOINT * 1 1 1
10 |1696-401-003-00 BOLT/SM/M08X26 * 2 2 2
11 |V401-160-008-00 WASHER,SP/M 8 * 2 2 2
12  ------ BLANK « | 1 | 11 1 ------




1800-404 -0100

FI1G.402 COLUMN(STEERING)SYSTEM

89

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1/1800-404-210-10 COLUMN ASSY * 1 1 1
2 (1429-406-205-10 [INSULATOR/STEERING * 1 1 1
3 |V600-430-600-30 BEARING/BALL * 1 1 1
4 [1800-404-001-00 SHAFT/STEERING * 1 1 1
5 |V704-140-017-00 RING,SNAP/17 C * 1 1 1
6 [1560-404-210-10 PIN/16X23 COMP * 2 2 2
7 1V211-260-802-00 BOLT/S * 2 2 2
8|  ------ BLANK * 0 e
8|  ------ BLANK « [ 1 1 117 11 ------
8|  ------ BLANK « [ 1 1 117 11 ------
8 [1800-404-230-30 [PEDAL COMP * ! ! !
9 11518-406-006-00 |COVER,PEDAL * ! ! 1
* 1 1 1

-
o

1560-404-002-30

SPRING




90

FI1G.403

CONTROLLER(STEERING)SYSTEM(8080)

34 36
607-1
J
e
33
1800-407 -0100
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 {1800-407-300-00 [CONTROLLER/STEERING | * 1
2 [1800-407-350-00 ADAPTER/3/4-16UNF * 1
3 [1757-509-452-00 O-RING * 1
4 |1757-509-450-00 ADAPTER/UNF3/4 ASSY | * 1
5 (1757-509-452-00 O-RING * 1
6 |1689-502-250-00 ADAPTER/L/G3/8 ASSY * 1
7 |V720-112-401-40 0-RING/P14 * 1
8 |1757-509-450-00 ADAPTER/UNF3/4 ASSY | * 1
9 (1757-509-452-00 O-RING * 1
10 |P103-521-006-10 ELBOW/908  ASSY * 1
11 |V720-112-401-40 O-RING/P14 * 1
12 |1800-407-330-00 ADAPTER/L/G1/4 ASSY * 1
13 [1757-509-452-00 O-RING * 1
14 {1800-407-230-10 HOUSING COMP * 1
15|1656-407-001-10 SHAFT * 1
16 |V704-140-020-00 RING,SNAP/20C * 2
17 |V705-140-042-00 RING,SNAP/42 C * 1
18 |[V744-120-400-70 SEAL/OIL * 1
19 {1729-202-012-00 BEARING/BALL * 2
20 |V203-361-002-50 BOLT * 4
21 [V401-160-010-00 WASHER,SP/M10 * 4
22 (V211-661-002-00 BOLT/M10X20 * 4
23 ({1790-407-400-00 CYLINDER  ASSY * 1
24 |1790-407-450-00 COVER ASSY * 2
25 [V720-113-504-40 |0-RING(1B)P044 * 2
26 |V723-102-005-30 O-RING * 2
27 11790-407-460-00 [PISTONROD  ASSY * 1
28 (1800-407-002-00 BOLT/SM/M12X1.25X70 * 4
29 ([V401-160-012-00 WASHER,SP/M12 * 4
* 1

1790-407-270-00

HOSE/2100/L90 ASSY




FI1G.403

CONTROLLER(STEERING)SYSTEM(8080)

32
33
1800-407 -0100
S TYPE OF MODEL I/ C|G
KEY] PART CODE DESCRIPTION P | TJAS080ITJAS090/TJAST00 T|O|[R REMARKS
C R R R cC|[L|P
31[1790-407-290-00 HOSE/1900/L90 ASSY * !
32 [1518-786-508-00 CLIP B [ 1
33 |V231-360-801-20 FLANGEBOLT «| 1
34|  ------ BLANK * 0 1 ! 11 11 ------
35| @ ------ BLANK * 0 1 |\ 11 11 ------
36|  ------ BLANK £ e e e I N N
37 [1518-786-508-00 CLIP B x| 1
*

38

V231-360-801-60

FLANGEBOLT




92

FIG.404 CONTROLLER
(STEERING)SYSTEM(8090,8100)

32
33
1800-407A-0100
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 /{1800-407-400-00 CONTROLLER/STEERING | * 1 1
2 {1800-407-350-00 ADAPTER/3/4-16UNF * 1 1
3 [1757-509-452-00 O-RING * 1 1
4 (1757-509-450-00 ADAPTER/UNF3/4 ASSY | * 1 1
5 (1757-509-452-00 O-RING * 1 1
6 [1689-502-250-00 ADAPTER/L/G3/8 ASSY * 1 1
7 |V720-112-401-40 0-RING/P14 * 1 1
8 |1757-509-450-00 ADAPTER/UNF3/4 ASSY | * 1 1
9 (1757-509-452-00 O-RING * 1 1
10 |P103-521-006-10 ELBOW/908  ASSY * 1 1
11 [V720-112-401-40 0-RING/P14 * 1 1
12 {1800-407-330-00 ADAPTER/L/G1/4 ASSY * 1 1
13 [1757-509-452-00 O-RING * 1 1
14 |1800-407-230-10 HOUSING COMP * 1 1
15|1656-407-001-10 SHAFT * 1 1
16 |[V704-140-020-00 RING,SNAP/20C * 2 2
17 |[IV705-140-042-00 RING,SNAP/42 C * 1 1
18 [V744-120-400-70 BEAL/OIL * 1 1
19 |1729-202-012-00 BEARING/BALL * 2 2
20 |V203-361-002-50 BOLT * 4 4
21 |V401-160-010-00 WASHER,SP/M10 * 4 4
22 (V211-661-002-00 BOLT/M10X20 * 4 4
23 (1791-407-400-00 CYLINDER ASSY * 1 1
24 (1791-407-450-00 COVER ASSY * 2 2
25 [V721-113-105-00 |0-RING HS90 G50 * 2 2
26 |[V721-103-105-50 |0-RING/G55 * 2 2
27 11791-407-460-00 PISTONROD  ASSY * 1 1
28 {1800-407-003-00 BOLT/SM/M14X1.5X65 * 4 4
29 (V401-160-014-00 WASHER,SP/M14 * 4 4
* 1 1

1790-407-270-00

HOSE/2100/L90 ASSY




1800-407A-0100

FIG.404 CONTROLLER
(STEERING)SYSTEM(8090,8100)

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
31[1790-407-290-00 HOSE/1900/L90 ASSY * 1 !
32 (1518-786-508-00 CLIPB * 1 1
33 |V231-360-801-20 FLANGEBOLT * 1 1
34|  ------ BLANK < 0 1 1L -
35|  ------ BLANK < L e
36|  ------ BLANK < 1 1 1 1L rr -
37 |1518-786-508-00 CLIPB * 1 1
38 [V231-360-801-60 FLANGEBOLT * 1 1




94

FI1G.405 BRACKET(AXLE)SYSTEM

(ENGINE)

\‘\
4
1800-410 -0100
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 |1800-410-001-00 METAL/AXLE/LH * 1 1 1
2 ({1800-410-002-00 METAL/AXLE/RH * 1 1 1
3|  ------ BLANK .70 E K I R A B A B
3 |/1800-410-200-50 BRACKET/AXLE COMP | * 1 1 1
4 |V251-341-606-00 BOLT/STUD * 2 2 2
5 |V251-341-614-00 BOLT/STUD * 4 4 4
6 ({1800-410-003-00 BOLT/STUD * 2 2 2
7 1V201-361-604-00 BOLT * 2 2 2
8 {1800-410-005-00 BOLT/M16X40 * 4 4 4
9 |V304-460-016-00 NUT/M16 * 8 8 8
10 |[V401-160-016-00 WASHER,SP/M16 * 14 14 14
11 {1432-621-011-00 CAP,BLANK/M16 * 8 8 8
12 {1800-410-240-00 GUIDE/LH  COMP * 1 1 1
13 |1756-201-001-00 INSULATOR/30X75 * 1 1 1
14 |V231-360-803-00 FLANGEBOLT * 1 1 1
15({1800-410-250-10 GUIDE/RH COMP * 1 1 1
16 |V231-360-803-00 FLANGEBOLT * 1 1 1
17 |{1800-410-006-00 [COVER/UNDER/RADIATOR| * 1 1 1
18 |1790-410-005-00 INSULATOR/370 * 1 1 1
19 |V231-360-801-20 FLANGEBOLT * 1 1 1




1807

-411 -0100

FI1G.406 HITCH(FRONT)SYSTEM

95

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090 TJA31 00

a=-

oA

=RQ

REMARKS

1742-410-220-10

HITCH/FRONT/E4 COMP

1

V201-361-403-50

BOLT

V401-160-014-00

WASHER,SP/M14

1674-410-320-00

IPIN/30X120 COMP

1673-525-002-30

LINKPIN

1674-410-301-00

CABLE

e e N

A N N R S S o

4
4
1
1
1
1

1674-520-004-00

INSULATOR

BLANK

FLANGEBOLT

BLANK

© |© |00 |00 |~J O |0~ ||

V362-260-008-00

INUT/WASHER

| N| K| K| k| K| K| K| ¥ % XOAW®R




96

1800

FIG.407 SHAFT(DRIVE/FRONT)SYSTEM(8080)

-431 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=TRQ

REMARKS

1800-431-001-

10

SHAFT/4WD

1

V704-140-025-

00

RING,SNAP/25 C

1755-431-002-

00

COUPLING/21X32X65

1790-431-200-

00

TUBE/319 COMP

1800-431-210-

00

TUBE/600 COMP

V720-103-504-

60

O-RING/P46

V720-103-503-

80

O-RING/P38

(o BRENRIorNIw B R IVLRI AT

1488-410-003-

00

CLAMP

V201-260-803-

50

BOLT/M 8X35

V411-260-008-

00

WASHER,PL/M 8

V362-260-008-

00

NUT/WASHER

| K| K| K| k| K| K| X k| | ¥ X[OAOTR

e e e e e e e i S

V231-360-801-

20

FLANGEBOLT




1800-

F1G.408 SHAFT(DRIVE/FRONT)SYSTEM(8090,8100)

;
[ NIN N
Py AN ARY
- , e '\
EE)- |
K ’ < ‘I
Yy ‘
;
' 1 R 4 Y
; .
1 ‘\ B N
/ )
!
t 3
Ly /f |
[ - [
!
“' A

431A-0100

97

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100

[

oA
=RQ

REMARKS

1800-431-002-00

SHAFT/4WD

=

V704-140-030-00

RING,SNAP/30 C

1432-253-002-00

SLEEVE

1757-431-200-10

TUBE/389 COMP

1800-431-200-00

TUBE/600 COMP

V720-103-504-60

0-RING/P46

V720-103-504-50

0-RING/P45

1757-431-003-00

CLAMP

© |00 |3 | O x| N

V201-260-803-50

IBOLT/M 8X35

V411-260-008-00

WASHER,PL/M 8

V362-260-008-00

INUT/WASHER

| K| K| k| K| K| K| K| k| %k X X[OTR

o
e ) B P e e ) e R L T ST
e e e e e e i S

V231-360-801-20

[FLANGEBOLT




98

FIG.409 CASE
(DIFFERENTIAL GEAR/FRONT)SYSTEM
(8080)

1800-432 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

1800-432-200-10

GEAR/19-35 SET

1

1800-432-002-10

BEARING/TAPERROLLER

1790-432-005-00

BEARING/TAPERROLLER

1568-432-002-10

INUT/M28X1.5

V744-140-651-20

SEAL,OIL/TC406512

1415-403-006-00

SLEEVE

1425-431-008-00

SHIM,A

(o BRENRIorNIw B R IVLRI AT

1415-205-016-00

SHIM,B

1800-432-001-10

CASE/BEVEL

V780-140-000-2T

PLUG/SCREW/SEAL

1568-432-004-10

WASHER/85X98X05

1719-432-002-00

XRING

1790-432-008-00

METAL/DIFF

1790-432-009-00

METAL/DIFF

1790-432-007-00

SHIM/0.2

1790-432-006-00

SHIM/0.1

V251-340-802-00

BOLT/STUD

V201-460-802-00

BOLT/M 8X20

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

1791-432-005-20

CASE/DIFF

1791-432-018-10

SHAFT/DIFFPINION/L

1790-432-002-00

PINION/BEVEL/11

1791-432-016-10

WASHER/PINION

1790-432-003-00

GEAR/BEVEL/16

1791-432-017-00

WASHER/36X52X01

1791-432-021-00

PIN/PARALLEL/08X35

1800-432-007-00

BOLT/M10X31

1800-432-008-00

BOLT/REAMER/M10X31

3676-702-007-00

WASHER/1H-10

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

WD DD | D] D[R | | = 00 R W R R 00| | | | e e ] | DN e | | | e




1800

FIG.409 CASE
(DIFFERENTIAL GEAR/FRONT)SYSTEM
(8080)

-432 -0100

99

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

31

V600-110-601-00

BEARING,RB/6010

2

32

V251-440-805-00

STUD/M8X50 9T

33

1742-304-004-00

WASHER/SPRING/08

34

V304-460-008-00

INUT/M8

35

1791-432-019-10

SHAFT/DIFFPINION/S

36

V523-101-002-40

PIN

*| % | *| k| % X|OW®R

= N NN DN




100

FIG.410 CASE
(DIFFERENTIAL GEAR/FRONT)SYSTEM
(8090,8100)

1800-432A-0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 (1800-432-210-10 GEAR/17-35 SET * 1 1
2 11800-432-004-00 BEARING/TAPERROLLER | * 1 1
3 (1791-432-013-00 BEARING/TAPERROLLER | * 1 1
4 |V707-140-062-00 RING/SNAP * 1 1
5(1729-301-004-00 NUT/M32X1.5 * 1 1
6 {1791-432-014-00 SLEEVE/35X45X17 * 1 1
7 |V744-145-620-90 BEAL,0IL/TC45629 * 1 1
8 11704-216-007-00 SHIM/64X72X0.2 * 2 2
9 (1704-216-006-00 SHIM/64X72X0.1 * 1 1
10 |1800-432-003-10 CASE/BEVEL * 1 1
11 ([V780-140-000-2T PLUG/SCREW/SEAL * 1 1
12 [1568-432-004-10 WASHER/85X98X05 * 1 1
13 (1719-432-002-00 KRING * 1 1
14 {1791-432-002-00 METAL/DIFF * 1 1
15  ------ BLANK L e e A (S
1511791-432-009-00 SHIM/0.2 * 6 6
16|  ------ BLANK « | | | 11 ||  e-----
16 |1791-432-011-00 SHIM/0.1 * 4 4
17 11791-432-003-00 METAL/DIFF * 1 1
18 {1488-411-004-00 SHIM (A) * 4 4
19 |{1488-411-005-00 SHIM (B) * 2 2
20  ------ BLANK .70 E K I R A B A B
20 |V251-440-802-50 STUD/M 8X25 * 4 4
21 |V201-460-802-50 BOLT/M 8X25 * 4 4
22|  ------ BLANK .2 E I I R R E A B
22 (1800-434-009-00 NUT/SM/M08 * 4 4
23 |V401-160-008-00 WASHER,SP/M 8 * 8 8
24 (1791-432-005-20 [CASE/DIFF * 1 1
25(1791-432-018-10 SHAFT/DIFFPINION/L * 1 1
26 11790-432-002-00 PINION/BEVEL/11 * 4 4




FIG.410 CASE
(DIFFERENTIAL GEAR/FRONT)SYSTEM
(8090,8100)

101

T
32317\//
30
1800-432A-0100
S TYPE OF MODEL 1|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
27 11791-432-016-10 WASHER/PINION * 4 4

28 |1790-432-003-00 GEAR/BEVEL/16 * 2 2

29 |11791-432-017-00 WASHER/36X52X01 * 2 2

30 [V251-440-805-00 STUD/M8X50 9T * 2 2
31(1742-304-004-00 WASHER/SPRING/08 * 2 2

32 |1V304-460-008-00 NUT/M8 * 2 2
33(1791-432-019-10 [SHAFT/DIFFPINION/S * 2 2

34 (1791-432-021-00 [PIN/PARALLEL/08X35 * 1 1

35 (1800-432-007-00 BOLT/M10X31 * 2 2

36 {1800-432-008-00 BOLT/REAMER/M10X31 * 2 2

37 |3676-702-007-00 WASHER/1H-10 * 4 4

38 |V600-110-621-00 BEARING,RB/6210 * 1 1

39 [V600-110-601-00 BEARING,RB/6010 * 1 1

40 |V523-101-002-40 PIN * 1 1




102

1800

FIG.411 HOUSING(AXLE/FRONT)SYSTEM(8080)

-433 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

1800-433-001-

20

HOUSING/AXLE

1

V523-101-002-

20

PIN

2

BLANK

-10

CAP,OIL

BLANK

1518-306-203-

10

PACKING

1597-501-001-

10

COLLAR/24X38X44

V211-561-003-

00

BOLT/M10X30

BLANK

BLANK

o Biv-RENRIerRI< BN [SURIVURE VT

V251-341-003-

50

BOLT/STUD

©

V401-160-010-

00

WASHER,SP/M10

—
o

V304-460-010-

00

NUT/M10

—
—

1790-433-002-

00

SHAFT

—
DN

1790-433-003-

00

SHAFT

—
w

1800-433-200-

00

METAL/PIVOT/FRONT

—
S

1564-433-212-

10

BUSH 55X60X50

—
%]

V761-150-000-

00

INIPPLE/GREASE

—
(2}

V201-361-404-

50

BOLT/M14X45

—
-3

V251-341-404-

00

BOLT/STUD

—
0]

V401-160-014-

00

WASHER,SP/M14

—
©

V304-460-014-

00

NUT/M14

DO
o

V742-155-700-

60

SEAL.OIL/VC55706

[\V]
—

1513-402-001-

00

BOLT

DN
[

V304-260-020-

00

INUT/M20

[\]
w

1800-433-220-

00

METAL/PIVOT/REA ASSY

D
~

1568-433-212-

10

BUSH/85X90X40

DN
(%4

V761-150-000-

00

INIPPLE/GREASE

DN
(2}

V720-103-504-

00

0O-RING/P40

()
3

V720-105-707-

50

O-RING/P75

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

e I I e e B Y B Y Y Y T N T B e B B e I A TR - TR




FIG.411 HOUSING(AXLE/FRONT)SYSTEM(8080)

1800-433 -0100

103

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

28

V201-361-404-50

IBOLT/M14X45

2

29

V251-341-404-00

BOLT/STUD

30

V401-160-014-00

WASHER,SP/M14

31

V304-460-014-00

INUT/M14

32

1719-433-005-00

BOLT

33

V304-460-016-00

INUT/M16

34

1764-433-002-00

ADAPTER/L/R1/4

35

1757-501-015-00

HOSE/BREATHER/1200

36

J062-138-148-00

CLIP/HOSE/13.8-14.8

| K| k| K| K| K| K| ¥ % X OW®R

[ ]S S R 1 B Y B YRS XY

37

1376-402-003-00

IBAND,WIRE/140




104

1800

FIG.412 HOUSING(AXLE/FRONT)SYSTEM(8090,8100)

-433A-0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

A= -

aleNe!

=7 Q

REMARKS

1800-433-002-

10

HOUSING/AXLE

1

1

V523-101-202-

80

PIN

2

2

BLANK

-10

CAP,OIL

BLANK

1518-306-203-

10

PACKING

1597-501-001-

10

COLLAR/24X38X44

BLANK

-20

BOLT/STUD

10

10

BLANK

-00

WASHER,SP/M12

-
(=]

-
(=]

© 00 (3OO |01 |ix x| W N

BLANK

©

V304-460-012-

00

NUT/M12

—
o

—
o

—
o

1791-433-002-

00

SHAFT

—
-

1791-433-003-

00

SHAFT

—
DN

1791-433-200-

00

METAL/PIVOT/FRONT

—
[UV]

1564-433-222-

10

BUSH/65X70X44

—
S

V761-150-000-

00

INIPPLE/GREASE

—
%]

V201-361-404-

50

BOLT/M14X45

—
(2}

V251-341-404-

00

BOLT/STUD

—
3

V304-460-014-

00

NUT/M14

—
0]

V401-160-014-

00

WASHER,SP/M14

—
©

V742-165-850-

90

SEAL,OIL/VC65859

D
o

1513-402-001-

00

BOLT

[\V]
—

V304-260-020-

00

INUT/M20

DN
[

1800-433-210-

00

METAL/PIVOT/REA ASSY

DN
w

1568-433-212-

10

BUSH/85X90X40

D
~

V761-150-000-

00

INIPPLE/GREASE

DN
(%4

V720-103-505-

00

O-RING/P50

DN
(2}

V720-105-707-

50

O-RING/P75

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

e e T e T e e I e I L ST Y R B S

e e B B B B e I I T T ST B B T




FIG.412 HOUSING(AXLE/FRONT)SYSTEM(8090,8100)

5

105

20 15 ?_18
&— 17
1800-433A-0100
S TYPE OF MODEL I[|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
27 |[V201-361-404-50 BOLT/M14X45 * 2 2
28 |V251-341-404-00 BOLT/STUD * 2 2
29 |V401-160-014-00 WASHER,SP/M14 * 4 4
30 [V304-460-014-00 NUT/M14 * 2 2
3111719-433-005-00 BOLT * 2 2
32 [V304-460-016-00 NUT/M16 * 2 2
33 11764-433-002-00 ADAPTER/L/R1/4 * 1 1
34 [1757-501-015-00 HOSE/BREATHER/1200 * 1 1
35 [J062-138-148-00 CLIP/HOSE/13.8-14.8 * 1 1
36 |1376-402-003-00 BAND,WIRE/140 * 2 2




106

FIG.413 CASE(1/2)
(GEAR/FINAL/FRONT)SYSTEM
(8090,8100)

1791-434 -0100

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1|  ------ BLANK « | 1 |1 || ------
1 /1800-434-004-10 CASE/FINAL/LH * 1 1
2|  -e---- BLANK = 0 0 0 L e
2 {1800-434-005-10 CASE/FINAL/RH * 1 1
3 |1791-434-003-00 GEAR/BEVEL/14 * 2 2
4 |V600-110-621-00 BEARING,RB/6210 * 2 2
5 [V707-140-090-00 RING/SNAP * 2 2
6 |[V721-103-110-50 |0-RING/G105 * 2 2
7 1V523-101-002-40 PIN * 4 4
8 |V251-341-404-50 BOLT/STUD * 2 2
9|  ------ BLANK « | ! |1 || ------
9 [1800-434-011-00 NUT/SM/M14 * 10 10
0|  ------ BLANK .2 I I A A I
10 |V251-341-404-00 BOLT/STUD * 8 8
11  ------ BLANK 25 (I N
11 |V201-361-404-50 BOLT/M14X45 * 4 4
12 |V401-160-014-00 WASHER,SP/M14 * 14 14
13 |1791-434-004-00 GEAR/BEVEL/16 * 2
14 |V600-110-621-00 BEARING,RB/6210 * 2
5|  ------ BLANK .2 I I A A I
15 [1791-434-015-10 COVER/BEARING * 2 2
16 [V211-561-002-50 BOLT/M10X25 * o | 10
17 |[V211-561-003-00 BOLT/M10X30 * 2 2
18|  ------ BLANK « | ! ! |1 || ------
18 [1791-434-220-10 CASE/FINAL/LH ASSY * ! !
19 |1791-434-222-00 BUSH/60X65X40 * ! 1
20|  ------ BLANK «= | | | 1 || e-----
20 (1791-434-230-10 [CASE/FINAL/RH ASSY * ! !
21 [1791-434-222-00 BUSH/60X65X40 * 1 1
22 [V610-115-110-80 BEARING,TB/51108 * 2 2




FIG.413 CASE(2/2)
(GEAR/FINAL/FRONT)SYSTEM
(8090,8100)

107

1791-434 -0100

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
23 |1791-434-017-00 SEAL/OIL/UNITIGHTS * 2 2
24 (1791-434-005-00 SHAFT * 2 2
25|1791-434-006-00 GEAR/BEVEL/18 * 2 2
26 |V600-410-630-60 BEARING/BALL * 2 2
27 [V707-140-072-00 RING/SNAP * 2 2
28 |1650-434-015-00 PLUG/SEAL/72X08 * 2 2
29 |V782-160-000-6B PLUG/SCREW/SEAL * 4 4
30|  ------ BLANK « 1 1 | | |  aaa---
30(1791-434-200-10 ARM/KNUCKLE/LH ASSY | * 1 1
31(1791-434-202-00 BUSH/45X50X30 * 1 1
32 [V580-140-602-20 PIN,SPRING/6 X22 W * 1 1
38|  ------ BLANK « | | | | || e-----
33 (1791-434-250-10 PLATE/SENSOR COMP * 1 1
34|  ------ BLANK * 0 e
34(1791-434-210-10 ARM/KNUCKLE/RH ASSY | * 1 !
35 |1791-434-202-00 BUSH/45X50X30 * ! !
36 [1444-501-004-10 SEAL,0IL/OS45554 * 2 2
37|  ------ BLANK « | | | | || e-----
37 |V761-150-000-00 NIPPLE/GREASE * ! !
38 |V523-101-002-40 PIN * 4 4
39|  ------ BLANK I N
39 [V401-160-014-00 WASHER,SP/M14 * 8 8
40|  ------ BLANK = | 1 ! 11 11 -----
40 |V251-441-403-50 STUD/M14X35 * 8 8
41|  ------ BLANK « | | | | || e-----
41 |V304-460-014-00 NUT/M14 * 8 8
42|  ------ BLANK < ! ! | |11l ------
42 (1791-434-013-10 SHAFT/WHEEL * 2 2
43|  ------ BLANK = 1t 1| | | ee----
43|  ------ BLANK = 1t 1| | | ee----




108

1791

-434 -0100

FIG.413 CASE(2/2)
(GEAR/FINAL/FRONT)SYSTEM
(8090,8100)

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080(TJAB090
R R

TJA8100
R

A= -

aleNe!

=7 Q

REMARKS

43

1791-434-031-

10

HUBBOLT/M16X55

12

12

44

1791-434-007-

10

GEAR/BEVEL/41-26

2

2

45

BLANK

45

1568-434-008-

40

WASHER/45X66X03

46

1790-434-007-

10

WASHER/60X68X05

47

1568-434-011-

20

WASHER 55X69X03

N NN

LI I I

48

1568-434-024-

00

RING

49

BLANK

49

1757-433-011-

00

SEAL/OIL/UNITIGHTS

50

1502-211-015-

00

BEARING,RB/6209SH

51

V600-110-601-

70

BEARING,RB/6017

52

1791-434-018-

00

BEARING/NEEDLE

53

1791-434-009-

00

HOUSING

54

1791-434-008-

10

GEAR/SPUR/16

D O N A DN NN

O O N B DN DN N

55

1791-434-011-

00

IPIN/22X50

56

1791-434-021-

00

BEARING/NEEDLE

Ju
[

-
[

57

1791-434-016-

00

COLLAR/91X120X18

58

1791-434-012-

10

GEAR/SPUR/58

59

V523-101-202-

80

PIN

60

V211-560-804-

50

BOLT,SEMS/M8X45 7T

61

V251-340-804-

50

BOLT/STUD

62

V304-460-008-

00

NUT/M8

63

V401-160-008-

00

WASHER,SP/M 8

64

1791-434-014-

00

COVER/WHEEL

65

V523-101-002-

40

PIN

BN W 00 W DN N

WD W | [ 00| B DN D

66

V211-561-003-

50

BOLT/S

-
o

-
o

67

V251-341-003-

50

BOLT/STUD

68

V304-460-010-

00

NUT/M10

69

V401-160-010-

00

WASHER,SP/M10

70

V763-150-000-

00

NIPPLE,GREASE/PT1/8

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

= o & &

= o & &




FIG.413 CASE(2/2) 109
(GEAR/FINAL/FRONT)SYSTEM
(8090,8100)

1791-434 -0100

TYPE OF MODEL
TJA§080 TJA§090 TJA§100

2 2

KEY] PART CODE DESCRIPTION

a=-
Foa
o RO

REMARKS

* 1O »

71 (1427-120-002-00 |CAP,BLANK/M10




110

1807

FIG.414 CASE(1/2)
(GEAR/FINAL/FRONT)SYSTEM
(8080)

-434 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

1800-434-001-

00

CASE/FINAL/LH

1

1800-434-002-

00

CASE/FINAL/RH

1444-413-002-

10

GEAR,BEVEL/13T

1729-202-007-

00

BEARING/BALL

V707-140-072-

00

RING/SNAP

V721-103-110-

00

0-RING/G100

V523-101-002-

40

PIN

(o BRENRIorNIw B R IVLRI AT

V251-341-404-

50

BOLT/STUD

V201-361-404-

50

BOLT/M14X45

o | o & | b | |

V251-341-404-

00

BOLT/STUD

V401-160-014-

00

WASHER,SP/M14

-
N

1800-434-011-

00

NUT/SM/M14

1444-413-004-

10

GEAR,BEVEL /17T

=

V600-110-601-

00

BEARING,RB/6010

1568-434-003-

20

COVER/BEARING

V251-440-802-

00

STUD/M 8X20

S |

V251-440-802-

50

STUD/M 8X25

[

1800-434-009-

00

INUT/SM/MO08

Juy
N

V401-160-008-

00

WASHER,SP/M 8

Juy
[

1800-434-340-

00

CASE/FINAL/LH ASSY

1568-434-202-

10

BUSH/55X60X40

1800-434-350-

10

CASE/FINAL/RH ASSY

1568-434-202-

10

BUSH/55X60X40

V610-115-110-

70

BEARING,TB/51107

1564-434-004-

10

SEAL OIL

1568-434-004-

10

SHAFT

1719-434-006-

10

GEAR/BEVEL/18

V600-410-630-

50

BEARING/BALL

V704-140-025-

00

RING,SNAP/25 C

V704-140-030-

00

RING,SNAP/30 C

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

N DN DN D DN DN DN | | e e




1807

-434 -0100

FIG.414 CASE(2/2)

(GEAR/FINAL/FRONT)SYSTEM

(8080)

31,32,37-PLEASE SEE PRECEDING PAGE

111

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

31

V707-140-062-00

RING/SNAP

2

32

1444-314-008-00

SEAL(62)

33

V782-160-000-6B

PLUG/SCREW/SEAL

34

1790-434-200-10

ARM/KNUCKLE/LH ASSY

35

1790-434-202-00

IBUSH/40X44X30

36

V580-140-602-20

IPIN,SPRING/6 X22 W

37

1790-434-220-10

PLATE/SENSOR COMP

38

1790-434-210-10

ARM/KNUCKLE/RH ASSY

39

1790-434-202-00

IBUSH/40X44X30

40

1506-413-011-00

SEAL,OIL

41

V761-150-000-00

INIPPLE/GREASE

42

1696-310-001-00

INIPPLE/GREASE

43

1427-120-002-00

ICAP,BLANK/M10

44

V523-101-002-40

IPIN

45

V401-160-014-00

WASHER,SP/M14

46

V251-441-403-50

STUD/M14X35

47

V304-460-014-00

INUT/M14

48

1568-434-006-50

SHAFT/WHEEL

49

V251-341-604-00

IBOLT/STUD

50

1757-433-011-00

SEAL/OIL/UNITIGHTS

51

V600-110-601-60

BEARING,RB/6016

52

1790-434-003-00

HOUSING

53

1790-434-014-10

GEAR/SPUR/19

54

1790-434-009-00

IPIN/22X42

55

1717-209-003-00

BEARING/NEEDLE

56

1568-434-016-20

WASHER/90X102X05

57

1790-434-015-10

GEAR/SPUR/67

58

V523-101-202-80

IPIN

59

V211-560-804-00

BOLT(S)7

60

V251-340-804-00

IBOLT/STUD

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

w00 B DN DN O O O D DN DN O D 00 00 00 & D | DN | ] e e e s DN




112

1807-434 -0100

FIG.414 CASE(2/2)

(GEAR/FINAL/FRONT)SYSTEM

(8080)

31,32,37-PLEASE SEE PRECEDING PAGE

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

61

V304-460-008-

00

NUT/M8

4

62

V401-160-008-

00

WASHER,SP/M 8

63

1790-434-016-

10

COVER/WHEEL

N N

64

1790-434-013-

10

GEAR/BEVEL/41-29

65

BLANK

65

1568-434-008-

40

WASHER/45X66X03

66

1790-434-007-

10

WASHER/60X68X05

67

1568-434-011-

20

WASHER 55X69X03

68

1568-434-024-

00

RING

69

1502-211-015-

00

BEARING,RB/6209SH

70

1790-434-021-

00

BEARING/NEEDLE

B N R N NN

71

V523-101-002-

40

PIN

72

V211-561-003-

00

BOLT/M10X30

73

V251-341-003-

00

BOLT/STUD

B &

74

V304-460-010-

00

NUT/M10

75

V401-160-010-

00

WASHER,SP/M10

N | K| K| k| K| K| K| K| X| K| K| k| X X ¥ XA




FIG.415 ROD(TIE)SYSTEM(8080)

F1G.403

113

1800-436 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1/1800-436-250-10 ROD/TIE/LH SET * 1
2 11800-436-260-00 ROD/TIE/LH  ASSY * 1
3 (1734-436-230-00 ROD/TIE/JOINT ASSY * 1
4 {1734-436-211-00 NUT * 1
5 |V760-150-000-00 NIPPLE,GREASE * 1
6 [V327-262-216-00 NUT/M16 * 1
7 |11800-436-270-10 ROD/TIE/RH  SET * 1
8 {1800-436-280-00 ROD/TIE/RH  ASSY * 1
9 (1734-436-230-00 ROD/TIE/JOINT ASSY * 1
10 |1734-436-211-00 NUT * 1
11 [V760-150-000-00 NIPPLE,GREASE * 1
12 [V327-262-216-00 NUT/M16 * 1
13 |[V500-163-002-50 PIN,SPLIT/3 X25 * 2




114

1800-436A-0100

FIG.416 ROD(TIE)SYSTEM(8090,8100)

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

1800-436-210-

10

ROD/TIE/LH  SET

1

1800-436-220-

00

ROD/TIE/LH  ASSY

1791-436-220-

00

ROD/TIE/JOINT ASSY

1791-436-211-

00

NUT

V760-150-000-

00

NIPPLE,GREASE

1800-436-211-

00

NUT/SLOTTED

1800-436-230-

10

ROD/TIE/RH  SET

(o BRENRIorNIw B R IVLRI AT

1800-436-240-

00

ROD/TIE/RH  ASSY

1791-436-220-

00

ROD/TIE/JOINT ASSY

1791-436-211-

00

NUT

V760-150-000-

00

NIPPLE,GREASE

1800-436-211-

00

NUT/SLOTTED

V500-164-003-

00

IPIN,SPLIT/4 X30

| % | K| K| k| K| K| K| k| X ¥ ¥ X|OT R

[ e e N G e e e
[ e A N e B B R e e e R




FIG.501 CASE(CYLINDER)SYSTEM(1/2)

1~9, 18~29-PLEASE SEE 2/2 PAGE

115

1800-501 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1|  ------ BLANK * 0 e
1 |1800-501-200-10 [CASE/CYLINDER ASSY * 1 1 1
2 11564-434-202-10 BUSH/55X60X30 * 1 1 1
3 [1568-434-202-10 BUSH/55X60X40 * 1 1 1
4 11564-501-202-20 BUSH/60X65X50 * 1 1 1
5 11560-433-222-00 BUSH/60X65X30 * 1 1 1
6 |V523-101-202-80 PIN * 2 2 2
7 1V201-361-206-00 BOLT * 3 3 3
8 |V201-361-207-00 BOLT/M12X70 * 1 1 1
9 |V201-361-210-00 BOLT * 3 3 3
10 [V201-361-211-00 BOLT * 1 1 1
11 [V201-361-411-00 BOLT * 5 5 5
12 [V251-341-204-50 STUD/M12X45 * 1 1 1
13 |V251-341-408-00 BOLT/STUD * 1 1 1
14 |V304-460-012-00 NUT/M12 * 1 1 1
15 |V304-460-014-00 NUT/M14 * 1 1 1
16 |V401-160-012-00 WASHER,SP/M12 * 9 9 9
17 |V401-160-014-00 WASHER,SP/M14 * 6 6 6
18 |K510-001-029-00 PLUG(G3/8) * 1 1 1
19 |V720-112-401-40 0-RING/P14 * 1 1 1
20 {6209-605-004-10 [PLUG/PT1/2 * 2 2 2
21 |V780-140-000-6T [PLUG/SCREW/SEAL * 11 1 1
22 11790-501-001-00 [PISTON * 1 1 1
23 11790-501-003-00 [PACKING/85X100X09 * 1 1 1
24 |1790-501-004-00 RING/BACKUP * 1 1 1
25 (1757-501-002-00 ROD/PISTON * 1 1 1
26 {1790-501-005-00 CRANK/LIFT * 1 1 1
27 [1757-501-011-00 PIN/SPRING/W * 1 1 1
28 WIRE * 1 1 1
29 {1790-501-007-00 ARM/LIFT * 2 2 2




116

FIG.501 CASE(CYLINDER)SYSTEM(2/2)

1800-501 -0100

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
30 {1790-501-006-10 SHAFT/LIFT * 1 1 1
31 |V744-155-720-90 SEAL,0IL/TC55729 * 2 2 2
3211432-503-004-00 WASHER/17X75X9 * 2 2 2
33 |[V201-361-603-50 BOLT M16X35 * 2 2 2
34 |V401-160-016-00 WASHER,SP/M16 * 2 2 2
35 |K231-009-004-00 [POPPET/009 * 1 1 1
36 |1757-501-013-00 SPRING/HC030 * 1 1 1
37 |K234-001-005-00 PLUG/M18 * 1 1 1
38 |V720-112-401-60 |0-RING/P16 * 1 1 1




1807-505 -0100

FIG.502 CONTROL(POSITION&DRAFT)SYSTEM

Oy Fl16.508

3

v
\

«— 34

®=— 32
®— 3

117

S TYPE OF MODEL 1 G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E ll} REMARKS
1 |1790-505-200-00 BRACKET/SENSOR ASSY | * 1 1 1
2 11560-509-211-00 BUSH/10X12X20 * 1 1 1
3 |V231-360-801-60 FLANGEBOLT * 3 3 3
4 |1729-662-340-00 SENSOR/ANGLE/110/R * 1 1 1
5 (V120-364-001-20 SCREW,SP/M4X12 * 2 2 2
6 |1757-505-004-00 ARM/SENSOR/LIFT * 1 1 1
7 1V301-260-006-00 NUT/M6 * 1 1 1
8 |[V401-160-006-00 WASHER,SP/M 6 * 1 1 1
9 [V580-140-603-60 PIN,SPRING/6 X36 * 1 1 1
10 [1790-505-002-00 PLATE/SENSOR * 1 1 1
11 |[V231-360-801-20 [FLANGEBOLT * 2 2 2
12 |1729-662-330-00 [SENSOR/ANGLE/75 ASSY | * 1 1 1
13 [V120-364-001-20 SCREW,SP/M4X12 * 2 2 2
14 {1790-505-003-00 ARM/SENSOR/DRAFT * 1 1 1
15|V301-260-006-00 NUT/M6 * 1 1 1
16 |[V401-160-006-00 WASHER,SP/M 6 * 1 1 1
17 |1790-505-230-00 ARM/LINK/DRAFT COMP | * 1 1 1
18 |[V704-140-010-00 RING,SNAP/10 C * 1 1 1
19 [1790-505-004-00 ROD/DRAFT * 1 1 1
20 |1560-511-013-00 POINT/BALL/MO06/RH * 1 1 1
21 |1560-511-014-00 JOINT/BALL/M06/LH * 1 1 1
22 |V301-260-006-00 NUT/M6 * 1 1 1
23 |V360-260-006-00 NUT/M6 * 2 2 2
24|  ------ BLANK « | | | | || e-----
24A[1790-505-005-10 COVER/SENSOR * 1 1 1
25 |V2380-360-601-00 FLANGEBOLT * 3 3 3
26 [1800-505-200-20 BRACKET/LEVER COMP | * 1 1 1
27 |V362-260-008-00 NUT/WASHER * 2 2 2
28 |1800-505-210-10 [LEVER/POSITION COMP | * 1 1 1
29 [3659-203-005-00 |GRIP/03X17X74 * 1 1 1




18 FIG.502 CONTROL(POSITION&DRAFT)SYSTEM

Oy Fl16.508

3

v
\

1807-505 -0100

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g g l; REMARKS
30 [1729-505-003-10 LINING/10X30X03 * 2 2 2
31[(1614-505-004-00 SPRING/WASHER * 2 2 2
32 (V411-260-010-00 WASHER/M10 * 1 1 1
3311614-505-002-00 PLATE * 1 1 1
34 (1729-505-012-00 [U-NUT/M10X1.25 * 1 1 1
351800-505-220-00 STAY COMP * 1 1 1
36 ({2144-415-003-00 BOLT/M8X20(22) * 1 1 1
37 |1V362-260-008-00 NUT/WASHER * 1 1 1
38 (1729-662-330-00 SENSOR/ANGLE/75 ASSY | * 1 1 1
39 ([V120-364-001-20 SCREW,SP/M4X12 * 2 2 2
40 (1719-505-002-00 ARM/SENSOR * 1 1 1
41 [V401-160-006-00 WASHER,SP/M 6 * 1 1 1
* 1 1 1

42 |V301-260-006-00 NUT/M6




FIG.503 PIPING(MAIN)SYSTEM(1/3)

23,24-PLEASE SEE 2/3 PAGE

1800-508A-0100

214-1

119

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 {1800-508-001-00 ADAPTER/M33/SUC * 2 2 2
2 [1800-508-200-00 FILTER/CARTRIDGE/10 * 2 2 2
3 [1800-508-202-00 [PACKING * 2 2 2
4 |1800-508-203-00 MAGNET * 2 2 2
5|  ------ BLANK « | | | | || e-----
5A(1800-508-280-00 PIPE/SUC/REAR COMP * 1 1 1
6|  ------ BLANK * 0 e
6 |V720-113-503-60 RING/O * 1 1 1
7 1V231-361-001-60 FLANGEBOLT * 1 1 1
8|  ------ BLANK * 0 e
8A[(1800-508-260-00 PIPE/SUC/FRONT COMP | * 1 1 1
9 [V720-113-503-90 RING/O * 1 1 1
10 ([V203-261-007-50 BOLT * 3 3 3
11 |[V401-160-010-00 WASHER,SP/M10 * 3 3 3
12 [1800-508-300-00 PUMP/GEAR/25-9 ASSY * 1 1 1
13 |V304-460-010-00 NUT/M10 * 2 2 2
14 |V401-160-010-00 WASHER,SP/M10 * 2 2 2
15 |V411-260-010-00 WASHER/M10 * 2 2 2
16 |[P121-541-220-00 |ADAPTER ASSY * 1 1 1
17 |V720-112-401-80 |0-RING/P18 * 1 1 1
18 [1800-508-240-10 HOSE/DEL/FRONT/L90 * 1 1 1
19 |P121-541-220-00 ADAPTER ASSY * 1 1 1
20 ([V720-112-401-80 |0-RING/P18 * 1 1 1
21| - BLANK « | | | | || e-----
21 |1518-786-508-00[CLIP B * 2 2 2
22| @ ------ BLANK « | | |1 |1 1 ------
22|  ------ BLANK < ! ! | |11l ------
22 (V231-360-801-20 FLANGEBOLT * 3 3 3
23 |1800-508-002-00 METAL/RELIEF * 1 1 1
24 |K250-092-000-00 VALVE/RELIEF/09 ASSY * 1 1 1




120

FIG.503 PIPING(MAIN)SYSTEM(2/3)
30

53-PLEASE SEE 3/3 PAGE

1800-508A-0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

25

V211-560-804-50

BOLT,SEMS/M8X45 7T

1

1

26

V211-560-803-00

BOLT/M8X30

27

3680-354-350-00

ELBOW(458.1/2X1/

28

V720-102-401-80

O-RING/P18

29

1790-508-370-00

HOSE/900 ASSY

30

3680-354-350-00

ELBOW(458.1/2X1/

31

V720-102-401-80

O-RING/P18

32

1518-786-508-00

CLIP B

e e e e e )

e e e e e B
e G B B B I

33

BLANK

33

V231-360-801-60

FLANGEBOLT

34

K200-214-000-00

VALVE/PFV/60 ASSY

35

V720-112-402-20

O-RING/P22

36

V720-112-402-00

O-RING/P20

37

1650-508-002-00

FILTER/LINE/12X18X15

38

1756-501-002-00

COLLAR/16X18X15

39

V211-260-806-00

BOLT,SEMS (S)

40

K231-009-000-20

VALVE/SLOW RETURN/00

FIG S05

41

1719-508-010-00

SHAFT/SLOWRETURN

42

V304-260-010-00

NUT

43

1791-508-002-00

ROD/SLOWRETURN

44

1719-508-330-00

FLANGE/PILLOW ASSY

45

V120-364-001-00

SCREW/SP

46

1444-503-007-00

HANDLE,ADJUST

47

1719-508-310-00

JOINT/UNIVERSAL ASSY

48

3650-220-008-00

IPIN,SNAP/13

49

V111-164-001-60

SCREW/M4X16

50

K250-097-000-00

VALVE/PRIORITY/097

51

V720-112-401-20

O-RING/P12

52

V720-112-401-80

O-RING/P18

53

1757-508-008-00

ADAPTER/R1/2

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

G e e e B e e L e e e e e N e I T A B

e e e B e e e e e I I e B T A B
e e B e B B R e e I S I e e R e el R e T R O T AR B




79,80, 84~87-PLEASE

FIG.503 PIPING(MAIN)SYSTEM(3/3)

SEE 1/3 PAGE

69

67

66

67

65

{1
1800-508A-0100
S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
54 (1800-508-044-00 HOSE/100 * 1 1 1
55 (1800-508-042-00 ADAPTER/T * 1 1 1
56 {1800-508-420-00 HOSE/1350  ASSY * 1 1 1
57 |J061-114-024-00 CLAMP/WORM/14-24 * 3 3 3
58 [1518-786-508-00 [CLIP B * 2 2 2
59 (1564-104-017-00 [CLIP * 3 3 3
60 (V231-360-801-20 [FLANGEBOLT * 5 5 5
61 [1757-508-014-00 NIPPLE/HOSE * 1 1 1
62 |J061-114-024-00 CLAMP/WORM/14-24 * 2 2 2
63 |{1800-508-430-00 HOSE/750  ASSY * 1 1 1
64|  ------ BLANK * 0 e
64 (1342-402-006-00 BAND/WIRE/250 * 1 1 1
65 (1790-508-023-00 PIPE/L * 1 1 1
66 [1800-508-044-00 HOSE/100 * 1 1 1
67 |J061-114-024-00 [CLAMP/WORM/14-24 * 3 3 3
68 {1800-508-460-00 [COOLER/OIL  ASSY * 1 1 1
69 |V211-360-801-60 BOLT,SEMS (SP) * 4 4 4
70 11800-508-044-00 HOSE/100 * 1 1 1
71 11790-508-023-00 PIPE/L * 1 1 1
72 |[J061-114-024-00 CLAMP/WORM/14-24 * 3 3 3
73 [1800-508-420-00 HOSE/1350  ASSY * 1 1 1
4|  ------ BLANK | 1 1 |1 11 ------
74 11342-402-006-00 BAND/WIRE/250 * 1 1 1
7511518-786-508-00 CLIP B * 1 1 1
76 |V231-360-801-20 FLANGEBOLT * 1 1 1
77 |1800-508-041-10 ADAPTER/L/R3/8 * 1 1 1
78 |J061-114-024-00 CLAMP/WORM/14-24 * 1 1 1
79 [1757-509-430-00 SENSOR/TEMP ASSY * 1 1 1
80 (1757-509-015-00 WASHER/13X22X02 * 1 1 1
81 [1800-508-043-10 HOSE/185 * 1 1 1




129 FIG.503 PIPING(MAIN)SYSTEM(3/3)

79,80,84~87-PLEASE SEE 1/3 PAGE

74 64

1800-508A-0100

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g g l; REMARKS
82 11757-508-015-00 ADAPTER/L/R3/8 * 1 1 1
83 |J061-114-024-00 CLAMP/WORM/14-24 * 2 2 2
84 [1790-508-009-00 HOSE/41X51X110 * 1 1 1
85 |J061-138-054-00 CLAMP/WORM/38-54 * 2 2 2
86 [1701-508-003-00 GASKET/PUMP * 1 1 1
* 1 1 1

87 (1564-104-017-00 [CLIP




1807-509 -0100

FIG.504 PIPING(SUB)SYSTEM(1/2)

G—26

T

oy
NS ©
) /

=

&—27

25

123

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

[

oA

=RQ

REMARKS

1755-509-250-00

ADAPTER/L/G1/2 ASSY

1

V720-112-401-80

O-RING/P18

1800-509-200-10

HOSE/REDUCE ASSY

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

0-RING/P14

1440-105-006-00

CLAMP/23

V231-360-801-20

FLANGEBOLT

K200-237-000-10

VALVE/INDEPENDENT/23

FIG S01

© |00 |3 | O |W N

K200-164-001-00

GASKET/HVA1/164

1757-509-012-00

FILTER/PORT/11

V201-260-808-50

IBOLT/M 8X85

V401-160-008-00

WASHER,SP/M 8

1800-509-270-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

0-RING/P14

1800-509-210-00

HOSE/POWER STEERING/

1440-105-006-00

CLAMP/23

1564-104-017-00

CLIP

V231-360-801-20

[FLANGEBOLT

1800-509-240-00

HOSE/COOLER/L45 ASSY

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/P14

1564-104-017-00

CLIP

V231-360-801-20

FLANGEBOLT

K220-002-002-00

POPPET

1800-509-001-00

SPRING/HC028

K200-014-006-00

PLUG

V720-112-401-80

O-RING/P18

1650-509-280-00

ADAPTER/PF1/4 ASSY

V720-112-401-10

RING/O

1800-509-250-00

PIPE/REDUCE COMP

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

e e e e B B e R e el e R e el T I e B ) I e R I O ) I Y B Y B B Y B T B B B

e e e e B B e R e el e R e el B e B ) I e e I O ) I Y Y B B Y Y T T B A

Lo I I YA e B Y Y ey B Y B B e B e I o I | S B e B B e B | B By B e B e e e e e




124

31,32-PLEASE SEE 1/2 PAGE

1807-509 -0100

FIG.504 PIPING(SUB)SYSTEM(2/2)
49

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

aleNe!

REMARKS

31

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

1

1

32

V720-112-401-10

RING/O

33

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

34

V720-112-401-10

RING/O

35

1800-509-260-00

PIPE/REVERSE COMP

36

1757-509-520-00

ADAPTER/G3/8 ASSY

37

V720-112-401-40

O-RING/P14

38

K200-248-000-10

VALVE/REVERSE/248

FIG S02

39

1790-509-001-00

GASKET/REVERSE

40

1757-509-012-00

FILTER/PORT/11

41

V201-260-808-50

BOLT/M 8X85

42

V401-160-008-00

WASHER,SP/M 8

43

V211-260-804-50

BOLT(S) M8X45

44

1792-660-200-10

SWITCH/OIL/PRESSURE

45

V720-112-401-20

O-RING/P12

46

1675-510-210-00

ADAPTER/L/PF1/4 ASSY

47

V720-112-401-10

RING/O

48

1807-509-200-00

PIPE/4WD COMP

49

1650-509-280-00

ADAPTER/PF1/4 ASSY

50

V720-112-401-10

RING/O

51

1650-509-003-10

HOLDER/10

52

V231-360-801-20

FLANGEBOLT

53

K200-239-000-10

VALVE/239 ASSY

54

K200-239-100-10

VALVE/239 SET

55

K200-231-300-00

SOLENOID/HW/01/ SET

56

K200-231-201-00

SPRING/HCO011

57

K200-096-202-00

SPRING/PLATE/03

58

K200-164-001-00

GASKET/HVA1/164

59

1757-509-012-00

FILTER/PORT/11

60

V211-260-805-00

BOLT/M8X50

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

U N e A N T N I N I Y B e e e e e e e B e I S T Y Y e B =Y Y B =

U N e A N T N I N Y B e e e e e e e B e B O T Y O N Y Y Y ey B =
I N I A T N I N Y Y e e e el el e e B IO T Y IO O Y B B Yt R R = A




FIG.505 VALVE(REMOTE)SYSTEM

[@e]
[de}

N

itk

125

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090 TJA§1 00

a=-

oA

=RQ

REMARKS

K211-099-000-10

VALVE/CONTROL/099

1

FIG S04

V251-361-003-0D

IBOLT/STUD/SEAL

V304-260-010-00

INUT

V401-160-010-00

WASHER,SP/M10

1757-511-250-00

ADAPTER/G3/8 ASSY

V720-102-401-40

0-RING/P14

1757-511-200-00

COUPLER/QUICK/1/2

1757-511-002-00

PLUG/DUST

1790-511-210-00

HOLDER/ARM  ASSY

1560-509-211-00

IBUSH/10X12X20

V210-560-601-60

IBOLT/S

1790-511-200-00

ARM/SPOOL COMP

3805-544-016-00

IPIN/06X23

V560-160-008-00

IPIN/SNAP

1800-511-011-00

HOLDER/CABLE

V231-361-002-00

FLANGEBOLT

1800-511-310-10

ICABLE/SUBCONTRO ASSY

1719-266-051-00

JOINT/BALL/MO06

V301-260-006-00

INUT/M6

V360-260-006-00

INUT/M6

1719-266-053-00

BOOT

1560-630-029-00

CAP/30

1800-511-200-10

BRACKET/LEVER COMP

V362-260-008-00

INUT/WASHER

1800-511-230-00

LEVER/SUBCON ASSY

1757-511-221-00

BUSH/10X12X15

1757-511-004-10

HUB/10X19X37

1800-511-001-10

IBOLT/M08X140

V411-260-008-00

WASHER,PL/M 8

V401-160-008-00

WASHER,SP/M 8

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

= e e ] D] N | | D) | R W D] DN DN DD D R N DN R R R R O O o =

I—lD—li—lD—lANNI—!I—!NA»&»&NNHNNN%NNA&A&O‘O‘C‘H”

e e e e S S T I 1 S YR U 1 TRt TR S TR G 1RV TR T SR N N N T [




126

FIG.505 VALVE(REMOTE)SYSTEM

32%

32 jai
QENﬁ 125 -
j; J '/28
7

—

8 4

9

S

N o
80472 g0g-1 4.6\01\
v @ .
ii°\<\ A~
S TYPE OF MODEL C|G
KEY| PART CODE DESCRIPTION P [TJAG0BOTIABO90TTIABTO0 0|R REMARKS
C R R R L|P
31 (V304-260-008-00 NUT * 1 1 1
3211614-117-001-00 GRIP/THROTTLE * 2 2 2




FIG.506 FRAME(GUIDE/LEVER)SYSTEM

1800-512A-0100

(EXCEPT J TYPE

7/ |
///’7 ug i

=

N\
A

| °

i
I

127

S TYPE OF MODEL I[|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 ({1800-512-240-10 FRAME/JOY  COMP * 1 1
2 |[V362-260-008-00 NUT/WASHER * 2 2
3|  ------ BLANK W O O I
3 |2144-415-003-00 BOLT/M8X20(22) * 4 4 4
4 11800-608-005-00 PLATE/L/80X45 * 1 1 1
5|  ------ BLANK W . O I O
5 |V231-360-801-60 FLANGEBOLT DK 2 2
6 11800-608-004-00 HOLDER/CUP * ! 1 !
7 [1729-705-009-00 SCREW/TRUSS/M06X16 * ! ! !
8 [3819-261-005-00 WASHER/07X18X01 *#| 1 1 1
9| ------ BLANK = ! 1 11 11 ------
9 |1641-232-510-00 PLUG/PF1/2  ASSY * 4 4 4
10|  ------ BLANK = | ! 1 11 11 ------
10 |V720-112-401-80 |0-RING/P18 * 4 4
11 |11786-631-052-00 PLUG/35 * 2 2




128

FIG.507 VALVEJOY STICK)SYSTEM(J TYPE)(1/2)

23~25,27~30-PLEASE SEE 2/2 PAGE

1807-512A-0100

I LA

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080

TJA%OQO TJA8100

A= -

aleNe!

=7 Q

REMARKS

1800-512-240-10

FRAME/JOY COMP

=

1

V362-260-008-00

NUT/WASHER

2144-415-003-00

BOLT/M8X20(22)

1800-512-220-10

BASE/LEVER COMP

1800-512-320-10

LEVER/JOY  ASSY

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT

(o BRENRIorNIw B R IVLRI AT

P112-401-220-00

JOINT ASSY

1800-512-210-10

BRACKET/JOY COMP

1800-512-250-00

LEVER/LOCK COMP

1725-511-057-00

CAP/LOCK

1364-403-005-10

SPRING,PRESSURE 32

1365-121-005-00

WASHER/10X20X2

V411-260-010-00

WASHER/M10

V500-162-002-00

IPIN,SPLIT/2 X20

V231-360-801-60

FLANGEBOLT

1785-511-006-00

GUIDE/LOCK

V230-360-601-00

FLANGEBOLT

1800-512-390-10

CABLE/JOY  ASSY

1800-512-033-00

CLAMP/CABLE/JOY

1560-511-013-00

JOINT/BALL/MO06/RH

1785-511-007-00

NUT/FLANGE/M06

1800-512-031-00

JOINT/CABLE

1785-511-008-00

IPIN/06X25

V560-160-008-00

PIN/SNAP

1560-630-021-50

INSULATOR

1800-512-300-20

VALVE/CONTROL/JOY

FIG S06

K211-085-001-00

BOLT/M10X180

V401-160-010-00

WASHER,SP/M10

1800-512-350-10

STAY/JOY COMP

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

Lo I I T Y I T N N TR N N I N e B | B B B B e B e B N e e e e e B Y

Lo I I T Y I T N N T B N I N e B | B B B e B e B B N e e e e i B Y
| o o m| po| po| ol po| bo| ol | po| M| H| | k) H k| R A R R A R R e R e e =P




FIG.507 VALVEJOY STICK)SYSTEM(J TYPE)(2/2)
53,54-PLEASE SEE 1/2 PAGE

1807-512A-0100

|

X gﬁﬁ—m&za

Eg%

129

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

31

V211-561-002-50

IBOLT/M10X25

1

32

V251-341-002-00

IBOLT/M10X20

33

V304-460-010-00

INUT/M10

34

V401-160-010-00

WASHER,SP/M10

35

1800-512-035-10

COVER

36

V230-360-601-20

[FLANGEBOLT

37

1800-512-360-10

HOSE/JOY/P-N ASSY

38

1444-101-016-10

CLAMP,RADIATOR HOSE

39

3650-201-008-00

PROTECTOR,EDGE/120

40

1800-512-380-20

HOSE/JOY/T  ASSY

41

1342-402-006-00

IBAND/WIRE/250

42

1593-623-003-00

BAND

43

3680-354-350-00

[ELBOW(458.1/2X1/

44

V720-102-401-80

0O-RING/P18

45

1752-509-310-00

ADAPTER/90/G/1/ ASSY

46

1752-509-302-00

RING/O

47

P121-541-220-00

ADAPTER ASSY

48

V720-112-401-80

0-RING/P18

49

1641-232-510-00

PLUG/PF1/2  ASSY

50

V720-112-401-80

0-RING/P18

51

K510-001-029-00

PLUG(G3/8)

52

V720-112-401-40

O-RING/P14

53

1800-902-008-00

LABEL/CONTROL/JOY

54

1800-902-017-00

LABEL/CONTROL/LOCK

55

1800-902-021-00

LABEL/JOY/PORT

| K| K| k| K| k| K| K| k| | K| K| k| k| K| K| K| k| K| K| K| ¥ X X FOWXR

e e . S S I I I ST B A TR N B Ay By Y B A N T N By Y B

e e . S S R I I ST B A TR N B By By Y B A N T N By Y B
e e e S S e I I B Y T TR B B By B I N T X Y B I




FIG.508 LINK(3P)SYSTEM(1/2)

I
23

1807-514 -0100

24

[] 25
?/‘ ,®—27—
‘ r’# 28

L-

&o— 25
——— 29—

26

S TYPE OF MODEL C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJAEmO g l; REMARKS
1(1791-514-300-00 LINK/LOWER/WD/L COMP | * 1 1 1
2 |1757-514-292-00 KIT/SHUTTER * 1 1 1
3 [1757-514-295-00 SPRING * 1 1 1
4 |1757-514-293-00 KIT/ROLLEDPIN * 1 1 1
5 |1757-514-294-00 KIT/ROLLEDPIN * 1 1 1
6 |1791-514-310-00 LINK/LOWER/WD/R COMP | * 1 1 1
7 (1757-514-292-00 KIT/SHUTTER * 1 1 1
8 [1757-514-295-00 SPRING * 1 1 1
9 |1757-514-293-00 KIT/ROLLEDPIN * 1 1 1
10 |1757-514-294-00 KIT/ROLLEDPIN * 1 1 1
11 [{1790-514-210-10 PINLOWER  COMP * 2 2 2
12 |V211-561-002-50 [BOLT/M10X25 * 2 2 2
13 {1800-514-500-10 BRACKET/STABILIZER/H | * 1 1 1
14 {1800-514-510-10 BRACKET/STABILIZER/H | * 1 1 1
15 (1757-514-540-00 STABILIZER  ASSY * 2 2 2
16 |1757-514-541-00 TIEROD ASSY * 2 2 2
17 |1757-514-542-00 PIN/SPRING/5X28 * 2 2 2
18 ([1757-514-543-00 BUSHING * 2 2 2
19 [1757-514-544-00 RIVETS * 2 2 2
20 (1757-514-545-00 SPRING * 2 2 2
21 (1757-514-546-00 PIN/SPRING * 2 2 2
22 |1757-514-547-00 TUBE/STABILIZER COMP | * 2 2 2
23 |1757-515-213-00 NIPPLE/GREASE * 2 2 2
24 [1757-514-454-00 [FORK * 2 2 2
25 (1757-514-459-00 WASHER * 4 4 4
26 [1757-514-456-00 [PIN * 2 2 2
27 [1757-514-458-00 [UNUT/M24 * 2 2 2
28 [1757-514-457-00 BOLT/EYE/M24 * 2 2 2
29 [1757-514-455-00 [PIN/COTTER * 2 2 2
30 |1757-514-004-00 [PIN/25X100 * 2 2 2




FIG.508 LINK(3P)SYSTEM(2/2)

131

31,57,58,60,62~66A-PLEASE SEE 1/2 PAGE 61
Z*%{:’:;\’ \-4"/’,/— - "/ .
18075140100
TYPE OF MODEL I{C|G
KEY] PART CODE DESCRIPTION TJA8080/TJAS090(TJASTO0 T|O|R REMARKS
R R R cC|L|P
31 |[V500-164-004-00 PIN,SPLIT/4 X40 2 2 2

32

1790-514-220-10

BARACKET/DRAFT ASSY

33

8561-610-039-10

IBUSH/35X39X25

34

V201-361-604-00

BOLT

35

1756-520-002-00

IBOLT/STUD

36

V304-460-016-00

INUT/M16

37

V401-160-016-00

WASHER,SP/M16

38

1807-514-200-10

LINK/DRAFT ASSY

39

8561-610-039-10

BUSH/35X39X25

40

1790-514-002-00

SPRING/DRAFT

41

1790-514-005-00

IPIN/20X65

42

1560-509-009-00

WASHER/7X22X3

43

V230-360-601-20

[FLANGEBOLT

44

1790-514-001-10

IPIN/22X109

45

1673-525-002-30

LINKPIN

46

1791-514-210-10

LINK/TOP/WX SET

47

1791-514-211-10

TUBE COMP

48

1791-514-212-00

ROD/M30/RH COMP

49

1791-514-213-00

ROD/M30/LH COMP

50

1790-514-265-00

WASHER

51

1790-514-266-00

GLEASENIPPLE

52

1791-514-214-00

CLIP/SPRING

53

1790-514-008-00

IPIN/25X108

54

1673-525-002-30

LINKPIN

55

1790-514-300-10

STAY/LINK COMP

56

V231-361-002-00

[FLANGEBOLT

57

1756-514-230-00

HOLDER/LINKBALL COMP

58

V231-361-001-60

FLANGEBOLT

59

1443-512-001-00

PIN (25X124)

60

1757-514-005-00

BALL/LINK/LOWER

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

T e A B N I B I e B e T T Y B B B Bt S C T T X By B Y S Y TR YRt

T e A B N e B I e T e T T Y B B B Bt A NC T T X Y B Y S Y YR YRt
T e e B N Y B e e B B I e e i e B e e e T T I Y Y Y B S I CY Y CY R CY R




132

FIG.508 LINK(3P)SYSTEM(2/2)

31,57,58, 60, 62~66A-PLEASE SEE 1/2 PAGE

Ry /7 ;o
19075140100

59 61

S

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

REMARKS

61

1673-525-002-30

LINKPIN

3

3

3

62

BLANK

62A

STAY/REFLECTOR/UNDER

1

1

1

63

BLANK

63A

1807-514-032-20

STAY/REFLECTOR/UNDER

64

V231-361-001-20

FLANGEBOLT

65

1674-654-400-10

REFLECTOR ASSY

66

BLANK

| K| K| k| K| K| X ¥ O R

66Al

1674-654-004-00

TAPE/10X20




1800-515 -0100

FIG.509 ROD(LIFT)SYSTEM

133

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§080 TJA3090 TJASmO E (E ll} REMARKS
1|1791-515-250-00 ROD/LIFT/WD ASSY * 2 2 2
2 (1791-515-251-00 TUBE COMP * 2 2 2
3 |1791-515-252-00 [FORK/LIFT  ASSY * 2 2 2
4 |1791-515-253-00 HANDLE * 2 2 2
5 (1791-515-254-00 ROD/LIFT COMP * 2 2 2
6 [1757-515-213-00 NIPPLE/GREASE * 4 4 4
7 (1790-515-001-00 [PIN/22X122 * 2 2 2
8 ([V411-260-022-00 WASHER,PL/M22 * 2 2 2
9 [1673-525-002-30 LINKPIN * 2 2 2
10 |1757-515-005-00 [PIN * 2 2 2
11 |1757-515-006-00 PLATE * 2 2 z
*

1757-515-007-00

LINKPIN




134

FIG.510 BRACKET(DRAW BAR)SYSTEM(D TYPE)

KEY]

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

A= -

aleNe!

=7 Q

REMARKS

BLANK

BRACKET/REAR/E4 ASSY

1

1

1

BLANK

V304-460-016-00

NUT/M16

V201-361-603-50

BOLT M16X35

OU > QO DN | =

V401-160-016-00

WASHER,SP/M16

*| % ¥ ¥ ¥ XA




FIG.511 DRAW BAR SYSTEM(EXCEPT D TYPE)

1S

: l
vertical Inad

+13004aN
ISEKL & OD..LTD.

1807-520B-0100

135

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 /1807-520-200-20 BRACKET/DRAWBAR COME * 1 1 1
2 11756-520-002-00 BOLT/STUD * 2 2 2
3 |V304-460-016-00 NUT/M16 * 2 2 2
4 |V201-361-603-50 BOLT M16X35 * 6 6 6
5 |V401-160-016-00 WASHER,SP/M16 * 8 8 8
6 ({1791-520-220-00 DRAWBAR/DROP SET * 1 1 1
7 11757-520-242-00 LINK/DRAWBAR * 1 1 1
8 |1757-520-243-00 BOLT/M16X80 * 2 2 2
9 (1757-520-244-00 NUT/M16 * 2 2 2
10 |1757-520-002-00 [PIN/28X95 * 1 1 1
11 |1444-514-005-10 PIN,HAIR (19) * 1 1 1
12 |1757-520-250-00 [PIN'DRAWBAR COMP * 1 1 1
13 [1756-520-001-00 PIN/19X115 * 2 2 2
14 |1444-514-005-10 PIN,HAIR (19) * 2 2 2
15 |V201-361-404-00 BOLT/M14X40 * 1 1 1
16 |V304-460-014-00 NUT/M14 * 1 1 1
17 [1807-520-001-00 COVER/SHIELD/PTO * 1 1 1
18 [V211-360-802-00 BOLT/SP * 4 4 4
19 [1807-520-002-00 LABEL/TRH1807 * 1 1 1




136

1807-601 -0100

FI1G.601 HOOD SYSTEM

|

\\\L

14

\\
\\

%
|

e

Q}

\ \
24> |

\[&‘\\T{SAZSK‘
% | § 25 —
1 — 32‘ %

14 13

12

(ENGINE)

PER

|

‘\(ENGINE)

<

Al
N

21 98

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8O
R

80|TJAB090

TJA8100

A= -
aleNe!

=7 Q

REMARKS

1800-601-210-

20

BRACKET/REAR COMP

1

R
1

V211-561-002-

00

BOLT/M10X20

V401-160-012-

00

WASHER,SP/M12

1
2
2

1
2
2

NND—ID—I;U

V304-260-012-

00

NUT/M12

O QO |

BLANK

5A

1807-601-200-

20

HOOD SET

»

1807-601-220-

10

BRACKET/INSULATOR

3

1807-601-201-

00

INSULATOR/1600

oo

V210-360-601-

60

BOLT(SP)/M6X16

O H| | =

O H| | =

o M| M| =

BLANK

9A

1800-601-009-

10

INSULATOR/985

-

-

fuy

10

1800-601-011-

10

INSULATOR/235

11

1800-601-012-

00

INSULATOR/2100

12

BLANK

12A

-20

PIPE/HOOD/F COMP

13

BLANK

13A]

-20

PIPE/HOOD/R COMP

14

BLANK

14A]

V211-360-801-

60

BOLT,SEMS (SP)

Juy
[

Juy
[

Juy
[

15

1800-601-220-

00

FRAME/UPPER/LH COMP

16

1800-601-230-

00

FRAME/UPPER/RH COMP

17

V211-360-801-

60

BOLT,SEMS (SP)

18

V411-260-010-

00

WASHER/M10

19

V560-160-010-

00

PIN/SNAP

20

1800-601-310-

40

BRACKET/HOOD COMP

21

V411-260-012-

00

WASHER /M12

22

1725-201-002-

00

BOLT/S

23

1807-601-240-

00

PLATE/DUMPER/LH COMP

24

1807-601-250-

00

PLATE/DUMPER/RH COMP

25

V211-360-801-

60

BOLT,SEMS (SP)

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

[t Ll Bl N N R - Yt S 1IN

[t Il Bl N N R Bt S 1IN I

N N NI Y S S N




FIG.601 HOOD SYSTEM

ENGINE) | §

" | (ENGIN
P | ENGIND

137

1807-601 -0100
S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
26 |3817-631-340-00 |GASSPRING * 2 2 2

27 |V411-260-008-00 WASHER,PL/M 8 * 4 4 4

28 |[V560-160-006-00 PIN/SNAP * 4 4 4

29 |1756-601-290-00 STOPPER/BELT COMP | * 1 1 1

30 [4301-210-002-00 BOLT (S/N6X16) * 2 2 2

31 (1756-201-001-00 INSULATOR/30X75 * 1 1 1

32 |V211-360-801-20 BOLT,SEMS * 4 4 4

33 11756-601-012-00 [CAP/12X6/B * 1 1 1




138

FI1G.602 GRILLE SYSTEM

1807-602 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

A= -

aleNe!

=7 Q

REMARKS

1

BLANK

1

BLANK

1A

-40

NET/FRONT

BLANK

-00

BOLT,SEMS/M6X10

BLANK

-10

GARNISH/LAMP/LH

BLANK

1807-602-002-

10

GARNISH/LAMP/RH

1444-601-015-

00

WASHER/6X14X3

12

12

12

V350-160-006-

00

NUT,SPEED/P6

12

12

12

OO (W |WN N

BLANK

-20

BRACKET COMP

BLANK

-20

BOLT,SEMS

BLANK

1807-602-230-

20

PLATE/LOCK COMP

V211-360-801-

60

BOLT,SEMS (SP)

3689-902-019-

00

ORNAMENT/ISEKI

1444-601-015-

00

WASHER/6X14X3

V350-160-004-

00

NUT,SPEED/P4

B 0| o] H| R =

A | W M R

w o e = oA =

1807-601-003-

00

TAPPINGSCREW/TRUSS

BLANK

-00

WASHER

BLANK

| % | K| K| k| K| K| K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ X[OWXR




1800-604 -0100

FIG.603 COVER(SIDE)SYSTEM

1
~ li s
\“\ o 1“ 00 s
i

101-9
J/g’\l\j\\}\\ ‘fi\\\\n«
HY R
AN U ¢
ol b 10220
\% N *\\/&
\ | ) <
§\ N
\ .

139

KEY] PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

a=-
Foa

TJA8100
R

=RQ

REMARKS

1800-604-001-20

ICOVER/SIDE/LH

1

1

1

1756-705-008-10

INSULATOR/15X70

1

1

1

1600-601-002-00

INSULATOR

1

1

1

IBLANK

ICOVER/SIDE/RH

IBLANK

OU O i [ 00N | =

V211-360-801-20

IBOLT,SEMS

% | K| K| k| %k| X X[OTR




140

FI1G.604 FENDER SYSTEM

1807-606 -0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100

A= -

aleNe!

=7 Q

REMARKS

1807-606-200-

00

FENDER/LH COMP

1

=

1807-606-210-

00

FENDER/RH COMP

V231-360-801-

60

FLANGEBOLT

V211-360-801-

60

BOLT,SEMS (SP)

1807-606-002-

10

COVER/REAR/E4

V210-360-601-

60

BOLT(SP)/M6X16

1807-606-220-

00

COVER/E4 COMP

(o BRENRIorNIw B R IVLRI AT

2144-501-011-

10

BOLT/M6X16X16

1807-606-001-

10

STAY/REFLECTOR

V210-360-601-

60

BOLT(SP)/M6X16

1674-654-400-

10

REFLECTOR = ASSY

1674-654-004-

00

TAPE/10X20

1800-606-002-

10

COVER/SIDE/RH

N D DN O DN R DN 00 N O &

DD D D OB DN B D 00 N O O =
=v)
D D] DN W DN | D 00 DN 0O O |

V362-260-008-

00

NUT/WASHER

-
[

-
[
-
[

1725-606-074-

10

GRIP/ASSIST/RH

V363-260-010-

00

NUT/M10

3814-440-006-

00

WASHER/09X28X05

1373-121-001-

00

WASHER/9X22X2

1807-606-230-

10

STAY/FRONT/LH COMP

1807-606-240-

10

STAY/FRONT/RH COMP

1800-606-230-

00

STAY/LH COMP

1800-606-240-

00

STAY/RH COMP

V363-260-008-

00

NUT/WASHER

% | K| k| k| K| X k| k| N| K| X k| K| K| K| k| X| K| ¥ ¥ ¥ ¥ XOAOTWXR

[ I I e e B N I I

[ I I B e e I N I I
T e e A A I T




FIG.605 GUIDE(LEVER)SYSTEM

141

1800-608 -0100
S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1 (1800-608-001-00 GUIDE/LEVER/RH * 1 1 1

2 (1800-608-002-10 |COVER/FENDER/RH * 1 1 1

3|  ------ BLANK * 0 e
3 [1800-608-003-10 COVER/SIDE/RH * 1 1 1

4 {1800-608-011-00 STAY * 1 1 1

5 |V231-360-801-60 FLANGEBOLT * 2 2 2

6 [1650-705-006-00 RIVET * 2 2 2

7 |V363-260-008-00 NUT/WASHER * 1 1 1

8 [1560-603-003-00 NUT/M6 * 7 7 7

9 |1729-705-009-00 [SCREW/TRUSS/M06X16 * 10 10 10

10 ([V120-366-001-60 SCREW * 1 1 1

11|  ------ BLANK * | e
11|  ------ BLANK L. A I R I N A A B
11 [3819-261-005-00 WASHER/07X18X01 * 3 3 3

12 |1785-609-200-00 [PLATE/STOP COMP * 2 2 2

13 11690-608-003-00 BOLT/KNOB/M06X27 * 2 2 2

14 |1800-608-006-00 WASHER/06X28X02 * 2 2 2

* 2 2 2

V500-161-601-50

IPIN,SPLIT/1.6X15




FIG.606 SEAT SYSTEM

142

1800-611 -0100

REMARKS

R

TYPE OF MODEL
R

R

P ITJAB080]TJABO90|TJAST00

S
C

*

KEY]

Z Ay

S 2

[

= > [©

m Bl |
< =

&) EM%E

) RS

= A=

a MUGE
[ 3] (=]
KIS
[ AV-AN-YIE
ololo|oo
o oo¥ o

E |o|o o <

A |oolHolo

O | x> o

O OO

= O[O N

& |©o| N w©lmio

M o Mol w
0%0%2
%) %) <
> || -
—| || o




1800

-625 -0100

FIG.607 MOUNT(ROPS)

SYSTEM
NS

143

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090 TJA§1 00

a=-

oA

REMARKS

1800-625-200-00

BRACKET/MOUNT/L COMP

1

1800-625-210-00

BRACKET/MOUNT/R COMP

V203-361-603-50

BOLT

V401-160-016-00

WASHER,SP/M16

1800-625-003-00

BOLT/STUD/M16X35

V334-460-016-00

INUT

1719-625-051-00

INSULATOR/MOUNT/CY

6901-931-225-00

BOLT,SEMS/M12X25

© |00 |3 |0 O x| N

V201-361-208-00

IBOLT/M12X80

1650-625-005-00

WASHER/13X75X06

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

INUT/M12

1650-625-002-00

INSURATOR/MOUNT

6901-931-225-00

IBOLT,SEMS/M12X25

V201-361-208-00

IBOLT/M12X80

V411-260-012-00

WASHER /M12

1614-626-001-00

WASHER/13X44X06

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

INUT/M12

1421-602-005-10

ICUSHION,B/ RUBBER

DN DN DN DN DN DN DN O DN DN DNNDN R DN NN O O

NNNNNNNANNNNNANNNQQHH”
DD DN DN N DN DN DN DN DN NN N OB DN NN o S -

V304-260-008-00

INUT

R | % | K| k| %| K| K| K| k| %| K| K| k| K| K| K| k| X X ¥ XIOT®XR




144

FIG.608 FLOOR(FRONT)SYSTEM

1807-630 -0100

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
111650-630-011-00 BOOT * 3 3 3
2 11757-630-001-00 BEARING * 2 2 2
3 (1800-630-002-00 BOOT * 1 1 1
4 (1786-720-013-00 PLUG/60/T3 * 1 1 1
511800-630-230-00 [PLATE/DASH COMP * 1 1 1
6 [1800-630-001-00 COVER/DASH * 1 1 1
7 |1V120-366-001-60 SCREW * 4 4 4
8 |/1729-705-009-00 SCREW/TRUSS/M06X16 * 1 1 1
9 [1807-630-003-20 [INSULATOR/850 * 1 1 1
10 |1807-630-006-00 [NSULATOR/230 * 2 2 2
11 |1807-630-210-10 STAY/LH COMP * 1 1 1
12 |1807-630-220-10 STAY/RH COMP * 1 1 1
13 |V231-360-801-60 FLANGEBOLT * 2 2 2
14 |V362-260-008-00 NUT/WASHER * 2 2 2
15 |1800-630-003-00 COVER/UNDER * 1 1 1
16 |P113-602-009-00 SCREW/M06X12 * 4 4 4
17 |1807-630-230-10 FRAME/LH  COMP * 1 1 1
18 |1807-630-240-10 FRAME/RH COMP * 1 1 1
19 [2144-415-003-00 BOLT/M8X20(22) * 6 6 6
20 |V362-260-008-00 NUT/WASHER * 2 2 2
21 (1807-630-004-10 [PLATE/LH * 1 1 1
22 (1807-630-005-10 [PLATE/RH * 1 1 1
23 ([V231-360-801-60 FLANGEBOLT * 4 4 4
24 (1807-630-013-00 [INSULATOR/05X770 * 2 2 2
25 [1807-630-011-00 PLATE/E4 * 2 2 2
26 [1527-604-002-00 CLIP(B) * 14 14 14
27 [1807-630-012-00 [INSULATOR/260 * 2 2 2
28 |1807-630-014-00 INSULATOR/20X280 * 2 2 2
29 (1807-630-002-00 PLATE * 1 1 1
30 |[V231-360-802-00 FLANGEBOLT * 2 2 2




FIG.608 FLOOR(FRONT)SYSTEM 145

1807-630 -0100

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA8080/TJAS090(TJASTO0 T|O|R REMARKS
R R R C|L|P
31(1674-619-300-10 MIRROR ASSY * 1 1 1
32(1674-619-310-00 ARM/MIRROR  ASSY * 1 1 1
* 2 2 2

33 |V210-360-601-60 BOLT(SP)/M6X16




146

1807-631 -0100

FIG.609 FLOOR(REAR)SYSTEM

S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1/1807-631-200-30 FRAME/UNDER/E4 COMP | * 1 1 1
2 11800-631-250-00 [PANEL/REAR COMP * 1 1 1
3 |V231-360-801-60 FLANGEBOLT * 2 2 2
4 (2144-415-003-00 BOLT/M8X20(22) * 4 4 4
5 |V362-260-008-00 NUT/WASHER * 3 3 3
6 {1800-631-260-10 BAR/REAR  COMP * 1 1 1
7 1V231-360-801-60 FLANGEBOLT * 4 4 4
8 [1800-631-001-00 MAT * 1 1 1
9 (1729-705-009-00 SCREW/TRUSS/M06X16 * 4 4 4
10 |3819-261-005-00 WASHER/07X18X01 * 4 4 4
11 |1807-631-400-00 STEP/SUB COMP * 1 1 1
12 |V231-361-005-50 FLANGEBOLT * 4 4 4
13 |[V363-260-010-00 NUT/M10 * 4 4 4
14 |1786-720-013-00 PLUG/60/T3 * 2 2 2
15 |1757-631-004-00 BOOT * 1 1 1
16 |1790-313-001-00 PLUG/45 * 1 1 1




1807

-650A-0100

147

FIG.610 ELC.(FRONT)SYSTEM(1/2)
28~30-PLEASE SEE 2/2 PAGE

3

ire ewan

T[T

e

(STARTER B)

%ﬁ(STA RTER )

(ALTERNATE)

KEY]

PART CODE

TYPE OF MODEL
TJA8090 TJA§100

DESCRIPTION REMARKS

oA
=RQ

TJA8080
R

1800-650-400-00

BATTERY/130E41R ASSY 1

1800-650-001-00

PLATE/BATTERY

1444-621-002-10

BOLT,BATTERY SET

1746-811-001-00

INUT

1746-815-001-00

INUT/WASHER

1800-650-220-60

HARNESS/BATTERY/ROPS

1755-650-230-00

TERMINAL/BATTERY/+

1716-690-502-00

IFUSE/SLOWBLOW/30A

© |00 |3 |0 O x| N

1650-650-222-00

FUSE/SLOWBLOW

3829-260-303-00

IFUSE,SLOW BLOW

1800-650-202-00

[FUSE/SLOWBLOW

1800-650-203-00

LABEL/SLOWBLOW/30A

1800-650-002-00

LABEL/SLOWBLOW/3

V304-260-010-00

INUT

V401-160-010-00

WASHER,SP/M10

1800-651-001-00

INUT/M06X20

V401-160-006-00

WASHER,SP/M 6

V210-360-601-20

IBOLT,SEMS

V301-260-006-00

INUT/M6

V401-160-006-00

WASHER,SP/M 6

1518-786-508-00

CLIP B

V231-361-001-60

FLANGEBOLT

1342-402-006-00

IBAND/WIRE/250

1807-650-240-10

HARNESS/LIGHT ASSY

1650-509-012-00

HOLDER/12

V231-360-801-60

[FLANGEBOLT

3612-631-001-00

CLAMP,WINKER B

1674-652-200-20

LAMP/HEAD ASSY

1674-652-202-10

IBULB/12V/45/40W

1807-650-400-00

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| | K| K| k| k| K| ¥ ¥ % XOW®R

T N I N A I B e e e e e e e e e e T e e ) I ) I e T e T el P el e L ST 1A A
L IS I S I ) =) 33 Y iy [ [ [ [ [N [N (N [N O I B R
[ I I T Y I I By B e e e e e e e e e e e e e B e e e R e I e 1 ST 1

LAMP/35W ASSY




148 FI1G.610 ELC.(FRONT)SYSTEM(2/2)

602-8

e

309—32

@4

-~

(ENGINE)

47

38 (ENGINE)

44—é

1807-650A-0100

413-33
414-37

TYPE OF MODEL

KEY] PART CODE DESCRIPTION

TJA8080(TJAB090
R R

TJA8100

A= -

REMARKS

aleNe!
=TRQ

N
N

31 (V210-360-601-60 BOLT(SP)/M6X16

A;U

32 |1807-650-001-00 [CAP/15X35

33 (1740-680-530-20 HORN ASSY

34 |[V230-360-601-60 FLANGEBOLT

35 (1790-650-260-00 CABLE/GROUND/ENGINE

36 [IV231-360-801-20 FLANGEBOLT

37 (1800-650-260-10 CABLE/GROUND/STARTER

38 |V231-360-801-20 FLANGEBOLT

39 (1807-650-260-10 HARNESS/STEERIN ASSY

40 |1650-509-012-00 HOLDER/12

41 [V231-360-801-20 FLANGEBOLT

42 [1729-662-350-00 SENSOR/ANGLE/11 ASSY

43 |V120-264-001-00 SCREW/S

44 [3849-215-290-00 ARM ASSY

45 (1790-650-005-00 COVER/SENSOR

46 {1800-650-300-10 PLATE/HARNESS COMP

| k| K| K| k| k| K| K| k| k| K| K| X k| ¥ ¥ XOAOTR

e T I e e N N I By B e e L U e S Y
e T I e e N e B ey B e M e L e S Y

47 |[V231-361-202-50 FLANGEBOLT

e e e - B B e e e e e L B R S T Y




ENO ECU/K

TR T_ TR _T_PXRTRP T P (T
E3E 4545 S 4E 9B ABAF 4 SN ESESE 95 S IMMIEGE S

EIBELEIEIRIEIEIEIESETES)
E4EIBIEEIRIEIRIEIR] rﬂ:l

———
EJESEIEIEIRIEIMMES
B3R IEIEARIEIRIREIEIR RIS

2
|
(STARTER B) (ENGINE)
1800-651 -0100
S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 {1800-651-200-20 HARNESS/ENGINE ASSY | * 1 1 1
2 11800-651-201-00 HARNESS/ENGINE * 1 1 1
3 (1757-650-340-00 TERMINAL/BATTERY/- * 1 1 1
4 |[V231-361-001-60 FLANGEBOLT * 1 1 1
5|  ------ BLANK « | | | | || e-----
5 ({1800-651-300-10 [CABLE/1100  ASSY * 1 1 1
6 [1800-651-001-00 NUT/M06X20 * 1 1 1
7 |[V401-160-006-00 WASHER,SP/M 6 * 1 1 1
8 {1800-651-301-00 FUSE/SLOWBLOW * 1 1 1
9 [1800-651-302-00 |[CABLE/820 * 1 1 1
10 |1800-651-303-00 (CABLE/230 * 1 1 1
11 |1800-651-304-00 |CASE/FUSE * 2 2 2
12 |1800-651-305-00 NUT * 2 2 2




150

1807-652A-0100

FI1G.612 ELC.(MAIN)SYSTEM(1/3)

?V—E

T i E

=

unx

T

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080(TJAB090
R R

TJA8100
R

aleNe!

=TRQ

REMARKS

1807-652-

220-

20

HARNESS/MAIN/R ASSY

1 1

1690-650-

225-

00

DIODE

1652-654-

212-

00

DIOD

1757-652-

208-

00

CONNECTOR/JOINT

3824-247-

202-

00

FUSE/BLADE/32V05A

3821-262-

202-

00

FUSE/BLADE/32V10A

3821-262-

203-

00

FUSE(BLADE/32V15A)

(o BRENRIorNIw B R IVLRI AT

3821-262-

204-

00

FUSE/BLADE/32V20A

3821-262-

209-

00

TOOL/FUSE

3824-247-

204-

00

COVER/FUSE

1807-652-

002-

00

CLAMP/FERRITE

V230-360-601-

60

FLANGEBOLT

V230-360-601-

20

FLANGEBOLT

1342-402-006-

00

BAND/WIRE/250

1725-690-071-

00

BAND

1800-652-310-

20

STAY/RELAY COMP

V231-360-801-

60

FLANGEBOLT

1600-623-002-

10

FLASHER ASSY

dkhkdkhkhkdddhrrrdd

V230-360-601-

20

FLANGEBOLT

1800-652-

400-

00

RELAY/5P ASSY

1800-652-

400-

00

RELAY/5P ASSY

1800-652-

400-

00

RELAY/5P ASSY

1800-652-

400-

00

RELAY/5P ASSY

1800-652-

400-

00

RELAY/5P ASSY

1719-650-

250-

00

RELAY ASSY

V120-365-001

-20

SCREW/SP

1757-650-011-

00

RESISTOR/100/10W

V111-163-000

-80

SCREW/M3X0.5X8

V411-260-003

-00

WASHER/M3

V401-160-003

-00

WASHER,SP/M 3

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

Lo I T YA S B Y Y ey B Y B e B e B e I e VI e B 1R B B N N R N e I Y YA - YRS T Y BV T C S N

Lo I YA e B Y Y ey B Y B B e B e I e VI e B YR B B N N R N e I A - YRS T Y BV T C RS N

e e e e B B e e el e e e A e B B e IO T - Y Y BB YR R Y- 1 B U R B U




1807-652A-0100

FIG.612 ELC.(MAIN)SYSTEM(2/3)
58~60-PLEASE SEE 3/3 PAGE

608-18

151

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
31(1729-652-210-10 SWITCH/ROTARY SET * 1 1 1
32 (1729-652-272-00 RINGNUT * 1 1 1
33 (1729-652-273-00 WASHER * 1 1 1
34 [1729-652-212-00 KEY * 1 1 1
35(1800-652-300-10 SWITCH/COMBINATION | * 1 1 1
36 ([V120-266-001-60 SCREW SEEMS/M6X16 * 4 4 4
3711729-662-330-00 SENSOR/ANGLE/75 ASSY | * 1 1 1
38 |V120-364-001-20 SCREW,SP/M4X12 * 2 2 2
39 [1757-652-001-00 ARM * 1 1 1
40 ([V301-260-006-00 NUT/Mé6 * 1 1 1
41 |V401-160-006-00 WASHER,SP/M 6 * 1 1 1
42 |1561-674-230-00 SWITCH,LIMIT * 1 1 1
43 |V120-364-002-50 [SCREW/SP * 2 2 2
44 (3656-271-001-00 PLATE/I,13X40 * 1 1 1
45 (1719-652-270-00 BRACKET/SWITCH COMP | * 1 1 1
46 (V230-360-601-60 [FLANGEBOLT * 1 1 1
47 |1518-621-320-00 SWITCH,STOP * 1 1 1
48 |3610-440-018-00 WASHER * 2 2 2
49 (1432-621-006-10 NUT,LOCK * 1 1 1
50 [1792-652-230-10 LAMP/COMBINATIO ASSY | * 2 2 2
51 (1792-652-231-00 LENS * 2 2 2
52 (1792-652-232-00 LENS * 2 2 2
53 |1564-654-213-00 BULB,LAMP/12V21W * 2 2 2
54 [1566-656-204-00 BULB/12V5W * 2 2 2
55 (1792-652-233-00 WASHER * 4 4 4
56 (1792-652-234-00 SCREW * 4 4 4
57 |1807-652-300-10 HARNESS/JOINT/F ASSY | * 2 2 2
58 [1792-654-220-10 LAMP/COMBINATIO ASSY | * 2 2 2
59 (1792-654-221-00 LENS * 2 2 2
60 (1792-652-232-00 LENS * 2 2 2




152

FIG.612 ELC.(MAIN)SYSTEM(3/3)

80,81-PLEASE SEE 1/3 PAGE

58
1807-652A-0100
S TYPE OF MODEL I(C|G

KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
61 |{1564-654-213-00 BULB,LAMP/12V21W * 2 2 2

62 |1566-656-211-00 BULB/12V21-5W * 2 2 2

63 [1792-652-233-00 WASHER * 4 4 4

64 |1792-652-234-00 SCREW * 4 4 4

65 [1807-652-320-00 HARNESS/JOINT/R ASSY | * 2 2 2

66 [1807-652-410-10 STAY/LAMP/LH COMP * 1 1 1

67 |1807-652-420-10 STAY/LAMP/RH COMP * 1 1 1

68 [V362-260-008-00 NUT/WASHER * 4 4 4

69 (1807-652-500-00 HARNESS/TRAILER/E4 * 1 1 1

70 |11807-652-510-00 HARNESS/SOCKET/E4 * 1 1 1

71 |1650-654-036-00 GROMMET/10X40X03 * 1 1 1

72 [V120-265-003-00 BOLT/M5X30 * 8 3 3

73 [1807-652-350-00 STAY/SOCKET/7P/E4 * 1 1 1

74 |V231-360-801-60 FLANGEBOLT * 2 2 2

75 (1674-654-270-00 LAMP/NUMBERPLAT SET | * 1 1 1

76 (1674-654-271-00 BULB/12V/5W * 1 1 1

77 11674-654-272-00 HARNESS/LAMP * 1 1 1

78 |1774-660-003-10 GUARD/LIGHT * 1 1 1

79 |V411-260-005-00 WASHER * 2 2 2

80 |1773-652-220-00 RELAY/CONTROL/ENGINE | * 1 1 1

81 ([V230-360-601-20 FLANGEBOLT * 1 1 1




FIG.613 ELC.(CASE/TRANSMISSIN)SYSTEM 153

o 2 L
GF S i R R % u)/
e /o

Hi SoL  oewssoL 4wp_soL
ﬂ EnxAy¥/R
Loidd Lo soL ausoL @
*47SOL/ TR

A—HXXTV/A

=1 F = = = =

a8
S a2z T == N 6 @ @@7

2 S

Fa-TMEE/GND

PR @]
1807-654 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1| ------ BLANK * 0 | 1 1|11 ------
1 |1807-654-200-20 HARNESS/TRANSMISSION | * 1 1 1
2 [1800-654-202-00 CLAMP/M8 * 16 16 16
3 [1650-650-015-00 CLAMP * 1 1 1
4 (1650-650-017-00 TUBE/120 * 1 1 1
5 |V231-360-801-20 FLANGEBOLT * 1 1 1
6 [1560-666-004-00 BAND * 1 1 1
7 11716-680-330-00 SWITCH/LEVER ASSY * 1 1 1
8 [1716-680-222-00 ARM * 1 1 1
9 |V230-360-601-60 FLANGEBOLT * 1 1 1




154 FIG.614 PANEL(INSTRUMENT)SYSTEM

(FRONT)

1800-656-200-40 PANEL/INSTRUMEN ASSY

Q::
1800-656 -0100
S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION P [TJA8080ITJAS090[TJAST00 T|O|R REMARKS
C R R R C|L|P
""" BLANK * me----
""" BLANK * me----
*
*

DO b= [ =

V120-366-002-00 SCREW,SEMS




(FRONT)

1807-660A-0100

FIG.615 SWITCH SYSTEM

155

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
1 |1740-680-550-00 SWITCH/HAZARD ASSY | * 1 1 1
2 (1740-680-551-00 BULB/LAMP/14V60MA * 1 1 1
3 (1729-656-210-00 SWITCH ASSY * 1 1 1
4 |1746-652-230-00 SWITCH ASSY * 1 1 1
5 (1807-660-200-00 HARNESS/150 ASSY * 1 1 1
6 [1774-695-220-00 SWITCH/PTO  ASSY * 1 1 1
7 [1800-660-320-00 SWITCH/VR  ASSY * 1 1 1
8 [1675-695-005-00 [NSULATOR * 1 1 1
9 [1800-660-321-00 WASHER * 1 1 1
10 |3652-273-002-00 SORING * 1 1 1
11 |1757-660-006-00 KNOB * 1 1 1
12 |1800-660-320-00 SWITCH/VR  ASSY * 1 1 1
13 |1675-695-005-00 [NSULATOR * 1 1 1
14 |1800-660-321-00 WASHER * 1 1 1
15 |3652-273-002-00 SORING * 1 1 1
16 |1757-660-006-00 KNOB * 1 1 1
17 |1800-660-300-00 [SOCKET/12V  ASSY * 1 1 1
18 |3801-272-300-00 [SWITCH,ALTERNATOR/G | * 1 1 1
19 |3801-272-302-00 BULB/LAMP/12V1W * 1 1 1




156

FIG.616 CONTROLLER SYSTEM

R
1800662 10100°
TYPE OF MODEL I{C|G
KEY] PART CODE DESCRIPTION TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1| ------ BLANK | *| | | | 1 1|  ee----
1] ------ BLANK | *| | | | 1 1|  ee----
1] ------ BLANK | *| | | | 1 1|  ee----
1| ------ BLANK || | 1 1 {1 11 ------
1 [1800-662-200-40 CONTROLLER/UT ASSY | * 1 1 1
2 |V211-360-802-50 BOLT/SP 2 2 2




FIG.701 ROPS SYSTEM

1807-702 -0100

157

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

1800-702-200-20

FRAME/REAR/LH COMP

1

1800-702-210-10

FRAME/REAR/RH COMP

1757-625-004-00

IBOLT/M16X200

V401-160-016-00

WASHER,SP/M16

1807-702-200-00

PLATE/BACK/E4 COMP

V201-461-203-00

IBOLT/M12X30

V401-160-012-00

WASHER,SP/M12

1772-635-001-10

PLATE/NUMBER/E4

© |00 |1 |0 |on | co Do |-

V211-360-802-00

IBOLT/SP

V362-260-008-00

NUT/WASHER

1800-702-220-20

[FRAME/MID/LH COMP

1800-702-230-20

FRAME/MID/RH COMP

1773-702-012-00

INOB/LOCK

1773-702-011-00

PLATE

1725-611-087-00

U-NUT/M10X1.5

V304-260-010-00

INUT

V201-461-604-00

IBOLT/M16X40

V401-160-016-00

WASHER,SP/M16

1800-702-240-20

[FRAME/UPPER COMP

1787-702-001-10

IBOLT/M16X95

1773-702-001-00

INUT/M16

1800-702-260-00

PIN ASSY

1800-702-261-00

IPIN/16X90

1673-525-002-30

LINKPIN

1614-702-551-20

IBAND

1614-702-552-00

RING

1785-702-005-00

TUBE/020

1773-702-002-00

INSULATOR

N | K| K| k| % | K| K| k| k| %| K| k| %| K| K| K| k| N| K| K| K| N| K| ¥ % % ¥ F[OTWXR

DN DN O DN DN DN DN | D | 00 00 DN D DN DN | | D N W | | 00 00 |

DN DN O DN DN DN DN | D | 00 00 D D DN DN | | D N W | | 00 00 |
N DN O N DN DN N O DN | 00 0 NN NN DN N W | H 0 o




158

1807-

FIG.901 ORNAMENT&LABEL(MODEL)(8080)

901 -0100

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION 2 TJA§080 TJAEOQO TJA§1 00 g g l; REMARKS
1 {1807-901-001-00 ORNAMENT/ISEKI/LH * 1
2 (1807-901-002-00 ORNAMENT/ISEKI/RH * 1
3 [1807-901-003-00 ORNAMENT/TJA/8080 * 2
4 11696-901-006-00 ORNAMENT/STEERING * 1




1807-

FIG.902 ORNAMENT&LABEL(MODEL)(8090)

901A-0100

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

[

oA

=RQ

REMARKS

1807-901-001-00

ORNAMENT/ISEKI/LH

1

1807-901-002-00

ORNAMENT/ISEKI/RH

1807-901-004-00

ORNAMENT/TJA/8090

WD

1696-901-006-00

ORNAMENT/STEERING

*| % *| X (O

1
2
1




160

1807-

FIG.903 ORNAMENT&LABEL(MODEL)(8100)

901B-0100

(TJA 8186

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080(TJAB090|TJAB100
R R R

.

aleNe!

=TRQ

REMARKS

1807-901-001-00

ORNAMENT/ISEKI/LH

1

1807-901-002-00

ORNAMENT/ISEKI/RH

1807-901-005-00

ORNAMENT/TJA/8100

0O =

1696-901-006-00

ORNAMENT/STEERING

*| % ¥ (O

1
2
1




1807-

902 -0100

FIG.904 LABEL(CONTROL)

161

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

1756-902-064-

00

LABEL/SWITCH/MAIN/E6

1

1807-902-001-

10

LABEL/DASH/LH

1807-902-002-

10

LABEL/DASH/RH

1807-902-016-

00

LABEL/FUSE/R/E4

1800-902-019-

00

LABEL/CONTROL/LINEAR

1774-902-005-

00

LABEL/PARKING

1740-903-075-

00

LABEL/DIFF

1807-902-008-

00

LABEL/CONTROL/SLOWRE

© |00 |3 |0 O x| N

1800-902-012-

10

LABEL/CREEP

1807-902-007-

10

LABEL/POSITION/E4/R

1807-902-059-

00

LABEL/SUBCON

1807-902-017-

00

LABEL/CONTROL/DEPS

1800-902-007-

00

LABEL/CONTROL/SUB

1807-902-006-

00

LABEL/CONTROL/MAIN

1807-902-005-

00

LABEL/PTO

1807-902-011

-00

LABEL/CONTROL/VALVE

N | K| K| k| %| K| K| K| N| K| K| k| X| X ¥ X|OT®R

e B e ) B B e B e I e R e R el R e e

e B e ) B B e B e
e I e e e e N e e e e e




162

FIG.906 LABEL(CAUTION)

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

aleNe!

=TRQ

REMARKS

1800-912-001-00

BAG

1

1

1

1800-912-210-00

BRACKET/BAG COMP

1

1

1

BLANK

1800-912-003-00

HOLDER

2

W296-203-208-00

RIVET/BLIND

2

OU > QO 0O DN

V231-360-801-60

FLANGEBOLT

*| % ¥ ¥ ¥ XA

4




FIG.907 BAG(TOOL)SYSTEM

163

1807-912 -0100
S TYPE OF MODEL I1|C|G

KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS

1 (1790-912-240-00 BOX/TOOL  SET * 1 1

2 (1790-912-220-20 BOX/TOOL  COMP * 1 1 1

311790-912-230-10 [COVER/BOX/TOOL COMP | * 1 1 1

4 |W296-133-206-40 RIVET/BLIND/STEEL/3. * 4 4 4

5 |3610-631-002-00 HANGER,SUPPORT * 1 1 1

6 |V362-260-008-00 NUT/WASHER * 1 1 1

7 11672-601-002-00 [TRIM/20 * 2 2 2

8 |V211-360-801-60 BOLT,SEMS (SP) * 2 2 2




o4 FIG.908 BOX(TOOL)SYSTEM

36

6011-980B-0100

TYPE OF MODEL I
TJA§080 TJAEOQO TJA8100 T
R

KEY] PART CODE DESCRIPTION REMARKS

aleNe!
=TRQ

1756-101-003-00 [FAN/540 1 1

6213-669-025-10 SPACER/FAN

6213-641-028-00 [PULLEY/WATERPUMP

V233-361-002-00 FLANGEBOLT

V251-340-802-00 BOLT/STUD

6212-330-109-20 FLYWHEEL  ASSY

6212-333-005-00 RINGGEAR

(o BRENRIorNIw B R IVLRI AT

1725-201-002-00 BOLT/S

9 |6213-721-014-10 PIPE/DRAIN/WATE COMP

10 [1800-780-006-00 WASHER/18X24X01

11 |6281-100-022-00 STARTER ASSY

12 [V211-561-003-00 BOLT/M10X30

13 |6281-200-035-20 GENERATOR  ASSY

14 16213-674-042-20 PLATE/ADJUST

15 |V231-361-002-00 FLANGEBOLT

16 [6213-676-025-10 BRACKET/GENERATOR

17 |V231-360-805-00 FLANGEBOLT

18 |[V411-260-008-00 WASHER,PL/M 8

19 |V401-160-008-00 WASHER,SP/M 8

20 |[V304-460-008-00 NUT/MS8

21 |W201-360-812-00 BOLT

22 16209-000-058-00 BOLT/M8X120

23 |V401-160-008-00 WASHER,SP/M 8

24 (1719-312-001-00 [U-NUT

25 (6209-366-018-00 HOSE/CCV

26 [6211-742-028-00 PIPE/L

27 16209-366-019-00 HOSE

28 [6209-360-137-10 HOSE/580

29 16209-360-138-10 HOSE/L/19X310

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

e e e e B B I I e i el L e e R el e ) e T e e I ) e I e =2 R e e - B N e e

e I I T YA S B Y B Y Y e X Y e e e e e e e e e B e I e = e e I N
e I I YA S B Y B Y Y e X e e T e e e e e e e B e e = e e I e

30 [6209-360-139-00 HOSE/400




6011

-980B-0100

FIG.908 BOX(TOOL)SYSTEM

36

165

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA

=RQ

REMARKS

31

6211-742-027-00

ICONNECTOR/QUICK/90

2

2 2

32

6209-700-004-00

CLIP/HOSE/33-35.8

33

1673-782-016-20

CLIP/HOSE/16-20

34

1800-102-019-00

CLIP/HOSE/25-31

35

J061-112-022-00

CLAMP/WORM/12-22

36

1342-402-006-00

IBAND/WIRE/250

37

6213-671-071-00

BELT/RIBBED

38

V211-360-803-00

IBOLT/SP

| K| k| K| K| K| X ¥ X|OT R

SRS N R e e

N N O R G,
N N N e L L

39

V230-360-602-50

FLANGEBOLT




166

FIG.P01 HITCH(FRONT)SET(OPTION)

1800-410Z-0100

F1G.405

S TYPE OF MODEL 1|C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJA§1 00 g g l; REMARKS
1|  ------ BLANK T | | [ [ ------
1A ------ BLANK T | ! ! {1 | ------
1B{1800-410-900-00 HITCH/FRONT SET T| ‘! ! !
2| -ee--- BLANK | | | ------
2A| - BLANK Tt | ! | || | | e-----
83|  ------ BLANK T, | e
' BLANK T, | 0 -
5|  ------ BLANK | 1 ! ------
6 [1757-410-004-40 HITCH/WEIGHT T 1 1 1
7 |V251-341-604-00 BOLT/STUD T 4 4 4
8 |V401-160-016-00 WASHER,SP/M16 T 4 4 4
9 |V304-460-016-00 NUT/M16 T 4 4 4




FIG.P02 HITCH(WEIGHT)&BOLT SYSTEM(OPTION)

1807-411A-0100

167

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJA§1 00 E (E ll} REMARKS
1| ------ BLANK T | | | [ [ [ ------
1A|1757-410-004-40 HITCH/WEIGHT T 1 1 1
2| -e---- BLANK T | | [ ------
2A|V251-341-604-00 BOLT/STUD T| * 4 4
3|  ------ BLANK T | ! || | | @ eee---
4 |V304-460-016-00 NUT/M16 T 4
5 |V401-160-016-00 WASHER,SP/M16 T 4
6| ------ BLANK T, | 1 -
71  mmmes- BLANK T, | 1 -
8|  m----- BLANK T, | -
9|  ------ BLANK T, | L
10|  ------ BLANK T) | e
11 ------ BLANK T | 1 1 [ 1 ==




168

FIG.P03 CYLINDER(ASSIST/E4)ASSY
(EXCEPT D TYPE)(OPTION)

1807-501Y-0100

F15—Q@.

=

Y/ —

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

1807-501-900-10

CYLINDER/ASSIST/E4

1

1

1650-508-320-00

ADAPTER/PF3/8 ASSY

V720-112-401-40

O-RING/P14

1800-501-300-10

HOSE/ASSIST/L90 ASSY

1800-501-031-00

ADAPTER/T/G3/8

1800-501-310-10

HOSE/ASSIST/LH ASSY

1800-501-320-10

HOSE/ASSIST/RH ASSY

(o BRENRIorNIw B R IVLRI AT

K182-108-000-00

CYLINDER/108 ASSY

K182-108-001-00

PISTON/108

K182-108-002-00

SEAL/DUST/DKBI/40

K185-056-302-00

IPACKING. ROD

V707-140-055-00

RING/SNAP

K182-005-002-00

STOPPER,PISTON

V761-150-000-00

INIPPLE/GREASE

1593-402-051-10

BUSH/25X28X25

1518-786-508-00

CLIP B

V231-360-801-20

FLANGEBOLT

1757-501-230-10

PIN COMP

V231-360-801-60

FLANGEBOLT

1757-501-009-10

IPIN/25X75

1646-226-053-00

BOLT/SM/M10X23

3768-185-015-20

ADAPTER/90

I I I I G I I R,

D D D DO D DN DO DO DI D DN DO DO DO DD | e | | e e

D D D DO D DN DO D DI D DN DO DO DO DD | e | | e e
N DN DN DN DN DN N DN DN DN NN DN D DN | e e e e e e




1807

FIG.P04 CYLINDER(ASSIST/E4D)ASSY

-5017-0100

U
o

(D TYPE)(OPTION)
‘ H// ]r /:: :’0
. \%’".' o—910-1

7@

=

L 16—

169

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090({TJAB100
R R

a=-

oA
=RQ

REMARKS

1807-501-910-10

CYLINDER/ASSIST/E4D

1

1650-508-320-00

ADAPTER/PF3/8 ASSY

V720-112-401-40

O-RING/P14

1800-501-300-10

HOSE/ASSIST/L90 ASSY

1800-501-031-00

ADAPTER/T/G3/8

1800-501-310-10

HOSE/ASSIST/LH ASSY

1800-501-320-10

HOSE/ASSIST/RH ASSY

1518-786-508-00

CLIP B

© |00 |3 |0 O x| N

V231-360-801-20

FLANGEBOLT

K182-108-000-00

CYLINDER/108 ASSY

K182-108-001-00

IPISTON/108

K182-108-002-00

SEAL/DUST/DKBI/40

K185-056-302-00

PACKING. ROD

V707-140-055-00

RING/SNAP

K182-005-002-00

STOPPER,PISTON

V761-150-000-00

INIPPLE/GREASE

1593-402-051-10

IBUSH/25X28X25

1757-501-009-10

IPIN/25X75

1646-226-053-00

IBOLT/SM/M10X23

3768-185-015-20

ADAPTER/90

N N N N N R R N N B B R R e R B R R R R (e M)

D D] DN DN DN D DN DN DN DN DN NN | ] e e e e e

po| ol ol po| po| DO bol bo| po| DO Mol b M| H| H| k| Rk R Rk e
| b bl po| po| Do) b0 bo| po| DO| DO bl b K| | k| Rk k) A




170

1807-5117-0100

FIG.P05 VALVE(STD ETC),
COUPLER&LEVER SYSTEM(OPTION)

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100

A= -

aleNe!

=7 Q

REMARKS

1800-511-610-10

VALVE/3/STD SET

1

=

K211-099-100-10

VALVE/CONTROL/099/1

V201-361-008-50

BOLT

1800-511-620-00

VALVE/3/FREEFLO SET

K211-075-500-60

VALVE/CONTROL/075/4

FIG S03

V201-361-008-50

BOLT

1757-511-440-00

QUICK COUPLER/FEMALE

(o BRENRIor NI B R IVLRI AT

1757-511-200-00

COUPLER/QUICK/1/2

1757-511-002-00

PLUG/DUST

1757-511-250-00

ADAPTER/G3/8 ASSY

V720-102-401-40

O-RING/P14

1800-511-640-00

LEVER/SUBCON SET

1790-511-210-00

HOLDER/ARM  ASSY

1560-509-211-00

BUSH/10X12X20

V210-560-601-60

BOLT/S

1790-511-200-00

ARM/SPOOL COMP

3805-544-016-00

IPIN/06X23

V560-160-008-00

PIN/SNAP

1800-511-310-10

CABLE/SUBCONTRO ASSY

1719-266-051-00

JOINT/BALL/M06

V301-260-006-00

NUT/M6

V360-260-006-00

NUT/M6

1719-266-053-00

BOOT

1800-511-230-00

LEVER/SUBCON ASSY

1757-511-221-00

BUSH/10X12X15

1614-117-001-00

GRIP/THROTTLE

1800-511-650-00

VALVE/3/KICKOUT SET

e e e I S I S I e e L e T e T e e O T O Y B Y RS Y S

e e e I S I S e I e e L e T e T e e ) O O Y B Y RS Y R NS
U R [ S BN J Y )[R N, E N [ R N [ N T S I G T S S (Y S EVQ [ B g

BLANK

BLANK

K211-105-100-20

VALVE/CONTROL/105/1

e I I GG I CIEEIEI R,




171

FIG.P05 VALVE(STD ETC),
COUPLER&LEVER SYSTEM(OPTION)

1807-5117-0100

TYPE OF MODEL
TJA§080 TJA§090 TJA§100

4 4 4

KEY] PART CODE DESCRIPTION REMARKS

AR »
A= -
jaleNe]
=RQ

29 |V201-361-008-50 BOLT




172

FIG.P06 JOY STICK SET&COUPLER SET(1/2)

22~24,26~30-PLEASE

1807-5127-0100

/ ’/’A!A— i

.{

(EXCEPT J TYPE)(OPTION)

SEE 2/2 PAGE

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

aleNe!

=7 Q

REMARKS

1807-512-900-60

JOYSTICK SET

1

1

1800-512-220-10

BASE/LEVER COMP

1800-512-320-10

LEVER/JOY ASSY

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT

P112-401-220-00

JOINT ASSY

1800-512-210-10

BRACKET/JOY COMP

(o BRENRIorNIw B R IVLRI AT

1800-512-250-00

LEVER/LOCK COMP

1725-511-057-00

CAP/LOCK

1364-403-005-10

SPRING,PRESSURE 32

1365-121-005-00

WASHER/10X20X2

V411-260-010-00

WASHER/M10

V500-162-002-00

IPIN,SPLIT/2 X20

V231-360-801-60

FLANGEBOLT

1785-511-006-00

GUIDE/LOCK

V230-360-601-60

FLANGEBOLT

1800-512-390-10

CABLE/JOY  ASSY

1800-512-033-00

CLAMP/CABLE/JOY

1800-512-034-00

COVER/CABLE/JOY

1560-511-013-00

JOINT/BALL/M06/RH

1785-511-007-00

NUT/FLANGE/M06

1800-512-031-00

JOINT/CABLE

1785-511-008-00

IPIN/06X25

V560-160-008-00

PIN/SNAP

1560-630-021-50

INSULATOR

T T T I I Y NS YR N B e B | B e e e e e e e e e e e

LTI T T I I Y NS YR N B e B | B e e e e e N e e e e e
T S I T I N Yy NS TR N e A o e e ) ) ) e B e e e P e e R e B

BLANK

1800-512-300-20

VALVE/CONTROL/JOY

FIG S06

K211-085-001-00

BOLT/M10X180

V401-160-010-00

WASHER,SP/M10

1800-512-350-10

STAY/JOY COMP

e I I GG I CIEEIEI R,

R o b =

- M| b =
| o p| ~




FIG.P06 JOY STICK SET&COUPLER SET(2/2)

49,50-PLEASE SEE

52

1807-5127-0100

(EXCEPT J TYPE)(OPTION)

172 PAGE

43

173

503-23

48

V720-112-401-40

0-RING/P14

49

1800-902-008-00

LABEL/CONTROL/JOY

50

1800-902-017-00

LABEL/CONTROL/LOCK

51

1800-902-021-00

LABEL/JOY/PORT

52

1757-511-440-00

QUICK COUPLER/FEMALE

53

1757-511-200-00

ICOUPLER/QUICK/1/2

54

1757-511-002-00

PLUG/DUST

55

1757-511-250-00

ADAPTER/G3/8 ASSY

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION g TJA§08O TJASOQO TJASmO E (E ll} REMARKS
30 |[V211-561-002-50 BOLT/M10X25 T| ! ! !
31 |V251-341-002-00 BOLT/M10X20 T| ! ! !
32 |V304-460-010-00 NUT/M10 T| ! ! !
33 |V401-160-010-00 WASHER,SP/M10 T| ! ! !
34 11800-512-035-10 |COVER T 1 1 1
35 |V230-360-601-20 FLANGEBOLT T| °2 2 2
36 [1800-512-360-10 HOSE/JOY/P-N ASSY T| °2 2 2
37 (1444-101-016-10 CLAMP,RADIATORHOSE |T | ! ! !
38 |3650-201-008-00 PROTECTOR,EDGE/120 | T | ! ! !
39 [1800-512-380-20 HOSE/JOY/T  ASSY T| ! ! !
40 [1342-402-006-00 BAND/WIRE/250 T| ! ! !
41 |3680-354-350-00 ELBOW(458.1/2X1/ T| 2 2 2
42 |V720-102-401-80 O-RING/P18 T| °2 2 2
43 [1752-509-310-00 ADAPTER/90/G/1/ASSY | T | ! ! !
44 |1752-509-302-00 RING/O T| ! ! !
45 |P121-541-220-00 ADAPTER  ASSY T| °2 2 2
46 |V720-112-401-80 [0-RING/P18 T| 2 2 2
47 |K510-001-029-00 PLUG(G3/8) T| * 4 4
T 4 4 4
T 1 1 1
T 1 1 1
T 1 1 1
T 2 2 2
T 4 4 4
T 4 4 4
T 4 4 4
T 4 4 4

56

V720-102-401-40

0O-RING/P14




174

K200-237-000-1F

FIG.S01 COMPONENT PARTS
FOR K200-237-000-10 ON Fig.504

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100

A= -

aleNe!

=7 Q

REMARKS

K200-237-100-10

VALVE/237 SET

1

R
1

K211-008-011-00

PLUG

V720-112-401-40

O-RING/P14

K256-001-005-00

SPRING(HC042)

K256-007-005-00

PLUG/M18/007

V720-112-401-60

O-RING/P16

V720-112-401-10

RING/O

(o BRENRIorNIw B R IVLRI AT

V780-140-000-2T

PLUG/SCREW/SEAL

e e e e

e e e
[ N N R A I

V780-140-000-1T

PLUG/SCREW/SEAL

Jury
-

Jury
-
Jury
-

K200-237-005-00

PLUG/G1/4

1757-509-012-00

FILTER/PORT/11

K200-237-002-00

POPPETO/237

K200-237-003-00

SPRING/HC019

K290-003-000-30

VALVE/PRV/B ASSY

V720-112-402-00

0O-RING/P20

K290-001-001-00

RING/O(AS568/013)

K290-001-002-00

RING/O(AS568/014)

K290-001-003-00

RING/O(AS568/015)

V783-160-501-10

ORIFICESETS/M5X1.1

B % | K| K| k| K| K| K| k| k| K| K| k| K| K| X ¥ ¥ XOAW®R

e I I Y B e e ey e e

e I I Y B e e ey e e Bl
e I B B e e e B B e e




K200-248-000-1D

FIG.S02 COMPONENT PARTS
FOR K200-248-000-10 ON Fig.504

175

S TYPE OF MODEL I1|C|G
KEY] PART CODE DESCRIPTION g TJASOBO TJA3090 TJASmO E (E ll} REMARKS
1|  ------ BLANK * 0 e
1 |[K200-248-100-10 VALVE/248  SET * 1 1 1
2 |K290-003-000-30 VALVE/PRV/B ASSY * 1 1 1
3 |V720-112-402-00 |0-RING/P20 * 1 1 1
4 |K290-001-001-00 RING/O(AS568/013) * 1 1 1
5 |K290-001-002-00 RING/O(AS568/014) * 1 1 1
6 |[K290-001-003-00 RING/O(AS568/015) * 1 1 1
7 |K200-233-300-00 SOLENOID/HW/04/ SET * 2 2 2
8 |[K200-231-201-00 [SPRING/HCO011 * 3 3 3
9 |K200-096-202-00 SPRING/PLATE/03 * 4 4 4
10 |[K200-231-300-00 [SOLENOID/HW/01/ SET * 1 1 1
11 (K200-099-002-00 PLUG/M20 * 1 1 1
12 |V720-112-401-80 |0-RING/P18 * 1 1 1
13 |K200-096-203-00 SPRING/HC020 * 1 1 1
* 1 1 1

V783-160-501-10

ORIFICESETS/M5X1.1




176

FIG.S03 COMPONENT PARTS
FOR K211-075-500-60 ON Fig.P0S

2
o— 9(
‘ — 18 18A
B AR
N — 21A
- N T?
h—b P:g‘r 24A 5
— 22
— 77
K211-075-500-6K
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1 |K110-001-106-00 SPRING T 1 1 1
2 BLANK T, | 0 -
2 |[K211-074-112-10 PLUG/M14 T 1 1 1
3 |V720-112-401-20 0-RING/P12 T 1 1 1
4|  ------ BLANK Tt | ! | || | | e-----
4 |[K211-075-214-00 |COVER/DVS2/075/1 T 1 1 1
5 (3104-171-003-00 WASHER/19X28X02 T 1 1 1
6|  ------ BLANK | | ------
6 |[K211-075-108-20 SPRING/HC048 T 1 1 1
7 |K211-074-106-00 STOPPER,SPRING T| 2 2 2
8 |[K211-074-104-10 HEAD/SPOOL/074/1 T 1 1 1
9 |[K211-074-108-00 SLEEVE T 1 1 1
10 |[K211-074-105-00 SLEEVE/DETENT T ! ! 1
11 |K211-074-115-00 STEELBALL T 4 4 4
12 |[K211-074-113-00 COLLAR T| ! ! 1
13 [K211-074-109-00 SPRING/HC029 T 1 1 1
14|  ------ BLANK T) |
14AlV120-366-002-00 SCREW,SEMS T 2 2 2
15 |V720-112-401-40 |0-RING/P14 T 2 2 2
16 |[V720-113-503-20 RING/O T 1 1 1
17 |V720-112-401-40 0-RING/P14 T 2 2 2
18|  ------ BLANK I
18A|K211-075-215-00 NEEDLE/075/2 T 1 1 1
19 |[V720-101-900-50 O-RING/P 5 T 1 1 1
20 |[V723-111-501-60 0-RING T 1 1 1
21|  ------ BLANK T, | | | {1 |1 e
21A] ------ BLANK T, | L
21A|K211-075-216-00 JOINT/M6 T 1
22 ([V301-260-006-00 NUT/M6 T 2
23 (4900-632-016-00 SCREW/M5X20 T 4




K211-075-500-6K

FIG.S03 COMPONENT PARTS
FOR K211-075-500-60 ON Fig.P05

- N T
— 21 24A
146 —4 Lo o5
— 22
— 2

177

S TYPE OF MODEL I|C|G
KEY] PART CODE DESCRIPTION P | TJAS080ITJAS090/TJAST00 T|O|[R REMARKS
C R R R C|L|P
24|  ------ BLANK T, | 1 -
24A|V411-260-006-00 WASHER / M6 T| ! ! !
25 [K211-075-217-00 KNOB/SCREW/M5X15 T| ! ! !




178

K211-099-000-1E

FIG.S04 COMPONENT PARTS
FOR K211-099-000-10 ON Fig.505

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090(TJA8100
R R

A= -

aleNe!

=7 Q

REMARKS

K211-099-001-00

BODY/099

1

1

V720-112-401-40

O-RING/P14

V720-112-401-60

O-RING/P16

V720-112-402-00

0O-RING/P20

V780-140-000-4T

PLUG/SCREW/SEAL

V780-140-000-6T

PLUG/SCREW/SEAL

K211-099-100-10

VALVE/CONTROL/099/1

(o BRENRIorNIw B R IVLRI AT

2179-805-233-00

IPIN/06X14

K211-094-002-00

ICOVER/094

V401-160-010-00

WASHER,SP/M10

V201-361-014-00

BOLT

V210-560-604-00

BOLT/S

K211-075-001-00

ICOVER/075

V720-113-503-20

RING/O

V201-361-003-50

BOLT/M10X35

V210-560-603-00

BOLT/S

N | K| K| k| K| K| K| K| X| K| K| k| X X ¥ XA

DO B | = D R 00 | | DN DN o D | 00

DO| | = | DN R 00 - R D D | N =
N & | = DN O 00 OB N N W N | 00




K231-009-000-2F

FIG.S0S COMPONENT PARTS
FOR K231-009-000-20 ON Fig.503

179

KEY]

PART CODE

DESCRIPTION

TYPE OF MODEL

TJA8080
R

TJA8090
R

TJA8100
R

a=-

oA

=RQ

REMARKS

IBLANK

K231-009-005-00

ADJUSTSCREW/FVM/09

1

1

K231-005-003-00

SPRING/HC033

1

1

K231-005-004-00

SPRING

1

1

IBLANK

V705-140-021-00

RING,SNAP/21 C

V720-112-401-00

0-RING/P10

V730-101-401-00

RING,BACK UP

-

-

BLANK

K231-007-003-00

ICOLLAR/11X21X03

V720-113-502-80

RING/O

© |00 |13 |o ot | | |00 DO |~ [

V720-112-402-20

0-RING/P22

-
o

K231-004-007-00

SEAL,DUST

| K| K| k| K| K| K| K| k| X| X ¥ X|OT R

e e

e e

e e




180

FIG.S06 COMPONENT PARTS

FOR 1800-512-300-20 ON Fig.507,P06

2
I
16
1800-512-300-2D
S TYPE OF MODEL I(C|G
KEY] PART CODE DESCRIPTION 2 TJA%OBO TJAEOQO TJAEmO g g l; REMARKS
1| ------ BLANK .70 E K I R A B A B
1 [K211-100-000-10 VALVE/CONTROL/100 * 1 1 1
2| e BLANK « | |1 1 11 11 ------
2 |K211-100-100-10 VALVE/CONTROL/100/1 * 1 1 1
3 |K211-100-200-00 [VALVE/CONTROL/100/2 * 1 1 1
4 (2179-805-233-00 [PIN/06X14 * 2 2 2
5 |V220-540-505-00 SCREW/SOCKET * 2 2 2
6 [K211-094-002-00 COVER/094 * 1 1 1
7 1V210-560-604-00 BOLT/S * 2 2 2
8 [1800-512-301-00 METAL/JOY * 1 1 1
9 |[V720-112-402-00 |0-RING/P20 * 1 1 1
10 |V720-112-401-40 |0-RING/P14 * 2 2 2
11 |[V201-261-014-00 BOLT/M10X140 * 2 2 2
12 |V401-160-010-00 WASHER,SP/M10 * 2 2 2
13 |V780-140-000-6T PLUG/SCREW/SEAL * 1 1 1
14 |V780-140-000-4T PLUG/SCREW/SEAL * 1 1 1
15 |1752-509-310-00 ADAPTER/90/G/1/ ASSY * 1 1 1
16 |1752-509-302-00 RING/O * 1 1 1




TYTJA

1807-095-110-00






FIG.301 WHEEL(REAR/W12-28)SYSTEM(10K TYPE)

1807-320 -0100

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TYTJA

=7 Q

REMARKS

1749-320-231-00

DISK/WHEEL/28

2

1749-320-240-10

RIM/WHEEL/W12-2 COMP

2

%%roo

V240-461-608-50

BOLT/M16X85

12

V300-460-016-00

INUT/M16

12

V302-460-016-00

NUT/M16

12

V401-160-016-00

WASHER,SP/M16

12

1581-307-005-02

RING/HUB/220

2

5K

17567-306-004-00

NUT

16

© (00 |~3 (OO | |||

V401-160-022-00

WASHER,SP/M22

| K| K| k| K| K| X ¥ O R

16




184 FIG.302 WHEEL
(REAR/W15L-30)SYSTEM(11K,21K TYPE)

1807-320A-0100

TYPE OF MODEL
TYTJA

KEY PART CODE DESCRIPTION

= RO

REMARKS

A= -

1719-320-320-10 RIM/WHEEL/W15L-30 2

%%ron

1719-320-311-00 DISK/WHEEL/30 2

V240-461-608-50 BOLT/M16X85 12

V300-460-016-00 NUT/M16 12

V302-460-016-00 NUT/M16 12

V401-160-016-00 WASHER,SP/M16 12

1581-307-005-02 RING/HUB/220 2 5K

1757-306-004-00 NUT 16

| K| k| k| K| K| X ¥ XOT R

© |00 |3 | O x| N

V401-160-022-00 WASHER,SP/M22 16




1807-320B-0100

FIG.303 WHEEL
(REAR/DW15L-34)SYSTEM(22K TYPE)

185

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TYTJA

A= -

=7 Q

REMARKS

17566-320-310-00

RIM/DW15LX34 COMP

2

17566-320-301-00

DISK/34

2

%%roo

17566-320-011-00

WASHER/17X28X4

16

1756-320-012-00

COLLAR/16X31X15

16

1756-320-014-00

BOLT/M16X58

16

1756-320-013-00

NUT/M16X1.5

16

1581-307-005-02

RING/HUB/220

2

5K

17567-306-004-00

NUT

16

© (00 |~3 (OO | |||

V401-160-022-00

WASHER,SP/M22

| K| K| k| K| K| X ¥ O R

16




186 FIG.401 WHEEL

(FRONT/W11-20)SYSTEM(10K,11K TYPE)

1807-437 -0100

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | TYToA clilp

1 [1807-437-210-00 WHEEL/20XW11/TJ COMP | * 2 5K

2 [V201-361-604-00 BOLT * 4

3 |V402-160-016-00 WASHER,SP/M16 * 8

4 |V304-460-016-00 NUT/M16 * |12

5 [1502-433-012-22 RING/HUB/170 * 2 5K




(FRONT/W10-24)SYSTEM(21K,22K TYPE)

1807-437A-0100

FI1G.402 WHEEL

187

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TYTJA

A= -

=7 Q

REMARKS

17567-437-230-00

WHEEL/W10-24 COMP

2

1757-437-201-10

DISK/WHEEL/24

2

%%roo

V240-461-608-50

BOLT/M16X85

16

V401-160-016-00

WASHER,SP/M16

16

V300-460-016-00

NUT/M16

32

17567-437-001-00

NUT

12

V402-160-016-00

WASHER,SP/M16

| % K| k| X X X X|OT R

12

(o RENRIorNIe B R IVLRL AT

1519-433-008-22

RING/HUB/205

2

5K




WIRING DIAGRAM(1/4)

188

=

ENG_ECU GND-caB &3 G4 GND~-ENG a 0
aTTefe ] 100A R R z Z
enrrafre | 10020 | o 6
eaTTeRvy ] 10082 R~V A z
sarrere ] 1002625 ad <
eaTTeRve ] 100C 2 R ~¥ \r\ m
aarediagl 1002216 H N y m
H 0
F= 0 000 ©00 8 - vou
=" 9 N \ u A M m
g : 3 8| T ez i
b= 13 0 e °
o-tR-lp Bl 0o CILENEL N -
ﬁ = =i f EGTRGCI Gl s
5 u R - . o =20 13 B Spr T e N A
[ [ « > > R o =210 1011 T
N ¢ 2 0 0 5 n_LW 4 &8 bR fn‘. : Y m
£ 2 o 9 — 9 — b=l o G
[ [ I b = [ 0 o 5o of
L ] 4 @ . C C [<=Ho 00 Bfofy ¥
H [4 [ g ° ° ° = ) P alaf ol o)
o [ I C » # “ s ol P> o
3 2 [ § . o { ° TR P o
u ré - 2 S [K=Fla
3 J s -
L _”32 ¢ ..fm_m = - 14|~ =t
v 41.JL = =g
N Tl [ R R Jd [<=fe
HF ufafa] ofofol 23 FavX=Ho -
i lele [~ i 2 b ) fe=£5
LjL)w] 3|3 oo 0|0 ofn ol4g_H1
o-qg_Ho
r=in
—Ha
iV =
s
=87
MEs =
= k—Ho —
rp_| [E=po
.mmn Yoaes-Lo
sP_| - u_u_lc,mll\w
EFT_| (K—ma
=i, M=t =
ET_ = M
=1 [Re%io
—Ho
iy
=310—05-—0
AR5 0.5~
(1= il ——
== |
-3
or_| 57
RE_ He
RE_| 59
ST | H%ose5-
CcT_1— cT | — qo2e5-8-La
[eT—oc— ST - =
COOLANT TEMP. M«W A ﬂnux MM
L — (A= 56
raiee—e Soegn :
7 sP_G— )H L Ewho mw
ZleT—1= cas |p= e
L L]
BOOST PRES/TEMP. W.Uuwl\ = ww A_ m =/n 3 m —
a2 Pl L]
—hoe_s- g I doo-os-w e el St 3 N
A= el : ERRHLEN doel ol
P =2 44 212910 al|0 Yely h =
OIL PRESSURE A—HS vle wmmwwssu w2w4 R_eﬂa A
a=pe Hoaros-ar EEELETUL ki Amnm%o
cas_1— = flios-es v [ — — o
e S5 A=ho H= . o E ® 8 G
=50 B4
CAMSPEED O_Hmm.. “hvo Hs o 2 o\ H
cRs_1— A= Flos-es5-L M w A9 o |__J\_|__
[cRs_a— crs 8-ER . B=—o5-Gv—n 4 o o m olojo M d —
CRANK SPEED o 4 B2 v E #oqlet o PN 4 J9 \ (-]
e bta-te Ho 3Ll g o od O plgy | AN N M.e
TG A= B! o 2 79 20929 w nwﬁ___n_ﬁv.e s 1k J 3
r—i= 1T HASER, o= N 1 — b 555@2—_:_._ ﬂ_ru W% G
INTAKE TEMP Ha=Bo~ P 19 943 e 1919|9 al ofo mm gl0 __gw
o1 k ° [ 0|0l <[] 0| @] g ool §lalo [yl =
g . R 2 2 P e I I T
G ° k <[] o[ = 2 - —_
e o
.



WIRING DIAGRAM(2/4) 189

WIRING DIAGRAM (4) % WIRING DIAGRAM (1

~—

@)
®0)
Ol

Fres e
vy Ty T
C
% = Porerll
] m . | s
=== %E‘:: (=5 D wgo ofofoo]! 5y ke
pRINNNRRRND] bhhbbRLbbREkbNbbbhhE]l LRERERERERIIC BN [V lofs[0d (hdd)
SLAALALAL NN LALELALALIINN NN NN |11'|11H‘|~r|£ I | a0 olo b8 éik
e N[ s s ooz In[s uTs ok B b o 8 8P NERS Olifo ““'“d,le,
T ojal=li[z1°ko0 > Plalolala (3 |n b Lz 5 ol an 6&1% < s
blo A AN o 0 olty R SN
1] b|y[o[2*lal® b alb N o i ) o p
1ol b ¢ 4l o "
g N\ A bbb bl \ N ARR
Mo o e SRRl R 2 oRp
i NENENU NN \I{§ b i
N o PrIrPLR }
[
—1— EGR
MPP =X~ L 45 2 vy
1006558 10022
[Mocos+=258 26c05s —
Noo1aes o 25005 |
150 8!
10 0E s 5 1o _LYzS_1000
@) sz )
1Y 19
3.’ 100se5-8 ZARMYTY 1 NS
o 41085 W AR e
1 10008085 8N leac: D
>&
Jecre
L 10osmese
s cemese
o -
‘3‘ FECE
050858
2 comesH
T os PoELEZY
101—0.5 R ~-§ InepT—]
} 102-6.5-G| lowrrg
58 6.5 —L 102-e.5—s/Ll|.__3_’nun
D [ e | EPRCEY o2
e 57 AP—FIL—
1895
2sSvFEaryr e
e T
|2soe=5—oy T o
con2 T P ol
25
FAA— R =BT~ (.
N =25 1205 =W
[P 12| [zs==s-—La-¢
o 2[253s5-LaiH
ot (i,
24
saA—R e
17 085© OBy E RS UL -
[ IS 0 [a—os5-—8B- W 5085 —8 r R
22 526A5—¢_/F§1 ﬁ
R oL/ =R > CIEY-I-TP
:E.i Tooams-5 STETT) W
\ =] [
20es5-r-n
‘_2_J54 20005 A — ﬁ 7
2S00 -G
= - - 21105
100405-8 1006505 =8| [
zo=s-—o e
as az— 7
vz Sl i< UZpessUL-
EA95 L=
885 —L s
@s—o.s—c/\( S0 o5 fht _J:Ep_\
so f 4205 L] 2oom
12058 42w
§ — 2D > es L] %F
B iE
B sces—L g—
88 Zo=o5-Lalo
A= gL 61 144 €.5 B v=cou
—h 2acos—r I
ey 15 0.5 - Mo
4o —o5-0- NAER T
28 [zoaes & 2 ormuL
= Ss500s -G -
o e = c05 gl
anowal 24 2295 B 27 6.5 Lt |
2 805 o=
B | EELEE wms&s—yeiJ_;tl
wenzal 19|
He | 2ses5-+2 ==
e [ Y2 eFL-—=Rrvz
w-nvo| 18] 1005 ED-5 —5
Hel sses—L 46405 %T}\_i:l
MY s e s ~—B ]
H2 001056 [ 62
2 NS oGy P IV
Hy 486.5
Follizaes-—o 5466 frL
el s
FHlz1ios—1 Tk xTIL -
&[22 206 o =605 - E
F{[Go-oB—P—o 546.5-G
mol 4 e o5 R SeeesK 2
e S g6 G | 20085 R o
M2 ases-Lon
wvwsl 1 || U
s0 s
TRy Jorz
1001058 25008
E ' 2llasss-on Soeoe | 2] g
229
Jco2 26005
—hzsss—+ Y= {1
@ L—‘-;_ 250>
oy | EEE ) 1o
E 265\ ) N s fs]s [o]s o
26005~/ R Biele Ble
@ Hlererv el N A IR M Y A B 3 R | A e TG A o
by alo A[p[ar ol nls0e olola |afa nlojo +6§M(00)0AD
152 oam-stg;géf; o2 ] E b Db B[ 121 [©
A S oa8 R0 SRkl
L Bl BRERR S R R
U NN oo, plo  NSRERRNASEARRAA
Pt b AL LLLLLL AglLS °]
¢

@)
-
-
-
@
()

WIRING DIAGRAM (1) WIRING DIAGRAM (4) WIRING DIAGRAM 3)



190

WIRING DIAGRAM(3/4)

WIRING DIAGRAM (2)

T O
® ®

e A Y
¢ > 4 > O ol [ofo e v s
v N(af(oa[N[+ o[+ o]z o]+ v
o M N M \ ol [al  BlalE(aflofulelelSls(sls
N M v 0 1 EARG EaC e e e e e
7 > M N N 'EE EE b lalClatald o3 ol
7 T 7 7 o |3 6ﬁ<é XX é b
i o] [ of |Zu—m of |un |u-|\1r|»1-|m W \ 3\ N
LJ R 7 ploje b g hio )ém>]
Y r
5 s 2Tl 8 Mol & Rlo& & Muf
ofo Ol olof2 Sl plole
olb 0@ 0 00 o160
i
P 00D >
6¢ - mg $(pl0 WSl [0
B mm b M b b alolp |o|o
N Y
0| d 31A085>d
< B L s2085a N
o [ b[d 31085~
o ———F0 EEEI-T--w-
& (O] = TN EET= ey
aSle N[0
djo|p  (b]d Y
DRl (0D 4
o @
b g
b
0|0
ARE-ALDITRRTYF
Pl A0 5 | 1—o0es et
" R g zamﬁs-\fﬂ 20858 L%
=2
N 2 i g o 45 164 5
o|b N ﬁ b | Ty sea=—v i~
[0 g o | b S2AEE S F
(’6 o 1005065 8|
o |y o I szemse N2k
§ o0\ U] N 510 21-0.5—L| 21
s 1 | S—
o - 4
= gg S u E g srrEa-Dr~
bl (Cl’ PSR FO IS 1000 KB5S 2
[l o P [ P iy
6b i 5 b0 5285 L/FI;EN
k-3
\ o REP |
bl m N ===||
235
Sseese Bz
37 AE 5 & B i *_J
s5985 6| [ mas
=
RoYRIYE RN
“40-0.5 -0,
&
sazZ0O¥kaxE~ L
1005 ED-8 S B 2-0.85 8, aNp
2acees || —oee~l W“"’:‘
S7e85aH s—o0es5ef "3 B "
o 47 =2
ZO¥kayeE R
1000DBE 5B sscnes e
1000EeE B 2aces |2 ne sz
1000Fee5E 1ooEmes S mi;’o»:o
0o00Ges -8B 2 Toro
29000HE-S —B 32
S{iccoves—8 1 _UEIvE—L
ooo=2-8 B7C8 S & 1—- 085 &
CcooAGSSE 249 AD-6 5 R 2085 fronn
2i[Mocoobeess 28005 | 3 o0es>i2E
2 1000CG-ESS B 1000CES S S 4—085 8 ? [Tan
L 49 s0 i
JCIS na
UvaveE~R
100008 S
28685 | Jé—-m
20065 R~
554065 &|
a
ST DT
1000 HEe=5 —Br
25%5—\4—3
{2
26
2632Y9YF~OP T ~SW
51280.5 ~w.
10009@5—#3
25
> O Ty
s3z0es
1000FO-25 5
23!
2By IV OP T 27

S38085 R
1000E0-85 B g

25

100028,

@D

WIRING DIAGRAM (4)

Sano



191

WIRING DIAGRAM(4/4)

h=ou et = b
05— 131 >
I 20165-Syr 2018556 =
H 4
_ 20205 ) 20205 s
s
= 220
°
a0
L 23306 -G
2o6es ~r AN 2 o6ems >~ 230 e ALY
2 0505 WA B2 0505 S b=
211e5-L||[2Bes—L ba
23 065 -R] bo
Jw—* 20365 -] 20365~ t Rr7
pe
0| 1) 23105 > pe
4 23505 G =
0|0 =2 0465 =Y| 20405 v A—B2
slolg Zooms = [Zooms—n 23708 51 ts
a=—pa
=206 W11
ol 206065 AP
o 2o07e:5 G NE52
208651 8 208051 2 [ r 20868 e 14
S
20765 -G~ 20765 —Gr Y _ =
20965 SrAlB 20865 Sro8 Ml\_\_lﬁvulMl
21065 G-I 2106.5 G-R Y - »! B—-la
315 314 21105 = .n
25005 -Gy 277
8-h2
25105 W[BSIS21
Se=s-Le 82
25 05 = B_he
25 205 =7
=23 k=)
B-l20
_k<<</I_H ~ 1002658 1002 @E -8 164805 o B=FR!
2 S oees -5 =506 WV AB 2
_hnn_aﬂu 23805 ||| 23805 S=p°
B-Rs
5_bs
2305 -G8 n
23808 N\~
2005 as-o. - 25905 NET2
235 v 235 v = 0465 —v| =
25005 R NV2=2006 =~ S oass ”
£
20968 —v.~ &
25005~ NV 50 Z
235 -GN 22B-c-R o
z2ecesr H 2eces 8 !
261651 2681052 _ “
=26 065 .
2385 |5 2365 r 8 g
24ae.5 8.1 24858 v M
319 =18 [id =
i) c=hAzz
! S A A A R 1L 2
\ B i f IR . g B3l s P =
bk ! 5: ol ols 1lo ofif 1 off ol7e 7 Pl 2S180M 10 by
ol m Aun &(?al ol 9w m 0 a)e o M oY 9 o|nl8) o g 9 ojo|? 2
oo o /2ol 0(8o o[Rlo) 2/l a o Y 45y mm g o rée ases— HNE=R2
nl ool , ofola| » olola| ¢, ololol o lelole| o e Slo| W o o Slo| o 4 o s Yo
- ~ 2 of o 0 e of Q |20l a  olof of o ofo|o S
UL N (UL N zmmm zmm mv_emza._m - @"_12 2_2 a.‘ -0 2.Mf.11 _E ole o o /wmw % e
» B o] 3 o] o o ad-] \ of <[] Y| o] LA N =—=h z
3 R G R ER G R R GERGRE Ghioa ariosaNos; g
¥ o [PIREE[ W [° NEE 8l Ts[a[>| 3 o T°T% % Be
N Wl I3 0 A 0 H u (] ==
EARTy #F— R Hi w [ - - Al M W b2
EV 26005 B ; N ¥ H W 1l & o 100s @ -al E=FT
£ ) - N q ¥ 1 3 \_ E3
136

o
-l

WIRING DIAGRAM (@)
WIRING DIAGRAM 3)




192

Numerical Index

AJ01-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
BC50-005-064-20 6 18 BC54-680-149-00 6 21 BC61-460-623-00 4 38
BC50-015-084-20 | 12 28 BC54-680-190-00 5 12 BC61-470-223-00 9 9

14 30 B(C54-680-191-00 6 3 BC61-490-041-20 | 12 27

BC50-015-105-00 | 13 24 BC57-780-462-00 2 14 BC61-490-103-00 4 25
BC50-465-080-00 | 14 27 BC57-980-460-20 1 29 BC61-490-172-50 5 24
BC50-480-080-00 6 22 BC57-990-416-00 3 15 BC61-490-212-40 8 13
7 3 BC57-990-416-20 2 2 BC61-490-372-50 4 26

12 10 BC58-170-466-00 | 12 17 5 25

14 7 BC58-170-503-00 8 4 BC61-587-101-40 1 14

BC51-060-050-20 7 9 BC58-170-507-00 6 7 11 21
14 39 BC58-170-509-00 8 5 12 4

BC51-060-080-20 | 14 43 BC58-170-510-00 1 24 12 12
BC51-286-100-00 4 3 BC58-170-517-00 8 8 13 17
4 7 BC58-170-519-00 8 3 BC61-588-121-60 7 6

BC51-360-100-20 6 2 BC58-180-417-00 6 24 13 11
BC51-960-060-20 4 28 BC58-180-418-20 2 15 14 32
B(C52-880-080-20 7 7 6 16 BC61-588-141-80 5 27
14 37 8 12 11 15

BC52-880-105-20 | 14 11 BC58-180-458-00 1 20 BC61-588-142-00 1 26
B(C52-880-117-20 4 33 14 4 8 16
B(C52-880-136-00 8 11 BC58-180-460-20 3 11 13 6
BC52-880-136-20 | 14 19 BC58-180-462-00 9 11 14 36
B(C52-880-138-20 6 5 BC58-180-463-00 5 29 BC61-588-162-00 7 16
14 42 BC58-180-467-00 | 14 9 BC61-588-182-20 1 10

BC52-880-140-20 | 11 12 BC58-180-470-20 9 12 30
14 18 BC58-180-500-00 6 11 11 5

B(C52-880-176-00 | 13 20 BC58-180-502-00 | 11 18 BC61-588-182-40 5 16
B(C52-880-178-00 5 19 13 13 14 15
B(C52-880-218-00 9 15 BC58-180-504-00 8 6 BC61-588-182-70 8 15
BC52-980-147-00 6 25 BC58-180-517-00 8 7 BC64-001-601-60 1 9
11 4 B(C59-025-338-80 2 13 BC64-001-601-80 1 13

B(C52-980-148-00 6 6 B(C59-595-336-00 3 16 BC64-001-602-00 1 12
11 3 B(C59-595-914-00 1 19 BC64-001-604-00 1 27

BC52-980-154-00 | 11 11 B(C59-835-985-00 1 33 BC64-004-511-20 | 13 16
B(C52-980-191-00 4 14 BC60-207-452-50 | 14 40 BC64-030-501-40 8 17
BC54-080-108-20 4 36 BC60-207-951-60 7 11 B(C64-032-501-40 1 25
5 22 9 7 11 14

BC54-080-145-00 2 11 14 6 13 7
BC54-080-147-00 2 8 BC60-330-576-00 4 18 BC64-032-501-80 11
BC54-080-149-00 2 9 BC61-460-112-50 | 13 15 BC64-032-511-00 15
BC54-080-151-00 2 10 BC61-460-171-80 2 7 13 22
BC54-080-178-00 4 24 BC61-460-203-00 1 32 BC64-032-512-00 2 4
BC54-080-185-20 4 23 9 6 BC64-043-500-60 | 11 19
BC54-680-138-00 7 18 BC61-460-255-00 | 11 7 12 5
BC54-680-140-00 | 12 8 BC61-460-354-00 9 14 12 13




Numerical Index

AJ01-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
BC64-043-500-80 7 17 BC83-706-490-80 5 4 BC83-707-375-20 | 12 19
14 31 BC83-706-491-00 5 7 BC83-707-375-30 4 37

BC64-043-501-00 | 13 10 BC83-706-788-10 5 23 BC83-707-375-40 5 26
BC64-043-501-20 7 14 BC83-706-793-60 6 20 BC83-707-375-50 4 27
BC64-108-600-80 7 5 BC83-706-900-20 5 5 BC83-707-375-60 4 35
BC64-108-601-50 | 14 20 BC83-706-900-30 5 6 BC83-707-379-10 | 12 14
BC64-109-600-80 | 14 35 BC83-706-900-40 5 8 BC83-707-385-70 | 13 8
BC83-534-621-90 6 4 BC83-706-900-50 5 9 BC83-707-390-30 4 34
BC83-600-650-10 3 7 BC83-706-900-90 6 13 BC83-707-393-40 6 26
16 4 BC83-706-901-10 4 2 15 7

BC83-601-426-40 4 16 BC83-706-901-30 4 6 BC83-707-394-10 5 1
BC83-611-945-90 3 9 BC83-706-901-50 4 11 BC83-707-396-30 | 13 1
16 6 BC83-706-901-60 4 1 BC83-707-405-40 | 13 3

BC83-611-964-30 5 15 BC83-706-901-70 4 9 15 14
BC83-611-984-30 | 11 17 BC83-706-901-80 4 12 BC83-707-407-60 | 13 14
BC83-611-999-60 7 12 BC83-706-901-90 4 10 BC83-707-422-30 6 14
BC83-632-444-50 | 14 38 BC83-706-902-00 4 5 BC83-707-423-40 | 10 2
BC83-634-648-40 | 14 14 BC83-706-902-30 4 4 BC83-707-429-40 | 15 4
BC83-664-027-60 7 2 4 8 BC83-707-450-70 6 27
BC83-664-639-30 | 11 10 BC83-706-902-50 5 20 15 11
BC83-664-721-70 7 8 BC83-706-903-20 | 12 15 BC83-707-461-40 | 14 17
BC83-664-750-20 1 6 BC83-706-904-70 6 19 BC83-707-469-70 | 10 1
B(C83-664-750-30 1 7 15 12 BC83-707-474-40 7 1
BC83-664-794-20 5 11 BC83-707-012-10 | 12 18 BC83-707-943-10 | 12 2
BC83-665-540-60 4 13 BC83-707-018-90 2 6 BC83-707-955-50 | 13 2
BC83-665-549-30 8 9 15 6 BC83-707-955-60 | 13 9
BC83-665-551-40 3 8 BC83-707-020-10 | 12 34 BC83-707-959-90 | 12 25
16 5 15 5 15 13

BC83-665-952-10 9 19 BC83-707-020-90 | 13 26 BC83-707-962-30 | 12 24
BC83-666-607-40 6 9 15 3 BC83-707-962-70 | 13 4
BC83-666-745-90 4 31 BC83-707-029-00 5 13 BC83-707-962-80 | 13 5
BC83-666-750-80 4 21 BC83-707-044-20 4 30 BC83-707-964-10 | 12 16
4 29 BC83-707-044-30 4 32 BC83-707-965-20 | 12 3

BC83-666-764-90 9 20 BC83-707-308-90 4 20 BC83-707-965-30 | 12 6
BC83-666-773-20 5 30 BC83-707-316-50 5 10 BC83-707-965-40 | 13 21
13 25 BC83-707-317-40 5 2 BC83-707-965-80 3 4

15 2 BC83-707-325-10 | 14 24 BC83-707-965-90 3 18

BC83-667-451-90 6 28 BC83-707-335-70 | 15 1 BC83-707-966-00 9 18
BC83-676-606-60 7 19 BC83-707-342-60 | 14 25 BC83-707-966-10 | 16 1
BC83-684-088-30 2 5 BC83-707-346-00 | 14 29 BC83-707-966-20 | 16 10
BC83-685-989-90 9 8 BC83-707-347-80 | 14 28 BC83-707-966-30 | 16 7
BC83-686-606-90 1 2 BC83-707-347-90 | 14 10 16 11
BC83-686-671-30 6 29 BC83-707-357-10 21 BC83-707-966-50 | 15 9
BC83-686-775-30 5 14 BC83-707-374-40 18 BC83-707-970-70 | 11 22
BC83-706-490-70 5 3 BC83-707-374-90 4 22 BC83-707-971-50 | 16 12

193



194

Numerical Index

AJ01-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
BC83-708-100-00 1 1 BC83-708-128-80 | 12 30 B(C83-708-142-00 7 4
BC83-708-100-20 3 1 BC83-708-128-90 | 12 31 B(C83-708-142-10 7 10
B(C83-708-101-20 3 17 B(C83-708-129-90 4 19 B(C83-708-142-30 9 16
BC83-708-101-70 1 23 BC83-708-130-30 | 13 18 B(C83-708-142-70 1 28
B(C83-708-101-90 1 22 B(C83-708-130-50 7 15 B(C83-708-144-90 | 12 32
BC83-708-102-00 | 12 1 BC83-708-130-70 | 12 11 B(C83-708-146-10 7 20
B(C83-708-102-10 8 1 B(C83-708-131-20 | 12 9 B(C83-708-146-20 | 13 12
BC83-708-102-40 3 5 BC83-708-131-60 | 12 7 B(C83-708-146-80 6 23
B(C83-708-102-50 3 6 B(C83-708-131-70 9 1 15 10
BC83-708-103-40 | 11 20 16 8 B(C83-708-146-90 | 14 34
BC83-708-103-70 1 3 BC83-708-131-90 | 11 13 BC83-708-147-00 | 14 33
BC83-708-103-90 2 1 B(C83-708-132-10 1 17 B(C83-708-147-10 1 5
B(C83-708-104-10 1 4 BC83-708-132-50 3 10 16 2
B(C83-708-104-20 6 12 BC83-708-132-80 8 2 B(C83-708-147-30 | 11 9
B(C83-708-104-60 | 11 1 B(C83-708-133-10 8 10 BC83-708-148-20 | 14 41
BC83-708-105-10 3 13 B(C83-708-133-70 | 15 8
B(C83-708-105-30 9 4 BC83-708-135-40 6 10
B(C83-708-105-60 | 14 3 B(C83-708-137-30 9 5
B(C83-708-105-70 2 3 BC83-708-137-50 2 12
BC83-708-105-90 3 14 BC83-708-137-70 | 14 1
B(C83-708-107-40 8 14 B(C83-708-137-80 | 14 8
BC83-708-108-40 1 21 BC83-708-137-90 | 14 5
BC83-708-109-50 9 10 BC83-708-138-00 | 14 2
B(C83-708-110-30 1 16 BC83-708-138-10 | 14 13
BC83-708-110-60 9 13 BC83-708-138-20 | 14 12
BC83-708-112-00 | 11 8 BC83-708-138-30 6 1
B(C83-708-112-40 | 11 2 BC83-708-138-40 | 14 16
BC83-708-112-50 | 11 16 BC83-708-138-50 | 14 26
B(C83-708-112-80 4 17 BC83-708-138-70 | 14 21
B(C83-708-113-30 1 8 BC83-708-138-80 | 13 19
B(C83-708-114-30 9 3 B(C83-708-138-90 9 17
BC83-708-114-90 3 12 B(C83-708-139-00 6 8
B(C83-708-117-40 9 21 B(C83-708-139-50 1 31
BC83-708-117-50 9 22 11 6
BC83-708-119-30 6 15 B(C83-708-139-70 5 17
B(C83-708-121-70 6 17 BC83-708-140-00 | 16 9
BC83-708-122-10 4 15 BC83-708-140-50 7 13
B(C83-708-122-30 3 3 BC83-708-140-70 | 14 22

16 3 BC83-708-140-80 | 14 23
B(C83-708-124-00 3 2 BC83-708-141-00 | 12 20
BC83-708-126-00 | 12 23 BC83-708-141-10 | 13 23
B(C83-708-126-20 | 12 21 B(C83-708-141-20 9 2
BC83-708-126-30 | 12 22 BC83-708-141-30 5 28
B(C83-708-128-60 1 18 BC83-708-141-50 | 12 33
BC83-708-128-70 | 12 29 BC83-708-141-60 | 12 26




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1146-601-002-00 [101 50 1432-253-002-00 |213 2 1518-432-250-10 (411 3
1342-402-006-00 [101 28 408 3 412 3

101 44 1432-503-004-00 [501 32 1518-621-320-00 [612 47
102 30 1432-616-002-00 |106 28 1518-786-508-00 [403 32
105 50 1432-621-006-10 [612 49 403 37
105 63 1432-621-011-00 [201 20 404 32
215 42 405 11 404 37
503 64 1436-122-002-00 [305 22 503 21
503 74 1440-105-006-00 |504 6 503 32
507 41 504 16 503 58
610 23 1442-313-202-00 |308 2 503 75
612 14 1443-316-011-10 |303 8 610 21
908 36 1443-512-001-00 [508 59 P03 16
P06 40 1444-101-016-10 |507 38 Po4 8
1364-403-005-10 [507 12 P06 37 1522-616-003-00 [101 49
Po6 10 1444-122-002-00 |308 13 1524-122-001-00 |108 3
1365-121-005-00 [507 13 1444-218-009-00 (215 40 307 8
Po6 11 1444-314-008-00 (414 32 1527-604-002-00 |608 26
1373-121-001-00 [604 18 1444-314-009-10 (212 15 1556-308-005-00 |303 12
1376-402-003-00 (411 37 213 15 1560-104-010-40 [101 23
412 36 1444-328-272-00 |308 4 1560-132-007-30 [308 14
1404-312-006-00 [308 32 1444-328-273-00 |308 3 1560-223-016-00 [215 14
1407-111-001-00 |215 38 1444-413-002-10 |414 3 219 3
1415-205-016-00 409 8 1444-413-004-10 (414 13 1560-263-014-00 |203 4
1415-403-006-00 | 409 6 1444-501-004-10 (413 36 1560-287-002-30 |221 4
1416-621-037-00 [105 19 1444-503-007-00 [503 46 305 17
105 31 1444-514-005-10 |511 11 1560-290-006-30 [215 34
1421-312-002-00 |220 6 511 14 1560-306-001-00 |210 5
1421-433-032-00 |212 12 1444-601-015-00 |602 5 211 5
213 12 602 12 1560-404-002-30 (402 10
1421-602-005-10 | 108 5 1444-621-002-10 |610 3 1560-404-210-10 |402 6
307 19 1488-410-003-00 |407 8 1560-406-001-00 [401 9
607 20 1488-411-004-00 410 18 1560-433-222-00 |501 5
1421-603-004-00 [101 33 1488-411-005-00 (410 19 1560-509-009-00 |508 42
1424-101-203-00 |101 24 1502-211-015-00 |413 50 1560-509-211-00 |502 2
1424-101-204-00 |101 25 414 69 505 10
1425-431-008-00 |409 7 1506-413-011-00 |414 40 Po5 14
1425-621-004-00 |106 3 1513-244-003-00 |203 3 1560-511-013-00 [502 20
606 203 7 507 21
1427-120-002-00 |413 71 1513-402-001-00 |411 21 PO6 20
414 43 412 20 1560-511-014-00 |502 21
1429-406-205-10 | 402 2 1518-306-203-10 (411 4 1560-603-003-00 |605 8
1432-253-002-00 (210 12 412 4 1560-630-021-50 [507 26
211 12 1518-406-006-00 |305 18 P06 25
212 2 402 9 1560-630-029-00 |505 22

195



196

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1560-666-004-00 |613 6 1581-782-111-00 |105 37 1650-111-034-00 |105 62
1561-674-230-00 (612 42 1588-501-007-00 |201 4 1650-214-203-00 |208 12
1564-104-017-00 (214 16 1588-502-007-00 |106 12 208 24

503 59 1593-117-003-10 |106 7 208 33
503 87 1593-402-051-10 (P03 15 1650-253-003-00 |215 7
504 17 Po4 17 216 3
504 22 1593-623-003-00 |507 42 216 6
1564-433-212-10 |411 14 1594-221-001-00 |204 9 217 4
1564-433-222-10 |412 13 1594-272-006-00 |209 22 1650-264-002-10 |215 33
1564-434-004-10 (414 25 1597-501-001-10 |411 5 1650-264-006-00 |215 20
1564-434-202-10 |501 2 412 5 1650-264-009-00 |215 37
1564-501-202-20 |501 4 1600-502-003-00 |507 6 1650-264-012-00 |215 35
1564-621-030-00 (220 23 Po6 4 1650-310-204-00 |306 12
1564-654-213-00 |612 53 1600-601-002-00 |101 15 1650-312-250-10 | 307 3
612 61 603 3 1650-434-015-00 |205 14
1566-656-204-00 |612 54 1600-623-002-10 |612 18 205 27
1566-656-211-00 |612 62 1614-117-001-00 |505 32 206 14
1568-116-210-00 |106 22 P05 26 206 27
1568-206-001-00 |202 5 1614-216-003-00 |220 9 413 28
210 11 1614-306-007-00 |306 2 1650-508-002-00 |503 37
211 11 1614-505-002-00 |502 33 1650-508-320-00 | P03 2
1568-270-002-00 |202 6 1614-505-004-00 |502 31 Po4 2
210 17 1614-626-001-00 |607 17 1650-509-003-10 |504 51
211 17 1614-702-551-20 |701 25 1650-509-012-00 |610 25
1568-307-200-30 |303 9 1614-702-552-00 |701 26 610 40
1568-432-002-10 409 4 1624-240-002-00 (212 11 1650-509-280-00 |504 28
1568-432-004-10 409 11 213 11 504 49
410 12 1627-122-008-00 |306 31 1650-625-002-00 |607 13
1568-433-212-10 (411 24 307 15 1650-625-005-00 |607 10
412 23 308 25 1650-630-011-00 |608 1
1568-434-003-20 (414 15 1627-205-223-00 (208 11 1650-650-015-00 |613 3
1568-434-004-10 (414 26 208 23 1650-650-017-00 |613 4
1568-434-006-50 |414 48 208 32 1650-650-222-00 |610 9
1568-434-008-40 (413 45 1636-630-009-00 |101 16 1650-654-036-00 |612 71
414 65 1641-232-510-00 |506 9 1650-664-001-00 |106 15
1568-434-011-20 (413 47 507 49 1650-705-006-00 |605 6
414 67 1646-116-051-10 |106 5 1650-780-011-10 |214 15
1568-434-016-20 (414 56 1646-226-053-00 |215 27 1652-654-212-00 |612 3
1568-434-024-00 (413 48 P03 21 1656-214-006-00 | 205 9
414 68 P04 19 206 9
1568-434-202-10 |414 21 1646-640-001-00 |306 25 209 20
414 23 308 18 210 24
501 3 1650-102-202-10 |101 48 211 24
1581-122-500-00 |307 11 1650-102-219-00 |101 40 1656-407-001-10 |403 15
1581-782-111-00 |105 25 1650-111-034-00 |105 54 404 15




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1656-509-310-10 |504 31 1703-505-007-00 [106 27 1725-690-071-00 |612 15
504 33 1704-116-004-00 |106 8 1728-102-230-00 [101 29

1672-601-002-00 |907 7 1704-116-005-10 |106 6 1729-202-005-00 |205 3
1673-525-002-30 | 406 5 1704-216-006-00 |410 9 206 3
508 45 1704-216-007-00 |410 8 1729-202-007-00 [204 16

508 54 1704-291-001-00 |219 2 414 4

508 61 1710-304-051-00 |212 8 1729-202-008-00 |205 4

509 9 213 8 206 4

701 24 1716-680-222-00 |308 28 1729-202-012-00 [403 19

1673-782-016-20 [908 33 613 8 404 19
1674-410-301-00 | 406 6 1716-680-330-00 [308 27 1729-202-015-00 [202 19
1674-410-320-00 | 406 4 613 7 1729-301-004-00 [410 5
1674-520-004-00 | 406 7 1716-690-502-00 |610 8 1729-505-003-10 [502 30
1674-619-300-10 |608 31 1717-209-003-00 (414 55 1729-505-012-00 [502 34
1674-619-310-00 [608 32 1719-103-003-00 | 102 2 1729-652-210-10 |612 31
1674-652-200-20 |610 28 1719-111-016-00 |104 14 1729-652-212-00 [612 34
1674-652-202-10 (610 29 1719-111-400-00 [105 30 1729-652-272-00 |612 32
1674-654-004-00 |508 66-A| 1719-266-051-00 |505 18 1729-652-273-00 612 33
604 12 P05 20 1729-656-210-00 |615 3

1674-654-270-00 (612 75 1719-266-053-00 [505 21 1729-662-330-00 |502 12
1674-654-271-00 (612 76 Po5 23 502 38
1674-654-272-00 (612 77 1719-312-001-00 |307 5 612 37
1674-654-400-10 [508 65 908 24 1729-662-340-00 |502 4
604 11 1719-432-002-00 (409 12 1729-662-350-00 |610 42

1675-510-210-00 [504 46 410 13 1729-702-003-00 [106 29
1675-695-005-00 |615 8 1719-433-005-00 (411 32 108 6
615 13 412 31 1729-705-009-00 |506 7

1688-265-001-00 |221 5 1719-434-006-10 (414 27 605 9
1689-502-250-00 | 403 6 1719-505-002-00 [502 40 608 8
404 6 1719-508-010-00 [503 41 609 9

504 4 1719-508-310-00 [503 47 1729-780-002-00 |101 42

504 20 1719-508-330-00 |503 44 1733-203-061-00 |205 11

1690-608-003-00 (605 13 1719-604-011-00 [101 13 206 11
1690-650-225-00 [612 2 1719-625-051-00 |607 7 1734-306-009-00 |301 5
1690-782-011-10 [105 49 1719-650-250-00 (612 25 1734-436-211-00 [415 4
105 64 1719-652-270-00 (612 45 415 10

1056 71 1719-742-005-00 | 101 52 1734-436-230-00 |415 3

1696-310-001-00 (414 42 1725-201-002-00 [102 19 415 9
1696-401-003-00 (401 10 601 22 1740-313-300-10 |308 1
1696-508-002-00 [105 42 908 8 1740-313-301-00 |308 5
1696-901-006-00 [901 4 1725-310-003-00 [302 17 1740-680-530-20 |610 33
902 4 1725-511-057-00 [507 11 1740-680-550-00 |615 1

903 4 P06 9 1740-680-551-00 |615 2

1701-508-003-00 [503 86 1725-606-074-10 [604 15 1740-903-075-00 |904 7
1703-261-002-00 (220 14 1725-611-087-00 [701 15 1741-604-012-00 [101 14

197



198

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1742-203-232-00 (208 10 1756-514-230-00 |508 57 1757-219-003-00 |213 4

208 22 1756-520-001-00 |511 13 1757-304-001-30 | 302 9

208 31 1756-520-002-00 |508 35 1757-304-007-20 |302 10

1742-266-002-20 220 1 511 2 1757-312-231-00 | 307 7

1742-304-004-00 |409 33 1756-601-012-00 |601 33 1757-410-004-40 |PO1 6
410 31 1756-601-290-00 |601 29 P02 1-A

1742-410-220-10 |406 1 1756-705-008-10 |603 2 1757-431-003-00 | 408 8

1746-652-230-00 |615 4 1756-902-064-00 |904 1 1757-431-200-10 | 408 4

1746-652-250-10 (220 19 1757-106-004-00 |103 10 1757-433-011-00 |413 49

1746-803-001-00 |101 41 1757-111-021-00 |105 6 414 50

1746-804-001-00 |101 38 105 13 1757-501-002-00 |501 25

1746-804-002-00 |101 10 1757-111-027-00 |105 43 1757-501-009-10 |P03 20

1746-804-003-00 |101 39 1757-111-028-00 |105 44 Po4 18

103 7 1757-111-029-00 |105 45 1757-501-011-00 |501 27

1746-811-001-00 |610 4 1757-201-001-00 |201 13 1757-501-013-00 |501 36

1746-815-001-00 |610 5 1757-203-011-00 |205 20 1757-501-015-00 |411 35

1746-817-001-00 |101 67 206 20 412 34

105 59 208 7 1757-501-230-10 |P03 18

1752-509-302-00 |507 46 208 16 1757-505-004-00 | 502 6

Po6 44 208 20 1757-508-008-00 |503 53

S06 16 209 3 1757-508-014-00 |503 61

1752-509-310-00 |507 45 1757-203-013-10 | 208 8 1757-508-015-00 |503 82

Po6 43 1757-206-003-10 | 204 8 1757-509-012-00 |504 10

S06 15 1757-206-004-00 (204 11 504 40

1755-431-002-00 |407 3 1757-206-005-10 |204 14 504 59

1755-509-250-00 |504 1 1757-206-006-00 |204 15 S01 11

1755-650-230-00 |610 7 1757-206-007-00 (204 12 1757-509-015-00 |503 80

1756-101-003-00 |908 1 1757-209-008-00 (205 21 1757-509-430-00 |503 79

1756-104-222-00 |103 2-A 206 21 1757-509-450-00 | 403 4

1756-104-223-00 |103 3-A| 1757-210-002-00 |208 41 403 8

1756-106-200-00 |104 1 1757-210-004-00 |208 42 404 4

1756-111-016-00 |105 27 1757-210-005-00 |209 18 404 8

105 39 1757-210-014-00 |209 11 1757-509-452-00 | 403 3

1756-111-026-00 |105 58 1757-214-002-10 |205 23 403 5

1756-111-027-00 |105 28 206 23 403 9

105 40 209 6 403 13

1756-201-001-00 |102 21 209 13 404 3

405 13 1757-216-002-00 |209 2 404 5

601 31 1757-216-007-00 |209 12 404 9

1756-203-001-00 |205 10 1757-216-011-00 |209 19 404 13

206 10 1757-216-012-00 (209 21 1757-509-520-00 |504 36

1756-209-007-00 (209 5 1757-218-011-00 |210 15 1757-511-002-00 | 505 8

1756-215-008-00 (208 45 211 15 P05 9

1756-256-007-00 |215 28 1757-219-003-00 (202 11 P06 54

1756-501-002-00 |503 38 212 4 1757-511-004-10 |505 27




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1757-511-200-00 | 505 7 1757-625-004-00 |701 3 1790-111-071-00 [105 46
PO5 8 1757-630-001-00 |608 2 1790-111-250-10 |105 21

P06 53 1757-630-051-00 (220 21 1790-111-360-00 |105 33

1757-511-221-00 [505 26 308 31 1790-111-380-00 |105 35
Po5 25 1757-631-004-00 (221 10 1790-116-280-10 [106 24

1757-511-250-00 | 505 5 609 15 1790-210-018-00 |209 7
P05 10 1757-650-011-00 [612 27 1790-210-019-00 [205 17

P06 55 1757-650-340-00 |[611 3 206 17

1757-511-440-00 | P05 7 1757-652-001-00 (612 39 209 8
P06 52 1757-652-208-00 |612 4 1790-219-004-20 |212 7

1757-514-004-00 [508 30 1757-660-006-00 [615 11 1790-219-005-10 [212 13
1757-514-005-00 [508 60 615 16 213 13
1757-514-292-00 |508 2 1764-433-002-00 (411 34 1790-304-002-00 [302 14
508 7 412 33 1790-304-003-00 [302 15

1757-514-293-00 |508 4 1771-105-001-00 [105 56 1790-304-004-00 |302 21
508 9 1772-635-001-10 |701 8 1790-304-005-00 [302 19

1757-514-294-00 |508 5 1773-216-011-00 (210 23 1790-304-006-00 [302 20
508 10 211 23 1790-304-009-00 |302 22

1757-514-295-00 |508 1773-267-002-00 (220 17 1790-307-006-00 |303 11
508 1773-652-220-00 (612 80 1790-307-012-00 [304 20

1757-514-454-00 [508 24 1773-702-001-00 [701 21 1790-310-002-10 [306 10
1757-514-455-00 [508 29 1773-702-002-00 |701 28 1790-310-003-10 |306 11
1757-514-456-00 [508 26 1773-702-011-00 |701 14 1790-310-004-10 |306 8
1757-514-457-00 [508 28 1773-702-012-00 [701 13 1790-310-005-00 |306 9
1757-514-458-00 [508 27 1774-660-003-10 |612 78 1790-310-006-00 [306 14
1757-514-459-00 [508 25 1774-695-220-00 |615 6 1790-313-001-00 [609 16
1757-514-540-00 [508 15 1774-902-005-00 |904 6 1790-407-270-00 403 30
1757-514-541-00 |508 16 1783-631-053-20 |219 4 404 30
1757-514-542-00 [508 17 1785-511-006-00 [507 17 1790-407-290-00 [403 31
1757-514-543-00 |508 18 Po6 15 404 31
1757-514-544-00 [508 19 1785-511-007-00 [507 22 1790-407-400-00 [403 23
1757-514-545-00 [508 20 P06 21 1790-407-450-00 403 24
1757-514-546-00 |508 21 1785-511-008-00 |507 24 1790-407-460-00 [403 27
1757-514-547-00 |508 22 Po6 23 1790-410-005-00 |405 18
1757-515-005-00 (509 10 1785-609-200-00 (605 12 1790-431-200-00 |407 4
1757-515-006-00 |509 11 1785-702-005-00 [701 27 1790-432-002-00 409 23
1757-515-007-00 (509 12 1786-631-052-00 [506 11 410 26
1757-515-213-00 [508 23 1786-720-013-00 |608 4 1790-432-003-00 409 25
509 6 609 14 410 28

1757-520-002-00 [511 10 1787-702-001-10 [701 20 1790-432-005-00 |409 3
1757-520-242-00 |[511 7 1790-102-008-00 |[101 3 1790-432-006-00 [409 16
1757-520-243-00 |511 8 101 32 1790-432-007-00 409 15
1757-520-244-00 |511 9 1790-103-008-10 [102 16 1790-432-008-00 [409 13
1757-520-250-00 [511 12 1790-111-006-00 |105 68 1790-432-009-00 (409 14
1757-601-263-00 (217 12 1790-111-013-00 [105 29 1790-433-002-00 [411 11

199



200

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1790-433-003-00 411 12 1790-515-001-00 |509 7 1791-434-009-00 (413 53
1790-434-003-00 (414 52 1790-650-005-00 |610 45 1791-434-011-00 (413 55
1790-434-007-10 |413 46 1790-650-260-00 |610 35 1791-434-012-10 |413 58

414 66 1790-780-003-10 |104 4 1791-434-013-10 |413 42
1790-434-009-00 (414 54 1790-780-220-00 |104 5 1791-434-014-00 |413 64
1790-434-013-10 |414 64 1790-912-220-20 |907 2 1791-434-015-10 |413 15
1790-434-014-10 |414 53 1790-912-230-10 |907 3 1791-434-016-00 (413 57
1790-434-015-10 |414 57 1790-912-240-00 |907 1 1791-434-017-00 (413 23
1790-434-016-10 |414 63 1791-111-210-00 |105 23 1791-434-018-00 |413 52
1790-434-021-00 (414 70 1791-304-004-00 |302 8 1791-434-021-00 |413 56
1790-434-200-10 (414 34 1791-304-006-00 |302 6 1791-434-031-10 |413 43
1790-434-202-00 (414 35 1791-304-009-00 |302 3 1791-434-200-10 (413 30
414 39 1791-310-310-00 |308  10-A| 1791-434-202-00 |413 31
1790-434-210-10 |414 38 1791-313-001-00 |308 7 413 35
1790-434-220-10 (414 37 1791-313-240-00 |308 29 1791-434-210-10 (413 34
1790-501-001-00 |501 22 1791-407-400-00 |404 23 1791-434-220-10 |413 18
1790-501-003-00 |501 23 1791-407-450-00 |404 24 1791-434-222-00 (413 19
1790-501-004-00 |501 24 1791-407-460-00 |404 27 413 21
1790-501-005-00 |501 26 1791-432-002-00 (410 14 1791-434-230-10 (413 20
1790-501-006-10 |501 30 1791-432-003-00 |410 17 1791-434-250-10 |413 33
1790-501-007-00 |501 29 1791-432-005-20 |409 21 1791-436-211-00 |416 4
1790-505-002-00 |502 10 410 24 416 10
1790-505-003-00 |502 14 1791-432-009-00 |410 15 1791-436-220-00 |416 3
1790-505-004-00 |502 19 1791-432-011-00 |410 16 416
1790-505-005-10 |502 24-A| 1791-432-013-00 |410 3 1791-508-002-00 |503 43
1790-505-200-00 |502 1 1791-432-014-00 |410 6 1791-514-210-10 |508 46
1790-505-230-00 |502 17 1791-432-016-10 |409 24 1791-514-211-10 |508 47
1790-508-009-00 |503 84 410 27 1791-514-212-00 |508 48
1790-508-023-00 |503 65 1791-432-017-00 |409 26 1791-514-213-00 |508 49
503 71 410 29 1791-514-214-00 |508 52
1790-508-370-00 |503 29 1791-432-018-10 |409 22 1791-514-300-00 |508 1
1790-509-001-00 |504 39 410 25 1791-514-310-00 |508 6
1790-511-200-00 |505 12 1791-432-019-10 |409 35 1791-515-250-00 | 509 1
P05 16 410 33 1791-515-251-00 | 509 2
1790-511-210-00 |505 9 1791-432-021-00 |409 27 1791-515-252-00 | 509 3
P05 13 410 34 1791-515-253-00 | 509 4
1790-514-001-10 |508 44 1791-433-002-00 |412 10 1791-515-254-00 | 509 5
1790-514-002-00 |508 40 1791-433-003-00 |412 11 1791-520-220-00 |511 6
1790-514-005-00 |508 41 1791-433-200-00 |412 12 1792-652-230-10 |612 50
1790-514-008-00 |508 53 1791-434-003-00 413 3 1792-652-231-00 |612 51
1790-514-210-10 |508 11 1791-434-004-00 |413 13 1792-652-232-00 |612 52
1790-514-220-10 |508 32 1791-434-005-00 (413 24 612 60
1790-514-265-00 |508 50 1791-434-006-00 |413 25 1792-652-233-00 |612 55
1790-514-266-00 |508 51 1791-434-007-10 |413 44 612 63
1790-514-300-10 |508 55 1791-434-008-10 (413 54 1792-652-234-00 |612 56




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1792-652-234-00 (612 64 1800-106-006-20 [104 16 1800-203-007-10 |202 2
1792-654-220-10 (612 58 1800-106-007-00 [104 11 1800-203-008-00 [202 13
1792-654-221-00 (612 59 1800-106-008-00 [104 17 208 2
1792-660-200-10 [504 44 1800-106-210-10 |104 6 210 16
1800-102-003-10 [101 17 1800-106-240-10 |104 10 211 16
1800-102-004-20 [101 18 1800-111-001-00 [105 15 1800-203-220-00 [202 14
1800-102-008-10 [101 53 1800-111-002-00 [105 41 1800-203-400-00 |202 12
1800-102-011-10 [101 55 1800-111-005-00 |105 48 1800-205-001-10 |203 1
1800-102-015-00 |101 5 105 61 1800-205-002-10 |203 5
1800-102-016-00 [101 59 1800-111-006-00 [105 65 1800-205-003-10 |203 6
1800-102-017-00 |101 4 1800-111-009-00 [105 22 1800-205-004-00 |203 8
1800-102-019-00 [101 56 105 24 1800-205-008-00 |203 2

908 34 105 36 1800-206-001-10 |204 1-A
1800-102-021-00 |101 8 1800-111-011-00 |105 34 1800-206-005-00 [204 18
1800-102-022-00 [101 63 1800-111-012-00 [105 55 1800-209-001-10 |205 1
1800-102-200-00 |101 1 1800-111-016-00 [105 10 206 1
1800-102-202-00 |101 2 1800-111-017-00 |105 3 1800-209-002-10 |205 2
1800-102-230-10 [101 46 1800-111-210-00 |105 1 206 2
1800-102-241-00 |101 11 1800-111-220-20 |105 8 1800-209-005-00 [205 15
1800-102-250-10 [101 47 1800-111-230-00 [105 47 206 15
1800-102-260-10 [101 65 1800-111-250-10 [105 51 1800-209-007-10 [205 29
1800-102-310-30 |101 9 1800-111-260-10 [105 72 206 29
1800-102-320-20 [101 22 1800-111-270-00 |105 18 1800-209-009-00 |205 22
1800-102-330-10 [101 58 1800-111-280-00 [105 70 206 22
1800-102-340-00 |101 61 1800-111-300-00 [105 16 1800-209-017-00 |205 6
1800-103-005-10 [102 13 1800-111-310-00 [105 57 206 6
1800-103-011-10 |102 14 1800-111-320-10 [105 60 1800-209-019-20 |205 5
1800-103-012-10 [102 15 1800-116-001-00 [106 13 206 5
1800-103-013-20 [102 9-A| 1800-116-200-00 |106 4 1800-209-021-00 [205 16
1800-103-014-00 [102 10 1800-116-210-00 [106 11 206 16
1800-103-200-00 |102 1 1800-116-230-20 |106 1 1800-209-023-00 [205 24
1800-103-210-30 |102 8-B| 1800-116-250-10 [106 17 206 24
1800-103-250-10 |102 5 1800-116-260-00 [106 20 1800-209-024-00 |205 8
1800-103-270-20 [102 25 1800-120-200-10 |107 1 206 8
1800-103-280-20 [102 20 1800-135-001-00 |108 4 1800-209-210-20 |206 7
1800-103-290-10 [102 17 1800-135-200-10 |108 1800-209-220-10 |205
1800-104-003-00 |103 8 1800-201-001-20 |201 1800-211-001-40 |207 1-A
1800-104-004-00 |103 9 1800-201-003-00 [201 17 1800-211-002-00 [207 10
1800-104-005-00 (103 11-A 214 7 1800-214-002-10 |208 5
1800-104-203-00 |103 5-A| 1800-201-004-00 [201 23 1800-214-003-10 [208 14
1800-104-210-10 [103 12 1800-201-005-00 |201 9 1800-214-004-10 [208 18
1800-106-001-10 [104 12 1800-203-001-10 |202 1 1800-214-005-10 [208 26
1800-106-003-20 |104 7 1800-203-002-20 | 202 3 1800-214-006-10 [208 28
1800-106-004-00 |104 8 1800-203-003-00 | 202 9 1800-214-007-20 [208 36

104 13 1800-203-006-00 (202 15 1800-214-008-00 [205 19

201



202

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1800-214-008-00 (206 19 1800-241-005-10 |214 14 1800-304-006-00 | 302 5

208 6 1800-241-210-00 (214 12 1800-304-007-00 |302 1

208 15 1800-254-001-00 |215 1 1800-306-001-50 |303 1

208 19 1800-254-002-00 |215 2 1800-306-002-50 |303 2

1800-214-009-10 |208 38 1800-254-003-00 |215 3 1800-307-001-10 |304 13

1800-214-012-00 |208 47 1800-254-004-00 |215 4 1800-307-002-10 |304 14

1800-214-013-00 |208 48 1800-254-005-10 |215 5 1800-307-005-00 |306 6
1800-214-014-00 |208 49 1800-254-006-00 |215 6 1800-307-300-10 |304 2-A

1800-214-015-00 |208 50 1800-254-007-00 (215 12 1800-307-301-10 |304 16

1800-214-016-00 |208 51 1800-254-008-00 (215 13 1800-307-302-00 |304 17

1800-214-017-00 |208 52 1800-254-009-20 (215 15 1800-307-303-00 |304 18

1800-214-018-00 (208 44 1800-254-011-00 |215 24 1800-307-304-00 |304 19

1800-214-019-00 |208 3 1800-254-012-30 |215 25 1800-307-305-00 |304 24

1800-214-021-00 (208 17 1800-254-021-00 (215 30 1800-307-306-10 |304 15

1800-214-022-00 |208 37 1800-254-022-10 |215 32 1800-307-307-00 |304 21

1800-214-023-00 |208 46 1800-254-023-00 |215  41-A| 1800-307-309-00 |304 22

1800-214-024-00 (208 35 1800-254-200-60 |215 18 1800-308-001-10 |305 1

1800-214-028-00 (208 27 1800-254-210-20 (215 22 1800-308-002-20 |305 2

208 29 1800-254-220-00 |215 26 1800-308-004-30 | 305 3

1800-214-200-10 |208 9 1800-256-002-10 |216 2 1800-308-005-00 |305 8

208 21 1800-256-003-00 |216 5 1800-308-220-00 |305 16

208 30 1800-256-004-00 |216 1 1800-308-240-00 |305 7

1800-214-202-20 (208 13 1800-256-005-00 (216 10 1800-308-260-00 |305 10

208 25 217 8 1800-310-003-00 |306 18

208 34 1800-256-200-00 |216 8 1800-310-004-00 |306 28

1800-214-210-00 |208 40 217 6 307 13

1800-214-220-10 |208 1 1800-256-210-00 (216 12 1800-310-005-00 |306 34

1800-216-005-00 209 4 1800-256-250-10 (216 13 1800-310-006-20 |306 1

1800-216-006-10 |209 17 1800-259-001-10 |217 1 1800-310-007-20 |306 13

1800-216-007-20 (209 14 1800-259-002-00 |217 2 1800-310-012-00 |306 26

1800-216-009-00 209 1 1800-263-210-00 |218 1 307 10

1800-216-011-00 |209 10 1800-266-001-00 |220 10 1800-310-013-00 |306 32

1800-218-001-00 |210 1 1800-266-200-00 | 220 4 1800-310-300-10 |306 19

211 1 1800-266-220-00 |220 12 1800-310-320-00 |306 21

1800-218-002-00 210 2 1800-266-300-10 | 220 8 1800-310-340-00 |306 27

211 2 1800-268-002-00 |305 14 307 12

1800-218-003-00 210 3 1800-268-200-10 |305 12 1800-312-001-10 | 307 9

211 3 1800-301-001-00 |301 4 1800-312-200-00 |307 1

1800-219-001-00 |212 1 1800-301-002-00 |301 2 1800-312-230-10 | 307 6

213 1 1800-301-003-00 |301 3 1800-401-001-10 401 5

1800-219-002-00 |212 3 1800-301-200-00 |301 1 1800-401-002-10 401 6

213 3 1800-304-001-00 |302 13 1800-401-200-00 401 8

1800-219-003-00 (212 10 1800-304-002-00 |302 18 1800-401-300-00 401 1

213 10 1800-304-003-00 |302 16 1800-404-001-00 |402 4

1800-241-004-20 (214 13 1800-304-005-00 |302 7 1800-404-210-10 |402 1




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1800-404-230-30 [402 8 1800-434-011-00 |413 9 1800-509-001-00 |504 25
1800-407-002-00 (403 28 414 12 1800-509-200-10 |504 3
1800-407-003-00 (404 28 1800-434-340-00 (414 20 1800-509-210-00 |504 15
1800-407-230-10 (403 14 1800-434-350-10 (414 22 1800-509-240-00 [504 19

404 14 1800-436-210-10 |416 1 1800-509-250-00 [504 30
1800-407-300-00 | 403 1 1800-436-211-00 |416 6 1800-509-260-00 |504 35
1800-407-330-00 (403 12 416 12 1800-509-270-00 |504 13

404 12 1800-436-220-00 |416 2 1800-511-001-10 [505 28
1800-407-350-00 | 403 2 1800-436-230-10 |416 7 1800-511-011-00 |505 15

404 2 1800-436-240-00 |416 8 1800-511-200-10 |505 23
1800-407-400-00 |404 1 1800-436-250-10 |415 1 1800-511-230-00 |505 25
1800-410-001-00 |405 1 1800-436-260-00 |415 2 P05 24
1800-410-002-00 |405 2 1800-436-270-10 |415 7 1800-511-310-10 [505 17
1800-410-003-00 | 405 6 1800-436-280-00 |415 8 P05 19
1800-410-005-00 |405 8 1800-501-031-00 |P03 5 1800-511-610-10 |PO5 1
1800-410-006-00 (405 17 Po4 5 1800-511-620-00 | P05 4
1800-410-200-50 |405 3 1800-501-200-10 |[501 1 1800-511-640-00 |PO5 12
1800-410-240-00 (405 12 1800-501-300-10 | P03 4 1800-511-650-00 |PO5 27
1800-410-250-10 (405 15 P04 4 1800-512-031-00 |507 23
1800-410-900-00 |PO1 1- 1800-501-310-10 | P03 6 P06 22
1800-431-001-10 | 407 1 Po4 6 1800-512-033-00 [507 20
1800-431-002-00 |408 1 1800-501-320-10 |P03 7 P06 18
1800-431-200-00 |408 5 P04 7 1800-512-034-00 |P06 19
1800-431-210-00 |407 5 1800-505-200-20 [502 26 1800-512-035-10 |507 35
1800-432-001-10 |409 9 1800-505-210-10 |502 28 P06 34
1800-432-002-10 | 409 2 1800-505-220-00 [502 35 1800-512-210-10 |507 9
1800-432-003-10 (410 10 1800-508-001-00 | 503 1 Po6 7
1800-432-004-00 |410 2 1800-508-002-00 [503 23 1800-512-220-10 |507 4
1800-432-007-00 (409 28 1800-508-041-10 [503 77 Po6 2

410 35 1800-508-042-00 [503 55 1800-512-240-10 |506 1
1800-432-008-00 (409 29 1800-508-043-10 [503 81 507 1

410 36 1800-508-044-00 |503 54 1800-512-250-00 [507 10
1800-432-200-10 |409 503 66 Po6 8
1800-432-210-10 |410 503 70 1800-512-300-20 [507 27
1800-433-001-20 (411 1800-508-200-00 | 503 2 P06 26
1800-433-002-10 (412 1 1800-508-202-00 | 503 3 1800-512-301-00 |S06 8
1800-433-200-00 (411 13 1800-508-203-00 |503 4 1800-512-320-10 |507 5
1800-433-210-00 (412 22 1800-508-240-10 |503 18 Po6 3
1800-433-220-00 (411 23 1800-508-260-00 |503 8-A|l 1800-512-350-10 |507 30
1800-434-001-00 (414 1 1800-508-280-00 | 503 5-A P06 29
1800-434-002-00 (414 2 1800-508-300-00 [503 12 1800-512-360-10 [507 37
1800-434-004-10 |413 1 1800-508-420-00 [503 56 P06 36
1800-434-005-10 |413 2 503 73 1800-512-380-20 [507 40
1800-434-009-00 (410 22 1800-508-430-00 [503 63 P06 39

414 18 1800-508-460-00 |503 68 1800-512-390-10 [507 19

203



204

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1800-512-390-10 |PO6 17 1800-651-200-20 |611 1 1807-102-002-10 |101 34
1800-514-500-10 |508 13 1800-651-201-00 |611 2 1807-102-003-10 |101 35
1800-514-510-10 |508 14 1800-651-300-10 |611 5 1807-102-004-10 |101 36
1800-601-009-10 |601 9-A| 1800-651-301-00 |611 8 1807-102-210-20 |101 31
1800-601-011-10 |601 10 1800-651-302-00 |611 9 1807-104-200-00 |103 1-A
1800-601-012-00 |601 11 1800-651-303-00 |611 10 1807-111-001-00 |105 17
1800-601-210-20 |601 1 1800-651-304-00 |611 11 1807-205-200-00 |203 11
1800-601-220-00 |601 15 1800-651-305-00 |611 12 1807-209-001-00 |205 12
1800-601-230-00 |601 16 1800-652-300-10 |612 35 206 12
1800-601-280-20 |102 27 1800-652-310-20 |612 16 1807-209-002-00 |205 18
1800-601-310-40 |601 20 1800-652-400-00 |612 20 206 18
1800-604-001-20 |603 1 612 21 1807-218-001-10 |210 7
1800-604-002-20 |603 4 612 22 211 7
1800-606-002-10 |604 13 612 23 1807-218-002-10 |210 8-A
1800-606-230-00 |604 21 612 24 211 8-A
1800-606-240-00 |604 22 1800-654-202-00 |613 2 1807-218-003-00 |210 9
1800-608-001-00 |605 1 1800-656-200-40 |614 1 211 9
1800-608-002-10 |605 2 1800-660-300-00 |615 17 1807-218-004-10 |210 21-A
1800-608-003-10 |605 3 1800-660-320-00 |615 7 211 21-A
1800-608-004-00 |506 6 615 12 1807-218-005-00 |210 18
1800-608-005-00 |506 4 1800-660-321-00 |615 9 1807-218-006-00 |210 20
1800-608-006-00 |605 14 615 14 211 20
1800-608-011-00 |605 4 1800-662-200-40 |616 1 1807-218-007-00 |211 18
1800-611-200-00 |606 1 1800-702-200-20 | 701 1 1807-218-008-00 |210 22
1800-611-210-00 |606 3 1800-702-210-10 | 701 2 211 22
1800-625-003-00 |607 5 1800-702-220-20 |701 11 1807-218-009-00 |210 19
1800-625-200-00 |607 1 1800-702-230-20 |701 12 211 19
1800-625-210-00 |607 2 1800-702-240-20 |701 19 1807-218-210-00 |210 14
1800-630-001-00 |608 6 1800-702-260-00 |701 22 1807-218-220-00 |211 14
1800-630-002-00 |608 3 1800-702-261-00 |701 23 1807-218-230-00 |210 13
1800-630-003-00 |608 15 1800-780-006-00 |101 54 211 13
1800-630-230-00 |608 5 908 10 1807-219-001-00 |213 7
1800-631-001-00 |609 8 1800-902-007-00 |904 13 1807-241-001-20 |214 1
1800-631-250-00 |609 2 1800-902-008-00 |507 53 1807-259-210-00 |217 10
1800-631-260-10 |609 6 P06 49 1807-264-200-10 |219 1
1800-650-001-00 |610 2 1800-902-012-10 |904 9 1807-266-001-00 |220 15-A
1800-650-002-00 |610 13 1800-902-017-00 |507 54 1807-266-002-00 |220 22
1800-650-202-00 |610 11 P06 50 1807-269-001-10 |221 8
1800-650-203-00 (610 12 1800-902-019-00 |904 5 1807-269-200-00 |221 1
1800-650-220-60 |610 6 1800-902-021-00 |507 55 1807-269-210-20 |221 3-A
1800-650-260-10 |610 37 P06 51 1807-306-001-00 |303 7
1800-650-300-10 |610 46 1800-912-001-00 |906 1 1807-308-001-00 |305 19
1800-650-400-00 |610 1 1800-912-003-00 |906 3 1807-310-001-00 |306 16
1800-651-001-00 |610 16 1800-912-210-00 |906 2 1807-310-002-00 |306 36

611 6 1807-102-001-00 |101 69 1807-310-210-00 |306 30




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1807-312-210-10 [307 17 1807-630-013-00 |608 24 2144-307-004-00 |214 3
1807-313-002-00 [308 23 1807-630-014-00 |608 28 2144-415-003-00 |502 36
1807-313-003-00 |308 9-A| 1807-630-210-10 |608 11 506 3
1807-313-220-00 (308 20 1807-630-220-10 [608 12 507 3
1807-313-230-00 |308 21 1807-630-230-10 [608 17 608 19
1807-313-240-00 [308 22 1807-630-240-10 |608 18 609 4
1807-313-250-10 [308 16 1807-631-001-00 (221 11 2144-501-011-10 |604 8
1807-501-900-10 |P03 1807-631-200-30 |609 1 2161-222-003-00 (220 11
1807-501-910-10 |P04 1807-631-400-00 (609 11 220 16
1807-509-200-00 [504 48 1807-650-001-00 [610 32 221 9
1807-512-900-60 |P06 1 1807-650-240-10 |610 24 305 11
1807-514-031-20 |508 62-A| 1807-650-260-10 |610 39 306 33
1807-514-032-20 |508 63-A| 1807-650-400-00 |610 30 307 16
1807-514-200-10 [508 38 1807-652-002-00 (612 11 308 26
1807-520-001-00 |[511 17 1807-652-220-20 |612 1 2161-735-006-00 |305 9
1807-520-002-00 (511 19 1807-652-300-10 (612 57 2179-805-233-00 | S04 8
1807-520-200-20 |[511 1807-652-320-00 (612 65 S06 4
1807-520-600-00 |510 1807-652-350-00 (612 73 2201-201-002-00 |215 9
1807-601-003-00 [602 14 1807-652-410-10 [612 66 2515-116-001-00 |102 31
1807-601-200-20 |601 5-A| 1807-652-420-10 [612 67 2706-301-021-00 |105 7
1807-601-201-00 |601 7 1807-652-500-00 (612 69 105 14
1807-601-220-10 |601 6 1807-652-510-00 (612 70 3104-171-003-00 |S03 5
1807-601-230-20 |601  12-A| 1807-654-200-20 |613 1 3560-203-004-00 |307
1807-601-240-00 [601 23 1807-660-200-00 |615 5 3610-440-018-00 |612 48
1807-601-250-00 [601 24 1807-702-200-00 |701 5 3610-631-002-00 |907 5
1807-601-260-20 |[601  13-A| 1807-901-001-00 |901 1 3612-631-001-00 |610 27
1807-602-001-10 |602 3 902 1 3621-211-003-00 |221 6
1807-602-002-10 |602 4 903 1 305 20
1807-602-004-40 |602 1-A| 1807-901-002-00 |901 2 3640-111-001-10 {220 2
1807-602-210-20 |602 7-A 902 2 3650-201-008-00 |507 39
1807-602-230-20 |602 9 903 2 P06 38
1807-606-001-10 |604 9 1807-901-003-00 [901 3 3650-220-008-00 |503 48
1807-606-002-10 |604 5 1807-901-004-00 |902 3 3652-273-002-00 (615 10
1807-606-200-00 |604 1 1807-901-005-00 |903 3 615 15
1807-606-210-00 |604 2 1807-902-001-10 |904 2 3656-271-001-00 (612 44
1807-606-220-00 |604 7 1807-902-002-10 |904 3 3656-820-213-00 |101 6
1807-606-230-10 [604 19 1807-902-005-00 (904 15 3659-203-005-00 |502 29
1807-606-240-10 (604 20 1807-902-006-00 (904 14 3666-202-005-10 |101 45
1807-630-002-00 [608 29 1807-902-007-10 (904 10 105 67
1807-630-003-20 |608 9 1807-902-008-00 |904 8 3670-701-014-00 |212 6
1807-630-004-10 |608 21 1807-902-011-00 [904 16 213 6
1807-630-005-10 [608 22 1807-902-016-00 |904 4 3670-836-004-00 |108 2
1807-630-006-00 [608 10 1807-902-017-00 (904 12 220 5
1807-630-011-00 [608 25 1807-902-059-00 (904 11 3673-641-003-00 |101 68
1807-630-012-00 [608 27 2130-713-002-10 | 106 9 3676-702-007-00 | 306 7

205



206

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3676-702-007-00 409 30 6211-742-028-00 |908 26 K182-005-002-00 |Po4 15
410 37 6212-330-109-20 |908 6 K182-108-000-00 | P03 8
3680-331-204-00 |103 4-A| 6212-333-005-00 |908 7 Po4 10
3680-354-350-00 [503 27 6213-641-028-00 |908 3 K182-108-001-00 | P03 9
503 30 6213-669-025-10 |908 2 Po4 11
507 43 6213-671-071-00 |908 37 K182-108-002-00 |P03 10
Po6 41 6213-674-042-20 |908 14 Po4 12
3689-902-019-00 [602 11 6213-676-025-10 |908 16 K185-056-302-00 |P03 11
3740-162-005-00 |[602 15 6213-721-014-10 |908 9 Po4 13
3768-185-015-20 |P03 22 6281-100-022-00 |{908 11 K200-014-006-00 |504 26
Po4 20 6281-200-035-20 |908 13 K200-096-202-00 |504 57
3801-272-300-00 [615 18 6901-931-225-00 | 607 8 S02 9
3801-272-302-00 [615 19 607 14 K200-096-203-00 |S02 13
3805-544-016-00 |505 13 7932-201-002-00 |210 4 K200-099-002-00 |S02 11
P05 17 210 10 K200-164-001-00 |504 9
3805-632-001-00 [213 17 211 4 504 58
3814-201-062-10 |101 37 211 10 K200-214-000-00 |503 34
3814-440-006-00 |604 17 8561-610-039-10 |508 33 K200-231-201-00 |504 56
3817-101-055-00 |208 4 508 39 S02 8
3817-280-510-00 |106 14 8654-203-201-00 |306 20 K200-231-300-00 |504 55
3817-330-202-00 |101 7 306 22 S02 10
3817-631-340-00 |[601 26 J061-112-022-00 |908 35 K200-233-300-00 |S02 7
3819-261-005-00 |506 8 J061-114-024-00 |503 57 K200-237-000-10 | 504 8
605 11 503 62 K200-237-002-00 |S01 12
609 10 503 67 K200-237-003-00 |S01 13
3821-262-202-00 |612 6 503 72 K200-237-005-00 |S01 10
3821-262-203-00 |612 7 503 78 K200-237-100-10 |S01 1
3821-262-204-00 |612 8 503 83 K200-239-000-10 |504 53
3821-262-209-00 |612 9 J061-120-032-00 |101 57 K200-239-100-10 |504 54
3824-247-202-00 |612 5 J061-138-054-00 |503 85 K200-248-000-10 |504 38
3824-247-204-00 [612 10 J061-160-080-10 |103 13 K200-248-100-10 |S02 1
3829-260-303-00 [610 10 J061-238-046-00 |101 20 K211-008-011-00 |S01 2
3849-215-290-00 [610 44 J061-245-053-00 |101 21 K211-074-104-10 |S03 8
4101-102-038-00 |101 66 J061-249-060-00 |101 19 K211-074-105-00 |S03 10
4301-210-002-00 |601 30 J062-104-111-00 |101 64 K211-074-106-00 |S03 7
4900-632-016-00 |S03 23 J062-119-126-00 |101 62 K211-074-108-00 |S03 9
6209-000-058-00 |908 22 105 53 K211-074-109-00 |S03 13
6209-360-137-10 |908 28 J062-126-134-00 |101 60 K211-074-112-10 |S03 2
6209-360-138-10 |908 29 J062-138-148-00 |105 52 K211-074-113-00 |S03 12
6209-360-139-00 |908 30 411 36 K211-074-115-00 |S03 11
6209-366-018-00 |908 25 412 35 K211-075-001-00 |S04 13
6209-366-019-00 |908 27 J062-147-159-00 |101 30 K211-075-108-20 |S03 6
6209-605-004-10 |501 20 105 73 K211-075-214-00 |S03 4
6209-700-004-00 |908 32 K110-001-106-00 |S03 1 K211-075-215-00 |S03  18-A
6211-742-027-00 |908 31 K182-005-002-00 |P03 13 K211-075-216-00 |S03  21-A




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K211-075-217-00 |S03 25 P121-541-220-00 |503 16 V201-361-211-00 |201 7
K211-075-500-60 | P05 5 503 19 501 10
K211-085-001-00 |507 28 507 47 V201-361-403-50 |406 2

P06 27 P06 45 V201-361-404-00 (201 19
K211-094-002-00 | S04 9 V111-163-000-80 |[612 28 207 4

S06 6 V111-164-001-60 |503 49 214 5
K211-099-000-10 |505 1 V120-264-001-00 [610 43 511 15
K211-099-001-00 | S04 1 V120-265-003-00 [612 72 V201-361-404-50 (201 14
K211-099-100-10 |P05 2 V120-266-001-60 |[106 23 411 16

S04 7 612 36 411 28
K211-100-000-10 |S06 1 V120-364-001-00 |[503 45 412 15
K211-100-100-10 |S06 2 V120-364-001-20 |106 16 412 27
K211-100-200-00 |S06 3 502 5 413 11
K211-105-100-20 (P05 28 502 13 414 9
K220-002-002-00 |504 24 502 39 V201-361-411-00 |[501 11
K231-004-007-00 |S05 10 612 38 V201-361-603-50 |501 33
K231-005-003-00 |S05 2 V120-364-002-50 [612 43 510 4
K231-005-004-00 |S05 3 V120-365-001-20 [612 26 511 4
K231-007-003-00 |S05 7 V120-366-001-60 [401 7 V201-361-604-00 |405 7
K231-009-000-20 |503 40 605 10 508 34
K231-009-004-00 |501 35 608 7 V201-460-802-00 (409 18
K231-009-005-00 |S05 1 V120-366-002-00 |614 2 V201-460-802-50 [410 21
K234-001-005-00 |501 37 S03  14-A| V201-461-203-00 |701 6
K250-092-000-00 |503 24 V201-260-803-50 |407 9 V201-461-604-00 |701 17
K250-097-000-00 (503 50 408 9 V203-261-007-50 (503 10
K256-001-005-00 |S01 4 V201-260-808-50 [504 11 V203-361-002-50 (403 20
K256-007-005-00 |S01 5 504 41 404 20
K275-001-003-00 |201 21 V201-261-014-00 |[S06 11 V203-361-603-50 |607 3
K290-001-001-00 |S01 16 V201-361-003-50 |[S04 15 V210-360-601-00 |602 2

S02 4 V201-361-006-00 |[305 23-A| V210-360-601-20 |602 8
K290-001-002-00 |S01 17 V201-361-008-50 |P05 3 610 18

S02 5 P05 6 V210-360-601-60 |601 8
K290-001-003-00 |S01 18 P05 29 604 6

S02 6 V201-361-012-00 |204 4 604 10
K290-003-000-30 |S01 14 V201-361-014-00 |[S04 11 608 33

S02 2 V201-361-204-00 |201 5 610 31
K510-001-029-00 |501 18 V201-361-205-00 |303 3 V210-560-601-60 |505 11

507 51 V201-361-206-00 |501 7 P05 15

P06 47 V201-361-207-00 |201 6 V210-560-603-00 |S04 16
P103-521-006-10 |403 10 303 4 V210-560-604-00 |S04 12

404 10 501 8 S06 7
P112-401-220-00 |507 8 V201-361-208-00 |607 9 V211-260-801-60 |[101 26

P06 6 607 15 V211-260-802-00 |402 7
P113-201-007-00 |102 22 V201-361-209-00 |201 8 V211-260-804-50 |504 43
P113-602-009-00 (608 16 V201-361-210-00 |501 9 V211-260-805-00 504 60

207



208

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-260-806-00 |[503 39 V230-360-601-20 [612 19 V231-360-801-60 |[204 13
V211-360-801-20 (601 32 612 81 209 23

603 5 Po6 35 212 16
V211-360-801-60 |[503 69 V230-360-601-60 |104 3 220 24
601 14-A 308 30 306 35
601 17 610 34 307 18
601 25 612 12 308 6
602 10 612 46 308 8
604 4 613 9 403 38
907 8 P06 16 404 38
V211-360-802-00 |[511 18 V230-360-602-00 |104 2 502 3
701 9 V230-360-602-50 [908 39 503 33
V211-360-802-50 [220 13 V230-360-603-00 [220 20 506 5
616 2 V231-360-801-20 |[101 12 507 16
V211-360-803-00 [908 38 102 26 604 3
V211-560-801-60 |107 2 104 9 605 5
304 23 104 15 606 4
V211-560-803-00 [503 26 105 66 608 13
V211-560-804-00 [414 59 105 69 608 23
V211-560-804-50 [413 60 106 21 609 3
503 25 215 19 609 7
V211-561-002-00 |601 2 216 11 610 26
V211-561-002-50 |102 7 217 9 612 17
413 16 217 13 612 74
507 31 403 33 906 5
508 12 404 33 P03 19
P06 30 405 19 Po6 14
V211-561-003-00 [411 6 407 12 V231-360-802-00 [608 30
413 17 408 12 V231-360-802-50 [213 16
414 72 502 11 406 8
908 12 503 22 V231-360-803-00 [215 17
V211-561-003-50 [215 31 503 60 405 14
413 66 503 76 405 16
V211-660-802-00 (102 23 504 7 V231-360-805-00 [908 17
102 24 504 18 V231-361-001-20 |[102 29
V211-661-002-00 [403 22 504 23 508 64
404 22 504 52 V231-361-001-60 |503 7
V211-661-002-50 |102 6 610 36 508 58
V220-540-505-00 |S06 5 610 38 610 22
V230-360-601-00 |306 4 610 41 611 4
502 25 613 5 V231-361-002-00 |[101 27
507 18 P03 17 102 28
V230-360-601-20 [507 36 P04 9 505 16
508 43 V231-360-801-60 |106 2 508 56
612 13 201 24 908 15




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-361-002-50 [202 17 V251-341-604-00 |PO1 7 V304-460-008-00 (908 20
203 9 P02 2-A| V304-460-010-00 |411 10

204 3 V251-341-606-00 |405 4 413 68

209 15 V251-341-614-00 |405 5 414 74

212 14 V251-361-003-0D |505 2 503 13

213 14 V251-440-802-00 [414 16 507 33

302 23 V251-440-802-50 (410 20 P06 32

V231-361-003-00 [215 39 414 17 V304-460-012-00 |105 5
V231-361-004-00 |[102 11 V251-440-805-00 (409 32 105 12
V231-361-005-50 (609 12 410 30 201 11
V231-361-006-00 [202 18 V251-441-403-50 [413 40 303 5
V231-361-202-00 |105 2 414 46 412 9
105 9 V301-260-006-00 |502 7 501 14

V231-361-202-50 [610 47 502 15 607 12
V231-361-203-50 |301 6 502 22 607 19
V231-361-204-00 (203 13 502 42 V304-460-014-00 (201 18
V231-361-207-00 [203 14 505 19 207 5
V233-361-002-00 |908 4 610 19 207 8
V251-260-802-00 [101 43 612 40 411 19
V251-340-802-00 [409 17 P05 21 411 31
908 5 S03 22 412 17

V251-340-804-00 (414 60 V304-260-008-00 [106 30 412 30
V251-340-804-50 |413 61 108 7 413 41
V251-341-002-00 [507 32 307 20 414 47
P06 31 308 15 501 15

V251-341-003-00 |204 7 505 31 511 16
414 73 507 7 V304-460-016-00 |405 9

V251-341-003-50 (411 8 607 21 411 33
413 67 Po6 5 412 32

V251-341-203-20 [412 6 V304-260-010-00 [305 24 508 36
V251-341-204-50 |[501 12 306 29 510 3
V251-341-205-00 |214 9 307 14 511 3
V251-341-207-00 [201 10 308 24 Po1 9
214 10 503 42 P02 4

V251-341-404-00 [411 17 505 3 V304-700-008-00 |102 3
411 29 610 14 V305-260-010-00 [106 10

412 16 701 16 V327-262-110-00 |401 2

412 28 V304-260-012-00 [601 4 V327-262-216-00 |415 6

413 10 V304-260-020-00 [411 22 415 12

414 10 412 21 V334-460-016-00 |607 6

V251-341-404-50 [413 8 V304-460-008-00 [409 19 V350-160-004-00 |602 13
414 8 409 34 V350-160-006-00 |602 6

V251-341-408-00 |207 7 410 32 V360-260-004-00 (105 20
501 13 413 62 105 32

V251-341-604-00 [414 49 414 61 V360-260-006-00 |218 2

209



210

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V360-260-006-00 [502 23 V401-160-008-00 {908 19 V401-160-016-00 [405 10
505 20 908 23 501 34

P05 22 V401-160-010-00 |204 5 508 37
V361-260-006-00 |[101 51 403 21 510 5
V362-260-008-00 |221 2 404 21 511 5
305 13 411 9 607 4

406 9 413 69 701 4

407 11 414 75 701 18

408 11 503 11 Po1 8

502 27 503 14 P02 5

502 37 505 4 V411-260-003-00 [612 29

505 24 507 29 V411-260-005-00 [612 79

506 2 507 34 V411-260-006-00 [101 71

507 2 610 15 106 19

604 14 P06 28 106 25

608 14 Po6 33 S03  24-A

608 20 S04 10 V411-260-008-00 (308 11

609 5 So6 12 407 10

612 68 V401-160-012-00 |105 4 408 10

701 10 105 11 505 29

907 6 201 12 601 27
V363-260-008-00 (604 23 302 4 908 18
605 7 303 6 V411-260-010-00 |[105 26

606 2 403 29 105 38
V363-260-010-00 (102 12 412 8 401 4
604 16 501 16 502 32

609 13 601 3 503 15
V401-160-003-00 [612 30 607 11 507 14
V401-160-006-00 |502 8 607 18 601 18
502 16 701 7 P06 12

502 41 V401-160-014-00 |201 15 V411-260-012-00 [102 18

610 17 207 6 601 21

610 20 207 9 607 16

611 7 214 6 V411-260-022-00 |509 8

612 41 404 29 V500-161-601-50 |[605 15
V401-160-008-00 |102 4 406 3 V500-162-001-50 [101 70
401 11 411 18 106 18

409 20 411 30 106 26

410 23 412 18 V500-162-002-00 [308 12

413 63 412 29 401 3

414 19 413 12 507 15

414 62 413 39 Po6 13

504 12 414 11 V500-163-002-50 |415 13

504 42 414 45 V500-164-003-00 (416 13

505 30 501 17 V500-164-004-00 |[508 31




Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V511-100-805-00 |307 2 V600-110-601-00 (414 14 V704-140-035-00 |[205 13
308 17 V600-110-601-60 [302 11 206 13

V522-100-601-80 |107 3 414 51 V705-140-021-00 |S05 4
V523-101-002-20 (411 2 V600-110-601-70 (413 51 V705-140-032-00 [215 21
V523-101-002-40 [201 16 V600-110-601-80 [304 12 V705-140-034-00 |215 36
202 16 V600-110-620-50 [202 10 V705-140-042-00 [403 17

203 10 V600-110-621-00 [410 38 404 17

203 12 413 4 V705-140-052-00 (204 10

204 2 413 14 210 26

209 16 V600-110-621-30 |[303 10 211 26

214 8 V600-110-621-50 [302 12 V706-140-040-00 |202 7

215 16 V600-110-630-80 |212 9 209 9

409 36 213 9 210 6

410 40 V600-410-630-50 414 28 211 6

413 7 V600-410-630-60 [413 26 V706-140-045-00 |[208 53

413 38 V600-410-630-70 |205 28 V706-140-055-00 |[208 43

413 65 206 28 V707-140-055-00 |P03 12

414 7 V600-430-600-30 |402 3 Po4 14

414 44 V610-115-110-70 (414 24 V707-140-062-00 [410 4

414 71 V610-115-110-80 |413 22 414 31

V523-101-202-80 214 11 V682-200-001-00 |215 8 V707-140-072-00 |202 8
302 2 216 4 204 17

304 1 216 7 205 26

306 5 217 5 206 26

412 2 V704-140-010-00 |502 18 413 27

413 59 V704-140-016-00 |221 7 414 5

414 58 305 21 V707-140-090-00 |212 5

501 6 V704-140-017-00 |402 5 213 5

V560-160-006-00 [601 28 V704-140-020-00 [403 16 413 5
V560-160-008-00 [505 14 404 16 V720-101-900-50 |[S03 19
507 25 V704-140-022-00 |305 6 V720-102-401-20 |217 3

P05 18 V704-140-025-00 |220 3 V720-102-401-40 |505 6

P06 24 220 7 P05 11
V560-160-010-00 [601 19 305 4 P06 56
V580-140-301-80 220 18 306 17 V720-102-401-80 |503 28
V580-140-501-60 |306 3 306 24 503 31
V580-140-602-00 |219 5 307 21 507 44
V580-140-602-20 (413 32 308 19 P06 42
414 36 407 2 V720-102-402-00 |216 9

V580-140-603-60 |502 9 414 29 217 7
V580-140-802-80 [215 10 V704-140-030-00 [205 25 V720-102-402-10 |305 5
216 14 206 25 V720-103-502-40 |306 15

217 11 208 39 V720-103-503-80 |407 7
V600-110-601-00 {409 31 408 2 V720-103-504-00 [411 26
410 39 414 30 V720-103-504-50 |408 7

211



212

Numerical Index

1807-095-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-103-504-60 [407 6 V720-112-401-80 |507 50 V761-150-000-00 (414 41
408 6 P06 46 P03 14
V720-103-505-00 (412 25 So2 12 P04 16
V720-105-707-50 [411 27 V720-112-402-00 |[503 36 V763-150-000-00 [413 70
412 26 So1 15 V780-140-000-1T |S01 9
V720-112-401-00 {203 15 S02 3 V780-140-000-2T |207 3
S05 5 S04 4 214 17
V720-112-401-10 (201 22 S06 9 409 10
504 29 V720-112-402-20 |[503 35 410 11
504 32 S05 9 S01 8
504 34 V720-113-502-80 |S05 8 V780-140-000-4T |S04 5
504 47 V720-113-503-20 |S03 16 S06 14
504 50 S04 14 V780-140-000-6T [501 21
S01 7 V720-113-503-60 |503 6 S04 6
V720-112-401-20 |503 51 V720-113-503-90 |503 9 S06 13
504 45 V720-113-504-40 [403 25 V782-160-000-2B | 201 3
S03 3 V721-103-105-50 [404 26 V782-160-000-2T |201 2
V720-112-401-40 [403 7 V721-103-110-00 [414 6 204 6
403 11 V721-103-110-50 [413 6 207 2
404 7 V721-113-105-00 [404 25 V782-160-000-6B [413 29
404 11 V723-101-501-80 (215 23 414 33
501 19 V723-102-005-30 [403 26 V782-160-000-8B |214 2
504 5 V723-111-501-60 |[S03 20 V783-160-501-10 |[SO01 19
504 14 V730-101-401-00 |S05 6 So2 14
504 21 V742-155-700-60 [411 20 W201-360-812-00 [908 21
504 37 V742-165-850-90 [412 19 W296-133-206-40 | 907 4
507 52 V744-120-400-70 403 18 W296-203-208-00 | 906 4
P03 3 404 18
P04 3 V744-125-400-70 |214 4
P06 48 V744-130-520-80 [210 25
S01 3 211 25
S03 15 V744-135-550-80 |202 4
S03 17 V744-140-651-20 |409 5
S04 2 V744-145-620-90 |410 7
S06 10 V744-155-720-90 |[501 31
V720-112-401-60 |[501 38 V760-150-000-00 |[306 23
S01 6 415 5
S04 3 415 11
V720-112-401-80 |503 17 416 5
503 20 416 11
503 52 V761-150-000-00 |411 15
504 2 411 25
504 27 412 14
506 10 412 24
507 48 413 37




Numerical Index

1807-095-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1502-433-012-22 401 5
1519-433-008-22 [402 8
1581-307-005-02 |301 7

302 7
303 7
1719-320-311-00 |302 2
1719-320-320-10 |302 1
1749-320-231-00 |301 1
1749-320-240-10 |301 2
1756-320-011-00 | 303 3
1756-320-012-00 | 303 4
1756-320-013-00 | 303 6
1756-320-014-00 | 303 5
1756-320-301-00 | 303 2
1756-320-310-00 | 303 1
1757-306-004-00 |301 8
302 8
303 8
1757-437-001-00 |402 6
1757-437-201-10 [402 2
1757-437-230-00 [402 1
1807-437-210-00 [401 1
V201-361-604-00 [401 2
V240-461-608-50 |301 3
302 3
402 3
V300-460-016-00 |301 4
302 4
402 5
V302-460-016-00 |301 5
302 5
V304-460-016-00 [401 4
V401-160-016-00 |301 6
302 6
402 4
V401-160-022-00 |301 9
302 9
303 9
V402-160-016-00 [401 3
402 7

213



214

Alpabetical Index

AJ01-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADJUSTING SCREW 4 4 CYLINDER LINER 1 5 HOSE CLIP 7 11
4 8 16 2 9 7

BAND 6 23 CYLINDERBLOCK 1 1 14 6
7 8 |prpstick 8 10 |HOUSING 9 4

7 90 |EARTH PLATE 6 15 119

12 32 EGR COOLER 14 1 HUB 3 13

14 38 ELEMENT 13 2 INJECTOR 12 14

14 40 13 9 INTAKE MANIFOLD 6 12

15 9 | EXHAUST MANTFOLD 6 1 | INTAKE VALVE 5 6

15 10 |EXHAUST VALVE 5 5 | INTERMEDIATE PIECE 12 9

BELT PULLEY 3 10 FASTENER 12 19 KEY 3 2
BIG-END BEARING 3 7 14 22 4 18
16 4 14 23 |LEVER 14 10

BOOST PRESSURE SENSO| @ 26 | FLANGE 4 37 |MAIN BEARING 3 8
15 7 5 26 16 5

BRACKET 2 12 FRAME 5 18 NUT 4 3
4 9 FUEL FILTER 13 8 4 7

4 12 GASKET 4 22 4 13

13 19 4 31 |NUT M10 6 92

14 16 5 13 |NUT M30X2 3 12

14 21 5 14 |NUT M5 7 9

BREATHER 4 30 5 23 14 39
BUSHING 1 2 6 9 NUT M6 4 28
1 22 6 13 |NUT M8 6 22

3 6 7 2 7 3

CAMSHAFT 4 17 7 19 12 10
CAP 9 13 8 2 14 7
CCV FILTER 10 1 11 2 14 27
CONNECTING PART 4 20 11 10 |Nut/M8 14 43
CONNECTING ROD KIT 3 18 11 16 |OIL COOLER 9 9
CONTROL UNIT 15 1 14 3 OIL FILTER 9 1
CONTROL VALVE 9 18 14 25 16 8
12 3 14 29 OIL PRESSURE SENSOR 12 34

COOLANT PUMP 11 1 | GASKET SET 16 7 15 5
COVER 1 17 16 10 |OIL SEAL 1 18
1 28 16 11 2 5

2 3 16 12 OIL SUMP 8 1

4 27 GEAR 1 21 0-RING 1 6

4 35 3 14 1 7

5 17 17 1 32

5 28 4 19 2 7

CRANKSHAFT 3 1 12 7 4 25
CUP 4 32 GEAR HOUSING 2 1 4 26
CUP PLUG 1 9 | GUIDE SLEEVE 1 4 4 38
CYLINDER HEAD 5 1 | HEATER 12V/1. 2KW 6 928 5 94




Alpabetical Index

AJ01-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING 5 25 PLUG 1 8 SCREW 12 5
8 13 1 11 12 6
9 6 1 12 12 13
9 9 1 13 12 20
9 14 1 15 13 10
11 7 1 25 13 12
12 2 1 27 13 21
12 27 4 5 14 14
13 5 5 11 14 31
13 15 8 9 | SCREW M10X100 S 7
OVERFLOW VALVE 12 24 8 17 8 8
PIN 19 9 22 SCREW M10X120 8 3
33 11 14 | SCREW M10X20 4 924
16 13 5 19
12 16 13 7 6 11
PIPE 1 16 13 16 SCREW M10X25 11 18
6 8 13 22 13 13
6 14 PLUG M20X1.5 2 SCREW M10X30 8 4
7 4 | PREFILTER 13 1 | SCREW M10X35 8 6
7 10 |PRESSURE SENSOR 13 26 | SCREW M10X50 4 23
8 14 15 6
9 5 PUMP 12 1 SCREW M10X60 8 5
9 10 PUSH ROD 4 15 SCREW M10X65 1 24
9 16 QUICK COUPLER 6 20 SCREW M10X80 4 14
11 8 | REGULATOR 14 17 | SCREW M12X20 9 15
12 11 REPAIR KIT 11 22 SCREW M5X25 7 7
12 21 16 1 14 37
12 22 RETURNING PIPE 11 17 SCREW M6X12 6 24
12 23 |ROD 14 26 14 11
12 26 RUBBER BEND 7 12 SCREW M6X16 2 15
12 29 9 8 6 16
12 30 9 17 8 12
12 31 RUBBER PIPE 14 5 SCREW M6X6 4 33
12 33 | RUBBER SEAL 5 10 | SCREW M8X16 1 20
13 18 | SCREW 1 3 3 15
13 23 2 2 8 11
14 2 2 13 14 4
14 12 3 5 14 19
14 13 4 36 | SCREW M8X20 29
14 33 5 20 3 11
14 34 5 21 6 5
PISTON 3 3 5 22 14 42
16 3 7 14 | SCREW M8X25 2 14
PISTON RING SET 3 7 17 9 11
PLATE 6 10 11 19 11 12

215



216

Alpabetical Index

AJ01-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SCREW M8X25 12 8 SHAFT 1 23 VALVE GUIDE 5 2
14 18 4 11 VALVE LEVER 4 2
SCREW M8X30 5 29 SHORT BLOCK ENGINE 16 9 4 6
SCREW M8X45 12 17 | SLEEVE L=19 6 4 | VALVE MECHANISM 4 1
SCREW M8X50 2 11 SOLENOID 12V/150A 6 19 VALVE SEAT 5 3
14 9 15 12 5 4
SCREW M8X60 2 8 SPEED SENSOR 2 6 9 19
6 25 15 6 | VALVE TAPPET 4 16
11 4 | SPRING 4 10 |WASHER 6 18
SCREW M8X65 6 6 5 9 12 18
9 12 14 24 12 28
11 3 SPRING PLATE 5 8 13 24
SCREW M8X70 2 9 STUD BOLT M10X80 6 3 14 30
SCREW M8X80 9 10 |STUD BOLT M10X75 5 12 | WIRE 6 29
SCREW M8X95 11 11 |STUD BOLT M8X20 7 18 |WIRING SET 15 8

SCREW/M10X16 13 20 STUD BOLT M8X70 6 21

SEAL RING 1 10 SUPPORT 6 17

1 14 14 41

1 926 | TEMPERATURE SENSOR 5 30

1 30 6 27

4 21 13 25

4 29 15 2

5 16 15 4

5 27 15 11

7 6 THERMOSTAT 11 13

7 16 THREADED NIPPLE 4 34

8 15 5 15

8 16 9 3

9 21 THRUST PLATE 3 9

11 5 16 6

11 15 TURBOCHARGER 7 1

11 21 | UNION 1 31

12 4 7 5

12 12 7 13

12 15 7 15

13 6 11 6

13 11 11 20

13 17 13 14

14 15 14 20

14 32 14 28

14 36 14 35

SENSOR 12 25 VALVE 9 20

13 3 10 2

15 13 14 8

15 14 VALVE COTTER 5 7




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER ASSY | 503 16 ADJUSTSCREW/FVM/09 S05 1 BAND 701 25
503 19 |ARM 106 15 | BAND, WIRE/140 411 37

507 47 308 28 412 36

P06 45 612 39 | BAND/COVER COMP |105 35

ADAPTER/3/4-16UNF 403 2 613 8 | BAND/TANK/LH/F COMP | 105 21
404 2 ARM ASSY | 106 11 BAND/TANK/LH/W/ COMP | 105 23

ADAPTER/90 P03 22 610 44 BAND/TANK/RH/F  COMP | 105 33
P04 20 ARM/BRAKE 306 16 BAND/WIRE/250 101 28

ADAPTER/90/G/1/ ASSY |507 45 | ARM/BRAKE/LH  ASSY|306 19 101 44
PO6 43 | ARM/BRAKE/RH ASSY 306 21 102 30

S06 15 | ARM/DIFF coMp | 305 7 105 50

ADAPTER/G3/8 ASSY | 504 36 ARM/KNUCKLE/LH ASSY [ 413 30 105 63
505 5 414 34 215 42

P05 10 | ARM/KNUCKLE/RH ASSY [413 34 503 64

P06 55 414 38 503 74

ADAPTER/L/G1/2 ASSY | 504 1 ARM/LEVER/SUB  ASSY | 220 4 507 41
ADAPTER/L/G1/4 ASSY |403 12 | ARM/LIFT 501 29 610 23
404 12 ARM/LINK/DRAFT COMP | 502 17 612 14

ADAPTER/L/G3/8 ASSY | 403 6 | ARM/MIRROR ASSY | 608 32 908 36
404 6 | ARM/PTO 221 8 PO6 40

504 4 ARM/PTO COMP | 217 10 BAR/REAR COMP | 609 6

504 13 ARM/SENSOR 502 40 BARACKET/DRAFT ASSY | 508 32

504 20 ARM/SENSOR/DRAFT 502 14 BASE/LEVER COMP | 507 4

ADAPTER/L/PF1/4 ASSY |504 31 | ARM/SENSOR/LIFT 502 6 PO6 92
504 33 | ARM/SHIFT/1-2 9215 12 | BATTERY/130E41R ASSY | 610 1

504 46 ARM/SHIFT/3-4 215 13 BEARING 608 2

ADAPTER/L/R1/4 411 34 ARM/SHIFT/MAIN 215 32 BEARING RB 6213 303 10
412 33 ARM/SHIFT/MAIN COMP | 215 22 BEARING, 6207 202 5

ADAPTER/L/R3/8 503 77 215 26 210 11
503 82 | ARM/SHIFT/SUB  COMP | 216 8 211 11

ADAPTER/M18/20 101 53 217 6 BEARING, BALL 6208SH2 | 210 5
ADAPTER/M33/SUC 503 1 ARM/SPOOL COMP | 505 12 211 5
ADAPTER/PF1/4  ASSY | 504 28 P05 16 BEARING, BALL/6306 202 6
504 49 | ARM/SUB COMP | 216 12 210 17

ADAPTER/PF3/8  ASSY | P03 2 | ARM/SUB/C COMP 216 13 211 17
P04 2 ARM/SUB/C SET |220 8 BEARING, RB/6010 409 31

ADAPTER/R1/2 503 53 |BAG 906 1 410 39
ADAPTER/T 503 55 |[BALL 215 8 414 14
ADAPTER/T/G3/8 Po3 5 216 4 | BEARING, RB/6016 302 11
P04 5 216 7 414 51

ADAPTER/UNF3/4 ASSY | 403 4 217 5 BEARING, RB/6017 413 51
403 8 BALL/LINK/LOWER 508 60 BEARING, RB/6018 304 12

404 4 BAND 507 42 BEARING, RB/6205 202 10

404 8 612 15 | BEARING, RB/6209SH 413 50

ADAPTOR/STRAIGHT/8 |105 55 613 6 414 69

217



218

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING, RB/6210 410 38 | BEARING/NEEDLE 208 16 | BOLT 501 9
413 4 208 20 501 10
413 14 208 27 501 11
BEARING, RB/6215 302 12 208 29 503 10
BEARING, RB/6306 203 3 208 37 508 34
203 7 208 44 607 3
BEARING, RB/6306SH2 | 210 4 209 3 908 21
210 10 209 5 Po5 3
211 4 209 11 P05 6
211 10 209 18 Po5 29
BEARING, RB/6308 212 9 209 19 S04 11
213 9 210 19 |BOLT (S/N6X16) 601 30
BEARING, TB/51107 414 24 210 22 | BOLT 7T(SP) 102 6
BEARING, TB/51108 413 22 211 19 |BOLT M16X35 501 33
BEARING/BALL 202 11 211 22 510 4
202 19 304 20 511 4
204 16 413 52 | BOLT(S) M8X45 504 43
205 3 413 56 |BOLT(S)7 414 59
205 4 414 55 |BOLT(SP)/M6X16 601 )
205 11 414 70 604 6
205 28 | BEARING/ROLLER 205 10 604 10
206 3 2056 24 608 33
206 4 206 10 610 31
206 11 206 24 | BOLT, BATTERY SET 610 3
206 28 | BEARING/TAPERROLLER |301 9 | BOLT, HUB/M22X62 303 8
208 3 301 3 | BOLT, SEMS 107 2
208 4 409 2 304 23
208 41 409 3 601 32
208 46 410 2 602 8
212 4 410 3 603 5
212 8 | BELT/RIBBED 908 37 610 18
213 4 | BODY/099 S04 1 |BOLT, SEMS (SP) 503 69
213 8 |BOLT 201 7 601 14-A
402 3 201 8 601 17
403 19 303 3 601 25
404 19 305 23-A 602 10
413 26 403 20 604 4
414 4 404 20 907 8
414 28 405 BOLT, SEMS (S) 503 39
BEARING/BALL 6205SH2 | 204 9 406 BOLT, SEMS (S) M8X16 |101 26
BEARING/NEEDLE 205 20 411 21 | BOLT, SEMS/M12X25 607 8
205 21 411 32 607 14
206 20 412 20 | BOLT, SEMS/M6X10 602 )
206 21 412 31 | BOLT, SEMS/M8X45 7T (413 60
208 7 501 7 503 25




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key

BOLT, SM/MO8X25 507 6 BOLT/M14X40 201 19 BOLT/SM/M10X23 P04 19

Po6 4 207 4 BOLT/SM/M12X1. 25X70 |403 28

BOLT/8X20 102 23 214 5 BOLT/SM/M14X1. 5X65 404 28

102 24 511 15 |BOLT/SOCKET/M12X50 |201 9

BOLT/EYE/M24 508 28 | BOLT/M14X45 201 14 |BOLT/SP 101 41

BOLT/KNOB/M06X27 605 13 411 16 220 13

BOLT/LOCK 215 37 411 28 511 18

BOLT/M 8X20 409 18 412 15 616 2

BOLT/M 8X25 410 21 412 27 701 9

BOLT/M 8X35 407 9 413 11 908 38

408 9 414 9 | BOLT/SP/7 102 16

BOLT/M 8X85 504 11 BOLT/M16X200 701 3 BOLT/STUD 201 10

504 41 BOLT/M16X40 405 8 204 7

BOLT/M08X140 505 28 701 17 207 7

BOLT/M10X100 306 6 | BOLT/M16X80 511 8 214 9

BOLT/M10X12 215 9 BOLT/M16X95 701 20 214 10

BOLT/M10X120 9T 204 4 BOLT/M22X40 303 12 405 4

BOLT/M10X140 S06 11 BOLT/M5X30 612 72 405 5

BOLT/M10X180 507 28 BOLT/M6X16X16 604 8 405 6

P06 27 |BOLT/M8X120 908 22 409 17

BOLT/M10X20 403 22 BOLT/M8X16 215 14 411 8

404 22 219 3 411 17

507 32 |BOLT/M8X20(22) 502 36 411 29

601 2 506 3 412 6

P06 31 507 3 412 16

BOLT/M10X25 102 7 608 19 412 28

413 16 609 4 413 8

507 31 BOLT/M8X30 503 26 413 10

508 12 | BOLT/M8X50 504 60 413 61

PO6 30 |BOLT/REAMER/M10X31 409 29 413 67

BOLT/M10X30 411 6 410 36 414 8

413 17 |BOLT/S 102 19 414 10

414 72 215 31 414 49

908 12 402 7 414 60

BOLT/M10X31 409 28 413 66 414 73

410 35 505 11 501 13

BOLT/M10X35 S04 15 601 22 508 35

BOLT/M12X30 701 6 908 8 511 2

BOLT/M12X40 201 5 P05 15 908 5

BOLT/M12X70 201 6 S04 12 PO1 7
303 4 S04 16 Po2 2-A

501 8 S06 7 | BOLT/STUD/M12X25 105 3

BOLT/M12X80 607 9 BOLT/SM/M08X26 401 10 BOLT/STUD/M12X40 105 10

607 15 | BOLT/SM/M10X23 215 27 | BOLT/STUD/M14X180 201 17

BOLT/M12X90 302 3 P03 21 214 7

219



220

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/STUD/M16X35 607 5 BRACKET/SWITCH COMP | 308 29 BUSH/45X50X30 413 31
BOLT/STUD/SEAL 505 2 612 45 413 35
BOOT 215 28 BRACKET/TANK/LH COMP | 105 1 BUSH/55X60X30 501 2

215  41-A| BRACKET/TANK/RH COMP | 105 8 | BUSH/55X60X40 414 21
219 4 | BRAKET/LEVER/PT COMP | 92921 1 414 23
220 21 | BUCKLE/TURN/M10 306 28 501
221 10 307 13 BUSH/60X65X30 501
308 31 308 23 | BUSH/60X65X40 413 19
505 21 | BULB, LAMP/12V21W 612 53 413 21
608 1 612 61 | BUSH/60X65X50 501 4
608 3 BULB/12V/45/40W 610 29 BUSH/65X70X44 412 13
609 15 BULB/12V/5W 612 76 BUSH/85X90X40 411 24
P05 23 BULB/12V21-5W 612 62 412 23
BOOT, CHANGE LEVER 215 40 |BULB/12V5W 612 54 | BUSH/LINEAR/20X32X42 |215 20
BOX/TOOL COMP | 907 9 | BULB/LAMP/12VIW 615 19 |BUSHING 508 18
BOX/TOOL SET 907 1 BULB/LAMP/14V60MA 615 2 BUTTON 308 4
BRACKET 308 7 BUSH 55X60X50 411 14 CABLE 406 6
BRACKET COMP | 307 17 BUSH (10X12X10) 106 12 CABLE/1100 ASSY | 611 5
602 7-A| BUSH, LEVER 101 33 CABLE/230 611 10
BRACKET/AXLE ~ COMP | 405 3 | BUSH/10X12X15 505 26 | CABLE/820 611 9
BRACKET/BAG COMP | 906 2 P05 25 CABLE/ACCELERATOR 106 17
BRACKET/CHANGE 215 30 BUSH/10X12X20 502 2 CABLE/GROUND/ENGINE | 610 35
BRACKET/COVER ~ COMP | 102 20 505 10 CABLE/GROUND/STARTER | 610 37
BRACKET/DOCCOMP 102 5 P05 14 | CABLE/JOY ASSY | 507 19
BRACKET/DRAWBAR COMP | 5711 1 | BUSH/16X18X15 220 9 Pos 17
BRACKET/GENERATOR 908 16 BUSH/16X24X16 221 4 CABLE/SUBCONTRO ASSY | 505 17
BRACKET/HOOD COMP | 601 20 305 17 P05 19
BRACKET/INSULATOR 601 6 BUSH/25X28X15 306 20 CAM/BRAKE 306 14
BRACKET/JOY COMP | 507 9 306 22 |CAP 101 9
P06 7 | BUSH/25X28X20 108 2 101 48
BRACKET/LEVER ~ COMP | 106 1 220 5 CAP, BLANK 201 4
502 26 307 7 | CAP, BLANK/M10 413 71
505 23 BUSH/25X28X25 P03 15 414 43
BRACKET/LEVER/4WD 305 12 Po4 17 |CAP, BLANK/M16 201 20
BRACKET/MOUNT/L COMP | 607 1 | BUSH/30X55X24 208 38 405 11
BRACKET/MOUNT/R COMP | 607 2 BUSH/35X39X25 508 33 CAP, METAL 212 6
BRACKET/PEDAL ~ COMP | 106 20 508 39 213 6
BRACKET/PIPE COMP | 102 17 BUSH/40X44X30 414 35 CAP, OIL 411 3
BRACKET/RADIATER/E4 | 101 31 414 39 412 3
BRACKET/REAR ~ COMP | g01 1 | BUSH/40X45X35 205 19 | CAP,PTO SHAFT 212 15
BRACKET/REAR/E4 ASSY | 510 206 19 213 15
BRACKET/SENSOR  ASSY | 502 208 6 CAP, ROCKER ARM 105 7
BRACKET/STABILIZER/H | 508 13 208 15 105 14
508 14 208 19 | CAP/12X6/B 601 33
BRACKET/SWITCH COMP | 2920 19 BUSH/40X45X59 209 2 CAP/15X35 610 32




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
CAP/30 505 22 CLAMP/WORM/14-24 503 62 CLIP/HOSE/16.5-18.5 | 105 71
CAP/FUEL ASSY [ 105 16 503 67 CLIP/HOSE/16-20 908 33
CAP/FUEL COMP | 105 18 503 72 CLIP/HOSE/18-22 214 15
CAP/LOCK 507 11 503 78 |CLIP/HOSE/21.9-23.5 |105 28

P06 9 503 83 105 40
CARRIER 304 15 CLAMP/WORM/20-32 101 57 CLIP/HOSE/25-31 101 56
CASE/BEVEL 409 9 CLAMP/WORM/32-50 105 42 908 34
410 10 CLAMP/WORM/38-54 503 85 CLIP/HOSE/33-35. 8 908 32
CASE/CYLINDER  ASSY | 501 CLAMP/WORM,/50-65 104 8 | CLIP/SPRING 508 52
CASE/DIFF 302 104 13 |CLUTCH 305 1
409 21 CLAMP/WORM/50-70 103 10 CLUTCH/4WD ASSY | 210 13
410 24 | CLAMP/WORM/58-75 104 14 211 13
CASE/FINAL/LH 413 1 CLAMP/WORM/60-80 103 13 CLUTCH/PTO ASSY | 205 7
414 1 | CLEANER/AIR/8  ASSY|103 1-A 206 7
CASE/FINAL/LH  ASSY 413 18 | CLEANER/COVER  ASSY | 103 3-A| CLUTCH/REVERSE ASSY [902 12
414 20 |cLIP 214 16 | COLLAR S03 12
CASE/FINAL/RH 413 2 503 59 COLLAR/09X14X14 213 17
414 2 503 87 COLLAR/11X21X03 S05 7
CASE/FINAL/RH  ASSY | 413 20 504 17 | COLLAR/16X18X15 503 38
414 22 504 22 | COLLAR/20X26X25 215 24
CASE/FUSE 611 11 CLIP B 403 32 COLLAR/24X38X44 411
CASE/PUMP 204 1-A 403 37 412
CASE/SPACER 207 1-A 404 32 COLLAR/30X60X19 205 22
CASE/TRANSMISSION/F | 201 1 404 37 206 22
CASE/TRANSMISSION/RE | 214 1 503 921 |COLLAR/31X37X06 304 91
CLAMP 101 42 503 32 COLLAR/32X36X30 105 46
407 8 503 58 COLLAR/91X120X18 413 57
408 8 503 75 | COLUMN ASSY | 402 1
613 3 610 21 [ CONNECTOR 101 23
CLAMP, RADIATOR HOSE |507 38 P03 16 | CONNECTOR/JOINT 612 4
P06 37 P04 8 | CONNECTOR/QUICK/1/2 |105 48
CLAMP, WINKER B 610 27 CLIP(B) 608 26 105 61
CLAMP/23 504 6 CLIP/HOSE/10.4-11.1 |101 64 CONNECTOR/QUICK/90 908 31
504 16 CLIP/HOSE/11.9-12.6 |101 62 CONTROLLER/STEERING | 403
CLAMP/62 102 10 105 53 404
CLAMP/CABLE/ JOY 507 20 CLIP/HOSE/11-13 105 54 CONTROLLER/UT  ASSY | 616 1
Po6 18 105 62 COOLER/FUEL COMP | 105 57
CLAMP/FERRITE 612 11 CLIP/HOSE/12.6-13.4 [101 60 COOLER/OIL ASSY | 503 68
CLAMP /M8 613 9 | CLIP/HOSE/13.8-14.8 |105 52 | COUPLER/QUICK/1/2 505 7
CLAMP/WIRE/38-46 101 20 411 36 PO5 8
CLAMP/WIRE/45-53 101 21 412 35 Po6 53
CLAMP/WIRE/49-60 101 19 CLIP/HOSE/14.7-15.9 |101 30 COUPLING/21X32X65 407 3
CLAMP/WIRE/91-105 103 11-A 105 73 COUPLING/75X95X20 205 17
CLAMP/WORM,/12-22 908 35 |CLIP/HOSE/16.5-18.5 |[105 49 206 17
CLAMP/WORM/14-24 503 57 105 64 209 8

221



222

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER 507 35 CYLINDER ASSY | 404 23 FLANGEBOLT 105 9
Po6 34 CYLINDER/108 ASSY | PO3 8 105 66

COVER ASSY 1403 24 P04 10 105 69
404 24 | CYLINDER/ASSIST/E4 | P03 1 106 2

COVER, PEDAL 305 18 |CYLINDER/ASSIST/E4D |[Po4 1 106 21
402 9 DAMPER/DISK ASSY | 107 1 201 24

COVER/075 S04 13 DIOD 612 3 202 17
COVER/094 S04 9 | DIODE 612 2 202 18
S06 6 | DISK/BRAKE/244 306 8 203 9

COVER/BEARING 413 15 |Dboc COMP | 102 1 203 13
414 15 DRAWBAR/DROP SET |511 6 203 14

COVER/BOX/TOOL COMP | 907 3 ELBOW (458. 1/2X1/ 503 27 204 3
COVER/CABLE/ JOY P06 19 503 30 204 13
COVER/COLUMN/FRONT 401 5 507 43 209 15
COVER/COLUMN/REAR {401 6 PO6 41 209 23
COVER/DASH 608 6 ELBOW/908 ASSY | 403 10 212 14
COVER/DRAIN 105 68 404 10 212 16
COVER/DVS2/075/1 S03 4 ELEMENT ASSY | 103 2- 213 14
COVER/E4 COMP | 604 7 FACING 106 6 213 16
COVER/EXHAUST ~ COMP | 102 25 | FAN/540 908 1 215 17
COVER/FENDER/RH 605 2 FENDER/LH CoMP | 604 1 215 19
COVER/FUSE 612 10 FENDER/RH COMP | 604 2 215 39
COVER/HOSE/CENTER 105 65 FILTER/CARTRIDGE/10 | 503 2 216 11
COVER/REAR/E4 604 5 FILTER/FUEL 105 17 217 9
COVER/SENSOR 502  24-A| FILTER/LINE/12X18X15 | 503 387 217 18
610 45 |FILTER/PORT/11 504 10 220 20

COVER/SHIELD/PTO 511 17 504 40 220 24
COVER/SIDE/LH 603 1 504 59 301 6
COVER/SIDE/RH 603 4 So01 11 302 23
604 13 |FLANGE/PILLOW  ASSY |503 44 306 4

605 3 | FLANGEBOLT 101 10 306 35

COVER/TAIL/F 102 13 101 12 307 18
COVER/TAIL/F/ROPS 102 14 101 27 308 6
COVER/TAIL/R/ROPS 102 15 101 38 308 8
COVER/UNDER 608 15 101 39 308 30
COVER/UNDER/RADIATOR | 405 17 102 11 403 33
COVER/WHEEL 413 64 102 26 403 38
414 63 102 28 404 33

CRANK/LIFT 501 26 102 29 404 38
CUP/13 105 27 103 7 405 14
105 39 104 2 405 16

CUSHION, B/ RUBBER 108 5 104 3 405 19
307 19 104 9 406 8

607 20 104 15 407 12

CYLINDER ASSY 1403 23 105 2 408 12




223

Alpabetical Index 1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 502 3 FLANGEBOLT 613 5 FUSE/SLOWBLOW/30A 610 8
502 11 613 9 GARNISH/LAMP/LH 602 3
502 25 906 5 | GARNISH/LAMP/RH 602 4
503 7 908 4 | GASKET 102 2
503 22 908 15 | GASKET/CASE 204 18
503 33 908 17 GASKET/HVA1/164 504 9
503 60 908 39 504 58
503 76 P03 17 | GASKET/INPUT 202 15
504 7 P03 19 | GASKET/PUMP 503 86
504 18 Po4 9 | GASKET/REVERSE 504 39
504 23 Po6 14 GASSPRING 601 26
504 52 P0o6 16 GAUGE/FUEL ASSY | 105 30
505 16 P06 35 | GAUGE/OIL/LEVEL 214 13
506 5 | FLASHER ASSY |612 18 | GEAR, BEVEL /17T 414 18
507 16 | FLYWHEEL ASSY | 908 6 | GEAR, BEVEL/13T 414 3
507 18 FORK 508 24 GEAR/12X51 SET 301 1
507 36 FORK/LIFT ASSY | 509 3 GEAR/17-35 SET |410 1
508 43 FORK/SHIFT/1-2 215 2 GEAR/19-35 SET {409 1
508 56 | FORK/SHIFT/3-4 215 4 | GEAR/40-20 209 1
508 58 | FORK/SHIFT/5-6 215 6 | GEAR/BEVEL/12 302 5
508 64 FORK/SHIFT/DIFFLOCK | 305 2 GEAR/BEVEL/14 413 3
604 3 FORK/SHIFT/PTO 217 2 GEAR/BEVEL/16 409 25
605 5 FORK/SHIFT/SUB/H-L 216 2 410 28
606 4 | FORK/SHIFT/SUB/LL 216 5 413 13
608 13 | FRAM/NET 101 11 GEAR/BEVEL/18 413 25
608 23 | FRAME/JOY COMP | 506 1 414 27
608 30 507 1 | GEAR/BEVEL/20 302 7
609 3 FRAME/LH COMP | 608 17 GEAR/BEVEL/41-26 413 44
609 7 | FRAME/MID/LH COMP | 701 11 GEAR/BEVEL/41-29 414 64
609 12 | FRAME/MID/RH COMP |701 12 | GEAR/HELICAL/15 219 3
610 22 FRAME/REAR/LH  COMP | 701 1 213 3
610 26 FRAME/REAR/RH ~ COMP | 701 2 GEAR/HELICAL/16 208 36
610 34 FRAME/RH COMP | 608 18 GEAR/HELICAL/19 208 28
610 36 |FRAME/UNDER/E4 COMP | 609 1 | GEAR/HELICAL/20 COMP |208 40
610 38 | FRAME/UPPER COMP | 701 19 | GEAR/HELICAL/21 210 9
610 41 FRAME/UPPER/LH COMP | 601 15 211 9
610 47 FRAME/UPPER/RH  COMP | 601 16 GEAR/HELICAL/22 204 8
611 4 FUSE (BLADE/32V15A) 612 7 GEAR/HELICAL/23 210 21-A
612 12 | FUSE, SLOW BLOW 610 10 211 21-A
612 13 | FUSE/BLADE/32V05A 612 5 | GEAR/HELICAL/25 210 2
612 17 | FUSE/BLADE/32V10A 612 6 211 2
612 19 FUSE/BLADE/32V20A 612 8 GEAR/HELICAL/26 204 14
612 46 FUSE/SLOWBLOW 610 9 208 26
612 74 610 11 | GEAR/HELICAL/27 202 1
612 81 611 8 205 6




224

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/HELICAL/27 206 6 GLEASENTPPLE 508 51 HOLDER/10 504 51
GEAR/HELICAL/28 208 47 GRIP/03X17X74 502 29 HOLDER/12 610 25

210 8-A| GRIP/4WD 220 17 610 40
211 8-A| GRIP/ASSIST/RH 604 15 | HOLDER/ARM ASSY | 505 9
GEAR/HELICAL/30 202 3 | GRIP/MAIN 219 2 P05 13
203 6 220 14 HOLDER/CABLE 505 15
205 18 GRIP/MID/PTO 221 5 HOLDER/CUP 506 6
206 18 GRIP/ORANGE 308 5 HOLDER/JE/9-9 106 3
211 18 | GRIP/THROTTLE 106 5 606 5
GEAR/HELICAL/31 202 9 505 32 | HOLDER/LINKBALL COMP |508 57
205 1 P05 26 | HoOD SET |601 5-A
205 12 GROMMET/07X12X05 101 52 HORN ASSY | 610 33
206 1 GROMMET/10X40X03 612 71 HOSE 908 27
206 12 | GROMMET/12X17X04 290 23 | HOSE/05X10X1070 101 63
208 18 | GUARD/LIGHT 612 78 |HOSE/05X11X530 101 61
208 48 GUIDE COMP | 215 18 HOSE/08X13X600 105 56
210 18 218 HOSE/08X15X350 101 58
212 10 GUIDE/LEVER/RH 605 HOSE/100 503 54
213 10 GUIDE/LH COMP | 405 12 503 66
GEAR/HELICAL/34 203 2 | GUIDE/LOCK 507 17 503 70
205 15 P06 15 | HOSE/1350 ASSY | 503 56
206 15 | GUIDE/RH COMP [ 405 15 503 73
210 1 | HANDLE 509 4 | HOSE/185 503 81
211 1 | HANDLE, ADJUST 503 46 |HOSE/1900/L90  ASSY [403 31
GEAR/HELICAL/36 208 14 | HANGER, SUPPORT 907 5 404 31
208 49 HARNESS/150 ASSY | 615 5 HOSE/19X27X180 101 55
GEAR/HELICAL/38-18 209 10 HARNESS/BATTERY/ROPS | 610 6 HOSE/2100/L90  ASSY | 403 30
GEAR/HELICAL/39 208 5 HARNESS/ENGINE 611 2 404 30
208 51 |HARNESS/ENGINE ASSY |611 1 | HOSE/400 908 30
GEAR/HELICAL/41 208 50 |HARNESS/JOINT/F ASSY [§12 57 |HOSE/41X51X110 503 84
GEAR/HELICAL/42 208 52 HARNESS/JOINT/R ASSY | 612 65 HOSE/450 ASSY | 101 29
GEAR/HELICAL/44 205 2 HARNESS/LAMP 612 i HOSE/580 908 28
206 2 HARNESS/LIGHT  ASSY [610 24 HOSE/750 ASSY | 503 63
GEAR/INTERNAL/66 304 16 | HARNESS/MAIN/R ASSY | 612 1 | HOSE/900 ASSY | 503 29
GEAR/REAR ASSY | 304 9-A | HARNESS/SOCKET/E4 612 70 |HOSE/ASSIST/L90 ASSY | POS 4
GEAR/SPUR/12/LH 304 13 HARNESS/STEERIN ASSY | 610 39 P04 4
GEAR/SPUR/12/RH 304 14 HARNESS/TRAILER/E4 612 69 HOSE/ASSIST/LH  ASSY | PO3 6
GEAR/SPUR/16 413 54 HARNESS/TRANSMISSION | 613 1 P04 6
GEAR/SPUR/19 414 53 |HEAD/SPOOL/074/1 S03 8 | HOSE/ASSIST/RH ASSY | P03 7
GEAR/SPUR/27 304 17 | HITCH/FRONT SET |PO1 1-B P04 7
GEAR/SPUR/45-17 209 17 HITCH/FRONT/E4 COMP | 406 1 HOSE/BREATHER/1200 411 35
GEAR/SPUR/48 209 4 HITCH/WEIGHT Po1 6 412 34
GEAR/SPUR/58 413 58 P02 1-A| HOSE/BREATHER/600 214 14
GEAR/SPUR/67 414 57 |HOLDER 215 33 | HOSE/CcV 908 25
GENERATOR ASSY |908 13 906 3 | HOSE/CLEANER/F 103 )




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/CLEANER/R 103 9 INSULATOR 507 26 JOINT/BALL/M06/RH 502 20
HOSE/COOLER 104 7 603 3 507 21

104 11 615 8 Po6 20
HOSE/COOLER/L45 ASSY |504 19 615 13 | JOINT/CABLE 507 23
HOSE/DEL/FRONT/L90  |503 18 701 28 PO 22
HOSE/FUEL/1100 ASSY |105 72 P06 25 | JOINT/M6 S03  21-A
HOSE/FUEL/1280 ASSY | 105 60 INSULATOR/05X770 608 24 JOINT/UNIVERSAL ASSY | 503 47
HOSE/FUEL/1350 ASSY | 105 51 INSULATOR/10X20X570 | 101 3 JOYSTICK SET |P06 1
HOSE/FUEL/1450 ASSY | 105 47 101 32 | KEY 612 34
HOSE/FUEL/450  ASSY |105 70 | INSULATOR/15X70 603 9 | KIT/ROLLEDPIN 508 4
HOSE/FUEL/UNDER 105 41 INSULATOR/1600 601 7 508 5
HOSE/INLET/80 104 12 INSULATOR/20X280 608 28 508 9
HOSE/JOY/P-N ASSY | 507 37 INSULATOR/210 101 14 508 10
P06 36 | INSULATOR/2100 601 11 |KIT/SHUTTER 508 92
HOSE/JOY/T ASSY |507 40 | INSULATOR/230 608 10 508 7
P06 39 INSULATOR/235 601 10 KNOB 615 11
HOSE/L/19X310 908 29 INSULATOR/260 608 27 615 16
HOSE/POWER STEERING/ | 504 15 INSULATOR/30X75 102 21 KNOB/SCREW/M5X15 S03 25
HOSE/RADTATOR/LOWER | 101 17 405 13 | LABEL/CONTROL/DEPS 904 12
HOSE/RADIATOR/UPPER |101 18 601 31 | LABEL/CONTROL/JOY 507 53
HOSE/REDUCE ASSY | 504 3 INSULATOR/35X500%X02 | 105 34 P06 49
HOUSING 413 53 INSULATOR/35X840X02 | 105 22 LABEL/CONTROL/LINEAR | 904 5
414 52 105 24 | LABEL/CONTROL/LOCK |507 54
HOUSING COMP 1403 14 105 36 PO6 50
404 14 INSULATOR/370 405 18 | LABEL/CONTROL/MAIN 904 14
HOUSING/AXLE 411 1 INSULATOR/525 101 5 LABEL/CONTROL/SLOWRE | 904 8
412 1 101 8 | LABEL/CONTROL/SUB 904 13
HOUSING/AXLE/LH 303 1 INSULATOR/55 101 37 LABEL/CONTROL/VALVE | 904 16
HOUSING/AXLE/RH 303 2 INSULATOR/85 101 4 | LABEL/CREEP 904 9
HUB/10X19X37 505 27 | INSULATOR/850 608 9 | LABEL/DASH/LH 904 2
HUB/16X27X33 305 19 INSULATOR/985 601 9-A| LABEL/DASH/RH 904 3
HUB/18X27X106 220 1 INSULATOR/COOLER 105 58 LABEL/DIFF 904 7
HUB/40X75X22 205 16 INSULATOR/COVER 104 16 LABEL/FUSE/R/E4 904 4
206 16 | INSULATOR/LH 101 34 | LABEL/JOY/PORT 507 55
209 7 | INSULATOR/MOUNT/CY | 607 7 Po6 51
HUBBOLT/M16X55 413 43 INSULATOR/RH 101 35 LABEL/PARKING 904 6
INSULATOR 101 7 INSULATOR/STEERING 402 2 LABEL/POSITION/E4/R |904 10
101 15 INSURATOR/MOUNT 607 13 LABEL/PTO 904 15
105 6 | INTERCOOLER/34 COMP | 104 1 | LABEL/SLOWBLOW/3 610 13
105 13 | JOINT 401 LABEL/SLOWBLOW/30A | 610 12
106 29 JOINT ASSY | 507 8 LABEL/SUBCON 904 11
108 6 Po6 6 LABEL/SWITCH/MAIN/E6 | 904 1
306 26 JOINT/BALL/M06 505 18 LABEL/TRH1807 511 19
307 10 Po5 20 LAMP/35W ASSY | 610 30
406 7 | JOINT/BALL/MO6/LH 502 921 | LAMP/COMBINATIO ASSY |12 50

225



226

Alpabetical Index 1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
LAMP/COMBINATIO ASSY | 612 58 METAL/DIFF 410 17 NUT 305 24
LAMP/HEAD ASSY [610 28 METAL/DIFF/LH 302 13 306 29
LAMP/NUMBERPLAT SET |612 75 METAL/DIFF/RH 302 18 307 14
LATCH ASSY | 104 5 METAL/INPUT COMP | 202 14 307 20
LENS 612 51 | METAL/JOY S06 8 308 15

612 52 METAL/MAIN/FRON COMP | 203 11 308 24
612 59 METAL/PINTON 301 4 415 4
612 60 METAL/PIVOT/FRONT 411 13 415 10
LEVER COMP | 106 4 412 12 416 4
LEVER/JOY ASSY | 507 5 | METAL/PIVOT/REA ASSY [411 23 416 10
Po6 3 412 22 503 42
LEVER/LOCK COMP | 507 10 METAL/PTO/REAR 212 13 505 3
Po6 8 213 13 505 31
LEVER/MAIN/E4/P COMP | 219 1 METAL/RELIEF 503 23 507 7
LEVER/PARKING  ASSY | 308 1 METAL/SHIFT/MAIN 215 15 607 6
LEVER/POSITION COMP | 502 28 MIRROR ASSY | 608 31 607 21
LEVER/PTO ASSY | 221 3-A| NEEDLE/075/2 S03 18-A 610 4
LEVER/SUB COMP | 220 12 NET/12/548X571 COMP | 101 46 610 14
LEVER/SUBCON ASSY | 505 25 NET/CONDENSER 104 4 611 12
P05 24 | NET/FRONT 602 1-A 701 16
LEVER/SUBCON SET | P05 12 NIPPLE, GREASE 306 23 P06 5
LINING/10X30X03 502 30 415 5 NUT, LOCK 612 49
LINK/DRAFT ASSY 508 38 415 11 | NUT, SPEED/P4 602 13
LINK/DRAWBAR 511 7 416 5 | NUT, SPEED/P6 602 6
LINK/LOWER/WD/L COMP | 508 1 416 11 | NUT, U/M6 101 49
LINK/LOWER/WD/R COMP | 508 6 NIPPLE, GREASE/PT1/8 |413 70 NUT. U/M10 105 25
LINK/TOP/WX SET |508 46 NIPPLE/GREASE 411 15 105 37
LINKPIN 406 5 411 25 NUT/FLANGE/M06 507 22
508 45 412 14 P06 21
508 54 412 24 | NUT/MO6X20 610 16
508 61 413 37 611 6
509 9 414 41 | NUT/M10 102 12
509 12 414 42 106 10
701 24 508 23 411 10
LOCKPLATE COMP | 307 3 509 6 413 68
MAGNET 503 4 P03 14 414 74
MAT 609 8 Po4 16 503 13
METAL/AXLE/LH 405 1 NIPPLE/HOSE 503 61 507 33
METAL/AXLE/RH 405 2 | NOB/LOCK 701 18 604 16
METAL/BEARING 203 8 NUT 101 51 609 13
METAL/BRAKE 306 1 102 3 Po6 32
METAL/CLEAP 209 14 105 20 NUT/M10X1. 25 401
METAL/DIFF 409 13 105 32 | NUT/M12 105 5
409 14 106 30 105 12
410 14 108 7 201 11




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M12 303 5 | NUT/M6 PO5 21 |O0-RING 404
412 9 P05 22 404
501 14 S03 22 404

601 4 | NUT/M8 308 14 404 13

607 12 409 19 S03 20

607 19 409 34 | 0-RING HS90 G50 404 25

NUT/M14 201 18 410 32 | O-RING(1B)P044 403 25

207 5 413 62 [ O0-RING/G100 414 6

207 8 414 61 | O0-RING/G105 413 6

411 19 908 20 | O-RING/G55 404 26

411 31 | NUT/SLOTTED 416 6 | 0-RING/P 5 S03 19

412 17 416 12 0-RING/P10 203 15

412 30 | NUT/SM/M0O8 410 22 S05 5

413 41 414 18 |O-RING/P12 217 3

414 47 | NUT/sM/M14 413 9 503 51

501 15 414 12 504 45

511 16 | NUT/WASHER 221 2 S03 3

NUT/M16 405 9 305 13 | O-RING/P14 403 7

411 33 406 9 403 11

412 32 407 11 404 7

415 6 408 11 404 11

415 12 502 27 501 19

508 36 502 37 504 5

510 3 505 24 504 14

511 3 506 2 504 21

511 9 507 2 504 37

701 21 604 14 505 6

Po1 9 604 23 507 52

P02 4 605 7 P03 3

NUT/M20 411 22 606 2 Po4 3

412 21 608 14 P05 11

NUT/M28X1. 5 409 4 608 20 PO6 48

NUT/M32X1. 5 410 5 609 5 P06 56

NUT/M50X1. 5 301 5 610 5 S01 3

NUT/M6 218 2 612 68 S03 15

502 7 701 10 S03 17

502 15 907 6 S04 2

502 22 | ORIFICE/M10X1.9 207 10 S06 10

502 23 | ORIFICESETS/M5X1.1 |S01 19 |O-RING/P16 501 38

502 42 S02 14 S01 6

505 19 |O0-RING 403 3 S04 3

505 20 403 5 | O0-RING/P18 503 17

605 8 403 9 503 20

610 19 403 13 503 28

612 40 403 26 503 31

227



228

Alpabetical Index 1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/P18 503 52 PACKING 503 3 PIN 414 71
504 2 PACKING. ROD P03 11 501 6

504 27 P04 13 508 26

506 10 | PACKING/85X100X09 501 23 509 10

507 44 | PACKING/RUBBER 105 19 |PIN ASSY | 701 22

507 48 105 31 |PIN coMp {PO3 18

507 50 |PAD 108 3 | PIN (25X124) 508 59

Po6 42 307 8 | PIN,HAIR (19) 511 11

P06 46 | PAD/50 101 45 511 14

S02 12 105 67 |PIN, SNAP 220 11

0-RING/P20 216 9 PANEL/INSTRUMEN ASSY | 614 1 220 16
217 7 | PANEL/REAR COMP | 609 2 221 9

503 36 PANEL/SEAT COMP | 606 3 305 11

S01 15 | PEDAL COMP | 402 8 306 33

S02 3 | PEDAL ASSY 106 22 307 16

S04 4 | PEDAL/BRAKE/LH SET |307 1 308 26

S06 9 | PEDAL/BRAKE/RH ASSY | 307 6 | PIN, SNAP/13 503 48

0-RING/P21 305 5 PEDAL/CLUTCH ASSY | 108 1 PIN, SP. (W) /5. 0X16 306 3
0-RING/P22 503 35 | PEDAL/DIFF ASSY 305 16 | PIN, SPLIT/L.6X15 605 15
<05 9 |PIN 107 3 | PIN,SPLIT/2 XI15 101 70

0-RING/P24 306 15 201 13 106 18
0-RING/P38 407 7 201 16 106 26
0-RING/P40 411 26 202 16 PIN, SPLIT/2 X20 308 12
0-RING/P45 408 7 203 10 401 3
0-RING/P46 407 6 203 12 507 15
408 6 204 2 P06 13

0-RING/P50 412 25 209 16 PIN, SPLIT/3 X25 415 13
0-RING/P75 411 27 214 8 PIN, SPLIT/4 X30 416 13
412 26 214 11 |PIN,SPLIT/4 X40 508 31

ORNAMENT/TSEKI 602 11 215 16 |PIN, SPRING 219 5
ORNAMENT/ISEKT/LH 901 1 302 2 PIN, SPRING/3 X18 W |220 18
902 1 304 1 PIN, SPRING/6 X22 W |413 32

903 1 305 9 414 36

ORNAMENT/ TSEKT /RH 901 92 306 5 | PIN, SPRING/6 X36 502 9
902 2 409 36 PIN, SPRING/8 X28 W |215 10

903 2 410 40 216 14

ORNAMENT/STEERING 901 4 411 2 217 11
902 4 412 2 | PIN, TAPER/8X50 307 2

903 4 413 7 308 17

ORNAMENT/TJA/8080 901 3 413 38 | PIN,YOKE A 308 32
ORNAMENT/TJA/8090 902 3 413 59 PIN/06X14 S04 8
ORNAMENT/TJA/8100 903 3 413 65 S06 4
PACKING 101 25 414 7 | PIN/06X23 505 13
411 4 414 44 P05 17

412 4 414 58 | PIN/06X25 507 24




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/06X25 P06 23 PIPE/HOOD/F coMp | 601 12-A| PLATE/LH 608 21
PIN/08X38 305 8 PIPE/HOOD/R COMP | 601 13-A| PLATE/LOCK COMP | 101 65
PIN/10X25 306 31 PIPE/IC/EG COMP | 104 10 602 9

307 15 | PIPE/L 503 65 |PLATE/LOCK/33 303 11

308 25 503 71 | PLATE/NUMBER/E4 701 8
PIN/10X29 306 32 908 26 PLATE/PRESSURE/RH 306 10
PIN/16X23 COMP 402 6 PIPE/LEVELGUAGE COMP | 214 12 306 11
PIN/16X90 701 23 PIPE/OUT/AIR COMP | 104 6 PLATE/RH 608 22
PIN/19X115 511 13 |PIPE/REDUCE COMP |504 30 | PLATE/SENSOR 502 10
PIN/20X65 508 41 |PIPE/REVERSE  COMP |504 S5 |PLATE/SENSOR  COMP 413 33
PIN/22X109 508 44 PIPE/SUC/FRONT COMP | 503 8-A 414 37
PIN/22X122 509 7 PIPE/SUC/REAR  COMP | 503 5-A| PLATE/SEPARATER 306 9
PIN/22X42 414 54 PIPE/TAIL/ROPS COMP | 102 8-B| PLATE/STOP COMP | 605 12
PIN/22X50 413 55 |PISTON 501 22 | PLATE/U/95X555 101 36
PIN/25X100 508 30 |PISTON/108 PO3 9 | PLATE/VALVE 201 23
PIN/25X108 508 53 Po4 11 PLATE/Z/74X79 220 22
PIN/25X75 P03 20 PISTONROD ASSY | 403 27 PLUG 101 24

P04 18 404 27 221 11
PIN/28X95 511 10 |PLATE 101 40 504 26
PIN/30X120 COMP | 406 4 105 44 So1 2
PIN/BRAKE 306 18 209 22 | PLUG(G3/8) 501 18
PIN/COTTER 508 29 305 14 507 51
PIN/DRAWBAR COMP | 511 12 306 2 P06 47
PTN/INSERT 208 11 306 34 |PLUG(PF1/4) 201 21

208 23 502 33 |PLUG/35 506 11

208 32 509 11 |PLUG/45 609 16
PIN/LOWER COMP | 508 11 608 29 PLUG/60/T3 608 4
PIN/PARALLEL/08X35 409 27 701 14 609 14

410 34 |PLATE COMP | 102 27 | PLUG/DUST 505 8
PIN/SNAP 505 14 | PLATE/ADJUST 908 14 P05 9

507 25 | PLATE/BACK/E4  CowmP | 701 5 Po6 54

601 19 PLATE/BATTERY 610 2 PLUG/G1/4 S01 10

601 28 PLATE/DASH COMP | 608 5 PLUG/M14 S03 2

P05 18 | PLATE/DIFF COMP |305 10 |PLUG/MIS 501 37

P06 24 | PLATE/DUMPER/LH COMP |g01 23 | PLUG/M18/007 So1 5
PIN/SPRING 508 21 PLATE/DUMPER/RH COMP | 601 24 PLUG/M20 S02 11
PIN/SPRING/5X28 508 17 PLATE/E4 608 25 PLUG/PF1/2 ASSY | 506 9
PIN/SPRING/W 501 27 PLATE/HARNESS ~ COMP | 610 46 507 49
PIN/TAPER/06X45 290 9 | PLATE/HOLDER  COMP |101 22 |PLUG/PT1/2 501 20
PINION/BEVEL/11 409 23 | PLATE/I, 13X40 612 44 | PLUG/SCREW/SEAL 201 9

410 26 | PLATE/1/22X60 204 12 201 3
PIPE 105 43 PLATE/1/25X42 217 12 204 6
PIPE/4WD COMP | 504 48 PLATE/1/30X50 216 10 207 2
PIPE/CLEANERCOMP 103 12 217 8 207 3
PIPE/DRAIN/WATE COMP | 908 9 | PLATE/L/80X45 506 4 214 2

229



230

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLUG/SCREW/SEAL 214 17 RING, SNAP/16 C 305 21 RING/0 S04 14
409 10 |RING, SNAP/17 C 402 5 S05 8

410 11 | RING, SNAP/20C 403 16 S06 16

413 29 404 16 RING/0 (AS568/013) S01 16

414 33 | RING,SNAP/21 C S05 4 S02 4

501 21 RING, SNAP/22 C 305 6 RING/0 (AS568/014) S01 17

S01 8 | RING, SNAP/25 C 220 3 S02 5

S01 9 220 7 | RING/0(AS568/015) S01 18

S04 5 305 4 S02 6

S04 6 306 17 | RING/SEAL/30X02 202 13

S06 13 306 24 208 2

S06 14 307 21 210 16

PLUG/SEAL/72X08 205 14 308 19 211 16
205 27 407 2 | RING/SEAL/68/PK 205 8

206 14 414 29 206 8

206 27 RING, SNAP/30 C 205 25 RING/SNAP 202 7

413 28 206 25 202 8

POPPET 504 24 208 39 204 17
POPPET/009 501 35 408 2 205 26
POPPET0/237 S01 12 414 30 206 26
PROTECTOR, EDGE/120 507 39 RING, SNAP/32 C 215 21 208 35
P06 38 | RING, SNAP/35 C 205 13 208 43

PULLEY/WATERPUMP 908 3 206 13 208 45
PUMP/GEAR/25-9 ASSY |503 12 | RING, SNAP/42 C 403 17 208 53
QUICK COUPLER/FEMALE | P05 7 404 17 209 9
Po6 52 RING, SNAP/52 C 204 10 210 6

ROD/LIFT/WD ASSY | 509 1 210 26 211 6
RADTATOR ASSY 1101 1 211 26 212 5
REFLECTOR ASSY |508 65 | RING/20 203 4 213 5
604 11 |RING/42 210 15 215 36

RELAY ASSY [ 612 25 211 15 410 4
RELAY/5P ASSY | 612 20 RING/BACKUP 501 24 413 5
612 21 |RING/O 201 22 413 27

612 22 215 23 414 5

612 23 503 6 414 31

612 24 503 9 P03 12

RELAY/CONTROL/ENGINE | 612 80 504 29 Po4 14
RESISTANCE/02X08X10 [101 59 504 32 RING/SNAP/CH125 302 17
RESTSTOR/100/10W 612 27 504 34 | RING/SNAP/CH130 302 292
RING 413 48 504 47 | RING/SYNCHRONIZER 208 13
414 68 504 50 208 25

701 26 507 46 208 34

RING, BACK UP S05 6 P06 44 RINGGEAR 908 7
RING, SNAP/10 C 502 18 S01 7 | RINGNUT 612 32
RING, SNAP/16 C 291 7 S03 16 | RIVET 605 6




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
RIVET/BLIND 906 4 SCREW, SP/M4X12 106 16 SEAT ASSY | 606 1
RIVET/BLIND/STEEL/3. | 907 4 502 5 SENSER/FLOW/ATR 103 5-A
RIVETS 508 19 502 13 SENSOR, ANGLE 106 14
ROD 308 92 502 39 | SENSOR/ANGLE/11 ASSY |10 42
ROD COMP [106 24 612 38 | SENSOR/ANGLE/110/R |502 4

307 11 SCREW/M06X12 608 16 SENSOR/ANGLE/75 ASSY | 502 12
ROD/150 CoMP | 308 20 SCREW/M3XO0. 5X8 612 28 502 38
ROD/170 308 9-A| SCREW/M4X16 503 49 612 37
ROD/222 COMP | 308  10-A| SCREW/M5X20 S03 23 | SENSOR/TEMP ASSY |503 79
ROD/330 COMP |306 30 | SCREW/S 610 43 | SHAFT 305 3
ROD/544 CoMP | 306 27 SCREW/SOCKET S06 5 306 13
307 12 | SCREW/SP 503 45 403 15
ROD/64 CoMP | 308 22 612 26 404 15
ROD/72 CoMP | 308 21 612 43 411 11
ROD/DRAFT 502 19 | SCREW/TRUSS/M06X16 |506 7 411 12
ROD/HOOD 101 69 605 9 412 10
ROD/LIFT COMP | 509 5 608 8 412 11
ROD/M30/LH CoMp | 508 49 609 9 413 24
ROD/M30/RH COMP | 508 48 | SEAL OIL 414 25 414 26
ROD/PISTON 501 25 | SEAL(62) 414 32 | SHAFT/4WD 407 1
ROD/SLOWRETURN 503 43 SEAL, DUST S05 10 408 1
ROD/SUB 220 10 SEAL, OIL 414 40 SHAFT/4WD/MID 210 7
ROD/SUB/C 220  15-A| SEAL, OIL C6Y506810 212 12 211 7
ROD/TIE/JOINT  ASSY | 415 3 213 12 | SHAFT/4WD/REAR 210 3
415 9 | SEAL, 0IL/0S45554 413 36 211 3
416 3 SEAL, OIL/TC25407 214 4 SHAFT/BRAKE SET |308 16
416 9 SEAL, OIL/TC30528 210 25 SHAFT/CHANGE/PTO 205 29
ROD/TIE/LH ASSY [415 2 211 25 206 29
416 2 | SEAL, OTL/TC35558 202 4 | SHAFT/CLUTCH/4W COMP |210 14
ROD/TIE/LH SET |415 1 | SEAL, OIL/TC406512 409 5 | SHAFT/CLUTCH/4WD/75 [211 14
416 1 SEAL, OIL/TC45629 410 7 SHAFT/DIFFPINION 302 9
ROD/TIE/RH ASSY | 415 8 SEAL, OIL/TC55729 501 31 302 10
416 8 SEAL, OIL/VC65859 412 19 SHAFT/DIFFPINION/L 409 22
ROD/TIE/RH SET |415 7 | SEAL. OIL/VC55706 411 20 410 25
416 7 | SEAL/20X07 214 3 | SHAFT/DIFFPINION/S 409 35
RUBBER, CUSHION 106 28 SEAL/5X10X550 101 6 410 33
SCREW 401 7 SEAL/DUST/DKBI/40 P03 10 SHAFT/DRIVE/PTO 212 1
605 10 Po4 12 213 1
608 7 | SEAL/FUEL 105 45 | SHAFT/HL 208 1
612 56 |SEAL/OIL 403 18 203 5
612 64 404 18 SHAFT/IDLE 204 11
SCREW SEEMS/M6X16 106 23 SEAL/OIL/UNITIGHTS 303 9 SHAFT/IDOL 209 21
612 36 413 23 | SHAFT/INPUT 202 2
SCREW, SEMS 614 92 413 49 | SHAFT/LIFT 501 30
S03  14-A 414 50 | SHAFT/MAIN COMP (208 1

231



232

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
SHAFT/PLANNET 304 18 SORING 615 10 STABILIZER ASSY | 508 15
SHAFT/PTO 205 615 15 STARTER ASSY | 908 11

206 SPACER/FAN 908 2 | STAY 605 4
212 7 | SPACER/PLATE 102 9-A| STAY COMP | 502 35
213 7 | SPRING 208 12 | STAY/FRONT/LH  COMP |04 19
SHAFT/PUMP 204 15 208 24 STAY/FRONT/RH ~ COMP | 604 20
SHAFT/SLOWRETURN 503 41 208 33 STAY/JOY COMP | 507 30
SHAFT/STEERING 402 4 215 34 P06 29
SHAFT/STEERING COMP | 401 8 308 3 | STAY/LAMP/LH  COMP |612 66
SHAFT/WHEEL 303 7 402 10 | STAY/LAMP/RH COMP | 612 67
413 42 508 3 | STAY/LH coMpP |604 21
414 48 508 8 608 11
SHIM (A) 410 18 508 20 | STAY/LINK COMP | 508 55
SHIM (B) 410 19 03 1 | STAY/REFLECTOR 604 9
SHIM, A 409 7 05 3 | STAY/REFLECTOR/UNDER | 508  62-A
SHIM, B 409 8 | SPRING (HC042) S01 4 508 63-A
SHIM/0. 1 409 16 SPRING, CONE 307 4 STAY/RELAY COMP | 612 16
410 16 SPRING, DISK 106 7 STAY/RH COMP | 604 22
SHIM/0. 2 409 15 | SPRING, PRESSURE 32 |507 12 608 12
410 15 P06 10 | STAY/SHIFT/1-2 215 1
SHIM/110X130X0. 1 302 20 SPRING, TENSION 305 22 STAY/SHIFT/3-4 215 3
SHIM/110X130X0. 2 302 19 SPRING/DRAFT 508 40 STAY/SHIFT/5-6 215 5
SHIM/111X124X0. 1 302 14 SPRING/HCO11 504 56 STAY/SHIFT/PTO 217 1
SHIM/111X124X0. 2 302 15 S02 8 | STAY/SHIFT/SUB 216 1
SHIM/64X72X0. 1 410 9 | SPRING/HC019 S01 13 | STAY/SOCKET/7P/E4 612 73
SHIM/64X72X0. 2 410 8 SPRING/HC020 S02 13 STEELBALL 306 12
SHROUD CoMP | 101 9 SPRING/HC022 215 7 S03 11
SLEEVE 208 10 216 3 STEP/SUB COMP | 609 11
208 22 216 6 | STOPPER 304 22
208 31 217 4 | STOPPER, PISTON P03 13
210 12 SPRING/HC028 504 25 P04 15
211 12 SPRING/HC029 S03 13 STOPPER, SPRING S03 7
212 2 SPRING/HC030 501 36 STOPPER/BELT COMP | 601 29
213 2 | SPRING/HC033 S05 2 | STUD/M 8X20 101 43
408 3 | SPRING/HC045 215 25 414 16
409 6 SPRING/HC048 S03 6 STUD/M 8X25 410 20
S03 9 | SPRING/HE046 106 27 414 17
SLEEVE/35X45X17 410 6 SPRING/HE095 306 36 STUD/M12X45 501 12
SLEEVE/40X50X14 212 11 | SPRING/HE110 108 4 | STUD/M14X35 413 40
213 11 | SPRING/HT020 101 68 414 46
SLEEVE/DETENT S03 10 SPRING/HT022 106 13 STUD/M8X50 9T 409 32
SOCKET/12V ASSY [ 615 17 SPRING/HT046 307 9 410 30
SOLENOID/HW/01/ SET |504 55 SPRING/PLATE/03 504 57 SWITCH ASSY | 615 3
S02 10 S02 9 615
SOLENOID/HW/04/ SET |S02 7 SPRING/WASHER 502 31 SWITCH, ALTERNATOR/G | 615 18




Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH, LIMIT 612 42 U-NUT/M10X1. 5 701 15 WASHER /M12 102 18
SWITCH, STOP 612 47 UNUT/M24 508 27 601 21
SWITCH/COMBINATION 612 35 VALVE 103 4-A 607 16
SWITCH/HAZARD — ASSY | 615 1 | VALVE/237 SET [S01 1 | WASHER 55X69X03 413 47
SWITCH/LEVER  ASSY [308 27 | VALVE/239 ASSY 504 53 414 67

613 7 VALVE/239 SET |504 54 WASHER, PL/M 8 308 11
SWITCH/OIL/PRESSURE | 504 44 VALVE/248 SET |S02 1 407 10
SWITCH/PTO ASSY | 615 6 VALVE/3/FREEFLO SET |P05 4 408 10
SWITCH/ROTARY  SET [612 31 VALVE/3/KICKOUT SET |PO5 27 505 29
SWITCH/VR ASSY | 615 7 | VALVE/3/STD SET | P05 1 601 27

615 12 | VALVE/CONTROL/075/4 |PO5 5 908 18
SYNCHONIZER/40 ASSY | 208 9 VALVE/CONTROL/099 505 1 WASHER, PL/M22 509 8

208 21 VALVE/CONTROL/099/1 | P05 2 WASHER, SP/M 3 612 30

208 30 S04 7 | VASHER, SP/M 6 502 8
TANK/EXPANSION 101 47 VALVE/CONTROL/100 S06 1 502 16
TANK/FUEL/W/LH 105 15 VALVE/CONTROL/100/1 | S06 2 502 41
TANK/FUEL/W/RH 105 29 | VALVE/CONTROL/100/2 |S06 3 610 17
TAPE/10X20 508 66-A| VALVE/CONTROL/105/1 | PO5 28 610 20

604 12 | VALVE/CONTROL/JOY 507 27 611 7
TAPPINGSCREW/TRUSS 602 14 PO6 26 612 41
TERMINAL/BATTERY/~ |611 3 | VALVE/INDEPENDENT/23 |504 8 | WASHER, SP/M 8 102 4
TERMINAL/BATTERY/+ [610 7 |VALVE/PFV/60  ASSY|503 34 401 11
TIEROD ASSY | 508 16 VALVE/PRIORITY/097 503 50 409 20
TOOL/FUSE 612 9 VALVE/PRV/B ASSY | SO1 14 410 23
TRIM/20 907 7 S02 2 413 63
TRIM/250 101 13 VALVE/RELIEF/09 ASSY | 503 24 414 19
TRIM/35 102 31 VALVE/REVERSE/2438 504 38 414 62

104 17 VALVE/SLOW RETURN/00 | 503 40 504 12
TRIM/70 102 22 | WASHER 106 9 504 42
TRIM/970 101 16 221 6 505 30
TUBE coMP | 508 47 305 20 908 19

509 2 508 25 908 23
TUBE/020 701 27 508 50 WASHER, SP/M10 204 5
TUBE/120 613 4 602 15 403 21
TUBE/319 COMP | 407 4 612 33 404 21
TUBE/389 COMP | 408 4 612 48 411 9
TUBE/600 COMP | 407 5 612 55 413 69

408 5 612 63 414 75
TUBE/STABILIZER COMP | 508 29 612 79 503 11
TURNBUCKLE/M8 308 13 615 9 503 14
U-NUT 101 67 615 14 505 4

105 59 | WASHER / M6 101 71 507 29

307 5 106 19 507 34

908 24 106 25 610 15
U-NUT/M10X1. 25 502 34 S03  24-A Po6 28

233



234

Alpabetical Index

1807-095-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M10 P06 33 WASHER/09X28X05 604 17 WASHER/60X68X05 413 46
S04 10 | WASHER/104X125X03 302 16 414 66
S06 12 WASHER/10X20X2 507 13 WASHER/6X14X3 602 5
WASHER, SP/M12 105 4 Po6 11 602 12
105 11 | WASHER/110X130X03 302 21 | WASHER/7X22X3 508 49
201 12 WASHER/11X20X03 106 8 WASHER/85X98X05 409 11
302 4 WASHER/13X22X02 503 80 410 12
303 6 WASHER/13X44X06 607 17 WASHER/8X12X2 215 38
403 29 | WASHER/13X75X06 607 10 | WASHER/90X102X05 414 56
412 8 | WASHER/17X75X9 501 32 | WASHER/9X22X2 604 18
501 16 WASHER/18X24X01 101 54 WASHER/M10 105 26
601 3 908 10 105 38
607 11 WASHER/19X28X02 S03 5 401 4
607 18 | WASHER/1H-10 306 7 502 32
701 7 409 30 503 15
WASHER, SP/M14 201 15 410 37 507 14
207 6 WASHER/23X65X09 304 24 601 18
207 9 WASHER/24X9X3. 2 101 66 P06 12
214 6 | WASHER/25X43X02 306 25 | WASHER/M3 612 29
404 29 308 18 | WASHER/PINION 302 6
406 3 WASHER/26X35X1 220 6 409 24
411 18 WASHER/27X32X01 215 35 410 27
411 30 WASHER/30X50X03 205 9 WASHER/SPRING/08 409 33
412 18 206 9 410 31
412 29 9209 20 | WHEEL/STEERING ASSY | 401 1
413 12 210 24 | XRING 409 12
413 39 211 24 410 13
414 11 WASHER/30X52X01 304 19
414 45 | WASHER/35X50X02 210 23
501 17 211 23
WASHER, SP/M16 405 10 WASHER/35X62X03 208 8
501 34 WASHER/36X52X01 409 26
508 37 410 29
510 5 | WASHER/40X60X05 209 12
511 5 | WASHER/40X62X03 205 23
607 4 206 23
701 4 209 6
701 18 209 13
P01 WASHER/40X62X04 208 17
P02 5 | WASHER/42X63X03 210 20
WASHER/06X28X02 605 14 211 20
WASHER/07X18X01 506 8 WASHER/45X66X03 413 45
605 11 414 65
609 10 | WASHER/55X70X02 208 42
WASHER/07X18X02 101 50 | WASHER/55X75X01 302 8




Alpabetical Index

1807-095-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT 401 2
BOLT/M16X58 303 5
BOLT/M16X85 301 3

302 3
402 3
COLLAR/16X31X15 303 4
DISK/34 303 2
DISK/WHEEL/24 402 2
DISK/WHEEL/28 301 1
DISK/WHEEL/30 302 2
NUT 301 8
302 8
303 8
402 6
NUT/M16 301 4
301 5
302 4
302 5
401 4
402 5
NUT/M16X1. 5 303 6
RIM/DW15L.X34 CoMP | 303 1
RIM/WHEEL/W12-2 COMP | 301 2
RIM/WHEEL/W15L-30 302 1
RING/HUB/170 401 5
RING/HUB/205 402 8
RING/HUB/220 301 7
302 7
303 7
WASHER, SP/M16 301 6
302 6
401 3
402 4
402 7
WASHER, SP/M22 301 9
302 9
303 9
WASHER/17X28X4 303 3
WHEEL/20XW11/TJ COMP | 401 1
WHEEL/W10-24  COMP | 402 1

235



